~ EEX PARTS MANUAL

THIS IS A COMPLETE NEW PARTS MANUAL DATED AUGUST 1982

- MODEL 325H

AUCYRUS CONSTRUCTION PRODUCTS, ADIVISION OF NORTHWEST ENGINEER-
NG COMPANY, IS ONLY THE SUPPLIER OF THIS MATERIAL AND IS NOT RESPON-
SIBLE FOR ITS CONTENTS. BUCYRUS CONSTRUCTION PRODUCTS HAS NO
AFFILIATION WITH THE BUCYRUS-ERIE COMPANY, A DIVISION OF BECOR
WESTERN. GOODS DESCRIBED HEREIN MAY BE PURCHASED THROUGH A
DISTRIBUTOR OF BUCYRUS CONSTRUCTION PRODUCTS. THE MAIR OFFICE OF
BUCYRUS CONSTRUCTION PROCDUCTS IS LOCATED J‘i’f 1367 W. 12th STREET,
ERIE, PA i? 0. BOX 8040, TIP CODE 16512).

SERIAL NUMBER

DISTRIBUTOR

ADDRESS

TELEPHONE

PARTS MANAGER

:






~

100" SERIES H MACHINE
PARTS MANUAL INSTRUCTIONS

Thers is an authorized Bucyrus-Erie Company distributor sarving every part of the world where By
Eris con:p&ny products ars soid. Each distributor maintains a stock G&ACTGRY SPEC REPLACE&%?

PARTS and sarvice facilities for the equipment working within their territory.

When the squipmant is moved into a new tarritory, it is recommended you immedistely give the Bucyrus
Erie Company distributor ssrving that territory tha model and serial numbers of xouf Bucyrus-Erie Company
1’511; will snable them to check their stock and order additional FACTORY SPEC REPLACE.

i | 4

:&‘E“}‘ PARTS in anticipation of your requiremants.

The parts illustrated in this manual may not look exactly like the parts on your machine. However, the
perts ordered will be correct for the model and serial number furnishad.

‘The illustrations within are for use in ordering parts only and therefore do not always depict tha correct
ssquence of sssembly. .

‘The listing of a part in this manual do#s not imply that it was furnished with your machine. It is simply
svailable for purchase.

A Numericat Index of all psrt numbers contained in the parts list, and the number on which
be found ir located at the back of this manuat. page Yhich they can

USE THE FOLLOWING STEPS FOR QUICKER & BETTER PARTS ORDERING:

1. SERIAL NO.

Aiwu\n have the machine serial number svailsbie befors attempting to use this manusl, The
model identification plate is locsted on tha inside of the right hagd h%om foot mounting,

2 LOCATING PARTS

Determine the drawing number on which the needed replacsment part is found. Use the pic-
torial index and/or aiphabsticsl index found near the front of this manual,

3 PARTS LIST

The corresponding parts list will immedistely foliow the illustration. Match the referance
number of the desired part on the illustrations to the parts list reference number. Make
certain the description and serial number range agree with the desired part and the serisl. -
number of your machine. If a part can not be mplaeed saparately, an NSI will follow the
parts list description. if a number appears in the * Rsplacuj By” column, a lattar will be to -
the right of the quantity. A “D" indicates this number directly repiaces tha number in the
“Part Number” column. An “A” indicates it is a diract replacement but the additional parts
listed below that item are also needed. An "R {refer &Ery} indicates that your distri-
butor must contact s Bucyrus-Erie Company “interpreter” to determine the correct part
number, In all cases, the terms “Right Hand™ and “Left Hand” identify parts from the view-
point of a psrson sitting in the operator’s seat with the machine in travaling position.

4, COMPONENTS

To order components of an cylinder, motor, pump, valve, ete., it is necassary to first jocsts
the drawing illustrating the complete unit. The accompaning parts list will then refer you to a
particular drawing bahind the yellow “Component Drawing ™ divider. 1 an assembly must be
replaced as a complate unit, you will see the nate “Components not furnishad separately.”

5. DISTRIBUTOR REQUIREMENTS

Always furnish your local Bucyrus-Erie Company distributor the model and serial number
of the machine, description, part number, and quantity of parts desired. When ordering
parts by reference number the drawing number must be given. Whan ordering parts for a
cylindar, motor, pump, valve, etc., also furnish the vendor name and mode!l number from

namepiate,



325H

PICTORIAL INDEX

480



PICTORIAL INDEX CODE

and as Hlustrated on mechine pictorial index on opposite pags.

A

AB

BC

JA

QR

Determine the symbuol area of machine where partis} is located by using the code Hsting as shown below,

TRUCK FRAME

REVOLVING FRAME
Counterweight
Running Beards

CRAWLERS

Frames & Attached Equipmens

Track Chain

SWING CIRCLE
Balls & Spacers
Race

Rack

SWING MACHINERY
Bearings

(Gear Box

Motor

Seals

BOOM
Pins
Tube Clamps

DIPPER

Links & Pins

Skde Curters
Teeth & Adapters

HANDLE
Long & Standard

MAIN ENGINE
Fuel Piping
Maounts

Radiator

TRANSMISSION

Adapters
U-Joints

ELECTRICSTARTING
Gauges
Switches

§ OPERATING LEVERS

Controls
Seat
Swing Lock

T PROPEL MACHINERY
Brake Assembly
Beerings
Gears
Shafts

VD DIG CYLINDER
VH HOIST CYLINDER
VSS SWING SERVO CYLINDER

- VW WRIST CYLINDER

w CABS
Uperator & Machinery
Panels

WA HEATER & AIR CONDITIONER
Defroster
Fresh Air

YB LUBRICATION SYSTEM
YD TOOLS & SUPPLIES
YE FUEL SUPPLY

ZA AIR SUPPLY
Pump
Valves

ZA HYDRAULIC UNIT
Ceanter Swivel
Cylinder
Filters
Pumps & Motors
Tank
Tubes, Hose & Firtings
Valves

325H






O

Adapters, Dipper
Alr Cleansr

Alr Conditionar

Alr Megnetic Switch
Alr Piping

Alr Pump

Alr Shroud

Battary Cover

Boom

Boom Foot Pina

Boom Holst Control Valva
Boom Hoist Cylinder
Boom Hoist Cylinder Pins
Boom Lavers

Brake, Fropel

Braka, Swing

Cab, Mechinery

Caby, Opearators

Ceb Hydraulic Piping
Casting, Rear End

Center Swivel

Chain Assembly, Track
Circle, Swing

Cilsaner, Alr

Compressor, Air Conditioner
Consols, Operstora Control
Console, Prapel Contro}
Counterbaience Vaive, Propel
Crankshaft Adapter
Crawisr Frams

Crawlers

Cylindsr, Boom Holst
Cylindar, Dig

Cylinder Support, Dig
Cylinder Support, Wrist
Cylinder, Swing Servo
Cylindsr, Wrist

s

Defrostar

Dig Control Lever
Dig Control Valve
Dig Cylinder

Dig Cylinder Pins
Dig Cylinder Support
Dipper

Dipper Adaptera
Dipper Links & Pins

Com

325H ALPHABETICAL INDEX

L111,L114

167, Q186, Q179
WA118, WA117
ZAA28

ZA426

ZA428
Q187,0168,Q178

QZ133,Q02134
JA161

JA161

ZA423, ZA425
VH118

JAI81

ZA425

T106

F118

w183

w162

ZA425

AB130

ZA422

BC110

E127
Q167,0168,Q179
WA118, WA117
w162

5176

ZAA428, ZA490
QR151, QR152
BC110

BC110

VHi18

vDi11

ZA431

ZA431
vss102
VWii1s

WA115, WA116, WA117

ZA425
ZAA423, ZA425
VD111
JA161, M103
ZAA31
L111,L114
L111,L114
L1141, L1112

Dipper Penetrators
Dipper Side Cutters
Dipper Tasth

Disable Controf
Disable Valve

Drive Tumbler Sprocket
Drive, Right Angle

E

Electric Starting - Cummins
Electric Starting - GM
Emergancy Stop Cable
Engine . Cummins

Engine - GM

Engine Magnstic Switch
Exhaust Piping
Extinguisher, Fira

Fan Guard

L111,L114
L111,L114
L111,L114
§176
ZA425
T108
T106

Q2134

QZ133
Q167,Q168, Q179
Q168

Q187, 0179
02133, Q2134
Q187,Q168,Q179
¥YD112

Q167,Q168, 0178

Filter, High Pressure 2A423
Fitter, Oll Tank ZAA2Y, 2A489
Fiiter, Return Line ZA423
Filter, Swing ZA423
Fire Extinguisher YD112
Flow Divider Valve ZA423
Foot Control Valve ZAA425
Foot Pedal Lever §176
"Foot Throttle 5178
Foot Velve, Third Propel Pedal ZAA451
Frame, Crawlsr BC110
Frame, Revolving AB130
Frame, Truck A127
Fresh Air WA115, WA118, WA117
Front End HMydraulic Piping ZA4
Front Enc Lubrication YB107
Front Window Guard wis4
Fuel Gauge 02133, Q2134
Fuel Lover Sender YEt42
Fus! Tank YE142
G
Gaugs, Fuel QZ133,Q2134
Gauge, Oli Prassure Q2133,02134
Gauge, Ol Temperature 2Aa25
Gauges, Engine 02133, Q2134
Gear Case, Swing F118
Grapple Control Valve ZAR23
Grapple Piping ZAA23
Grease Gun E127.YD112
Guard, Fan Q167,Q168, 0179
Guard, Front Window w164

nent drawing parts are not listed above. To order such parts if is necessary to first locate the basic

drawing llustrating the complete unit. The accompanying parts list will reler you to the proper compo-
nent drawing behind the ycllow “Component Drawings” divider,



G

Quard, Lower Roller
Guard, Wrist Cylinder Rod

H

Hand Throttla

Handie

Handle Pins

Handrall, Machinery Cab

Handrall, Operator’s Cab

Heating & Plping

High Pressure Filter

Hoist Control Lever

Holst Control Valve

Hom

Hourmeter

Hydraulic Plping, Cab

Hydraulic Piping, Front End

Hydraulic Plping, Lowsr Works

Mydraulic Piping, Oll Tank

Hydraullc Piping, Servo Control

Hydraulic Piping, Sarvo
Control Pump

Hydraulic Piping, Third Propei

Hydraullc Piping, Upper Works

Hydraulic Tank Cover

Idier Aasembly with Recoil and
Hydraulic Adjuster
Ignition Switch

" Insuiation

interiock Device, Propel Pedal
L

Latch, Machinery Cab
Latch, Operatora Cab
Lever, Dig Control
Lever, Foot Pedsl

Lever, Holst Control
Lever, Swing Control
Lever, Wrist Control
Levers, Boom

Levers, Openaling

Links & Pins, Dipper
Links & Pins, Wrist
Lock, Swl

Logger Hydraulic Piping
Lowaer Roller Guard
Lower Rollars

Lower Works Hydraulic Piping
Lubrication, Front End
Lubrication Chart

3254 ALPHABETICAL INDEX

BC362
Vw120

Q167,Q168
M103

JA181

wis3

w162

WA115, WA116
ZA423

ZA425

ZA423, ZA425
QZ133,QZ134
QZ133, Q2134
ZA425

ZA431

ZA428, ZAAI0
ZA421, ZAaGY
ZA424

ZA429, TA430
ZA451
ZA423
ZAA2T, ZA4B9

BC110
QZ133,Qz134
w162, W16d
s180

w183
w162
ZA425
$176

ZA425

ZA425
ZA425
ZAA25
ZA425
L111,L112
Li11,L112
S177
ZA423
BCas2
BC110
ZA428, ZA480
YB107

Q167,Q188,Q179

Machinsry, Propel
Machinery, Swing
Machinery Cab
Machinery Cab Handrall
Magnetic Switch
Magnetic Switch, Engine
Main Hydraulic Pump
Motor, Propel

Motor, Swing

Motor, Windshield Wiper
Muffler

0

Ol Circulating Pump
Oit Pressure Gauge

Oll Strainer

Qil Switch

Oil Tank Filter

Oll Tank Hydraulic Piping
Oll Temperature Gauge
Operators Cab
Oparators Cab Handrail
Operators Seat
Opersting Levers

Penatrators, Dipper

Pilot Relief Vaive

Pins, Boom Foot

Pins, Boom Holist Cylinder
Pins, Dig Cylinder

Pins, Handle

Pins, Wrist Cylinder

Prope! Brake

Propel Control Valve

Propel Foot Control Valve
Propel Machinery

Propel Motor

Propel Pedai Interiock Device
Pump, Air

Pump, Main Hydraulic
Pump, Ol Circulating

Pump, Servo Control

Pump, Swing

Pump Adapter, Transmission

Radlator & Ofl Cooler
Rear End Casting
Racoll Spring Kit
Ratum Line Filter
Revolving Frame

T108
F118

w163

W163

ZA428

QZ133, 02134
ZA423

- ZA428, ZA490

T UF118

w164

0167, 0168, Q179

ZAAZH, ZAA30
Q7Z133,02134
ZA427, ZA4B9
Q2133, 07134
ZA427, ZA488
ZAA427,ZA488
ZA425

w182

w162

Si7é

ZAA25

L111,L114
ZA425
JA161
JA161

JA161,M103
JA161
Lt11, L112
' T108
2A423,2A425
'ZA425

" T108
2A428, ZA490
$180
ZA428
2A423
ZA429; ZA430
ZA429, ZA430
. 2A423
QR151, OR152

Q167,0168,0178
AB130

BC110
ZAA23
AB130

Component drawing parts ara not listed above. To order such parts it is necessary to first locate the basic
drawing illustrating the complets unit. The accompanying parts list will refer you to the proper compo-
nent drawing behind the yeliow “Component Drawings” divider.

_C



Right Angle Drive
Roller Guard, Lower
Rollers, Lower
Running Boards

Safety Walk

Saat, Operators

Ssendar, Fuel Level

Sarvo Control Hydraulic Piping

Sarvo Contrgl Pump Hydraulic
Piping

Shows, Track

Shroud, Alr

Shuttle Vaive

Side Cutters, Dipper

Slide-By Rear Window

Solenoid Valve

Sprocket, Drive Tumbler

Strainer, OH

Support, Engine

Swing Brake

Swing Circle

Swing Control Lever

Swing Control Vaive

Swing Filter

Swing Gear Casse

Swing Lock

Swing Machinery

Swing Motor

Swing Pump

Swing Servo Cylinder

Switch, ignition

Switch, Magnetic

Switch, Ol

Swivel, Center

Take-Up Tumbler

Tank Cover, Hydraulic

Tank, Fuel

Taeth, Dipper

Third Prapel Hydraullc Plping
Throttls, Foot

Throttls, Hand

Track Chain Assembly
Track Shoes

Transmission - Cummins
Transmission - GM
Transmission Pump Adapter
Truck Frame

325H ALPHABETICAL INDEX

T106
BC362
BC110
AB130

Ybt1iz2 -

5178
YE142
ZA424

ZA428, 7A430
BC110

Q167, 0168, Q178
ZAA25, ZAA51
L1119, L114

w162

ZAA25

T106

ZAA2T, ZA488
Q167, G168, Q179
F118

E127

ZAA25

ZAA25

ZA423

Fi18

S177

F118

F118

ZA423
VSS11i8
QZ133, Q2134
ZA4A28

QZ2133, Q2134
ZA422

BC110
ZA427, ZA488
YE142
Li11,L114
ZA451

8176

Q167, 0168
BC110

BC110

QR152
QR151
QR151,QR152
At27

u

it Jolnt

Upper Works Hydraulic Plping
v

Valve, Boom Hoist Control
Valve, Dig Control

Valve, Disable

Valve, Flow Divider

Vaive, Foot Control

Valve, Grappie Control

Valve, Holst Control

Valve, Pliot Relief

Vaive, Propel Control

VYalve, Propei Counterbalance
Valve, Propel Foot Control
Valve, Shuttie

Vaive, Solenoid

Valve, Swing Control

Valve, Third Propel Pedal Foot
Valve, Wrist Control
Voltmeter, Engine

w

Water Temperature Gauge
Window, Siide-By Rear
Window Guard, Front
Windows, Opsrators Cab
Windshield Washer
Windshisid Wiper

Wrist Control Lever

Wrist Control Valve

Wrist Cylinder

Wrist Cylinder Pins

Wrist Cylinder Rod Guard
Wrist Cylinder Support
Wrigt Links & Pins

QR151,QR152
ZA423

ZA423, TAA425
ZAA23, ZAA425
ZA425
ZA423
ZAA25
ZA423
ZAA23,ZAA25
ZA425
ZAA423,7A425
ZA428, ZA490
ZA425
ZA425, ZA451
ZA425
ZA425
ZA451
ZA423,2A425
02133, Q2134

QZ133,Q2134
w182
w164
wig2
wib4
w164

ZA425
ZAA423, ZA425
Yw1i18

L1111, L1412
VW120
ZA431

L1119, L1412

Component drawing parts are not listed above, To ordei such parts it Is necessary to first locate the basic
drawing Hlustrating the complete unit. The accompanying parts list will refer you to the proper compo-
nent drawing behind the yellow “"Component Drawings” divider.



6——-@‘
L -

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

480 TRUCK FRAME Al27



)

BUCYRUS+

JFEEE PARTS

foctory spec npbcmm parts - l. ' S T
SERIAL NO. REPLACE OR

001

TRUCK FRAME

DRAWING A127 7 139763
1 TRUCK FRAME 139363 139744 12940A 1
1 TRUCK FRAME 139817 12950A 1
2 COVER 139363 548449K1 1
3 [SCREW 3/8X3/4 NC 139363 03572140 6




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

REVOLVING FRAME AB130

480



BUCYRUSERE™=== PARTS

foctory spec replocement ports E=E. L IS;I-

SERIAL NO. REPLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. REQ.
001
REVOLVING FRAME
DRAWING ABI30 | 139363

1| SNAP RING 139363 68118700 _4

2 | BUSHING 139363 26580204 2

3|LUBE FITTING 1[4 139363 57045010 &

4 [REVOLVING FRAME 139363 139744 15017AB ia

NOTE-WHEN STOCK OF

15017AB IS DEPLETED

USE FOLLOWING PARTS B

REVOLVING FRAME I5043AB 1
BAR 548896-04 1
BAR 879422-04 1
BAR 879422-05 1
BAR 879422-08 1

4 | REVOLVING FRAME 139817 140124 1504 3AB 1

4 REVOLVING FRAME 140530 15084AB 1

4 REVOLVING FRAME- 139817 15058AB 1

LOGGER

5| SNAP RING 139363 68118640 4

6 | BUSHING 139363 82076615 2

7 | SHEET 139363 64306 7K1 1

8 [PAN MACHINE SCREW- 139363 03648240 16

3/8X3/4 NC :

9 | LOCKWASHER 3/B 139363 038961300 1lé
10 |ILOCKNUT C 1/2 NC 139363 02786425 . 19
11 [FLAT WASHER 1/2 139363 03951600 38
12 ICAPSCREW 1/2X2 NC 139363 03285640 19

GRADE 5 X
13 | DECK COVER 139363 746574-01 1
14 { SHEET 139363 645278-01 1
15 | OPERATORS RUNNING 139363 744320K21 1
| BOARD
16 |RIGHT HAND RUNNING 139363 645277-01 1
'BOARD e
17 .DOOR LAND 139363 746564-01 6
18 ,LOCENUT C 3/8 NC 1'139363 T 02786385 | 12
19 ‘FLAT WASHER 3/8 | 139363 | 03951400 | 40
20 . CAPSCREW 3/8X1-1/4 NC ; 139363 | 03279400 12
GRADE 5 ; ! I
21 LOCKNUT C 1-1/4 NC i 139363 - 02786605 i Z
22 FLAT WASHER 1-1/4 139363 - 03952350 8
23 MOUNTING BLOCK - 139363 ~641653K21 T2
24 REAR END CASTING ' 139363 139382 BB5252K1 : BB7146-03 ' 1D
24 REAR END CASTING 139490 140124 8B87146-03 - B83298-03 1D

24 REAR END CASTING . 140530 883298-03




BUCYRUSE

o = P ARTS

SERIAL N{J. . REPLACE CR
CAT REF DESCRIPTION FROM T0/INCL . PART ND. VENDOR NO. REQ.

001

24 |REAR END CASTING— 139817 140124 883163-03 | 883299-03 ip
LOGGER '

24 |REAR END CASTING~ 140530 §83299-03 1
LOGGER

25 {HEX BOLT 1-1/4X19 NC | 139363 02621000 2
GRADE 5

2% |HEX BOLT 1-1/4X30 NC | 139817 02622800 2
GRADE S5-LOGGER

26 |HEX BOLT 1-1/4%23 NC | 139363 02621500 2
GRADE 5

26 HEX BOLT 1-1/4%X34 NC | 139817 02622850 2
GRADE 5~-LOGGER

27 LEFT HAND RUNNING 139363 743004K21 1
BOARD

28 BRACKET 139363 640776K1 1

29 BRACKET 139363 6407 77K1 3

30 BRACKET 139363 640777K1 1

31 |LOCEWASHER 3/8 139363 03561300 r

32 | PAN MACHINE SCREW- 139363 03648240 4
3/8%x3/4 NC

33 |GRATING 139363 741991K21 1

34 RETAINING CLIP 139363 82621066 8

35 | LOCKWASHER 1/4 139363 03961010 8

36 | PAN MACHINE SCREW 139363 03646240 g

|1/4%3/4 NC

37 |GRATING 139363 741990K21 1

38 PAN MACHINE SCREW 139363 03648240 2
3/8BX3/4 NC

39 | LOCKWASHER 3/8 138363 03561300 2

40 RETAINING CLIP 139363 82621066 2

41 LOCKWASHER 1/4 1393563 03961010 2

%2 PAN MACHINE SCREW 139363 03646240 2
1/4%3/4 NC X

43 [GRATING 135363 746445-01 1

44 |CLIP 139363 548278K21 1

&5 WASHER 139363 68754570 +

y

O

O






WHEN ORDERING PARTS,
ALWAYS FURNISH MDDEL,

SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

BCNO

CRAWLERS

480



0

sl

BUCYRUS-ERE BE=® PARTS
factory spac replocement pors ME=» LIS T

SEKIAL NO. REPLACE OR
Qo1
CRAWLERS L &
DRAWING BC110 | 139363 =
1 | TARE-UP TUMBLER- 139363 139499 B2946238 2
SEE DRAWING B2946238
FOR COMPONENTS x
1| IDLER ASSEMBLY WITH 139720 82573003 2
RECOIL & HYDRAULIC
ADJUSTER-GEE DRAWING
82973003 FOR
COMPONENTS
2 CAPSCREW 3/4X2-1/4 NC | 139490 03294720 B
GRADE 5
3 LOCKWASHER 3/4 139363 03961800 B
4 | COVER 139363 139362 7413e1-0¢6 4
4 COVER 139490 748823-05 4
5 RIGHT HAND RETAINER 139363 A 741342K21 2
6 LEFT HAND RETAINER 139363 640230K21 2
7 FLAT WASHER 5/8 1393263 03951850 12
8 |CAPSCREW 5/8X2 NC 139363 03291640 12
GRADE 5
9| LOCKRUT C 3/4 NC 139363 02786490 56
10 | FLAT WASHER 3/4 139363 03980254 1Z0
11 CAPSCREW 3/4X4 NC 139363 03295285 B
GRADE 8
12 TRACK CHAIN & SHOE 139720
ASSEMBLY
NOTE~-FOR A COMPLETE
TRACK CHAIN & SHOE
ASSEMBLY-26, 30 OR 36
INCH-SEE SEPARATE
SECT IONS
13 TRACK CHAIN AGSEMBLY~ 130363 139499 B2943016 35000037 2D
LESS SHOES-46 LINK
|BECTION-SEE DRAWING
|B29431016 FOR
[COMPONENTS
13 :TRACK CHAIN ASSEMBLY~- | 139363 139499 82942993 35000031 2D
.LESS SHOES-46 LINK ; ;
. SECTION-SEE DRAWING E :
- 182942993 FOR : : | !
. COMPONENTS 1 ) , L
13 TRACK CHAIN ASSEMBLY- | 139720 35000031 - )

LESS SHOES-46 LINK ! ,
SECTION-SEE DRAWING. ‘ :
10000000 FOR

"COMPONENTS




BUCYRUS

h—— Rin cloeh & ez

JEEE=E PARTS

foctory spec replocement parts E=A. LIST
SERTAL ND. REFLACE OR -
CAT REF DESCRIPTION FROM T0/ INCL . FART NO. VENDOR NO. REQ.
001
14 FULL NUT 3/4 NF 139363 82943033 368
15{30 INCH FLAT CAST 139363 B26855-01 g2
- | SHOE
15|36 INCH FLAT CAST 139363 B26189-D1 92
SHOE
16 |[FLAT WASHER 3/4 139363 03951950 368
17 | CAPSCREW 139363 82044610 - 368
18 | LOWER ROLLER ASSEMBLY 139363 139499 82946230 83811525 16D
SEE DRAWING 82946230
FOR COMPONENTS
18 LOWER ROLLER ASSEMBLY | 138720 82811525 16
"SEE DRAWING 82811525
FOR COMPONENTS
19 CAPSCREW 3/4X6 NC 139363 03285940 56
GRADE 8
30 |RIGHET HAND CRAWLER 139363 139382 BE7028~01 1A
FRAME
i
NOTE-WHEN STOCK OF
B87028~01 1S DEPLETED
USE FOLLOWING PARTS
RH CRAWLER FRAME 883164~01 1
BCZ2 CAPSCREW 3/4% 03294720 &
2=-1/4 NC GRADE 5
BC3 LOCKWASHER 3/4 03961800 4
BC4 COVER & 748823-05 2
20 |[RIGHT HAND CRAWLER 139490 139744 B83164-01 1
FRAME
20 [RIGHT HAND CRAWLER 139817 §88321§—ﬂ1 BB3284-01 ip
FRAME : :
21 LEFT HAND CRAWLER 139363 139382 8B87028-02 ia
FRAME
_ ?
NOTE-WHEN STOCK OF
887028-02 IS5 DEPLETED
USE FOLLOWING PARTS
'LH CRAWLER FRAME 883164-02 | 1
'BC2 CAPSCREW 3/4% 103294720 | 4
;2=1/4 NC GRADE 5 : i
'BC3 LOCKWASHER 3/4 03961800 &
. BC4_COVER : 748823~05 2
i i ;
Z1 LEFT HAND CRAWLER 139490 139742 883164-02 1
FRAME : : L
21 LEFT HAND CRAWLER T 139817 8B3215-02 ' BB32B4~02 iT

| FRAME




&
BUCYRUSERIE =B PARTS
factory spac replocement parts T LIST
SERIAL NO. REPLACE DR
CAT REF DESCRIPTION | FROM To/IncL, | PART NO. 'venpor no. | REQ.
001
22 |LOCKNUT € 7/8 NC 139363 139744 02786520 12
22 TLOCRNUT 1 NC 139817 02786548 i2
23  SPACER 139363 139744 548378K1 12
23 | SPACER 139817 552893-01 12
24 |[FLAT WASHER 7/8 139363 139744 03952050 24
24 [FLAT WASHER 1 139817 03952075 24
25 |CAPSCREW 7/BES NC 139363 139744 03298605 12
GRADE 8
25 CAPSCREW 1X5-1/2 NC 139817 03301582 12
GRADE 8
26 |RECOIL SPRING KIT 139363 139499 75003031 2
ASSEMBLY-SEE DRAWING
75003031 FOR
COMPONENTS
27 CAPSCREW 5/8X2-1/4 RC | 139363 03281720 8
GRADE 5
25 | LOCKWASHER 5/8 139363 _ 03961700 8
29 | SPRING CAP-WESTRAC 139343 139499 743270-01 2
29 SPRING CAP-INTERTRAC | 139720 750259~01 2
AMERICA
30 | TARE-UP TUMBLER 139363 833014K21 2
YOKE ASSEMBLY
31 |CHAIN SLIDE CASTING 139363 750364~02 3
NOTE-ALS0O FURNISH
DRAWING BB3284




BUCYRUS-EREE=E PARTS

foctory spac replocement pars MEIM. LIST
< SERIAL NO. REPLACE OR
CAT REF DESCRIPTION EROM T0/INCL. PART NO. VENDOR ND. REQ.
002
TRACK CHAIN & SHOE
ASSEMBLY-26 INCH
DRAWING BC110 | 139363
NOTE-A COMPLETE TRACK
CHAIN & SHOE ASSEMBLY
FOR BOTH SIDES OF
MACHINE CONSISTS
4 EACH BC12
12 | TRACK CHAIN & SHOE 139720 35000035 4

ASSEMBLY-TRIPLE
GROUSER-SEE DRAWING

13000000 FOR
COMPORERTS




-
mms | %E RifTWES P NIE

foctory spac replacement ports T »

"BE=E PARTS

LIST

CAT REF

DESCRIPTION

SERTAL ND.
FROM TO/INCL,

PART NO.

REPLACE UR
VENDOR NO.

REQ.

003
TRACK CHAIN & SHOE

ASSEMBLY 30 INCH
DRAWING BC110

139363

NOTE-A COMPLETE TRACK

CHAIN & SHOE ASSEMBLY

FOR BOTH SIDES OF
MACHINE CONSISTS OF

4 EACH OF BCl2

12

TRACK CHAIN & SHOE

139363 139499

35000016

35000033

40

ASSEMBLY TRIPLE
GROUSER—-SEE DRAWING

35000016 FOR
COMPONENTS

12

TRACK CHAIN & SHOE
ASSEMELY TRIPLE

139720

35000033

COMPONENTS

GROUSER~SEE DRAWING
13000000 FOR




*®

BUCYRUSFRIF E=® PARTS
O

foctory spec replocement parts

LIST

CAT REF DESCRIPTION

SERIAL NO.
FROM TO/INCL .

PART NO.

RePLACE DR
VENDOR NO.

REQ.

004

TRACK CHAIR & SHOE

ASSEMBLY 36
DRAWING

INCH
BC1l10

138363

NOTE-A COMPLETE TRACK
CHAIN & SHOE ASSEMBLY

FOR BOTH SIDES OF
MACHINE CONSISTS OF

4 EACH OF BCl2

12

TRACK CHAIN & SHOE

139363 139459

B2943007

35000034

4D

ASSEMELY TRIPLE
GROUSER-SEE DRAWING

B2943007 FOR
COMPONENTS

12
{ASSEMBLY TRIPLE

TRACK CHAIN & SHOE

139720

35000034

GROUSER-SEE DRAWING
13000000 FOR

COMPONENTS

(—\F
gt






WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

BC362

LOWER ROLLER GUARDS

480



BUCYRUSE

Wim ypMIIN PRI

JEE=E PARTS

foctory spac replocement ports - = A |.. ‘ ST
SERIAL NO. REPTACE OR
CAT REF! DESCRIPTION ERON 7o/ IncL, | PART NO. | Ensos® o | REQ.
005 -
LOWER ROLLER GUARDS
DRAWING BC362 | 135363

1 | LEFT HAND GUARD 139363 Bi5674~02 g

Z RIGHT HARD GUARD 1389363 B35674~01 ]

3 CAPSCREW 5/BX2 NC 139363 03281640 m

GRADE 5
4 | LOCKWASHER 5/8 1139363 03961700 12
S| CAPSCREW 3/4%53-1/2 NC | 139363 03295120 24
GRADE &

6 |[FLAT WASHER 3/4 139363 03951950 52
.7 | LOCKNUT C 3/4 NC 139363 02786490 24

8 BOLT 7/EX14-1/2 NC 139363 02192101 14

GRADE §

9 SPACER 139362 B35631-07 14
10 | FLAT WASHER 7/8 139363 03952050 28
11 TLOCENUT C 7/8 NC 139363 02786520 14
12 |GUARD" 139363 835670-01 4
T3 CAPSCREW 3/4K1-31/72 NG | 139363 3294480 ry

GRADE 5




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

480

CATALDG REFERENCE NUMBER. ]

SWING

CIRCLE

ER27



BUCYRUS

b

EEEE PARTS

33 i PLATE

|

139363

factory spec replocement ports Ba LIST
SERIAL NO, REFPLACE OR |
001
SWING CIRCLE ~ _
DRAWING E127 | 139363
1 OUTER RACE, SWING 139363 140124 12946E1 1
RACK & INNER BALL o
RACE ASSEMBLY-
INCLUDES ITEMS 2 THRU
17
1|OUTER RACE, SWING 140530 12976E1 I
RACK & INNER BALL
RACE ASSEMBLY~
INCLUDES ITEMS 2 THRU
17
2 SEAL 139363 6§38374-05 2
3 DOWEL 1359363 §14772K1 2
4 LOCRNUT C 1 NC 139363 D2786550 22
5 FLAT WASHER 1 1393563 03952150 F¥
6 |HEX .BOLT 1X8-1/2 NC 139363 02617705 22
GRADE 8
7 | ELBOW 139363 57152260 4
RUT 139363 57184760 ]
9| COPPER TUBE-SPECIFY 139363 32356000
LENGTH
10 COPPER TUBE-SPECIFY 139363 32356000
LENGTH
11 | CONNECTOR 139363 57256510 4
12 LUBE FITTING 1/8 139363 57044510 Iy
13 !BRACKET 139363 550306K21 1
14 [SEAL 139363 638374~05 1
15 SPACER 139363 82866511 2
16 BALL 139363 87044600 ¥
17 SPACER 139363 B2866510 62
1E [GREASE GUN 139363 57292035 i
19 |FULL NUT 3/8 NC- 139363 02708400 2
CADMIUM PLATED
20 | CLAMP 1398363 64789505 1
21 LOCRKWASHEER 3/8 139363 03961302 2
CADMIUM PLATED . ]
2% TSQUARE NECE BOLT 139363 03014255 2
13/8%1-1/4 NC-CADMIUM
TPLATED A
23 (HOSE ~ 139363 53004065 b
24  LUBE FITTING 1/8 139363 57044510 1
25 BULKHEAD ADAPTER i 139363 | 78533148 1
26 DRIVE SCREW 1/4¥1/2 , 139363 [ 03566910 | )
27 | CONNECTOR { 139363 | 57254585 | 1
28 CONNECTOR I 139363 T 57115435 | 1
29 !TUBE~SPECIFY LENGTH ( 139363 ' B2945641 f
30 ELBOW * 139363 57149332 !
31 CAPSCREW 3/BX1 NC-. : 139363 © 03279320 -2
'GRADE 2 : - : j
32 | LOCKWASHER 3/8 | 139363 03961300 | | 2
E E37642K1 | T




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

1078

Loy

H
e T
T

SWING MACHINERY F118



BUCYRUS-E

CEEE PARTS

foctory spec replocement ports Ee LIST
SERTAL WNO. REPLACE OR
CAT REF DESCRIPTION EROM T0/1INCL. PART NO. VENDOR NO. REQ.
001
SWING MACHINERY
DRAWING F118 139363
1| CAPSCREW M12X35MM 139363 03552004 4
GRADE 38 , :
2 FLAT WASHER 1/2 139363 03851650 B
3 COVER 139363 645215-01 i
4 SWING BRAKE-SEE 139363 29028502 1
DRAWING 298028502
FOR COMPONENTS } )
5[ SWING DRIVE GEAR CASE 139363 B2330287 1
SEE DRAWING 82330257
FOR COMPONENTS
6 [FLAT WASHER 5/8 139363 03951850 8
TIPIN 139363 550886~01 2
8 INIPPLE 139363 20541400 1
S HEX BOLT 5/8Z10 NC 139363 02613255 8
GRADE 8
10 | ELBOW 139363 20221500 1
ll!PIPE 139363 512687-10 )
12CAP 139362 20095550 1
13 iCAPSCREW 1/2X1~-3/4 NC | 139363 03285560 4
GRADE 5
14| SWING MOTOR-SEE 139363 140124 64312296 1
DRAWING 64312296 FOR
COMPONENTS
14| SWING MOTOR~SEE 140530 54517014 1l
DRAWING 64917014 FOR
COMPONENTS
15| SOCKET HEAD SCREW 139363 03484040 4
1/2X6 NC
16 LOCKNUT C 5/8 NC 139363 02786470 8
17 THREAD SEAL 128363 B2B31404 4
18 |GASKET 129363 50695328 i
19| FLAT WASHER 5/8 139363 03980255 8




480

BOOM

WHENR CRDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DHAWING NUMBER AND
CATALOG REFERENCE NUMBER.

JAIEI



BUCYRUS

CESE PARTS

29 CLAMP

foctory spec replocement pors BE=MM. LIST
CAT REF DESCRIPTION WSQERM%@%CL PART NO. §§§E‘§ggﬁﬂgs REQ.
001
BOOM
DRAWING JAL161 | 139363
1 BOOM COMPLETE 139363 139744 151773A 1
1 [BOOM COMPLETE 139817 15236JA 1
2 | CLAMP 139363 139744 641182-01 4
3 | LOCKWASHER 1/2 139363 139744 03961500 30
3 | LOCKWASHER 1/2 139817 03961500 4
4 |CAPSCREW 1/2X2 NC 139363 135744 03285640 ig
GRADE 5
5| SHIM-AS REQUIRED 139363 98900001
6 | SHIM-AS REQUIRED 139363 98900002
?isxap RING 135363 66118670 1
8 | BUSHING 139363 82076530 1
9 LUBE FITTING 1/4 135363 57045010 1
10 CAPSCREW 1/2X1-3/4 NC | 139363 139744 03285560 12
GRADE 5
10 |CAPSCREW 1/2X1-3/4 NC | 139817 03285560 4
GRADE 5
11 | CLAMP 139363 139744 640286-01 4
12 | PIN 139363 ' 743025K1 1
13 | CLAMP 139363 640286-01 2
14 SHIM-AS REQUIRED 139363 58900003 —
15 | SHIM-AS REQUIRED 139363 98900004
16 |HEX BOLT 3343? NC 139363 02614545 1
GRADE B
17 [LOCKNUT C 3/4 NC 139363 027B64E5 g
18 |CAPSCREW 3/4X6 NC 139363 1 03295940 1
GRADE B
19 PIN 139363 §45236-01 1
20 | PIN 139363 645234 &
21 CAPSCREW 3/4X5-1/2 NC | 139363 03295765 4
/GRADE 8 |
22 HEX BOLT 3/4X6-1/2 RC | 139363 02614505 2
GRADE 8
231PIN 139363 ' 645235-01 2
Z4 [SNAP RING 139363 I 68118640 ]
25 | CLAMP 139363 139744 |, 6411B2-D2 4
25 CLAMP 139817 82140472 8
26  CLAMP ''139363 139744 | 640285-D2 | 4
26 | CLAMP I '139E17 . B2140472 4
27 | CLAMP { 139363 L - 64028602 | 2
28 : CLAMP 139363 139744 . 641181-02 2
28 - CLAMP ! 139817 - . 82140081 4
139363 139744 64118T-01 2




DIPPER- APPLICABLE TO

SYMBOLS 12980L, 12981L .

APPLICABLE TO S/N 139363
THRU 139372.

FOR S/N ABQVE 139372
SEE DRAWING Lii2 & Lli4

WHEN OROERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

480

DIPPER, WRIST LINKS & PINS

L



BUCYRUS

JEEEE PARTS

foctory spec replocement ports  TIESI » L’ST
SERTAL NU. REPLACE OR
CAT REF DESCRIPTION FROM Yo/ INCL. PART NO. VENDOR NO. REQ.
001
DIPPER, WRIST LINKS
& PINS )
DRAWING L111 139363 139372
1 |CAPSCREW z/le 1/4 NC | 139363 139372 03265400 6
GRADE § : )
2 |[LOCKWASHER 1/2 139363 139372 03561500 6
3 KEEPER 139363 139372 537580K1 2
4 |[REAR LINK PIN 139363 139372 746454=01 i
S |CAPSCREW 3/4X1~1/2 NC | 139363 139372 03294480 2
GRADE 5
6 | LOCKWASHER 3/4 139363 139372 03961800 2
T TKEEPER 139363 139372 545609K1 1
B(PIN 139363 139372 743240K21 | 750382~01 ip
9 REAR LINK 139363 139372 875362K1 1
10 |[FRONT LINK PIN 139363 139372 746493~01 1
11 OIL SEAL 139363 135372 72077705 4
12 BUSHING 139363 139372 548176K1 2
13 FRONT LINK ASSEMBLY- | 139363 139372 750092K51 | B39365K51 | 1D
INCLUDES ITEMS 12 &
20
14 LUBE FITTING 1/¢ 139363 139372 57045010 3 X
15 CAPSCREW 1/2X1-1/4 NC | 139363 139372 03285400 2
GRADE &5
16 | LOCKWASHER 1/2 139363 139372 03961500 2
17 | REEPER 139363 139372 537580K1 1
18 [PIN 139363 139372 64523701 1
19/01L SEAL 139363 1398372 72174330 r
20 BUSHING 130363 139372 548191K1 2
21 | DIPPER | 129B0L ONLY 12980L 1
21 DIPPER { 12981L  ONLY 1Z98iL "1
22 SAFETY LATCH KIT 12980L  12981L 82037247 1
Z3THOOK 12980L  12981L 638566K1 2
24 |BLADE TYPE SIDE 12981L ONLY 70391002 2 %
CUTTER i
25 FLARE PENETRATOR- 12981L ONLY | 82942715
AS REQUIRED ! !
zs;srannann PENETRATOR- | 12981L ONLY B2734510
‘A5 REQUIRED 7
27 | SINGLE PENETRATOR~ | 12981L  ONLY | 82734514
A5 REQUIRED 1 :
2BiTWIN PENETRATOR- P 12981L  ONLY '+ B2734513
"AS REQUIRED ; 5
29 FLEX PIN-AS REQUIRED | 12981L  ONLY . B2666101
30 RIGHT HAND REPLACE~ ' 12981L  ONLY _ 7344BBK1 1
ABLE POINT SIDE ! ‘
"CUTTER
31 FULL NUT 1 NC 12981L  ONLY 02716050 B
32 LOCKWASHER 1 - 129B1L ONLY 33962000 B
33 PLOW BOLT 1X3-1/2 NC - 12981L ONLY 02385750 -8B




BUCYRUSEREE=® PARTS

foctory spec replocement ports Eo L‘ST

SERTAL NO. REPLACE OR |
001 .
34 |LEFT HAND REPLACEALBE | 12981L ONLY 734489K1 1
POINRT SIDE CUTTER -
35 |LIP ASSEMBLY-INCLUDES | 1298lL ONLY 746120-01 1

ITEM 36
36 ADAPTER-AS REQUIRED 12981L ONLY 82001721




el



2N

()

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER |

APPLICABLE TO S/N 139373 & UP C

480 WRIST LINKS & PINS Li2



BUCYRUS-EREE=® PARTS

foctory spec replocement ports E=A. LIST
SERIAL NO. REFLACE OR|
CAT REF DESCRIPTIDN FROM T0/INCL. PART ND. VENDOR NO. REQ.
002
WRIST LINKS & PINS _
DRAWING L112 | 139373
1|CAPSCREW 1/2X1-1/4 NC | 139373 03285400 6
GRADE 5 ,
2 | LOCKWASHER 1/2 139373 03961500 6
3 | KEEPER 139373 537580K1 2
4 |REAR LINK PIN 139373 746494-01 1
S|CAPSCREW 3/4X1-1/2 NC | 139373 03294480 2
GRADE 5 _
6 LOCKWASHER 3/4 139373 03961800 2
7 | KEEPER 139373 545609K1 1
8IPIN 139373 140124 743240K21 750382-01 ip~
B!PIN 140530 750382-01 1
9 REAR LINK ] 139373 875362K1 1
10 | FRONT LINK PIN 139373 746493-01 1
11 0IL SEAL 139373 72077705 4
12 | BUSEING . 139373 548176K1 - 2
13 |FRONT LINK ASSEMBLY- 139373 140084 750092K51 B39365K51 iD
INCLUDES ITEMS 12 &
20
13 |FRONT LINK ASSEMBLY- 140100 B39365K51 1
INCLUDES ITEMS 12 &
20
14 !LUBE FITTING 1/4 139373 57045010 3 X
15 |CAPSCREW 1/2X1-1/4 NC | 139373 03285400 2
GRADE 5
16 : LOCKWASHER 1/2 139373 03961500 2
17 [ KEEPER 139373 537580K1 1
18 IPIN 138373 645237-01 1
19[0IL SEAL 135373 72174330 2
20 i BUSHING 139373 548191K1 2




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
’ SERIAL NUMBER,
DRAWING NUMBER AND g
CATALOG REFERENCE NUMBER.
APPLICABLE TO SYMBOLS 12909L, 12980L, 1298IL, 12996L, 129971, 12998L, g/

12999L, 15004L., I5005L

DIPPER WITH OR WITHOUT TEETH & ADAPTORS
480 FOR BECO PENETRATORS L4



BUCYRUS-E

CESE PARTS

foctory spec replacement ports ® LlST
SERTAL ND. TREPLACE OR
CAT REF DESCRIPTION FROM 10/ INCL. PART NO. VENDOR NG. REQ.
005
1R CUBIC YARD 29 INCH
ROCK DUTY-DOUBLE
TAPERED DIPPER-WITH
OR WITHOUT TEETH &
ADAPTERS FOR BECO
PENETRATORS :
DRAWING L114 | 12998BL 12999L
1| DIPPER 12968L.  ONKLY 12998L i
1|DIPPER 12999L  ONLY 12999L 1
2 |[HOOK 12998L  12999L 638566K1 2
3| SAFETY LATCH KIT 12998L  12999L 82037247 1
4§ LIP ASSEMBLY~INCLUDES | 12998L  ONLY 746020-01 1
ITEM 5 L
5 ADAPTER-AS REQUIRED 129981  ONLY 82001721 PYAATIOETS
6 SINGLE PENETRATOR-AS 12998L  ONLY B2734514 2
REQUIRED
7 | TWIN PENETRATOR-AS 12998L  ONLY B2734513 2z
REQUIRED
8 | STANDARD PENETRATOR~ 12998L  ONLY B2734510
AS REQUIRED
9 | FLARE PENETRATOR~AS 12998L ONLY 82942715
REQUIRED
10 |[FLEX PIN-AS REQUIRED 12998L  ONLY 82666101
11 BLADE TYPE SIDE 129981 12999L 703910~02 2
CUTTER .
12 |RIGHT HAND REPLACE~ 124998L 129991, 7T34488K] 1
ABLE POINT SIDE ’
CUTTER
13 LEFT HAND REPLACEARLE | 12%88L  12999L 734489K1 1
i POINT SIDE CUTTER
14 |PLOW BOLT 1X3-1/2 NC 12998L  129%99L 02385750 B
15 | LOCKWASEER 1 12998L 12999L 03962000 8
16 |FULL NUT 1 NC 12998L 12999L 02716050 8




BUCYRUS-ERIE E=® PARTS

foctory spec replocement ports E=N. L!ST
| SERIAL NO. REFLACE OR
CAT REF DESCRIPTION FROM 10/ INCL. PART ND, VENDOR NO. REQ.
010 :
1~1/2R CUBIC YARD 35
INCH HEAVY DUTY
DOUBLE TAPERED DIPPER
WITH OR WITHOUT TEETH
& ADAPTERS FOR BECO
PENETRATORS : ‘
DRAWING L114 | 12%B0L 12981L
1|DIPPER 12980L  ONLY 12980L 1
1iDIPPER 12981L  ONLY 12981L 1
2 [HOOK 12580L 2 129BiL 63B566K1 2
3 |SAFETY LATCE KIT 12980L  129B1L 82037247 1
4§ LIP ASSEMBLY-INCLUDES  1298i1L  ONLY 746120-01 1
ITEM 5
5 |ADAPTER-AS REQUIRED 12981L  ONLY 82001721
6 |SINGLE PENETRATOR-AS | 12981L  ONLY B2734514
REQUIRED ]
7 |'TWIN. PFENETRATOR-AS 129B81L  ONLY 82734513
REQUIRED :
8 | STANDARD PENETRATOR- | 129B1L  ONLY 827345190
AS REQUIRED ~
9 |FLARE PENETRATOR-AS 12981L ONLY - 82942715
REQUIRED
10 |FLEX PIN~AS REQUIRED  129B1L  ONLY 82666101
11 BLADE TYPE SIDE 129801  1Z9BIL 703910-02 2
CUTTER _
12 RIGHT HAND REPLACE- 129801  12961L 7344BBK1 1
ABLE POINT S1DE
CUTTER
13 !LEFT HAND REPLACEABLE @ 12980L 12981L 7344B9K1 1
POINT SIDE CUTTER
14 PLOW BOLT 1X3-1/2 NC | 129805  129B1L 02385750 B
15| LOCKWASHER 1 12880L 12981iL 03962000 8
16 FULL NUT 1 RC .} 12980L  129B81L 02716050 B




BUCYRUS

AU YRUS-EmL

e

EE=E PARTS

foctory spec replacement ports =M LIST
CAT REF DESCRIPTION erom L e, | PaRT No, [ RERLACE ORTpeq.
015
1-3/4R CUBIC YARD 40
INCH GENERAL PURPOSE-
DOUBLE TAPERED DIPPER
WITH OR WITHOUT TEETH
& ADAPTERS FOR BECO
PENETRATORS
DRAWING L114 | 12996L  55A79-01
1|DIPPER 12996L  ONLY 12996L 1
1|DIPPER 12997L  ONLY 12997L 1
1[DIPPER 55A79-01 ONLY 55879-01 1
2 |HOOK 12996L  12997L 638566K1 2
2 HOOK 55A79-01 ONLY 750385-01 1
3| SAFETY LATCH KIT 12996L  12997L 82037247 1
4 LIP ASSEMBLY-INCLUDES | 12997L  ONLY 746899-01 1
ITEM 5
§/LIP 55A79-01 ONLY 839774-01 1
5| ADAPTER-AS REQUIRED 12997L  ONLY 82001721 !
6| SINGLE PENETRATOR-AS | 12997L  ONLY 82734514
REQUIRED
7|TWIN PENETRATOR-AS 12997L  ONLY B2734513
REQUIRED
B STANDARD PENETRATOR- | 12997L  ONLY 82734510
AS REQUIRED ]
9| FLARE PENETRATOR-AS 12997L  ONLY 82942715
| REQUIRED
10 |[FLEX PIN-AS REQUIRED | 12997L  ONLY 82666101
11 |BLADE TYPE SIDE 12996L  12997L 703910-02 2
CUTTER |
12 [RIGHT HAND REPLACE- 12996L  12997L 734488K1 1
ABLE POINT SIDE
CUTTER !
I3|LEFT HAND REPLACEABLE | 12996L  12997L | 734489KI 1
POINT SIDE CUTTER [ !
14|PLOW BOLT 1X3-1/2 NC | 12996L  12997L | 02385750 8
15| LOCKWASHER 1 | 12996L  12997L ! 03962000 8
16 |FULL NUT 1 NC 12996L  12997L | 02716050 8




BUCYRUSERE =R PARTS

factory spec replocement ports E@ L I S T
SERTAL NO. REPLACE OR *

020

1-3/4R CUBIC YARD 42

INCH HEAVY DUTY-

DOUBLE TAPERED DIPPER

WITHOUT TEETH &

ADAPTERS .

DRAWIRG L.1J14 | 129D09L ORLY
1! BUCRET 12909L  ONLY 12909L 1
2 BOOK 12509L ONLY £38566K1 2
3| SAFETY LATCH KIT 12909L  ONLY 82037247 1

-



BUCYRUS-ERE =R PARTS

foctory spec replocement ports IEEE.I@ L IE;.r
' SERTAL NO. "REPLACE OR :
CAT REF DESCRIPTION IFROM o/ INcL. | PART NO. | UEXBoR NG | REQ.
025
2-1/2R CUBIC YARD 48
INCH LIGHT DUTY-
DOUBLE TAPERED DIPPER
WITH OR WITHOUT TEETH
& ADAPTERS FOR BECO
PENETRATORS
DRAWING L114 | 15004L 15005L
1 DIPPER 15004L  ONLY T5004L% 1
1|DIPPER 15005L ONLY 15005L 1
2 'HOOK 15004L  15005L 638566K1 2
3| SAFETY LATCH KIT 15004L 15005L 82037247 1
4 |LIP ASSEMBLY-INCLUDES 15004L ONLY 748056-01 1
ITEM 5
5 |ADAPTER-AS REQUIRED 15004L ONLY 82001721
6 |SINGLE PENETRATOR-AS 15004L ONLY 82734514
REQUIRED
7 TWIN PENETRATOR-AS 15004L ONLY 82734513
REQUIRED
B8 | STANDARD PENETRATOR~- 15004L ONLY 82734510
AS REQUIRED
9 |FLARE PENETRATOR-AS 15004L ONLY 82942715
REQUIRED
10 |FLEX PIN~AS REQUIRED | 15004L _ ONLY 82666101
11|BLADE TYPE SIDE 15004L  15005L 703910-02 )
CUTTER
12 'RIGHT HAND REPLACE- 15004L 15005L 734488K1 1
ABLE POINT SIDE
CUTTER
13 |LEFT HAND REPLACEABLE | 15004L 15005L 734489K1 1
POINT SIDE CUTTER
14!PLOW BOLT 1X3-1/2 NC | 15004L 15005L 02385750 8
15 LOCKWASHER 1 15004L  15005L 03962000 B
16 |FULL KUT 1 NC 15004L 15005L 02716050 8
|
1




WHEN ORDERING PARTS,
ALWAYE FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480

HANDLE

M103.



BUCYRUSE

*®

FE=R PARTS

foctory spec replocement porks ma L‘ST
SERIAL HND. REFLACE OR
001 .
HANDLE
DRAWING Mi03 | 139363
1/SHIM 16 GAUGE-AS 139363 98900001
REQUIRED
3 /5HIM 11 GAUGE~AS 139363 88900002
REQUTRED
4| PIN 139363 6§45236-01 1
S CAPSCREW 3/4X6 NC 139363 03295940 1
GRADE 8
6 | LOCKNUT C 3/4 NC 139363 62786485 Z
7 LUBE FITTING 1/4 139363 57045010 6
81 BUSHING 135363 26580212 2
9 SNAP RING 139363 68118720 2
10 |SHIM 16 GAUGE-AS 139363 98900003
REQUIRED
i1 SHIM 11 GAUGE-AS 139363 96900004
REQUIRED :
17  STANDARD HANDLE 139363 12936M 1
12 | LONG HANDLE 139363 12918M 1
13| SPACER 139363 548450K1 1
14 | BUSHING 139363 548672K1 2
15 OIL SEAL 139363 72077320 2
16 BUSHING 139363 548417K1 2
17[0IL SEAL 139363 72179975 2
18| CAPSCREW 3/4X5-1/2 NC | 139353 03295765 2
GRADE 8 j
19 /PIN 139363 645234-01 1
20 [SNAP RING 1393€3 68118640 1
21 [BUSHING 139363 82076615 1




(Y

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

GMEV- TIN ENGINE EQUIPMENT
481 RADIATOR & AIR SHROUD QIe7-A



BUCYRUSE

Fer sG-S R

JEEEE PARTS

foctory spac replocement parts m@ L l S T
SERIAL NO. REPLACE QR | 4
CAT REF DESCRIPTION |  RON TorINCL. | PART No. |BEREOCE DR Req.
601
GM 6V-71N ENGINE
EQUIPMENT~RADIATOR &
AIR SHROUD
DRAWING Ql67A 138363
1| CAPSCREW 3/8X7/8 NC 139363 03279280 44
GRADE 5
2| STRIP 139363 §79099-05 1
3 [RUBBER 139363 E79059-15 1
4 AIR SHROUD 139363 879096K21 1
5 FULL WNUT 3/8 NC 139363 02709150 1B
6| LOCKWASHER 3/8 139363 03961300 44
~7 STRIP 139363 879099-04 1
8 | RUBBER 139363 8790998-17 1
§1STRIP 139363 879099~08 1
10 | RUBBER 1393632 879099-13 1
11 ATR SHROUD DOOR 139363 643409K21 1
12 | RUBBER 139363 §79099~-10 2
13 RUBBER 139363 §79099-11 2
14 |A1R SHROUD SUPPORT 139363 643408K21 1
15| FLAT WASHER 3/8 139363 03951400 i3
16| 8TRIP 139363 7809908 1
17 ' RUBBER 139363 B79098~12 b
18 | RUBBER 1349363 B7809%~16 1
19 8STRIP 139363 B7909%8-06 i}
20 | RUBBER 139363 879095-14 1
21/ 85TRIP 138363 879095-07 i
22 RADIATOR & OIL COOLER 139363 140124 66202022 1
ASSEMBLY-SEE DRAWING
66202022 FOR
COMPONENTS ,
22 /RADIATOR & OIL COOLER | 140530 66202031 1
ALSSEMBLY-SEE DRAWING
66202031 FOR
COMPONERTS
23 GASKET 139363 50708017 4
24 UPPER RADIATOR 139363 140124 62894 7K21 2
| CONNECTOR ;
24 UPPER RADIATOR | 140530 541514K21 2
| CONNECTOR ; ]
25 LOCKWASHER 3/8 1139363 03961300 16
26 CAPSCREW 3/8X7/8B NC - 139363 140124 | 03179280 16
{GRADE 2 : :
26 CAPSCREW 3/BX7/B NC ! 140530 F 03179280 8
T GRADE 2 | |
27 CLAMP 139363 - 53270180 4
78 HOSE ASSEMBLY 139363 140124 . 53606620 1
2% NIPPLE . 139363 . 20557900 1
30 ELBOW 139363 140124 . 20230000 1
31 HOSE ASSEMBLY 139363 140124 53627320 1




BUCYRUS

JEFEEN PARTS

M

165 2 FLAT WASHER 1/2

factory spec replocement parts mo LlST _
SERTAL NO. REPLACE OR |
01
32 |HOSE 25 INCHES 139363 53153025 2
33 | COVER 139363 545923K1 1
34 |RADIATOR SHROUD 139363 140124 66202003 1
34 |[RADIATOR SHROUD 130530 6438073 3
35 | CAPSCREW 3/8%1 NC 139363 140124 03279320 4
GRADE 5
36 | LOCKWASHER 3/8 139363 140124 03961300 4
37 | ELBOW 139383 20214000 1
38 |NIPPLE 139363 20524900 1
39 | STOP COCK 139363 75039000 1
40 | CONRECTOR 139363 57120570 1
41 |[COPPER TUBE-SPECIFY 139363 32356000
LENGTH
42 | ELBOW 139363 140124 202320750 1
43 | LOWER RADIATOR 139363 628944K21 1
CONNECTOR
44 | CLAMP 139363 53269900 4
45 HOSE 12-1/4 INCHES 139363 53161070 1
46 |HOSE. 3-1/2 INCHES 139363 53181070 1
56 CAPSCREW 5/8X1-1/4 NC | 139363 140124 03291400 2
GRADE 5 X
§7 LOCKWASHER 5/8 139363 140124 03961700 2
58 RADIATOR BRACE 139363 646355~01 2
59 |[FULL NUT 3/4 NC 136363 02714050 §
60 | LOCKWASHER 3/4 139363 03961800 2
62 |CAPSCREW 5/8X3 NC 139363 03291960 2
GRADE 5 \
63 | FLAT WASHER 5/8 139363 03951800 F
64 | LOCKWASHER 5/8 139363 140124 03961700 4
65 |FULL NUT 5/8 NC 139363 140124 02713050 )
66 iCAPSCREW 5/8%2-1/2 NC | 139363 03291800 2
GRADE 5
126 | FAN GUARD 139363 140124 748617-01 1
127 LOCKWASHER 1/4 136363 140124 03961010 4
128 {FLAT WASHER 1/4 139363 140124 03951200 4
129 CAPSCREW 1/4X1 NC 139363 140124 03273320 i
GRADE 5 N
130 ,RADIATOR OUTLET ELBOW | 139363 62B960K21 1
151 | FAN 140530 47109133 1
152 'CAPSCREW 3/8BX7/B NC 140530 03279280 ]
iGRADE §
140060 140124 | 03951650 r

——






T T3 [48-LUBE CHART

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

48|

GM6V-T7IN ENGINE EQUIPMENT
MOUNTING & PIPING

QI67-B

O

e



BUCYRUSE

CEEE PARTS

foctory spec replocement ports ® I.. I S T
T SERTIAL NO. REPLACE OR
CAT REF | DESCRIPTION FROM 10/INCL . PART NO. VENDOR NO. | REQ-
002
GM _6V-71N ENGINE
EQUIPMENT-MOUNTING &
PIPING
DRAWING Q1678 139363
47 | CONNECTOR 139363 78560490 1
48 HOSE ASSEMBLY 139363 53796455 i
49 ELBOW 139363 78597320 2
50 |BUSHING 139363 20017550 1
51 { CONNECTOR 139363 78553920 1
52 ELBOW 139363 140124 20214000 2
52 ! ELBOW 140530 20214000 1
53 NIPPLE 135363 20536000 1
54 | GLOBE VALVE 139363 79198000 1
E5 HOSE ASSEMBLY 139363 140124 E3787126 1
55 |HOSE ASSEMBLY 140530 53795804 1
68 ENGINE BASE 139363 14012¢ 87942¢§-01 1
68 (ENGINE BASE 140530 B892412-01 1
69 | SPACER 139363 E48158K1 2
70 | MOUNT 139363 82629247 6
71 | WASHER 139363 EJ1004K1 3
72 LOCKWASHER 5/8 139363 03961700 14
73 [FULL NUT 5/8 NC 139363 62713050 6
74 !CAPSCREW 5/8X1-3/4 NC | 139363 03291560 8
GRADE &
75 | CAPSCREW 5/BX3-1/4 NC | 139363 03292040 4
GRADE &
76 | FLYWHEEL HOUSING 139363 628B94K21 2
SUPPDRT
77 | BUSHING 139363 200180590 1
T8 STOP COCK 139353 79038000 1
79 i NIPPLE 139363 20524900 1
80 [ELBOW 139363 20214000 1
B1:CAPSCREW 5/BX5 NC 139363 03252600 2
[GRADE 5
82 'HEX BOLT 3/4X2-3/4 NC | 139363 | D3294880 I
[GRADE 5 .

B3 'JAM NUT 3/4 NC 129363 ' 02714450 4
B4 'FULL NUT 3/4 NC 139363 02714050 4
. 85 LOCKWASHER 3/8 139363 ' 02961300 9
86 FULL NUT 3/8 NC 139363 ; 02709150 g
87 CAPSCREW 3/BX1-~1/2 NC | 139363 - 03279480 | 8
"GRADE 5 : |
B8 . ELBOW ~ 139363 - 57063010 i1
B9 HOSE ASSEMBLY [139363 P 53627317 g
90 HOSE ASSEMBLY ! 139363 | 53787127 !
9] HOSE ASSEMBLY [ 139363 5362B380 2
92 TUBE ELBOW : 139363 78597730 2
93 PIPE ELBOW { 139363 20238750 2
94 EXHAUST GASKET - 139363 14380171 2




BUCYRUS-E

C'EEE PARTS

foctory spec replocement ports Ea LIST
SERIAL NO. REPLACE UR
002 v
95 |RIGHT HAND EXHAUST 139363 741791K21 1
PIPE
96 | LEFT HAND EXHAUST 139363 741792K21 1
PIPE
97 CLAMP 139363 82140510 4
98 |LOCKWASHER 3/8 139363 63961300 B
99 [CAPSCREW 3/8X1-1/2 NC | 139363 03279480 8
"GRADE B
100 IMUFFLER 139363 46651023 2
101 EXHAUST PIPE 139363 140124 B2677502 2
101 | EXHAUST PIPE 140530 B267722% 2
162 [RAINCAP 139363 82132062 2
103 |CONTROL CABLE BRACKET | 139363 645089~01 1
104 | CONTROL CABLE 139363 140124 46324005 1
104 : CONTROL CABLE 140530 46266218 1
105 | BALL JOINT 139363 82571610 2
106 | EMERGENCY STOP 139363 46325004 1
CONTROL CABLE
107 (CLIP 139363 82154700 1
108 STOP SWIVEL 139363  14012¢ 525751K1 1
108 WIRE STOP 140530 82853600 1
109 GASKET 139363 14380132 2
110 |FULL NUT 3/8B NC 129363 02705150 10
111 AIR CLEANER EXATENSION | 1393643 6£3982-01 i
112 |{CAPSCREW 3/8%1-1/4 NC 139363 03279400 10
GRADE 5 <
113 | CLAMP 139363 53271185 4
~ 114 | STRAIGHT HUMP 139363 645088~01 1
115 | TUBE 139363 879410~07 1
116 | STRAIGHT HUMP 139363 645088-02 1
117 AIR CLEANER~- 139363 46140247 1
SEE DRAWING 46140247
| FOR COMPONENTS ~
118 | SUPPORT BRACKET | 139363 140124 835253-01 1
118 'AIR CLEANER SUPPORT 140530 839263-01 1
119 | LOCKWASHER 3/8 139363 03961300 1%
120 MOUNTING BAND 139363 46151451 2
121 7CLAMP 139363 R3271149 1
122 . AIR EXTENSION 139383 140124 46669796 1
122 AR EXTENSION 140530 46651032 1
123 :RAIN CAP 139363 46151496 1
124  LOCRWASHER 1/4 139363 | 03961010 1
125:CAPSCREW 3/BX4-1/4 NC | 139363 | 03329530 4
"GRADE 5
131 .ELBOW , 139363 | 57062760 1
132 ELBOW t 139363 : 78596320 1
133 HOSE ASSEMBLY | 139363 - 53793731 b3
134 CONNECTOR . 139363 - JBEE3BB0 T
135 ELBOW . 139363 78596310 1
136 HOSE ASSEMBLY 139363 53793732 1 -
137 ELBOW i 139363 - 78596350 1 -

)

—
4
e



O
R

BUCYRUSERIE

‘EEM PARTS

BUCYRUS-E @K

. | foctory spec replocement parts ® L 15;1‘
Acat rer| DESCRIPTION anm%m%'ro”/gfmcr.. PART NO. ﬁgggggﬂgﬁ REQ.
002
138 NIPPLE 139363 3 20516350 1
139 ELBOW 139363 140127 206222250 1
139 ELBOW 140830 20221500 b
140 | PIPE PLUG 139363 20765700 1
141 PIPE PLUG 139343 20766150 2
142 | CLAMP BRACKET 139363 552578-01 1
143 | CLAMP 1393463 53266335 5
144 | CLAMP ’ 139363 E3268B594 1
145 CAPSCREW 3/BX1 N 139363 03279320 1
GRADE b )
146 | CAPSCREW 1/2X3/4 NC 138363 03285240 1
GRADE &
147 LOCRWASHER 1/2 139363 03981500 1
148 LUBE CHART 138363 61350071 h
149 | NIPPLE 139363 20562100 2
150 ELEOW 120530 50213500 1




'WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBDER AND

CATALOG REFERENCE NUMBER.

CUMMINS V-903C-265 ENGINE EQUIPMENT-

ENGINE BASE

RADIATOR & AIR SHROUD

Qi68-A

C

e



@

BUCYRUS

JEEEE PARTS

factory spac replocement ports e » L l S T
CAT REF DESCRIPTION mea&smm're&/{;&c&. PART NO. ﬁgggé‘?ﬁgg REQ.
005
CUMMINS V-903C-265
ENGINE EQUIPMENT-
RADIATOR & AIR SHROUD
DRAWING 0168A | 139363
1 CAPSCREW 3/8X7/8 NC 135363 03279280 44
GRADE 5
2| STRIP 139363 §79055~05 1
3 RUBBER 139363 §709059~15 1
4 AIR SHROUD 139363 879096K21 1
ETFULL NUT 3/8 NC 139363 02709150 i8
6| LOCKWASHER 3/8 139263 03961300 44
7 STRIP 139363 B790959-04 1
8 | RUBBER 139363 879099~-17 1
9| STRIP 139363 §79099~08 1
10 | RUBBER 139363 879099-13 1
i1 AIR SEROUD DOOR 139363 GE3409K21 1
12 | RUBBER 139363 879099-10 2
13 |RUBBER 135363 879099~11 F)
14 |AIR SHROUD SUPPORT 139363 643408K21 1
15 | FLAT WASHER 3/8 1393863 03951400 13
16 | STRIP 139363 879099-09 1
17 TRUBBER 139363 879099-12 1
18 | RUBBER 139363 879099~16 1
39 STRIP 139363 879095~06 1
20 | RUBBER 139363 879099~14 i
Z1|STRIP 139363 879095-07 1
22 |RADIATOR & OIL COOLER | 139363 140084 66202022 1
ASSEMBLY~SEE DRAWING
66202022 FOR
;COHPONEN’PS
22 \RADIATOR & OIL COOLER | 140100 66202031 1
ASSEMBLY~SEE DRAWING
66202031 FOR
COMPONENTS
23 IGASKET 139363 50708017 i
24 |UPPER RADIATOR 139363 140084 62B947K21 )
CONNECTOR E ,
24 UPPER RADIATOR 140100 641514K21 2
' CONNECTOR ! !
25 LOCKWAGHER 3/8 { 139363 03961300 16
26:CAPSCREW 3/BX7/8 NC | 139363 | 03279280 | 16
GRADE & ; ; ; -
27 CLAMP ' 139363 | 53270180 i &
28 HOSE 27 INCHES . 139363 ( 53153025~ A
29 HOSE ASSEMBLY 139363 © 53613162 2 X
33 HOSE ASSEMBLY 139363 53625890 1
34 COVER . 139363 ' 545923K1 1
35 ELBOW 139363 30214000 )
36 NIPPLE © 139363 © 20524900 2




BUCYRUS-EREE

HUl YRUE st

E=E PARTS

foctory spac replocement ports Bm ’ ST
CAT REF DESCRIPTION cro e el | PART Np. | SEFLALE ORTgeq,
065 '
37 STOP _COCK 138363 759038000 2
38 CONNECTOR 139363 57120570 1
39 COPPER TUBE-SPECIFY 139363 32356000
' LENGTH
40 LOWER RADIATOR 139363 640706K21 :
CONNECTOR A
41 CLAMP L 139363 53269900 2
42 HOSE 2-3/4 INCHES 1393863 53161070 1
43 |[RADIATOR SHROUD 139363 140084 66202002 1
43 |RADIATOR SHROUD 140100 66438074 1
44 RADIATOR BRACE 139363 646355~01 2
455LGCKWhSEER 5/8 139363 03961700 2
6 {CAPSCREW 5/8X1~1/4 NC | 139363 03291400 2
GRADE § X
47 FULL NUT 3/4 NC 139363 02714050 4
4§68 LOCKWASHER 3/4 139363 03961800 2
57 |CAPSCREW 5/8X2-1/2 NC | 139363 03291800 2
'GRADE 5
58 |FLAT WASHER 5/8 139363 03951850 4
59 LOCKWASHER 5/8 138363 03961700 4
60!F8LL NUT 5/8 NC 139363 02713050 4
1/CAPSCREW 5/BX3 NC 139363 03231960 2
GRADE 5
120 FLAT WASHER 1/4 139363  1400B4 03951200 4
12} |LOCKWASHER 1/4 139363 140084 03961010 4
122 CAPSCREW 1/4X1 NC 139363 140084 03273320 £
GRADE 5 _
123FAN GUARD 139363 140084 748617-01 1
126 ICAPSCREW 3/8X4 NC 139363 03279500 6
GRADE 5
127 LOCKWASHER 3/8 139363 03961300 6
131 FaN [ 140100 47109132 1
134 {CAPSCREW 5/16X1 NC 140100 03276280 B
iGRADE 5
135 :LOCKWASHER 5/16 140100 03961210 8
136, PLAIN WASHER 5/16 140100 03951300 B

'
I
+
}

-t

O






@-aai APPLICABLE TO S/N 140100 & UP

: 5 1) )
%]
, £ ) ,wf
.. /
-

-

5'/"5 i

-

. &
\\\’
~._

o a \
ra Y 1
S /
sef it N 7
\E\ i L Y
Lo
Non. A EMELTANK
i ey
i..e"{," 3
_ 84
¥ ef-55
il UBE CHART

W
BY-PASS QI FILTER

WHEN ORDERING PART S,
ALWAYS FURNISHM MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

CUMMINS Vv-903C-265 ENGINE EQUIPMENT
48} MOUNTING & PIPING © Ql68-B



BUCYRUSE

JE =

Bue TRUL {#8L

E=E PARTS

foctory spec replocement porls m L'ST
SERIAL NOD. REPLACE OR
CAT REF DESCRIPTION FROM 70/ INCL. PART NO. VENDOR NG. REQ.
666
CUMMINS Vv-3903C—265
ENGINE EQUIPMENT~
MOUNTING & PIPING
DRAWING Q168B | 139363
50 |HOSE ASSEMBLY 139363 140084 53796237 1
50 {HOSE ASSEMBLY 140100 ; 53628060 1
51 ELBOW 139363 140084 20214000 1
51 ELBOW 140100 20213500 1
52 | BUSHING 139363 20017550 1
53 NIPPLE 139363 20536500 1
54 ! GLOBE VALVE 139363 79198000 1
55 ELBOW [ 139363 140084 20222250 ]
55 | ELBOW 140100 N 20221500 1
56 HOSE ASSEMBLY 139363 2 140084 £3628053 1
56 | HOSE ASSEMBLY 140100 53628039 1
63 FRONT SUPPORT 139363 741942K21 1
64 CAPSCREW 1/2X1~1/4 NC | 139363 03285400 4
GRADE 5
65 | LOCRWASHER 1/2 139363 03961500 4
66 | CAPSCREW 5/8X3~1/2 NC 139363 03292120 6
GRADE 5 ~
67 | MOUNT 139363 B2629247 3
68 | WASHER 139363 521004K1 6
69 | LOCKWASHER 5/8 139363 03561700 14
70 | FULL NUT B5/8 NC 139363 02713050 &
71 HEX BOLT 3/4%X2-3/4 NC | 139383 032948890 )
GRADE 5 -
72 | JAM NUT 3/4 NC 1359363 02714450 Y
73 |FULL NUT 3/4 NC 139363 02714050 4
74 |RIGHT HAND REAR 139363 736972K21 !
SUPPORT
75| CAPSCREW 5/B%1-1/4 NC | 139363 03291400 ry
GRADE 5
76 | LEFT HAND REAR 1359363 736982K21 1
| SUPPORT
77 CAPSCREW 5/8X3-3/4 NC | 139363 03292200 r3
iGRABE 5 e
T8 ELBOW 7139363 E?SBS&EQB 2z
79 HOSE ASSEMBLY | 139363 | 53628049 1
BO ELBOW 139363 r 20214000 2
81 : ELBOW { 139363 t 20230750 2
82 HOSE ASSEMBLY T 139363 535628266 2
83 ADAPTER | 139363 | 78554250 2
84 RIGHT HAND EXHAUST : 139363 : 741879K21 1
‘PIPE :
8% LEFT HAND EXHAUST T 139363 741878K21 1
PIPE i ,
86 CLAMP L 139363 82140510 6
87 CONTROL BRACKET © 139363 139372 646356-01 1




BUCYRUS-E

BLYRUS-ERH

JEE=E PARTS

factory spec replocement parts = LlST
SERIAL NO. REFLACE DR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. REQ.
006
87 | CONTROL BRACKET 139373 646675-01 1
BE I LOCKWASHER 3/8B 139363 03961300 2
89 |CAFSCREW 3/8X1 NC 139363 03279320 2
GRADE §
90 | CONTROL CABLE 139363 139372 46324005 1
S0 | CONTROL CAEBLE 139373 46266218 1
91 | BALL JOINT 139363 139372 82571610 2
5] BALL JOINT 139363 82571610 1
92 | MUFFLER SUPPORT 139363 741877K21 1
§3 [ MUFFLER 139363 46651003 2
94 FULL NUT 3/8 NC 139363 ) 02709150 8
95 TATR CLEANER SUPPORT | 139363 140084 645235-01 1
95 'AIR CLEANER SUPPORT | 140100 646645~01 1
96 : CAPSCREW 3/8X1-1/4 NC 135363 03279400 ]
GRADE §
97 | LOCKWASHER 3/8 139363 03961300 B
98 | EXHAUST PIPE 139363 140084 82677502 2
SEEXRAUST PIPE 140100 B2677225 1
99 | RAINCAP 139363 82132062 2
1060 [MOUNTING BAND 139363 46151451 2
101 'RAIN CAP 139363 ) 46151496 1
102 |AIR EXTENSION 139363 140084 46669796 1
102 /AIR EXTENSION 140100 46651032 1
103 | CLAMP 139363 53271149 1
104 |AIR CLEANER- | 139363 46140247 1
|SEE DRAWING 46140247 |
|FOR COMPONENTS
105 | CLAMP 139363 53271185 £
106 { ELBEOW 139363 645238~01 1
107 ELBOW 139363 46163185 1
108 iTURE 139363 879483-05 1
108 | BUSHING 139363 20017550 1
110 |ENGINE BASE 139363 140084 B79450-01 1
110 (ENGINE BASE 140100 8892413-01 1
111 i LUBE. CHART 139363 61350072 1
112 ELBOW 139363 140084 57144645 1
113 0-RING 139363 140084 68120865 1
114 'CONNECTOR 1398363 140084 48554090 !
115 'FUEL FILTER BRACKET 139363 140084 645491-01 1
116 CAPSCREW 3/BX7/8 NC 1139363 140084 . 03279280 4
{GRADE 5§ . : % i
117 CAPSCREW 53/BX1-1/4 KC | 139363 140084 03279400 2
:GRADE § ! i
118 LOCKWASHER 3/8 1 139363 140084 03961300 L]
119 FULL NUT 3/B NC 1 139363 140084 : 02709150 P2
124 CAPSCREW 3/BX1 NC . 139383 . 032759320 . &
GRADE 5 ,
125 LOCKWASHER 3/8 r 139383 03961300 3
128 HOSE-45 INCHES 139363 140084 53020500 2
129 CLAMP 129363 140084 53268593 Z
130 HOSE ASSEMBLY . 139363 " 53628047 1




O



175

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

482

GMSEV-TIT ENGINE EQUIPMENT
RADIATOR & AIR SHROUD

Qi7T9-A

(

(O



O

®
BUCYRUS-ERE E=E PARTS
foctory spec replocement parts ® L I S T
i SERIAL ND. REPLACE OR
010 ;
GM 6V~71T ENGINE
EQUIPMENT-RADIATOR &
AIR SHROUD
DRAWING Q179A | 140060
1|CAPSCREW 3/BX7/8 NC 140060 03279280 44
GRADE 5
2| STRIP 140060 879099-05 1
3 [RUBBER 140060 879099-15 1
4 [AIR SHROUD 140060 879096K21 1
5| FULL NUT 3/8 NC 140060 02709150 18
6 | LOCKWASHER 3/8 140060 03961300 44
7[STRIP 140060 879099-04 1
8 | RUBBER i 140060 879099-17 1
9 [STRIP 140060 879099-08 1
10 | RUBBER 140060 879099-13 1
11 AIR SHROUD DOOR 140060 643409K21 1
12 |RUBBER 140060 879099-10 2
13 | RUBBER 140060 879099-11 2
14 |[AIR SHKROUD SUPPORT 140060 643408K21 1
1S | FLAT WASHER 3/B 140060 03951400 13
16 |STRIP 140060 879099-09 1
17 [RUBBER 140060 879099-12 1
18 | RUBBER 140060 879099-16 1
19 [STRIP 140060 879099-06 1
20 | RUBBER 140060 §79099-14 1
21| STRIP { 140060 879099-07 1
22 !RADIATOR & OIL COOLER : 140060 66202031 1
ASSEMBLY-SEE DRAWING
66202031 FOR
COMPONENTS ,
23 | GASKET : 140060 50708017 4
24 [UPPER RADIATOR | 140060 641514K21 2
CONNECTOR ! !
25 | LOCKWASHER 3/8 | 140060 1 03961300 | 16
26 | CAPSCREW 3/8X7/8 NC | 140060 { 03279280 ! 8
GRADE 5 | ; |
27 | CLAMP : 140060 i 53270180 ; 4
28 'HOSE ASSEMBLY 7140060 i 53612980 1
29  NIPPLE i 140060 | 20557900 | 1
30 ELBOW 17140060 i 20230000 1
31 ‘HOSE ASSEMBLY 140060 + 53623270 f 1
32 HOSE 27-3/4 INCHES i 140060 : 552921-01 T2
33| COVER . 140060 . 545923K1 L
34 RADIATOR SHROUD & + 140060 . 66438073 P 1
' FAN GUARD -
35 COOLING FAN 140060 ~ 47109133 S
36 CAPSCREW 3/BX1 NC 140060 03279320 ' B
"GRADE 5
37 ELBOW 140060 20214000 1




BUCYRUS-E

EE=E PARTS

Wywadecmnrpeﬁs E=N. LIST
SERTAL NG REPLACE O
CAT REF DESCRIPTIDN FROM To/INCL. | PART NO. |yeurap®ng. | REQ.
010
38 INIPPLE 140060 20526200 1
39, STOP COCK 140060 78039000 1
40 | CONNECTOR 140060 57120570 1
21| COPPER TUBE-SPECIFY 120060 32356000
LENGTH .
42 [ELBOW 120060 20230750 1
43 LOWER RADIATOR 140060 628944K21 1
CONNECTOR
44 CLAMP 140060 53269900 4
25 |HOSE 11-1/2 INCHES 140060 55292002 1
46 ' HOSE 3 INCHES 140060 552920-01 1
56 | CAPSCREW 5/8X1-1/4 NC | 140060 (13291400 2
GRADE 5
57 | LOCKWASHER 5/8B 140060 03961700 6
58 !/R.H. RADIATOR BRACE 140060 646355-01 1X
59 FULL NUT 3/4 NC 140060 02714050 1x
60 LOCKWASHER 3/4 140060 03961800 2
62 cayscaz 5/8X2 NC 120060 03291640 )
GMBE
63 3/4 NC 140060 02714450 2
64 ganzawea OUTLET ELBOW | 140060 628960K21 1
65 | FULL NUT 5/8 NC 120060 62713050 4
66 | CAPSCREW 5/8X2~3/4 NC | 140060 33291880 2
GRADE §
175|L.H. RADIATOR BRACE 140060 €101297-02 1 X
176 |[ELBOW 140060 57063010 1 X







g TR 148-LUBE CHART

WHEN QRDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

GMEV-7IT ENGINE EQUIPMENT
481 MOUNTING & PIPING Qi79 B



BUCYRUS-ERE®E=® PARTS

foctory spec replocement ports Eo I. I S T
SERIAL NO. REPLACE OR
011
GM 6V-71T ENGINE
EQUIPMENT~MOUNTING &
PIPING
DRAWING Q179B | 140060
47 | CONNECTOR 140060 78560490 1
48 |HOSE ASSEMBLY 140060 53796455 1
49 | ELBOW 140060 78597320 2
50 | BUSHING 140060 20017550 1
51 | CONNECTOR 140060 78553920 1
52 | ELBOW 140060 140124 20214000 1
52 | ELBOW 140530 20213500 1
53 NIPPLE 140060 20536000 1
54 |GLOBE VALVE 140060 79198000 1
55 |[ROSE ASSEMBLY 140060 140124 53787126 1
55 |HOSE ASSEMBLY 140530 53795804 1
61 |[FLAT WASHER 3/4 140060 03951900 4
67 |[MUFFLER CLAMP SUPPORT | 140060 748798~01 1
68 ENGINE BASE 140060 140124 892412-01 1
68 ENGINE BASE 140530 879424-01 1
69| SPACER 140060 548158K1 2
70 | MOUNT 140060 82629247 6
71 |WASHER 140060 521004K1 6
72 | LOCKWASHER 5/8 140060 03961700 14
73[FULL NUT 5/8 NC 140060 02713050 6
74 |CAPSCREW 5/8X1-3/4 NC | 1400690 03291560 B
GRADE 5
75 | CAPSCREW 5/8X3-1/4 NC | 140060 03292040 4
GRADE 5
76 | FLYWHEEL HOUSING 140060 628894K21 2
SUPPORT
77 |EXHAUST ELBOW 140060 646828-01 1
78 CAPSCREW 3/8X1 NC 140060 03279320 4
GRADE 5
79 CAPSCREW 3/8K2 NC 140060 03279640 I
|GRADE 5
80 |{CAPSCREW 7/16X1 NC 140060 03282320 4
| GRADE 5
81 CAPSCREW 5/8X5 NC 140060 - 03292600 2
'GRADE 5
82 . CAPSCREW 3/4X2-3/4 NC | 140060 03294880 &
'GRADE 5 :
83  JAM NUT 3/4 NC 140060 02714450 4
84 'FULL NUT 3/4 NC 140060 . 02714050 _ 4
85 'LOCKWASHER 3/8 140060 ; 03961300 S
86 FULL NUT 3/8 NC ' 140060 02709150 9
87 'CAPSCREW 3/8X1-1/4 NC | 140060 . 03279400 8
GRADE 5 :
88 ELBOW " 140060 . 57063010 1
89 HOSE ASSEMEBLY « 140060 " 53627317 1




BUCYRUS-ERE ™= PARTS
FRCYRUS [RE
foctory spec replocement ports E=A. LIST
SERIAL NO. REPLACE OR
011 -
90 HOSE ASSEMBLY 1400860 53787127 1
51 HOSE ASSEMBLY 140060 53628389 2
92 TUBE ELBOW 140060 78597730 2
S93/PIPE ELBOW 140060 20237750 2 X
54 | LOCKWASHER 3/8 140060 03961300 8
95 LOCKWASHER 7/16 140060 03961410 4
96 | FULL NUT 3/8 140060 82709150 8
97 [CLAMP 140060 82140600 4
98 |[ELBOW - 140060 20287271 1
99 | EXHAUST ELBOW 140060 748793=01 1
100 |MUFFLER 140060 46653365 1
101 EXHEAUST ELBOW 140060 20278265 1x
102 RAINCAP 140060 82132059 1
103 CONTROL CABLE BRACKET | 140060 839272-01 1
104 GOVERNOR CONTROL 140060 46266218 1
CABLE
105 |BALL JOINT 140060 82571610 1
106 | EMERGENCY STOP 140060 46325004 1
CONTROL CABLE
167 |CLIP 140060 82154700 1
108 | STOP SWIVEL 140060 82893600 1
109 | COUPLING 140060 §3270013 1
110 |FULL NUT 7/16 NC 140060 02710050 4y
TIT/AIR CLEANER INDICATOR | 140060 46151959 1
112 |CAPSCREW 7/16X1-3/4NC | 140080 03282560 4
GRADE 5
113 CLAMP 140060 53271324 6
113¢7AIR INLET ELBOW 140060 T 46163187 1
115/AIR INLET TUBE 140060 552919-02 1
116 STRAIGHT HUMP (140060 46163199 1
117 AIR CLEANER-SEE [ 140060 46140229 1
DRAWING 46140228
FOR COMPONENTS
118! TUBE 130060 5682915-01 i
11% FLAT WASHER 7/16 140060 03951500 4
120 [MOUNTING BAND i 140060 £6151452 2
121 !JAM NUT 7/16 NC : 140060 02710150 4
122 'REDUCING ELBOW 140060 B2242730 1
123 'AIR INLET HOOD 140060 46151506 1
I24TLOCKWASHER 1/4 | 140060 03961010 i
125 INIPPLE : 140060 20546900 1
126 [ELBEOW 140060 20298000 | 1
127 !NIPPLE | 140060 : 20538300 1
128 COUPLING . 140060 20131930 1
129 PIPE PLUG 140060 . 20766620 ! 1
130 CAPSCREW 1/4X1/2 NF ' 140060 103173160 | 1
.GRADE 2 ; ;
131 ELBOW 140060 . 57062760 1
132 ELBOW 140060 78596320 1
133 HOSE ASSEMBLY 140060 53793731 1.
134 . CONNECTOR 140060 - 78553880 1.




C

BUCYRUS-E

JEEEE PARTS

‘ &x?ary spec replocement poris ng L l S T
SERIAL NO. REPLACE OR

011
135 ELBOW 140060 78596310 1
196 THOSE ASSEMBLY 140060 53793732 1
137 | ELBOW 140060 78596350 1
138 WIPPLE 140060 20516350 i
139 ELBOW 140060 140124 20222250 1
139 TELEOW 140530 30221500 1
140 | PIPE PLUG 140060 20765700 1
141 PIPE PLUG 140060 Z0766150 2
142 CLAMP BRACKET 140060 553578~01 1
143 CLAMP 140060 53266335 B
144 | CLAMP 140060 53268594 1
145 CAPSCREW 3/8X1 NC 140060 03279320 1

GRADE &5
146 CAPSCREW 1/2X3/4 RC 140060 03785240 1

GRADE §
147 [LOCKWASHER 1/2 140060 03961500 1
148 | LUBE CHART 140060 £1350071 1
149 NIPPLE 140060 20561500 2 X
150 | CAPSCREW 3/8X1-1/4 NC | 140060 03279400 2

GRADE 5
151 | LOCKWASHER 1/4 140060 03964395 1
152 [JAM NUT 1/4 NF 140080 02738650 1
153, FULL NUT 1/4 NF 140060 02738550 1
154 |WASHER 120060 545261K1 2
155/ SHIM 140060 552736-01 4
156 (MUFFLER CLAMP 140060 635800KZ1 2
157 |MUFFLER CLAMP 140060 510769K1 2
158 |AIR CLEANER SUPPORT 140060 140122 755258-01 1
159 | BRACKET 140060 140124 755258-04 1
160 | BRACKET 140060 140124 755258=-05 1
161 | WASHER 140060 140124 647823-01 2
162 LOCKNUT € 1/2 NC 130060 140124 02786430 4
163 ECE?SCREW:XEX#-—BXAE KC | 140060 140124 03288520 4§

{GRADE & |
164 |RUBBER WASHER 140060 140124 68126170 4
165 FLAT WASHER 1/2 140060 140124 03851650 %




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALDG REFERENCE NUMBER.

480

TRANSMISSION FOR GM 6V-7IN

FOR LEGEND
SEE REVERSE SIDE

QR151

(/\)



BUCYRUS-E

EE=E PARTS

foctory spec replocament parts E=A. L | S T
CAT REF DESCRIPTION FRGMSERIALTGN;’O{&CL, PART NO. Sgﬁgggﬁng{‘ REQ.
001
TRANSMISSION FOR
GM ENGINE '
DRAWING OQR151 139363
1 CAPSCREW 1/2%1-1/2 NC | 135363 03285480 3
GRADE 5 _
Z LOCKWASHER 1/2 139363 03961500 6 £
3 |GASKET 139363 14380281 1
4 TADAPTER 1359363 14380282 1
5 GASKET 1359363 14380038 2
& SPACER 139363 £38102K1 1
7 | SPROCKET 139363 14380284 1
8 [ COUPLING 139363 14380286 1
gipISC 139363 14381560 1
10 BOLT 139363 14380295 '
11 SPRING PIN 139363 82669730 1
12 CAPSCREW 7/16X1-1/2NC | 139363 03282480 1
GRADE 5
13 LOCKWASHER 7/16 139363 03961410 I
14 |CAPSCREW 5/8X4-1/2 NC | 139363 03292440 2
GRADE 5
15 |COMPANION FLANGE | 139363 82282152 1
16 U-JOINT-SEE DRAWING | 139363 26810767 1
46810767 FOR
COMPONENTS
17 |LOCRNUT € 1/2 KC 135363 02786425 4
18 | CAPSCREW 7/16X3/4 NC | 139363 140082 03282245 i
GRADE 5
18 |BOLT 140100 E16988~26 r}
19 |LOCKWASHER 7/16 139363 140084 03861410 16
19 | LOCEWASHER 7/16 140100 03661410 12
20 |CAPSCREW 3/8X7/8 NC 139363 140084 | 03480722 | 6
CADMIUM PLATED i X
20 |CAPSCREW 3/BX7/8 NC 140100 03480722 5
CADMIUM PLATED ' X
21 | CRANKSHAFT ADAPTER 139363 140084 545912K1 1
21 CRANKSHAFT ADAPTER 140100 552719~01 1
22 i SPACER 139363 £38430K1 1
33 LOCKWASHER 3/8 139363 03961300 | B
24 .CAPSCREW 3/8X2-1/2 NC ' 139363 | 03279720 8
[GRADE 5 . s
25 :PUMP MOUNTING ADAPTER : 139363 | 64789902 1
iSEE DRAWING 647898062 . i :
' FOR_COMPONENTS : : :
26 CAPSCREW 7/16X1-1/3NC 139363 T 03282480 12
'GRADE 5 :
27 LOCKWAGHER 5/8 3139363 03961700 ]
28 SHIM .104 139363 518333-03 2
25 SBHIM .050 139363 518333-02 2
30 SHIM .029 139363 518333~01 2




BUCYRUS-EREEE™ PARTS
E=E

foctory spec replocement ports ® L l S T
SERIAL NO. REPLACE OR
00l
31 | WASHER 135363 52139*}5} 2
32 | MOUNT 1393863 82629247 )
33 |WASHER 139363 8545261K1 2
34 |FULL NOUT 5/8 NC 139363 02713050 Z
35 | LOCKWASHER 1/2 140100 03961500 4
36 | WASHER 140100 3990011 ]
37 BOLY 139363 516988~02 4

o






=z ey i
= e
////
- /
- -
$ .7
/’/ e T
L ENGINE BASE
e € »
)
e
7
- .
/J'

WHEN DRDERING PARTS,
ALWAYS FURNISHM MODEL,
SERIAL NUMBER, N
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER. . v \Q

[

480 TRANSMISSION FOR CUMMINS V-903C-265 QR152



BUCYRUSE

C'ESE PARTS

foctory spec replocement parts Bg L I S T
CAT REF| DESCRIPTION FROMSERIALTON/DI.NCL PART NO. ﬁngSEENER REQ.
005
TRANSMISSION FOR
CUMMINS ENGINE
DRAWING OR152 | 139363
1 BOLT 139363 140124 516986-04 )
1| BOLT 140530 . 516988~02 4
3 COMPANION FLANGE 139363 140124 82283152 )
2 | COMPANION FLANGE 140530 82282157 1
3 LOCKNUT € 172 NC - 139363 02786425 i
4 U-JOINT~SEE DRAWING 139363 46810769 1
46810769 FOR
COMPONENTS ;
ETCAPSCREW 7/16X1-1/2NC | 139363 03262480 16
GRADE 5
€ LOCKWASHER 7/16 139363 03961410 16
7| SOCKET HEAD CAPSCREW | 139363 03500670 6
1/2%1 NF 3
8 CRANKSHAFT ADAPTER 139363 748566-01 1
5 SPACER 159363 §38430K1 1
10 | LOCEKWASHER 3/8 139363 03961300 8
11| CAPSCREW 3/BX2-1/72 NC | 139363 63276720 B
_!GRADE &
12 PUMP MOUNTING ADAPTER 139363 64789902 1
SEE DRAWING 64789902
FOR COMPONENTS
13| CAPSCREW 5/BX4~1/2 NC 139383 03292440 2
GRADE 5 :
14 LOCKWASEER 5/8 139363 03961700 2
151 SHIM .104 136363 518333-03 3
16 SHIM .059 139363 518333~02 2
17 SHIM .028 135363 518333~01 2
18 WASHER 139363 521004K1 2
16 [MOUNT 139363 82625247 2
20 (WASHER 139363 545261K] 2
Z1FULL WUT 5/8 NC 139363 02713050 2
22| SPACER 139363 140124 646326-01 1

i
i
i

!

r

i
'




37

0/ AT ENGINE

TO HYDGRAULIC TANK

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

3o

HAND CONTROL VALVE M
13

10

w =Y

y 253 C i;

N7 CONSOLE -' “
= ﬁ

® 12 (15

APPLICABLE TO S/N 140330 & UP

C

48! ELECTRIC STARTING FOR GM 6V-7I1N QZ133



BUCYRUSE

RUCTRUS. EE

JFEEE PARTS

| foctory spec replacement pors  IEZ L1 ST
SERIAL NO. REFLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. REQ.
001
ELECTRIC STARTING FOR
GM ENGINE
DRAWING 02133 139363
1 |BATTERY COVER 139363 619367K21 )
2 |WING NUT 3/8B NC 139363 02790200 &
3 [THREADED ROD 135363 82044720 &
4 | BATTERY SUPPORT 139363 619366K21 2
5{FULL NUT 3/8 NC 139363 02709150 B
6 | FLAT WASHER 3/8 139363 03951400 8
7 [LOCKWASHER 3/8 139363 63961300 3
8! SWITCH~HORN OR HOIST . 139363 12769120 2
S CABLE TIE 135363 17448525 2
10 AIR DUMP SWITCH 139363 17433402 1
11 OIL PRESSURE GAUGE- 139363 140124 82317644 82317288 | 1D%
DASH UNIT ) '
11[OIL PRESSURE GAUGE~ 140530 82317288 13
DASH 3
12 |HOURMETER 139363 46577067 1
13 |FUEL GAUGE-DASH UNIT | 139363 140124 B2317642 1y
13 FUEL GAUGE~DASH UNIT | 140530 82302781 13X
14| INDICATOR LIGHTS 139363 ) 17317609 5
15 |WATER TEMPERATURE 139363 140122 82317641 1%
GAUGE-DASH UNIT L
15 WATER TEMPERATURE 140530 B2317282 13
GAUGE-DASH UNIT X
6 [VOLTMETER 139363 46574371 1
17 |STARTER SWITCH 138363 46859658 2
18 |CONSOLE COVER STRIP 139363 744576~01 1
19 |WARNING BUZZER 139363 17029626 1
20| IGNITION SWITCH 135363 §6858259 1
21 WIRING HARNESS- 139363 16412270 1
'OPERATORS CONSOLE
22 | CAPSCREW 3/8X1. NC 139363 03279320 2
IGRADE 5
23 | LOCKWASHER 3/B 139363 03961300 3
24 | CLANP 139363 53268596 21
25 |FULL NUT 3/8 NC 139363 02709150 2
26:SWING BRAKE SWITCH 139363 46859691 1
27 (HORN ASSEMBLY 139363 140124 17272110 1A
i i
P |
i NOTE-WHEN STOCK OF |
‘17272110 IS DEPLETED | !
'USE FOLLOWING PARTS | i
'HORN : ;1 17270248 D
64 HORN T 17270251 1
'65 RELAY : 12576255 Pl
66 NUT C 17270249 2
TERMINAL ' 17443806 2




BUCYRUSE

BUCYRy§-EMl

JEE=E PARTS

foctory spec replocement ports mo LIST
CAT REF DESCRIPTION Fmﬁggm“ggﬂfmi, PART NO, 5&2533%33 REQ.
001
27 | HORN 140530 17270248 1
28 HOEN BRACKET 139363 643401K1 i
29 |{WIRING HARNESS~ 139363 16412268 1
HYDRAULIC REBERVOIR
" 30 |WIRING HARNESS-ENGINE | 139363 16412265 1
31 |CAPSCREW 3/8X5/B NC 139363 03279200 7
GRADE 5 -

— 32 |FULL NUT 1/4 NC 139363 02707150 r'3
33| cLamMp 139363 82140020 Y-
34 | CLAMP 139363 53268596 17
35 | FLAT WASHER 1/4 0139363 03951200 1
36 | CAPSCREW 1/4X1 NC 139363 03173320 5

GRADE 2 L :
37 |WATER TEMPERATURE 139363 140124 B2317571 1 X
GAUGE~ENGINE UNIT X
37 |WATER TEMPERATURE 1240530 B2317281 1X
GAUGE-ENGINE UNIT _ ~ X
™38 OIL PRESSURE GAUGE~ 139363 Bz2317643 1
ENGINE UNIT ) _
39 BUSHING 139363 20018350 1
41 | OIL PRESSURE SWITCH 139363 46821340 1
42 |[WIRING BARNESS~ 139363 16412269 1
OPERATORS CONSOLE
43 ELECTRICAL ENCLOSURE | 139363 835285-01 1
ASSEMBLY~-INCLUDES _
ITEMS 45 THRU 63 X
45 | SCREW 1/4X1/2 NF 139363 03223160 3
GRADE 2
46 |SCREW #10-32X5/8B NF 139363 03666110 12
47 | TERMINAL BLOCK~ 139363 17058502 1
17 POST
4B IMAGNETIC SWITCH 139363 46859451 2
49 LOCEKWASHER 1/4 139363 03961010 6
T BD [FULL WUT 1/4 NF 139363 02738550 3
51 | LOCKWASHER #10 139363 03960900 12
52 INUT $10~32-CADMIUM 139363 02737570 12
__|pLATED )
53 | LOCKWASHER #10 139363 03960610 ]
54 |NUT #8-32 NC~CADMIUM | 139363 02704070 8
- PLATED ‘
55:STARTER SWITCH 139363 46859658 1
56 ,ELECTRICAL ENCLOSURE | 139363 1 835266-02 1
57 i LOCKWASHER 1/4 139363 : 03961010 4
58 |PUSH SWITCH 139363 46858365 1
59 CAPSCREW 1/4X1/2 NC 139363 03173160 4
GRADE 2 3 -
60 FUSE BLOCK 139363 17056082 4
61 TERMINAL BLOCK-14 """‘; 139363 . 17056503 1
| POST %
62 TERMINAL BLOCK-9 POST | 139363 T 17058005 1
63 SCREW £8-32X1/2 . NC . 139363 i 03612080 g
64 | HORN 140530 | 17270251 1
65 RELAY 140530 12576255 1
66 | NUT 140530 17270249 2

N -_(\_/






AT OPERATOR'SCAB 28

\? 16 3z i

|
35 2e g
34 - .
25 &\
g 25
33 A
TO HYDHRAULIC TANK 30 es\\a &
‘,‘ﬂ""
&
<58 6

” K

WHEN ORDERING PARTS, n
ALWAYS FURNISH MODEL, APPLICABLE TO S/N 140530 & UP
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

ELECTRIC STARTING FOR CUMMINS
481 ENGINE QZ134

®

s



C

BUCYRUSEREEEE PARTS

foctory spec replocenvent ports E=N. LlST
CAT REF DESCRIPTION erows AL el | PART NO. 355}532%35 REQ.
005 ' '
ELECTRIC STARTING FOR
CUMMINS ENGINE
DRAWING Q2134 | 139363
1 [BATTERY COVER 139363 619367K2 Z
2 |WING NUT 3/8 NC 139363 02790200 4
3 TTRREADED ROD 139363 82044720 r 3
4 BATTERY SUPPORT 139363 619366K21 2
5TFULL NUT 3/8 NC 139363 02709150 8
6 FLAT WASHER 3/8 139363 03951400 6
7 LOCKWASHER 3/8 139363 T 03961300 4
8 SWITCH-HORN OR HOIST | 139363 12769120 2
S CABLE TiE 139363 17448525 3
10 /AIR DUMP SWITCH 139363 17433402 1
11 OIL PRESSURE GAUGE- 139363 140124 B2317644 82317288 | 1bx
DASH UNIT _
11 GIL PRESSURE GAUGE- 140830 82317288 1 X
DASH X
12 | HOURMETER 139363 46577067
13 | FUEL GAUGE-DASH UNIT | 139363 140124 82317642 1X
13 {FUEL GAUGE-DASH UNIT | 140530 82302781 1x
14 | INDICATOR LIGHTS 139363 17317609 5
15 |WATER TEMPERATURE 139363 B2317641 1 X
GAUGE~DASH UNIT
15 |[WATER TEMPERATURE 140530 82317282 1 X
GAUGE~DASH UNIT X
16 | VOLTMETER 139363 46574371 1
17 | STARTER SWITCH 139363 46859658 2
18, BUTTON PLUG 139363 17392808 1
19 |WARNING BUZZER 139363 17029626 1
20| 1GNITION SWITCH 139363 §6859258 1
21 IWIRING HARNESS~ 139363 16412270 1
1OPERATORS CONSOLE :
22 |CONSOLE COVER STRIP 139363 744579~01 1
23 |CAPSCREW 3/BX1 NC 139363 03279320 2
GRADE 5 -
24 [LOCKWASHER 3/B 139363 03961300 ]
25 | CLAMP 139363 53268596 20
726 .FULL NUT 3/8 NC 139363 62709150 2
27 SWING BRAKE SWITCH 139363 ! 46859691 1
2B 'HORN ASSEMBLY . 139363 140124 17272110 ! 1A
I : !
| NOTE~WHEN STOCK OF ? i
117272110 15 DEPLETED * ;
'USE FOLLOWING PARTS : :
"HORN 17270248 T )
' 66 HORN 17270251 !
67 RELAY " [2576255 T 1
68 NUT 172702489 .2
. TERMINAL 17443806 )




BUCYRUS

EE=E PARTS

foctory spex replocement ports E:ﬁ LIST
SERITAL NO. REPLACE OR N
005
28 | HORN 140530 17270248 1
29 |HORN BRACKET 139363 643401K1 1
30 |WIRING HARNESS- 139363 16412268 1
HYDRAULIC RESERVOIR
31 WIRING HARNESS—ENGINE | 139363 16412265 1
32 | CAPSCREW 3/8%X5/8 NC 139363 03279200 7
GRADE 5
33 FULL NUT 1/4 NC 139363 02707150 )
34 CLAMP 139363 £2140020 1
35 LOCKWASHER 174 139363 03961010 5
36 |FLAT WASHER 1/4 139363 03551200 1
37 [CAPSCREW 1/4X1 NC 139363 03173320 5
GRADE 2
38 [NIPPLE 139363 20501420 1
39 WATER TEMPERATURE 139363 140124 82317571 1 X
GAUGE-ENGINE UNIT
39 WATER TEMPERATURE 140530 82317281 iX
GAUGE~ENGINE UNIT X
40 OIL PRESSURE GAUGE- 139363 82317643 1
ENGINE UNIT
41 BUSHING 139363 20015340 1
42 |TEE 139363 20810350 1
4310IL PRESSURE SWITCEH 139363 46821340 1
44 |WIRING HARNESS— ~ 139363 16412269 1
OPERATORS CONSOLE 3
45 ELECTRICAL ENCLOSURE | 139363 835285-01 1
ASSEMBLY~- INCLUDES
ITEMS 46 THRU 64 X
46 RELAY 139363 12576254 2
47 |SCREW 1/8X1/2 NF 135363 03223160 '3
GRADE 2
48 [SCREW $10~ 32x5/a NF 139363 03666110 12
49 | TERMINAL BLOCK 139363 17058502 1
ED IMAGNETIC SWITCH 139363 46859451 : i
81 | LOCKWASHER 1/4 139363 03961010 6
£2 FULL NUT 1/4 NF 139363 D273B550 6
53 | LOCKWASHER 10 139363 03960900 12
54 |[RUT #10-32 NC-CADMIUM 139363 02737570 12
PLATED
55 ILOCKWASHER #5 139363 03960610 | 8
56 ! NUT $8-32 NC-CADMIUM | 139363 02704070 8
| PLATED :
57 | STARTER SWITCH | 139363 | 46859658 | 2
58 .ELECTRICAL ENCLOSURE . 139363 §35266-01 1
59 LOCKWASHER 1/4 | 139363 03961010 | 4
60 CAPSCREW 1/4%1/2 NC 135362 T 03173160 | )
IGRADE 2 ' - )
£1 FUSE BLOCK T 139363 - 17056082 3
62 'TERMINAL BLOCK-14 139363 17058503 1
POST : )
63 TERMINAL BLOCK-9 POST ‘' 139363 17059005 1




)

BUCYRUS-EREEEE PARTS

" foctory spec replocement pors T . L'ST
SERTAL ND. REPLACE OR | e m
005
64 | SCREW $8-32X1/2 NC 139363 03612090 8
1/2
65 | BUTTON RING 138363 B2731106 1
66 |HORN 140530 172702581 1
€7 | RELAY 140530 12576255 1l
68 NUT 140530 1727024 2




OPERATOR’S CONSOLE

@—-—12
® ? f ; ®&—n
. £l I
v ; {;:«“ %} b
16 - ‘
i 15
DISABLING CONTROL VALVE 1a a

WHEN ORDERING PARTS,
ALWAYS FURNISHM MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

480

OPERATING LEVERS

s176



BUCYRUS-E

L2

FE=E PARTS

Ntocrory spec replocement pors IESI, LlST
CAT REF DESCRIPTION Fnamsgkmtmw/nfncs., PART NO. §E,ﬂgég5§ga REQ.
001
OPERATING LEVERS
DRAWING 6176 | 139363
1 THROTTLE CONTROL 139363 . 82165602 1
2 [DISABLE CONTROL 139363 82165603 i
3 |PAN MACHINE SCREW 139363 03642190 4
10-24X1/2 NC-CADMIUM
PLATED
£ LOCKWASHER 10 139363 03960770 3
CADMIUM PLATED
5 NUT #10-24 NC-CADMIUM | 139363 02705150 r}
PLATED
6 | PROPEL CONTROL 139363 879012K21 1
CONSOLE -
7 STRIP 139363 548B30K1 1
8 §EL§“FORHING SCREW 139363 03896075 2
~T7%3/8
9 |FLAT WASHER 1/4 139363 03951220 4
CADMIUM PLATED
10 | CAPSCREW 1/4X1 NC 139363 03273325 4
GRADE 5 CADMIUM
PLATED i
T 11 TOCKWASHER 1/4 139363 03961011 3
CADMIUM PLATED _
12 |FULL NUT 1/4 NC 139363 27 3
| CADMIUM PLATED .
13| DISABLE CABLE 139363 46250024 51
14 | CAPSCREW 1/4X3/4 NC 139363 03273245 2
GRADE 5 CADMIUM
PLATED _
15 CABLE BRACKET 139363 548857K1 553260-01 iD
16 | LATCH TOOL MOUNTING 139363 743717K21 1
PLATE
17 | LOCKWASHER 3/8 139363 03961302 3
|CADMIUM PLATED
18 i CAPSCREW 3/B8X1/2 NC 139363 03179150 2
'GRADE 2 CADMIUM
| PLATED .
15 FOOT PEDAL LEVER 139363 €43130K1 2
20 i TAPERED HANDLE 139363 ! B248B2755 2
21 FULL NUT 3/B NC 139363 02709400 n
'CADMIUM PLATED -
22 FLAT WASHER 3/B E133353 T 03951400 3 F
.CADMIUM PLATED z
23 CAPSCREW 3/BX1-1/4 NC | 139363 T 03179410 i
'GRADE 2 CADMIUM -
"PLATED , :
24 PLATE WITH ADJUSTERS ' 1393632 - B268B550 . 1
35 SEAT PEDESTAL 139363 139744 B2646302 82646299 ib
139817 : 82646299 1

25 SEAT PEDESTAL




BUCYRUSE

AUCYRLS- ERE

FE=E PARTS

foctory spec replocement parts E=E. L IS T
SERTAL NO. REPLACE OR
CAT REF DESCRIPTION FROM TO/INCL. PART NO. VENDOR NO. REQ.
A 001

26 | ARMREST ASSEMBLY-PAIR ' 135363 82005630 1

27 |SEAT ASSEMELY WITH 138363 82834022 1
ADJUSTERS

28 | PAN MACHINE SCREW 139363 03648405 2
5/16X1~1/4 NC CADMIUM
PLATED

29 | PAN MACHINE SCREW 139363 03646170 &
1/74X1/2 NC CADMIUM
PLATED o ,

30 |PAN MACHINE SCREW 139363 03646220 4
1/4¥5/8 NC CADMIUM
PLATED

31 !RIGHT HAND CONTROL 139363 746358-02 1
VALVE HOUSING

32 LEFT BAND CONTROL 139363 746359-02 1
VALVE BOUSING

33 CARRIAGE BOLT 3/8% 139363 03014255 3
1-174 NC CADMIUM
PLATED

34 |[THROTTLE BRACKET 139363 643132K1 1

35 LOCKNUT C 3/8 NC 139363 02786385 3

36 LOCKWASHER 1/4 139363 03961011 4
CADMIUM PLATED .

37 FULL NUT 1/4 NC 139363 02707230 4
CADMIUM PLATED - )

38 |FLAT WASHER 3/8 139363 03951420 &
CADMIUM PLATED .

39  LOCKWASHER 5/16 139363 03961221 4+
CADMIUM PLATED

#0 [FULL NOUT 5/16 NC 139363 62708180 )

CADMIUM PLATED

(/"‘\}



)

O



WHEN ORDERING PARTS,
ALWAYS FURNISH MODE L.,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

879

i

ﬁ

/?

" SWING LOCK

SWiNG CIRCLE



Q)

BUCYRUS

JEESE PARTS

N octory spec replacement ports ® L I S T
CAT REF DESCRIPTION FRG&SERIALTS{/OI.NCL, PART NO. %5‘5325”83 REQ.
005
SWING LOCK
DRAWING 8177 139363
1/PIN 139363 638998K1 _ 1
STTOCK PIN 139363 B3676656 1
3 PLATE 139363 87544704 b §
4 |HEX BOLT 1X9 NC 139363 02617745 7
GRADE 8
S PLATE 139363 864906~02 ]
§ BAR 139363 864906~03 4




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
CRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

778

PROPEL PEBJ;\L INTERLOCK DEVICE

$180



fR—

BUCYRUSE

JEE=E PARTS

‘odwwna‘«mnfwis ma LIST
SERIAL NO. REPLACE OR
3]
PROPEL PEDAL INTER~
LOCK DEVICE
DRAWING $180 | 139363
1 JaM 139363 S48869K1 2
2 LOCKWASHER 3/8 1139363 03961300 6
3 |CAPSCREW 3/8%X1~1/2 NC | 139363 03279480 )
GRADE 5 ]
% DEVICE 139363 744081K21 1
5| SETSCREW 1/4X3/8 NC 139363 038031980 1
& | BASE 139363 641048K21 1
7| FULL NUT 3/8 NC 139363 027059150 2
B|SHIM .0625-AS 139363 641863-02
REQUIRED . 3
G| SHIM.025-A8 REQUIRED | 139363 641863-01
10 | CAPSCREW 3/8X1-1/4 NC 139363 03275400 2
GRADE 5
11 |FLAT WASHER 1/2 139363 03951600 2
12 PIN 139363 E488658K1 1




WHEN QORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER ARD

CATALOC REFERENCE NUMBER,

48l

PROPEL MACHINERY

T106

(

)

((7



BUCYRUSEREE=® PARTS
=3

factory spec replocement ports s I. l S T
CAT REF DESCRIPTION FR@MSERHLTG?‘F:}QCE,, PART NO. ﬁgﬁééggﬁgf REQ.
501
PROPEL MACHINERY
DRAWING T106 139363
1| CAPSCREW 7/8X3-1/4 NF | 139363 03347400 32
GRADE B .
2 ' FLAT WASHER 7/8 139363 03952050 32
—31DRIVE TUMBLER 136363 875458-01 3
SPROCKET ___
4 LEFT HAND RIGHT ANGLE 139363 12118457 h
DRIVE~SEE DRAWING
12119457 FOR
COMPONENTS .
5| PROPEL, BRAKE~ 139363 82057063 2
|SEE DRAWING 82057063
IFOR COMPONENTS
6| FLAT WASHER 3/4 139363 03980254 8
7 TCAPSCREW 3/4%2-1/% NC 139363 03294740 B
GRADE 8 )
8 |RIGHT HAND RIGHT 138363 121194586 1
ANGLE DRIVE-SEE
DRAWING 1211945886 FOR
COMPONENTS .
9 LOCKNUT € 374 NG 139363 02766490 33
10 | FLAT WASHER 3/4 139363 03951350 64
11 mﬁ#scm 3/4%5 WC 159363 03295608 33—
GRADE 8 _
T2 [ADAPTER 135363 55360701 3
13 |SET SCREW 3/4X3/4 139363 03812372 8




SYMBOL NUMBER LOCATION

29-ROD ASSEMBLY

WHEN QRDERING PARTS,
ALWAYS FURNISH MODEL,
SEAIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

APPLICABLE TO SYMBOL 15083y, 15128V

279 DIG CYLINDER vDIII



BUCYRUS

JEEEE PARTS

foctory spec replocement ports KA. LlST
SERIAL RNO. REFPLACE OR
CAT REF DESCRIPTION FROM 10/ INCL . PART NO. VENDOR NO. | REQ.
001
D16 CYLINDER _
DRAWING VDI11 | 15083V 15128V
1 |CYLINDER COMPLETE 15083V ONLY 15083V 1l
1TCYLINDER COMPLETE 15128V ONLY 15128V 1
2 RUT-2-1/4 RC~NSI 15083V 15128V
3 WEAR RING IS083V 15128V 68754231 2
4 |[PISTON SEAL 15083V 15128V |, 72080800 1
S |BLEEDER SCREW i5083V ONLY 25045007 Z
6 ! PLATE 15083V 15128V 5374B6K1 2
7 CAPSCREW-NS1 15083V 15128V
8 | HOUS ING 15083V 15128V 833479K41 1
9 LUBE FITTING 1/4 15083V 15128V 57045010 1
10 |ROD-NS1 15083V 15128V
11 [ROD WIPER~NSI 15083V 15128V
12 | CAPSCREW~-NSI 15083V 15128V
13 WIPER-NSI 15683V 15128V
14 |CAPSCREW 1X4 GRADE 8 | 15083V 15128V 03350585 6
IS5 LOCKWASEER 1 15083V 15128V 03962000 6
16/ SPLIT SEAL 15083V 15128V 72042520 1
i6 | SOLID SEAL~NSI 15083V ONLY
17 | GLAND-NSI 15083V 15128V
18 TBACK-UP WASHER 15083V 15128V 68145844 1
19 |WEAR RING-NSI 15083v 15128V
20 |O~-RING-NS&1 15083V 15128V
21 | O~RING~NSI 15083V 15128V
72 [O-RING-NSI 15083V 15128V
23 | SPACER~NS1 15083v 15128V
24 |[PISTON-NSI 15083V 15128V
25 | BEARING-NS1 15083V 15128V
T 26 | CAPSCREW-NSI 15683V 15128V
: 27 SNAP RING 15083V 15128V 68118670 1
28 TBUSHING 15083V 15128V 82076530 1
29 !ROD ASSEMBLY~INCLUDES | 15083V  ONLY 746054K51 1
ITEMS 2,30 THRU 13,
16,17,19 & 21 THRU 28 | ~
29 |ROD ASSEBMLY-INCLUDES | 15128V  ONLY 746998 K1 1
ITEMS 2,10 THRU 13,
16,17,19 & 21 THRU 28
'REPAIR KIT FOR 15083V 62303415

&% 15128V-1NCLUDES
ITEMS 3,4,11,16,18

H
|
;
!

4
H

THRU 22 & 25

H




e
LI
NI

2= SYMBOL NUMBER LOCATION

| CYLINDER COMPLETE ' Q I
H

26 ROD ASSEMBLY

WHEN QRDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

APPLICABLE TO SYMBOLS iSOéOV, 15128V

279 HOIST CYLINDER ' VHIIB

®



BUCYRUSERE E=E PARTS

foctory spec replocement . parts ﬂo LlST

SERTAL NO. REPLACE OR
001 .
HOIST CYLINDER
DRAWING VHI1B | 15080V 15127V
1 |CYLINDER COMPLETE 150B0V  ONLY 15080V 2
1 | CYLINDER COMPLETE 15127V ONLY 15127V T2
NOTE-QUANTITIES
LISTED BELOW ARE FOR
ONE CYLINDER
2 CAPSCREW 7/16X1 NC 15080V 15127V | 03182320 r'}
GRADE & [
3 (PLATE 15080V 15127V | 537486K1 2
4 | BLEEDER VALVE 150680V 15127V | 25045007 2
5 |HOUSING 15680V  ONLY = | B33478K41 k¥ Y
NOTE~WHEN STOCK OF . _
§334/8R41 1S DEPLETED X
USE FOLLOWING PARTS
HOUS ING 835712~01 1
GLAND 744699K1 1
5 HOUSING 15127V  ONLY 835712-01 1
6  LOCKNUT-NSI 15080V 15127V L
7IWEAR RING is080v 15127V 6B754232 2
8 PISTON SEAL 15080V 15127V 72080333 1
5 TROD~NS1 15080V 2 15127V
10 | BUSHING | 15080V 15127V B2076815 1
I1[SNAP RING 15080V 15127V 68118640 1
12 |ROD WIPER SEAL-NS! 15080V 15127V
13 CAPSCREW~NS1 [ 15080V 15127V
14, SOCKET HEAD SCREW-NSI | 15080V 15127V
15 IWIPER-NSI . 15080V 15127V | !
16 | BEARING-NSI | 15080V 15127V | |
17 SPLIT SEAL 15080V 15127V | 72042519 | 1
17:50LID SEAL-NS! i 15080V 15127v ! - i
I87SOCKET HEAD SCREW T 15080V ONLY - 03508400 3
*  {7/BX3~3/4 NF GRADE B : !
18 CAPSCREW 7/BX3-3/4 KF ! 15127V ONLY ; 03347465 | ;6
i GRADE 8 : : : :
19 LOCKWASHER /8 " I5080V 15127V : 03961900 3
20 GLAND-NSI . 15080V  ONLY :
20 GLAND=NSI T 15127V ONLY ;
21 BACK~UP WASHER - 15080V 15127V 68145551 1
22 WEAR RING-NSI 15080V 15127V

23 O-RING 15080V 185127V | 68758280 1




BUCYRUS

JEE=E PARTS

foclory spec replocement ports IEEEIIe l.lfs'r
SERIAL ND. REPLACE OR

001 ‘

24 O~RING-NS1 15080V 15127V

25 PISTON-NSI 15080V i5127v

26 ROD ASSEMBLY-INCLUDES | 15080V ORLY 643717K51 d
ITEMS 6,9 THRD 17,20,
22,24 & 25

26 | ROD ASSEMEBLY-~INCLUDES @ 15127V ONLY 645674K51 1
ITEMS 6.9 THRU 17,20, : )
22,24 & 25
REPAIR .KIT FOR 15080V 62303414

& 15127V INCLUDES

ITEMS 7,8,12,16,17 &
21 THRU 24

B

O






WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER,

778

SWING SERVO CYLINDER

V§S§102

@)

®)



BUCYRUSEREE=® PARTS

foctory spec nple:mm ports E=N. L l S T
SERTAL NO, REPLACE OR |
CAT REF DESCRIPTION EROM T0/INCL. PART NO. VENDOR NO. REQ.
001
SWING SERVO CYLINDER |
DRAWING VES102 9954V ONLY
1|SWING SERVO CYLINDER- | 9954V ONLY 40004373 1

SEE DRAWING 40004373
FOR COMPONENTS




e
-
. ?'\4 P
. P4

“~ =SYMB0L NUMBER LOCATION

)

o ®
I CYLINDER COMPLETE ‘Q H

27 ROD ASSEMBLY

APPLICABLE TO SYMBOLS I508lvV, 15129V

WHEM ORDERING PARTS,
ALWAYS FURNISH MODEL
BERIAL NUMBER,
ORAWING NUMBER AND
CATALOG REFERENCE NUMBER.

279 WRIST CYLINDER ' vwiie



BUCYRUSH

PUECTRYI-EME

JEEEE PARTS

SERIAL NO. REPLACE OR
601
WRIST CYLINDER
DRAWING VWii8 | 15081V 15125V
1 CYLINDER COMPLETE 15081V ONLY 15081V 1
1| CYLINDER COMPLETE 15125V  ONLY 15129V i
2 |CAPSCREW 7/16X1 NC 15081V 15129V 03182320 4
GRADE 2
3 PLATE 15081v 15129V 5374B6K1 2
4 BLEEDER SCREW 15081V 15128V | 29045007 2
5 HOUSING 15081V  ONLY 833476K41 1A
[NOTE~WHEN STOCK OF
833478K41 1S DEPLETED X
USE FOLLOWING PARTS
HOUS ING 835712-01 1
GLAND T44699K]1 i
5 |HOUSING 15129 ONLY B35712-01 1
6 | LOCRNUT-RS1 15681V 15129V =
7 IWEAR RING 15081V 15129v 68754232 2
B | PISTON SEAL RING 15081V 15129V 72080333 1
9 |LUBE FITTING 1/4 15081V 15129V 57045010 1
10 {ROD WIPER SEAL~-NS1 16081V 15129V
11 | BUSHING 15081V 15129V B2076530 1
12 SNAP RING 15081V 18125V 68118670 1
13 ROD WIPER SEAL-NS$1 15081V 15129V
14 |CAPSCREW-NSI 15081V 15129V
15 SOCKET HEAD SCREW-NSI | 15081V 15129V
16 |WIPER-NSIT 15081V 15129V
17 | BEARING-NS1 15081v 15129V
1B8/SPLIT SEAL 15081v 15129V 74042519 1
18 |SOLID SEAL-NSI . 15081V 15129V
19 SOCKET HEAD SCREW 15081V ONLY 03505400 3
7/B%3-3/4 NF GRADE B
19 CAPSCREW 7/8%X3-3/4 NF | 15129V  ONLY 63347468 6
{GRADE B -
20 . LOCKWASHER 7/8 15081V 15129v | 03561900 3
21!GLAND-NSI 15081V ONLY
21  GLAND-NS§1 {15125V ONLY
22 - BACK-UP WASHER ! 15081V ONLY ' 68145551 1
23 i WEAR RING-NS] . 15081V  ONLY i ;
24 {0-RING © 15081Y ONLY | 68758280 Pl
25 . O-RING-NB1 T 15081V ONLY ! ;
26 PISTON-NSI ' 15081V ONLY ‘ :
26 PISTON-NSI 15129V ONLY
27 ROD ASSEMBLY-INCLUDES 15081V  ONLY 643719K51 1

ITEMS 6,10 THRU i8,

2]1,23,25 & 26




*
BUCYRUSERIE =M PARTS
fociory spec replocement ports I!gills l.l!;'r
CAT REF DESCRIPTION ;Ramm—sﬂ;{rgc:n PART NO. §§§§é§ENgE REQ.
D01
27 ROD ASSEMBLY-INCLUDES | 15123V ONLY E45675K51 b
TTEMS 6,10 THRU 18 ‘
21.23,25 & 26
REPAIR KIT FOR 15081V 62303414

& 15129v-INCLUDES

ITEMS 7,8,13,17,18 &
22 THRU 25







WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

480

WRIST CYLINDER ROD GUARD

RIST CYLINDER HOUSING

VWi20

("

e

©



O

BLCYRUS REEEE PARTS

foclory spec replocement parts m@ L ! S T
CAT REF DESCRIPTION stagiai.mw{e{mh PART NO. gg%égg&gg REQ.
005
WR1ST CYLINDER ROD
GUARD
DRAWING vW120 | 139363
1| GUARD 139363 748408-01 1
2 {COTTER PIN 1/4K1-1/2 | 139363 03118720 2
3/CLEVIS PIN 139363 571665-06 1
4 BAR 139363 552505-01 1
5 BRACKET 139363 B35883-01 1
6 | CAPSCREW 7/8%4~1/2 NC | 139363 03347581 2
|GRA.DE 8
71 SPECIAL WASHER 139363 $3980252 2 X
8 CAPSCREW 1/2X1-3/4 NC | 139363 03285560 2
GRADE 5
BRACKET 139363 83588302 1
10 | LOCKWASHER 1/2 139363 03861500 2
11 FULL NUT 1/2 NC 139363 027110650 2




WHEN OQRDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALCG REFERENCE NUMBER,

482

AND TYPE REQUIRED,

OPERATORS CAB

ITEM 63 - INSULATION

ALL COMMON HARDWARE NOT ILLUSTRATED.
&o—3s WHEN ORDERING SUCH ITEMS, SCREWS, BOLTS,
NUTS, ETC. ALWAYS SPECIFY QUANTITY, SIZE,



*

BUCYRUSERIE BE=B PARTS

fockory spec replocement ports E=N. l.lfs'f

SERIAL NO. REPLACE OR

001 .

OPERATORS CAB

DRAWING Wlg2 | 139363
1!TOP WINDOW 139363 139372 82391508 1A

NOTE-WHEN STOCK OF

82391508 1S DEPLETED

USE FOLLOWING PARTS

TOP WIKDOW 82391521 1

14 CHANNEL 90 INCBES 82137280 1
11TOPR WINDOW 139373 82391521 1
2  SEAL 27-1/4 INCHES 135363 139372 | 82258210 1
2 | CHANNEL 139373 . 82137286 1
3 ANGLE 139353 139372 744495K1 1
4 | BOTTOM WINDOW FRAME 139363 139372 744535K21 1A

NOTE~-WHEN STOCK OF

744535K21 1S DEPLETED

UEE FOLLOWING PARTS

BOTTOM WINDOW FRAME 748053-01 1

5 CHANNEL B0 INCHES 82137281 ' 1
4 | BOTTOM WINDOW FRAME 139373 748053-01 1
STSINGLE FELT CHANNEL- 139383 82137281 1

B0 INCHES
6 | DRAW PULL CRTCH 139363 139372 82132402 ZA

NOTE-WHEN STOCK OF

82132402 1S DEPLETED

{USE FOLLOWING PARTS

71 RIGHT HAND HANDLE 82482763 1

ASSEMBLY ~

72 LEFT HAND HANDLE 82482764 1

|AssEMBLY : ; :

| SPONGE RUBBER §8?9563-11 § g 2
7?AﬂGas 3139363 139372 | 744494K1 | 879819-01 | 1D
7 ANGLE T 139373 : 87981901 . i1

B BOTTOM WINDOW 1393863 138372 82391508 1A

NOTE~WHEN STOCK OF
82391509 1S DEPLETED

USE FOLLOWING PARTS ' :
"BOTTOM WIKDOW ‘  B2391822 z S |

| CHARNEL | ; B2l37286 | 1




®
BUCYRUSERE =R PARTS
foctory spec replacement ports T « Ll ST
! SERTAL NO. REPLACE UK
CAT REF DESCRIPTION FROM TG/ INCL. PART NO. VENDOR NO. REQ.
001
8 | BOTTOM WINDOW 139373 | 82391522 i
S LATCH GUIDE 139363 139372 50099K1 2A
NOTE-WHEN STOCK OF
ES50099K1 IS DEPLETED
USE FOLLOWING PARTS
LATCH GUIDE 552396~01 2
10 SLIDING LATCH 55239501 2
12 TATCH PIN 55239701 Z
LATCH HANDLE 552398-01 2
LOCK PLATE 55230001 Z
SPRING 75003036 2
9 LATCH GUIDE 135373 552396~01 2
10 SLIDING LATCH 139363 139372 550098K1 2A
NOTE~WHEN STOCK OF
550098K1 1S DEPLETED
USE FOLLOWING PARTS
SLIDING LATCH 552395-01 2 |
9 LATCH GUIDE 552356-01 2
12 LATCH PIN 552397-01 2
LATCH HANDLE 85239801 2
LOCK PLATE £52399-01 2
SPRING 75003036 z
10 /| SLIDING LATCH 139373 552395-01 2
11 SPRING 139363 139372 75335003 ZA
NOTE-WHEN STOCK OF
75335003 IS DEPLETED
USE FOLLOWING PARTS
ISPRING 75003036 )
9 LATCE GUIDE 552396-01 2
"10 SLIDING LATCH £52365-01 2
112 LATCH PIN 552397-01 2
"TATCH BANDLE ' 552398-01 | T2
| LOCK PLATE | 552399-01 P2
i | ! :
L ! - : | H
11 EPRING T 136373 L 75003040 T2
12 LATCH PIN : 139363 139372 _ 517889-05 | 2A
_NOTE-WHEN STOCK OF :
517889-05 1§ DEPLETED
USE FOLLOWING PARTS :
LATCH PIN . 552397-01 L2
"9 LATCH GUIDE i 552396~01 2
j . : f

e



O
v -7y

BUCYRUS-H

FESE PARTS

138373

~ 82814282

foclory spec replocement parts E=. |.|15'T
‘ SERTAL NQO. REPLACE OR

001

10 SLIDING LATCH 552395-01 2

LATCH HANDLE 552398-01 2

LOCK PLATE 552359~01 2

SPRING 75003036 3
12 !LATCH PIN B 139373 55239701 2
13 TOP WINDOW FRAME 139363 139372 744536K21 1A

NOTE-WHEN STOCK OF

'744536K21 1S DEPLETED

|USE FOLLOWING PARTS .

TOP WINDOW FRAME 748055-01" 1

14 CHANNEL 90 INCHES 82137280 1

SPONGE RUBBER 13 FEET 82900078 1
13 |[TOP WINDOW FRAME 139373 748055-01 1
14 DOUBLE FELT CHANNEL~ | 139363 82137280 1

_1 90 INCHES : — "

15| SPACER 139363 550166K1 1
16 | FRONT WINDOW HINGE 139363 82510762 1
17 CAB 139363 138372 82130148 ix

NOTE-WHEN STOCK OF

82130148 IS DEPLETED

USE FOLLOWING PARTS

CAB 82130165 1

£3 INSULATION~ 11168012

SPECIFY LENGTH
17 CaB 139373 82130165 1
18 |HANDRAIL STANCHION 139363 139372 82892104 3
18 ' HANDRAIL STANCHION 139373 82892106 6
19751DE HANDRAIL 139363 6434B6K]1 | 1AX

|NOTE~WHEN STOCE OF X

T6434B6K1 15 DEPLETED | X

USE_FOLLOWING PARTS ; : z X

'SIDE HANDRAIL . B001260-01 T 1TX|

[END PLUG - 82731107 2
70 END PLUG 139363 139372 82131877 I
20 END PLUG : 139373 -~ 82731103 4
21 WEATHER STRIP 9 FEET - 139363 139372 82899917 1
21 WEATHER STRIP-8 FEET 1




BUCYRUS

UL YRLG-(mE

RIE ===

E=E PARTS

foctory spec rcpbcmnt ports E=N. L | S T (\
SERIAL ND. REPLACE OR | . .
001
22 | DOOR 139363 139372 82299050 1A
NOTE-WHEN STOCK OF
82299050 IS DEPLETED
USE FOLLOWING PARTS
DOOR 82299066 1
SPONGE RUBBER 8 FEET 82814282 1
22 | DOOR 139373 82299066 1
23| INSIDE DOOR HANDLE 139363 82482760 1
24 |LOCKING HANDLE PADDLE | 139363 139372 82608615 1
24 LOCKING HANDLE PADDLE | 139373 82608620 1
25 SELF-LOCKING CHANNEL- ; 139363 87735375 1
9 FEET 7 INCHES
26 | DOOR WINDOW 139363 82391505 1
27 |DOOR HINGE 139363 §ZEI1313 1
28 |STRIKER PLATE 139363 139372 550427K1 1
28 |STRIKER PLATE 139373 552069~01 | A001007~01| 1DX
29 |SELF-LOCRING CHANNEL- | 139363 B7735375 1
§ FEET x
30 |[RIGHT HAND SIDE 139363 B2391506 1, -
WINDOW \ (j ;
31 | LOW CROWN ACORN NUT 139363 79368848 4 e
32 | MOUNT 139363 B2629251 r)
33 |LOCKWASHER B8-CADMIUM | 139363 D3960630 4
PLATED
34 |NUT #8~32 NC-CADMIUM | 138363 02704070 6
PLATED
35 |FLOOR MATTING 139363 82815003 1
36 | FLOOR PLATE 139363 BEGG2BKZ1 1
37 |DOOR SEALING STRIP 139363 643129K1 1
38 | U~-CHANNEL~6~1/2 139363 82137400 )
39 | MOUNT 139363 139372 82130081 &
39 TMOUNT 139373 821300%91 7
40 i HEAT SHROUD 139363 . 82002544 1
41 TRIANGLE 139363 139372 82814850 1
42| PLUG 139363 17392803 4
§3 CONTROL CONSOLE 138363 B2002561 T 1
44  LOUVER & HOLDER 139363 57079310 o1
i ASSEMBLY :
45 U-CHANNEL 15 INCHES 139363 | B2814805 P 1
4% | LOUVER 139363 - B2614430 T 2
47 I TOOL LATCH 139363 . 638681K2 !
48 RANDLE T 139363 . B24B3135 i1
49 CONTROL CONSOLE COVER ° 139363 ! B217%003 1
50 DOOR HOLDER - 139363 -~ B2521828% P 1
51 STRIP 16 FEET 3 : 139363 139372 B2814271 1
ITNCHES f 7 -
52 FIXED REAR WINDOW- 1 139363 82394497 1. \g;/

: STANDARD




BUCYRUSE

JE'E=E PARTS

factory spec replocement pors = s - LlST
SERIAL NO. REPLACE OR
g0l
82 SLIDE~-BY REAR WINDOW~ | 139373 82876035 1
OPTIONAL-SEE DRAWING
82976035 FOR
COMPONERTS
53  SELF~LOCKING CHANNEL~ | 138363 87738375 1l
G FEET '
£4 REAR HANDRAIL 1393€&3 537721K1 1AX
NOTE~-WHEN STOCK OF ¥
537721K1 1§ DEPLETED x
USE FOLLOWING PARTS X
REAR HANDRAIL AQQ10QE85-01 1l X
END PLUG B2731107 2 X
55 NUT 139363 643868~01 1
55| BRACKET 139363 643866~01 1
57 BRACKET 139363 64386701 2
58 BAR 13§363 133372 EEG607~01 2
59 ISELF~LOCRING CHANNEL~ | 139363 87735375 l
11 FEET 3 INCHES
60 LEFT HAND SIDE WINDOW | 139363 82391507 1
61 | SELF-LOCKING CHANNEL- | 139363 B7735375% 1
8 FEET 3 INCHES _
62 | TOP WINDOW 1393463 B2397122 h1
631 INSULATION-SPECIFY 139363 11168012
LENGTH :
64 |ACCESS PANEL 139373 B2640483 1
65[DOOR LATCE COVER 139373 74684401 1
66 STRIRER PLATE 138373 552081~01 1
67 |RUBBER STRIP-SPECIFY 139373 82800078
LENGTH
68  RUBBER STRIP~SPECIFY 138373 82900078
LENGTH -
69 'LATCH HANDLE 139373 552398-01 2
70 : LOCK PLATE 139373 . 552399-01 2
71 RIGHT HAND HANDLE 139373 82482763 1
! ASSEMBLY ~
72 :LEFT HAND HANDLE 139373 B2482764 1
TASSEMBLY -
737BOTTOM FRONT WINDOW 139373 | 74B053K51 | 74B053K52 | 1
- ASSEMELY~INCLUDES ] ; i
ITEME 4, 5, 7, & & i |
74 ONE PI1ECE FRONT 1 140100 140124 ‘B2976031 1
'WINDOW : : ;
74 ONE PIECE FRONT i 140530 B2976046 ol
"WINDOW :
75;: CHANNEL-SPECIFY i 140100 87735375

LENGTH




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

482 MACHINERY CAB : wi63



O

BUCYRUS-ERE E=® PARTS

foctory spec replocement parts E=N. l.lfi'f
SERIAL NO. REPLACE OR
CAT REF DESCRIPTION EROM T0/INCL. | PART NO. |yeunor No. | REQ.
005
MACHINERY CAB
DRAWING Wi63 | 138363
1| EXHAUST GRATING 139363 746134-01 1
2 HANDRAIL 139363 743297K1 2AX
NOTE-WHEN STOCK OF X
743297K] 15 DEPLETED X
USE FOLLOWING PARTS ) X
TOP HANDRAIL €C101354-01 23X
END PLUG 82731107 4 X
3 STANCHION 138363 82892106 : 19
4 |LEFT HAND CAB PANEL 139363 BB7041-06 | 887041-02 1DX
5 TOOL BOX DOOR 139363 833035-01 1
6 | TOOL BOX HINGE } 139363 82511319 1
7 |TOOL BOX HANDRAIL 139363 743296K1 1ax
NOTE-WHEN STOCK OF X
743296K1 1S DEPLETED X
USE FOLLOWING PARTS X
TOOL BOX HANDRAIL C101352-01 1 X
END PLUG 82731107 2 X
B PLUG END 139363 82731103 10
9 | TOOL BOX 139363 875511~01 1
$ ' TOOL BOX-LOGGER | 140060 892362-02 1
10 ! DOOR BRACE | 139363 643641K1 1
1T DRAW LATCH 1 1393863 82600805 2
12 CENTER ACCESS BOTTOM | 139363 74655802 1
DOOR
13 CENTER ACCESS DOOR 139363 82511295 2
HINGE
14 | CENTER ACCESS TOP 139363 74655902 1
DOOR . :
15 CAB TOP CENTER PANEL | 139363 . 74642902 1
16 'CENTER SUPPORT ANGLE | 139363 [ 892329-14 1
17 RIGHET HAND CENTER - 139363 | 750026-01 1
: BRACE i ; ,
18 LEFT HAND CENTER ! 139363 ! 750026~02 1
,BRACE i
15 REAR BRACE - 139363 | B79367-07 1
20 LEFT HAND SIDE BRACE 139363 645436-01 1
21 RIGHT HAND REAR BRACE 139363 §39328-01 1
22 LEFT HAND REAR BRACE 139363 839328-02 1
23 REAR SUPPORT ANGLE 139363 1

. 882329-15

P




BUCYRUS

JEEEE PARTS

factory spec replacement ports E=N. L ! s T
y SERIAL NQ. REPLACE OR
CAT REF DESCRIPTION FROM T0/INCL . PART NO. VENDDR NO. REQ.

005

24 |RIGHT HAND CAB PANEL | 139363 140124 B87040~05 1 X

24 |R.H. CAB PANEL 146530 E001039-01 R

25  RADIATOR GRATING 139363 746133-01 1

26 RIGHT HAND SIDE BRACE 139363 645268-01 1

"27!R,H. SIDE HANDRAIL 139363 537893K1 2AX
NOTE: WHEN STOCK OF X
537893K1 1S DEPLETED X
USE FOLLOWING PARTS 3
R.H. SIDE HANDRAIL 2001118-01 1 X
END PLUG 82731107 2 X

|

2B ! ACCESS DOOR 139363 746307-04 2

29 DOOR HINGE 139363 82511310 2

30 |DOOR BRACE 139363 643643K1 2

31 MACHINE SCREW 139363 03646520 ]
1/4X1-1/2 NC GRADE 2~
CADMIUM PLATED

32 |RETAINING CLIP 139363 82621066 8

33 FLAT WASHER 1/4- [ 139363 03951220 25
CADMIUM PLATED ; ~

34 LOCKNUT C 1/4 NC- 135363 02786346 258
CADMIUM PLATED e

35 SOCKET SET SCREW~ 139363 03803100 15
1/4X1/8 NC~CADMIUM
PLATED

36 |SCREW $#10-24X1-1/4 139363 03896170 36

37 MOUNTING BAR 139363 552846-01 15

38 LOCKWASHER #10~- 139363 03960720 38
CADMIUM PLATED '

39 NUT #10-24 NC~CADMIUM | 139363 02705150 3B
[PLATED |

40 [ SCREW #10-24X1-3/4 139363 03896175 2

41 | CARRIAGE BOLT 1/4%iNC | 139363 03008225 Iy
[CADMIUM PLATED [

42 COPTER PIN 1/8%1 139363 63105480 1

43 'FLAT WASHER 1/2~- 139363 03951630 g
"CADMIUM PLATED i

44 FLAT MACHINE SCREW i 139363 i 03614201 21 X
1/4-20X1-1/4 NC ; !
.CADMIUM PLATED : i i

45 CAPSCREW 3/8%X1-1/2 NC | 139363 T 03275465 1 4
' GRADE 5-CADMIUM : ; ;
PLATED ’ . = ;

46 'FLAT WASHER 3/B- - 138363 " 03951400 ! i 4 X
CADMIUHM PLATED ' - :

47 LOCKNUT C 1/4 NC~- 139363 . 02786395 4
CADMIUM PLATED ‘

48 RUBBER WASHER - 139363 . 82970353 8




BUCYRUSERE ===

&

PARTS

fockory spec ropiocement pors IESIM. LIST.
SERIAL ND. REPLACE OR

005

49 CAPSCREW 3/8X1~3/8 NC | 139363 03275447 8
GRADE 5~CADMIUM
PLATED

B0 CAPSCREW 3/8X2-3/4 NC | 139363 327976 4
GRADE 5-CADMIUM
PLATED

51 |FLAT WASHER 3/8- 139363 03951430 22
CADMIUM PLATED

52 | LOCKNUT C 3/8 NC- 139363 02786395 12
CADMIUM PLATED

$3|FLAT WASHER 1/2- 139363 03951630 8
CADMIUM PLATED

54 CAPSCREW 3/BX1-3/4 RC | 139363 03279565 &
GRADE S5-CADMIUM

____|PLATED :

E5 CAPSCREW 1/2X2 NC 136363 03285645 4
GRADE 5-CADMIUM
PLATED

56 LOCKNUT € 1/2 NC- 139363 02786426 i
CADMIUM PLATED

57 CAPSCREW 3/8X1~3/4 NC | 139363 03572157 10
CADMITM PLATED

58 | MOUNT 1139383 2130091 4

59 CAPSCREW 1/2%2-1/2 NC | 139363 03285808 4
GRADE 5-CADMIUM
PLATED

60 |SPEC1AL FLAT WASHER- | 139363 03951550 4
{CADMITUM PLATED

61 /REAR CENTER CAB PANEL | 139363 746428-02 1

62 | FLAT WASHER 1/4- 139363 03951220 54
CADMIUM PLATED L

€3 LOCENUT C 1/4 NC~ 1359353 02766346 54
{CADMIUM PLATED <

64 CARRIAGE BOLT 1/4X1NC 139363 03008225 8
CADMIUM PLATED - .

65 | COTTER PIN 1/8X1 139363 03109480 2

66  FLAT WASHER 1/2- : 139363 03851630 2
' CADMIUM PLATED ;

67 MACHINE SCREW | 139363 03614201 38 X
"1/4%31-174 NC ; :

68 CAPSCREW 3/8X1-1/2 NC | 139363 03279485 © 12
iGRADE 5-CADMIUM ] '
. PLATED , E _

69 FLAT WASHER 3/B- T 139363 | 03951430 17
.CADMIUM PLATED s :

70 LOCKNUT C 3/8 NC~ . 139363 r 027663895 12

___.CADMIUM PLATED '

71 LOCKNUT C 1/2 WNC- T 139363 - 02786426 Z
-CADMIUM PLATED o

72 MOUNT 135363 82130091 1

73 CAPSCREW 1/2X2-1/2 NC ' 139363 " 03285805 4

GRADE 5—-CADMIUM
. PLATED




BUCYRUS

JEEE PARTS

a

CADMIUM PLATED

foctory spec replacement ports ® L I S T
H

CAT REF| DESCRIPTION FRewaRlﬁgfsﬁahcx, PART ND. 3555825&33 REQ.
005

74|FLP5'§‘ WASHER 1/4~ 139363 (3851220 42
CADMIUM PLATED

75 LOCKNUT C 1/4 RC- 139363 02786346 42
CADMIUM PLATED .

76 |FLAT HEAD SCREW 139363 03614200 38 X
1/4 E 1-1/4 CADMIUM X
PLATED _ X

F7 'FLAT WASHER 1/2~ 139363 03951630 8
CADMIUM PLATED

78 |[FLAT WASHER 3/B- 139363 03951430 28
CADMIUM PLATED

56 LOCKNUT C 1/2 NC- 139363 D2786426 !
CADMIUM PLATED

B0 SPECIAL FLAT WASHER- | 139363 03951550 )
CADMIUM PLATED

B1|CARRIAGE BOLT 1/4XZINC | 139363 03008225 I
CADMIUM PLATED

82 DRAW LATCH 139363 82600805 r

83 | DRAW LATCH 139363 82600805 2

84 FLAT WASHER 1-1/4- 139363 03952353 4
CADMIUM PLATED

85 ACCESS HOLE COVER 139363 EE2BB1~01 p)

86 ICAPSCREW 3/8X1/2 NC-~ | 139363 03279160 8
GRADE 5 !

87 | LOCKWASHER 3/8 139363 03961300 8

88 RUBEER WASHER 139363 82970353 I

89 |CAPSCREW 3/BX2 NC- 139363 03279645 4
GRADE 5-CADMIUM ‘
PLATED

90  FLAT WASHER 3/8 139363 03951430 g
CADMIUM PLATED

51 LOCKNUT C 3/8 NC- 136363 02786395 i
CADMIUM PLATED

92 CAPSCREW 1/2K2 NC- © 139363 03285645 4
GRADE 5~CADMIUM
PLATED

83! FLAT WASHER 1/2- 139363 03951630 8
CADMIUM PLATED |

94 | LOCKNUT C 1/2 NC- | 139363 02786426 4
| CADMIUM PLATED ;

95 ' SUPPORT BRACKET | 139363 646750-01 1

96 SUPPORT BRACKET | 139363 " 646751-01 | 1

97 . RUBBER WASHER 1 139363 | 82970353 4

88 CAPSCREW 1/2X1 NC- : 139363 | U32B5325 2
GRADE 5~CADMIUM . ’ i :
PLATED ‘ ; i i

99 CAPSCREW 3/8X1-1/2 KC ' 139363 . 03279485 ° P2
"GRADE 5-CADMIUM
PLATED '

100 LOCKWAGHER 1/2- 139363 039€1500 Z -




BUCYRUSEREE=® PARTS

foctory spec replacement ports s I. l S T
CAT REF| DESCRIPTION FR@MSERIM%GN?{NCL. PART NO. §§§{53§EN8{‘ REQ.
005
101!CAPSCR§W 1/2X2 NC- 139363 03285645 2
|GRADE 5-CADMIUK
| PLATED
102 FLAT WASHER 1/2 1393863 03951630 6
|cADMIUM PLATED
103 |LOCKNUT C 1/2 NC- 139363 02786426 2
{CADMIUM PLATED
104 FLAT WASHER 1~1/4- 139363 03952353 i
| CADMI1UM PLATED L
105 |[RUBBER 140530 B001020-01 Z X
106 ' RUBBER 140530 B001020-02 1 X
107 . CAPSCREW 1/4%X1 NC 140530 03273320 is ¥
GRADE § . X
168 .FULL NUT 1/4 130530 02707150 15 X
109 FLAT WASHER 1/4 140530 03951200 30 X
110 LOCKWASHER 1/4 140530 03561010 15 X




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

1178

WINDSHIELD WIPER,WASHER
AND FRONT WINDOW GUARD

wie4



C

BUCYRUS-ERE ===

Pudvus-Eemg

E=E PARTS

foctory spec mp'ocmn% pory =M . L l S T
SERTAL NO. REFLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. | REQ.
610
WINDSHIELD WIPER,
WASHER & FRONT WINDOW
GUARD
DRAWING Wig4 | 139363
1 GUARD 139363 140124 643193K1 1
1| COVER 140530 75014701 1
2 | ERACKET 139363 140124 550126K1 2
3 | PADLOCK 139363 Ez608600 1
4 |[MOTOR~-COMPONENTS NOT | 138363 46638028 1
FURNISHED SEPARATELY
5 SWITCH 139363 82974987 1
& BLADE 139363 52019845 1
7 | BLADE 139363 82019741 1
8 BLADE ARM 139363 744009K21 1
9 IMACHINE SCREW 139363 03638220 2
6-32X5/8 NC CADMIUM
PLATED -
10 |PANTOGRAPH ARM 139363 82005607 1
11! PIVOT SHAFT 139363 46640017 1
12 | ADAPTER 139363 82001904 1
13 {CAPSCREW 1/4X1-1/4 NF | 139363 03223400 2
GRADE 2
14 |LOCKWASHER 1/4 139363 03961010 2
15 | BRACKET 139363 553194-01 1
16 |DRIVE ARM ASSEMBLY 139363 46640003 1
17 |LOCKNUT 6-32 139363 02786312 2
18 [NOZZLE KIT 139363 82970359 1
19 [EXTENDERS 1393653 E4B83BK1 2
20 | CANNISTER AND MOTOR 139363 82970360 1
KIT
21 | TUBING-SPECIFY LENGTH 139363 82945600
22 WIPER ARM BRACKET 139363 645759-01 1
23 |MACHINE SCREW 1/4X 139363 03646440 2
[1-1/4 NC-CADMIDM
PLATED
7% TOCKNUT C 1/4 NC 139363 02786345 2
26 | FLAT WASHER 1/4 139363 03951220 :

H
H
3




OPERATOR'S CONSOLE

TO ENGIN

é

28

3 29
30

29

-

WREN ORDERING PARTS,
ALWAYS FURNISH MODE],

SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERERCE NUMBER.

WAT11S

HEATER, DEFROSTER ,FRESH AIR &PIPING

480



BUCYRUS-ERE E=® PARTS

factory spec replocement ports E=. L.IE;.r

SERIAL NO. REPLACE DR
001
HEATER, DEFROSTER,
FRESH AIR & PIPING :
DRAWING WAll5 | 139363 5
1 |CAPSCREW 1/4X7/8 NC 139363 03173280 6
GRADE 2
2 |FLAT WASHER 1/4 139363 03951200 4
3/ CLIP 139363 37140104 2
4 |LOCRNUT C 1/4 NC 139363 02786345 4
5 |[ROTARY BLOWER SWITCH 139363 12774164 1
6 | KNOB 139363 .| 82593001 2
7 | KNOB 139363 82593001 1
8 | SWITCH 139363 46859692 l
9 | CONVERTER CABLE 139363 46266060 46321776 1D
10 |CONVERTER CABLE 139363 46266065 46321776 1D
11| SCREW 10X3/8 139363 37140102 15
12 {SELF-TAP SCREW 7X1/2 135363 03891735 ' 10
13 |CLAMP : 135363 82140015 2
14 | CONNECTOR 139363 53275030 2
15 |DRAIN HOSE 139363 53335060 2
16 {DAMPER ASSEMELY WITH 139363 82230375 1
ADAPTER
17 | CLAMP 139363 82140015 1
18! SELF-TAP SCREW 7X1/2 139363 03891735 6
19  DEFROSTER FAN 139363 47100774 1
20 |AIR FILTER-COMPONENTS | 139363 46163220 1l
NOT FURNISHED
SEPARATELY
21 [FULL NUT 1/4 NC 139363 02707150 4
22 | BRACKET 139363 54854 0K1 2
23 |LOCKWASHER 1/4 139363 03961010 4
24 |CAPSCREW 1/4X7/8 NC 139363 03173280 4
GRADE 2
25 DAMPER ASSEMBLY WITH 139363 B2230377 1
ADAPTER
26 | CLAMP 139363 82140016 2
27 .pucrt 139363 82236253 1
28 i VALVE 139363 79174375 2
29 I CLAMP 139363 53266600 4
30 .BUSHING-FOR GM 139363 20019050 1
31 |BUSHING 139363 20017550 1
32 HOSE-18 FEET 139363 53040006 1
33 'BOSE-12 FEET 139363 53040006 1
34 ELBOW 139363 - 537514K1 1
35 .CLAMP 139363 i 83266600 i 4
36 HOSE © 139363 - 53070006 : 2
37 VALVE - 139363 79443475 ’ 1
38 -HEATER CONTROL BLOCK ' 139363 - 550356K1 1
39 SCREW 6-32X3/8 NC + 139363 - 03474480 1
40 BLOWER-SEE DRAWING 1135363 . 47079046 1l

47079046 FOR
- COMPONENTS

! f : : |

' .
I : | | |




BUCYRUS-EREE=E PARTS

“factory spec replocement pors IEMs LIS T
CAT REF DESCRIPTION rron s AL MO e, | PART No. [ RERLECE DR peq,
001

41 HEATER 139363 12251616 1
42 MODULE SPACER 139363 37140103 1
43 DRAIN PAN 139363 87550502 1
44 MOUNTING CLIP 139363 638682K1 1
45 | CAPSCREW 1/4X1-1/4 NC | 139363 03173400 2

GRADE 2







pal

- OPERATORS
CONSOLE

7
e

WHEN ORDERING PARTS,
ALWAYS FURNISH MDDEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

oy

g
4
. N

480 HEATER, DEFROSTER, FRESH AIR, AIR CONDITIONER & PIPING WAMNG



O

BUCYRUSE

I =

BUGYRUS-EN

E=N PARTS

foctory spec ndocmnr ports E=N. L ‘ S T ]
SERTAL WO, REPLACE OR
005
HEATER, DEFROSTER,
FRESH AIR, AIR
coxn:w:onnn & PIPING
DRAWING WAI16 | 135363
1|CAPSCREW 1/4%7/8 NC 139363 03173280 2
GRADE 2
2 ! FLAT WASHER 1/4 139363 03851200 4
3 CLIP 139363 37140104 2
4 LOCKNUT C 1/4 NC 139363 02756345 4
5 ROTARY SWITCH 135363 12774164 1
6 | KNOB 139363 82593001 1
7 KNOB 139363 82593001 1
8 | RHEOSTAT SWITCH 139363 46859692 _ 1
CONVERTER CABLE 135363 46266060 46321776 ip
10 CONVERTER CABLE 139363 46266065 46321776 1ib
11 BLOWER~SEE DRAWING 139363 47079046 1
47079046 FOR
COMPONENRTS
12 BCREW 10X3/8 139363 37140102 15
13 |HEATER 1389363 12251616 l
14 | EVAPORATOR 139363 B2245864 1
15 £$&§-¥A?PIKG SCREW 139363 03891735 4
7X1/2
16 | CLAMP 130363 B214001% 1
17 i DRAIN PAN 139363 B7550502 1
18 i CONNECTOR 139363 53275030 2
19/ DRAIN HOSE 139363 53335060 2
20 | CLAMP 1393863 82140015 1
21 | SELF~-TAPPING SCREW 139363 03891735 6
TX1/2
22 DEFROSTER FAN 139363 47100774 1
23[AIR FILTER-COMPONENTS | 139363 46163220 I
| NOT FURNISHED
| SEPARATELY
24 |DAMPER ASSEMBLY WITH 139363 82230377 1
ADAPTER , -
25 | CLAMP 139363 82140016 2
26 'DAMPER ASSEMBLY - 139363 B223037%5 1 =
27 i DUCT i 139363 | 82236253 L1
28 BRACKET ) r 139363 I B4R540K1 P2
29 CAPSCREW 1/4X7/8B NC | 139363 P 03173280 P4
"GRADE 2 i i
30 LOCKWASHER 1/4 i 139363 i 03961010 A
I17FULL NUT 174 NC ; 139363 , H2707150 C 4
32 FULL NUT 3/8 NC ; 139363 139382 F 02709150 B
33 FLAT WASHER 3/B 139363 138382 F3951400 g
33 FLAT WASHER 3/8 + 139490 03951400 1
34 STRIP + 139363 138382 - B50267K1 2
35 MOUNT 139363 139382 B2629254 &




BUCYRUS-E

JEEEE PARTS

foctory spac replacement ports Bz L I S T
—SERIAL ND. TREPLACE OR
CAT REF DESCRIPTICON FROM 10/ INCL. PART NO. |yENDOR nNO. | REQ.

005

36 CAPSCREW 3/8X1 NF 139363 139382 03328080 4
GRADE 5

37 LOCKWASHER 3/8B 139363 1329382 03961300 4

38 | CONDENSER 139363 139382 82165861 1

38 | CONDENSER 139490 82165862 1

39 FITTING 139363 53302914 2

40 | ELBOW 139363 139382 53302926 2

40 [ELBOW 139490 53302926 1

41 |HOSE-9 INCHES 139363 139382 53017502 1

11  HOSE~1] FEET 139490 53017502 1

42 | DRIER~RECEIVER 1393563 82922114 i

43 |[ELEBOW 139363 53302925 )

44  CLAMP 139363 82140027 1

45 |BRACKET 135363 6400BBK] 1

46 HOSE~13 FEET 139363 53017502 1

47 HOSE~7 FEET-FOR 139363 139382 53025051 1
CUMMIKS .

37 |HOSE-24 FEET-FOR 139390 53025051 1
| CUMMINS _

47 HOSE~-3 FEET-FOR GM 135363 139382 53025051 1

47 BOSE-22 FEET-FOR GM 139490 53025051 1

218 | CLAMP 139363 53266600 3

49 | VALVE 139363 78174375 2!

50 BUSHING-FOR GM 139363 20019050 i

51| BUSHING ~ 139363 | 20017550 1

EZ2 [ CAPSCREW 3/8%1 NC 139363 03279320 g |
GRADE 5-FOR CUMMINS

52 |CAPSCREW 3/8%X1 NC 139363 032793220 i
GRADE 5-FOR GM A

saiLocxwasxﬁﬁ“ﬁ/ae-goa {35363 03961410 1
GM -

B4 |FLAT WASHER 3/8 139363 03951400 4

55| FULL NUT 3/8 NC | 139363 02709150 2

%6 | CAPSCREW~-FOR CUMMING | 139363 £521373~02 )

56:CARSCREW 3/8X2-1/2 NC | 139363 03279720 2
[GRADE S-FOR GM

57 | CAPSCREW 7/16X1-1/4NC | 139363 03182400 i
|GRADE 2-FOR GM

58 |FLAT WASHER 3/8-FOR | 139363 03951400 4
TCUMMINS ;

59 LOCKWASHER 3/B-FOR | 139363 | 03961300 ¢ N
'CUMMIRS f ! ¢

59 LOCKWASHER 3/8-FOR GM ' 139363 ' 03961300 | 4

60 AR COMPRESSOR 1"135363 T 741166K21 | L 1
BRACKET~FOR CUMMINS ! _ ' ¢

60 AIR COMPRESSOR - 139363 - 743145K21 1
BRACKET-FOR GM ! : :

61 V-BELT-FOR CUMMINGS 7139363 27288128 1

61 V-BELT-FOR GH ‘139363 27273084 1.

62 MAGNETIC CLUTCH 37140002 1

ASSEMBLY-FOR CUMMINS

. 139363

O



BUCYRUSE

JEEEE PARTS

faciory spec replacement porn  IE & L | ST
SERIAL NO. REPLACE OR
005
62 |MAGNETIC CLUTCH 139363 37140001 1
ASSEMBLY~FOR GM
63 AIR CONIDTIONER 1359363 82163008 1
COMPRESSOR
64 ELBOW 139363 53302927 2
65 [CAPSCREW 1/4X1-1/4 NC | 139363 03173400 2
GRADE 2
66 (CLIP 139363 638682K1 1
67 BOSE-20 FEET-FOR 138363 53030052 1
CUMMINS
67 |HOSE-15 FEET-FOR GM 139363 139382 53030052 1
67 |HOSE 18 FEET-FOR GM 139490 53030052 1
68 {HOSE~12 FEET 139363 53040006 1
69 HOSE-18 FEET 139383 53040006 1
70  ELBOW 139363 537514K1 1
1 CLAMP 139363 53266600 2
72 |HOSE-2 INCHES 139363 53040006 2
73 | VALVE 139363 79443475 I
74 SCREW 6-32X3/8 NC 139363 03474480 1
75 HEATER CONTROL BLOCK 139363 550356K1 1
76  CAPSCREW 3/8X3/4 NC 139363 032159240 1
GRADE 5
77 .CAPSCREW 1/4X1 NC 135363 03273320 1
GRADE 5
78 LOCKWASHER 1/4 139363 03961010 1
79|FULL NUT 1/4 NC 139363 02707150 1
80 FITTING _ 139490 53302923 1
~ 81 CONDEKSER HOUSING 139490 835957-01 D001136-01 1DX
82 |[HOLLCOW WALL FASTENER 139490 B2252981 4
83 |FLAT WASBHER 1/4 139490 03951200 4

st = e




»

Pl

»~ OPERATOR'S

CONSOLE

(O

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

(O

480 AR CONDITIONER, DEFROSTER, FHGQH AIR & PIPING WAN?



BUCYRUS JEEEE PARTS

foctory spec roplocomnt ports ® I. I S T
SERIAL NO. REPLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. REQ.
010
AIR CONDITIONER,
DEFROSTER, FRESH AIR
& PIPING
DRAWING WA1l7 | 139363
1|CAPSCREW 1/4X7/8 NC 139363 03173280 2
GRADE 2 :
2 |FLAT WASHER 1/4 139363 03951200 4
3|UNIT CLIP 139363 37140104 2
4 ILOCKNUT C 1/4 NC 139363 02786345 4
S |BLOWER-SEE DRAWING 139363 47079046 1
47079046 FOR
COMPONENTS
6 | MODULE SPACER 139363 37140106 1
7 {EVAPORATOR 139363 82245864 1
B|DRAIN PAN 139363 87550502 1
9[SCREW #10X3/8 139363 37140102 15
10 | ROTARY SWITCH 139363 12774164 1
11 KNOB 139363 82593001 1
12 |RHEOSTAT SWITCH 139363 46859692 1
13 [CONVERTER CABLE 139363 46266065 46321776 1D
14 iDEFROSTER FAN 139363 47100774 1
15 [CLAMP 139363 82140015 1
16  CONNECTOR 1398363 53275030 2
17 IDRAIN HOSE 139363 53335060 2
18| DAMPER ASSEMBLY . 139363 82230375 1
WITH ADAPTER
19 | CLAMP 139363 82140016 2
20 | SELF-TAP SCREW 7X1/2 139363 03891735 4
21 DUCT 139363 82236253 1
22 'DAMPER ASSEMBLY WITH 139363 82230377 1
i ADAPTER
23 AIR FILTER-COMPONENTS | 139363 46163220 1
|NOT FURNISHED
| SEPARATELY
25 FULL NUT 1/4 NC 139363 02707150 4
26 FILTER BRACKET 139363 537765K1 2
27 LOCKWASHER 1/4 139363 03961010 4
28 ICAPSCREW 1/4X7/8 NC 139363 03173280 Iy
iGRADE 2
29 FULL NUT 3/8 NC | 139363 139382 |, 02709150 8
30 FLAT WASHER 3/8 ! 139363 139382 | 03951400 9
30 :FLAT WASHER 3/8 t 139490 '03951400 1
31 !STRIP : 139363 i 550267K1 2
32 MOUNT 1139363 . 82629254 I3
33 CAPSCREW 3/8X1 NF + 139363 139382 03329080 4
GRADE § '
34 LOCKWASHER 3/8 139363 139382 03961300 4
35 CONDENSER 139363 139382 . 82165861 1
35 CONDENSER 139490 . 82165862 1




BUCYRUSE

EE=E PARTS

factory spec replacement parts T2 » LlST
SERTAL ND. REPLACE OR
CAT REF PDESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. REQ.

010

36 FITTING 139363 . 53302914 2

37 | HOSE-9 INCHES 139363 139382 53017502 1

37 |HOSE~17 FEET 139490 53017502 1

38 DRIER-RECEIVER 139363 §2922114 1

39 ELBOW 139363 53302925 2

40 | CLAMP 139363 82140027 1

41 BRACKET 139363 640088K1 1

42 ELBOW 139263 139382 53302926 2

42 | ELBOW 139490 53302926 1

43 HOSE-7 FEET-FOR 139363 139382 53025051 1
CUMMINS

%23 HOSE~24 FEET-FOR 139490 53025051 1
CUMMINS i -

43 HOSE~3 FEET-FOR GM 139363 139382 53025051 1

43 HOSE-22 FEET~-FOR GM 139430 53025051 1

44 | CAPSCREW 3/8X1 NC 135363 03275320 E
GRADE 5-FOR CUMMINS

44 |CAPSCREW 3/BX1 NC 139363 63279320 &
GRADE 5-FOR GM )

45| LOCKWASHER 7/16-FOR 139363 03961410 4
GM

46 {FLAT WASHER 3/8 139363 03951400 &

47 CAPSCREW-FOR CUMMINS | 139363 521373-02 2

47 | CAPSCREW 3/BK2-1/2 NC | 139363 03279720 F
GRADE 5-FOR GM

4B |FULL NUT 3/8 NC 139363 627089150 2

49 LOCKWASHER 3/8-FOR 139363 03961300 ]
[CUMMINS

49 LOCKWASHER 3/8-~-FOR GM | 139363 03961300 4

50 | FLAT WASHER 3/8-FOR 139363 03951400 )
CUMMINS )

51 CAPSCREW 7/16%1-1/4NC | 139363 03182400 4
GRADE 2-FOR GM

52 |AIR COMPRESSOR 139363 741166K21 3
BRACKET-FOR CUMMINS :

52 AIR COMPRESSOK 135363 743145K21 1
| BRACKET-FOR GM ;

£3/V-BELT-FOR CUMMINS 139363 27288128 | 1

53 V-BELT~FOR GM 139363 27273084 i 1

54 ,MAGNETIC CLUTCH | 139363 | 37140002 1
'ASSEMBLY-FOR CUMMINS ! i :

54 MAGNETIC CLUTCH | 139363 | 37140001 1
' ASSEMBLY~FOR GM : . :

55 .AIR CONDITIONER : 139363 82163008 | 1

___COMPRESSOR ’ .- I

56 ELBOW 139363 ; 53302827 2

57 HOSE~20 FEET-FOR 139363 ! 53030082 1
"CUMMINS : ’

57 . HOSE-15 FEET-FOR GM 139363 139382 53030052 1

£7 ROSE-18 FEET-FOR GM . 139490 53030052 i

58 HOSE-13 FEET 139363 . 53017502 1 -




C

BUCYRUS-

REE=E PARTS

foctory spec replocement ports E=E. L ' S T
SERTAL NO. REPLACE OR
CAT REF DESCRIPTION FROM T0/INCL. | PART NO. | yrinnsng. | REQ.
610
55 MOUNTING CLIP 139363 638682K1 1
60 |CAPSCREW 1/4X1-1/4 NC | 139363 03173400 2
GRADE 2
61| SELF-TAP SCREW 7X1/2 | 139363 03891735 2
62 |CAPSCREW 3/8X3/4 NC 139363 03219240 1
GRADE 5
63 CAPSCREW 1/4X1 NC 139363 03273320 1
GRADE 5
64 | LOCKWASEER 1/4 139363 03961010 1
65 FULL NUT 1/4 NC 139363 02707150 1
66 |FITTING 135490 53302923 1
67 | CONDENSER HOUSING 139450 §35657-01 | DO01136-01] 1DX
68 |[HOLLOW WALL FASTENER | 139490 82252981 4
69 |FLAT WASHER 1/4 135490 03951200 3




()

WHEN ORDERING FARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,

DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

480

FRONT END LUBRICATION

YBIO?

&



BUCYRUSH

JEEEE PARTS

foctory pec replocement ports E=A. L.lfi]f
-SERTAL NO. ! REPLACE UK
ool
FRONT END LUBRICATION
DRAWIRG YB107 | 139363
1 LUBE FITTING 139363 57046515 3
2 BULKHEAD CONNECTOR 139363 78533380 3
3 TUBE ASSEMBLY 139363 78389022 1
4 !TUBE ASSEMBLY 139363 78389024 1
5 TUBE ASSEMBLY 138363 78388023 1
6 CLAMP 139363 B2115750 2
7 LOCKWASHER 1/4 139363 03961010 4
8 |CAPSCREW 1/4X1/2 NC 139363 03173160 4
GRADE 2
9 |HOSE ASSEMBLY 1393462 53752843 2
10 | CONNECTOR 139363 78649720 2
11  BULKHEAD CONNECTOR 139363 78648740 1
12 HOSE ASSEMBLY 139363 53784024 1
13 | ELBOW 139363 78596320 i
14 | CONNECTOR 139363 78533780 2




\\ ‘ )
2+ FIRE EXTINGUISHER B —

Py 6~ GREASE GUN HOSE ASSEMBLY
IN OPERATOR'S €

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

480 SAFETY WALK & FIRE EXTINGUISHER YD112



O

BUCYRUSE

CESE PARTS

factory spec replocement parts =l o l.lST
SERIAL NO. REPLACE OR
CAT REF DESCRIPTIDN FROM T0/INCL. PART ND. VENDOR NO. REQ.
001
EAFETY WALEK & FIRE
EXTINGUISHER
DRAWING D112 | 139363
1 SAFETY WALK 139363 5376876-11 1
2 FIRE EXTINGUISHER 139363 B2246526 1
3 SAFETY WALK 139363 537676-01 1
4 | SAFETY WALK 3139363 537676-15 5
hHISAFETY WALK 139363 53767614 4
& GREASE GUN HOSE 138363 53470801 )

ASSEMELY




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,

DRAWING NUMBER AND IG% .\
CATALOG REFERENCE NUMBER. N ) ;
N

48| FUEL SUPPLY YEl42



O

BUCYRUS

-

JEFEEE PARTS

GRADE 5

foctory spec replocement pors  IES & LIST
SERTAL NO. REPLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART NO, VENDOR NO. REQ.
001
FUEL SUPPLY
DRAWING YE142Z | 139363
1 |MACHINE SCREW 139363 03642160 5
10-24¥1/2
2 | LOCKWASHER £10 139363 -~ 03960900 5
3 |FUEL LEVEL SENDER 135363 140124 82317278 1
3 | FUEL GAUGE 140530 82300124 1
& [GASKET 135393 50703500 1
5 | BREATHER 139363 29448245 1
6 CAP AND SCREEN 139363 82741010 82741011 1D%
7 [ NIPPLE 139363 140124 20662950 1
8 [FUEL TANK 139363 139744 82922137 1A
NOTE-WHEN STOCK OF
82922137 18 DEPLETED
USE FOLLOWING PARTS
FUEL TANK B2922144 i
18 SUCTION PI1PE 646260~01 1
19 GASKET 50703500 1
20 MACHINE SCREW 03642240 5
21 LOCKWASEER 10 03960900 [3
B |FUEL TANK 139817 82922144 1A
TNOTE~WHEN STOCE OF
82922144 IS DEPLETED
USE FOLLOWING PARTS
FUEL TANK 892959~21 1 x
BAR 513761K1 3 X
PIPE ELBOW 20213750 1
PIPE ELBOW 20221750 1
HOSE-FOR GM ONLY 53795804 1
HOSE-FOR CUMMIKS ONLY E3628039 1
& DRAWING 892975
B8/ FUEL TANK 139817 140124 892959-01 1
8 {FUEL TANK 140530 892958-01 1
” G CAPSCREW 3/BXi-1/2 NC | 139363 140124 03279480 3
{GRADE 5 -

- 30 .FLAT WASHER 3/8 , 139363 140124 | 03951400 3
11 LOCKNUT C 3/8 NC 139363 140124 | 02786385 3
12 MOUNT 138363 140124 @ B76516-01 1
13 CAPSCREW 1/2X1-3/4 NC | 139363 140124 - 03285560 3

i GRADE 5 . ,
13 CAPSCREW 1/2%1~1/4 NC | 140530 i 03285400 P2




BUCYRUSE

JEEEE PARTS

foctory spec replocement . L l S T
SERIAL NO. REPLACE OR

601
14 FLAT WASHER 1/2 139363 140124 03951600 6
14 |[FLAT WASHER 1/2 140530 03951600 2
15 |LOCKNUT C 1/2 NC 139363 140124 02786425 3
15| LOCKWASHER 1/2 140530 03961500 p)
16 | PLUG 139363 140124 20766400 1
16 PLUG 140530 20766600 1
17 BUSHING 1359363 140124 20017150 1
17 i COUPLING 140530 20111090 1
18 | SUCTION PIPE 139817 140124 646260-01 !
19 GASKET 139817 140124 50703500 1
20 MACHINE SCREW 139817 140124 03642240 5

10-24%3/4 NC *
21 | LOCKWASHER 10 139817 140124 03960900 5
22 |CAPSCREW 1/2X1 NC 140530 03285320 1

GRADE 5 )
23 | FLAT WASHER 1/2 140530 03951600 2
24 | LOCKWASHER 1/2 140530 03961500 1

i




O



22-REPAIR KIT

HYDRAULIC CENTER SWIVEL ZA422

48l



BUCYRUSEREEEE PARTS

factory spec rephcement pors IE=e LIST
SERIAL NOD. REPLACE OR
001
HYDRAULIC CENTER
SWIVEL
DRAWING ZA422 | 139363
1|O-RING 139363 68768550 2
2 | 0-RING 139363 68145700 B
3 | SEAL 139363 68146302 B
4 |SNAP RING 139363 68120481 1
5 | SPOOL 139363 835263-01 1
6 | O-RING 139363 68120865 1
7 | PLUG 139363 78629123 1
8 | PLUG 139363 78628027 2
9 O-RING 139363 68120797 2
10 | PLUG 139363 640371K1 4
11 O-RING 139363 68120867 4
12 |LOCKING FORK 139363 736B824K1 1
13 |FLAT WASHER 1/2 139363 03951600 3
14 | SOCKET HEAD CAPSCREW | 139363 03483510 3
1/2X1 NC
15! SPACER 139363 82866691 2
16 | LOCKWASHER 3/4 139363 03961800 3
17 |CAPSCREW 3/4X2 NC 139363 03294640 3
GRADE 5
18 | HOUSING 139363 B35262-02 1
19| CAP 139363 550884-01 1
20 | LOCKWASHER 3/8 139363 03961300 4
21 [CAPSCREW 3/8X1-1/4 NC | 139363 03279400 )
GRADE 5 _
22 |CENTER SWIVEL REPAIR | 139363 904237K51

KIT-INCLUDES ITEMS

1 TERU 4, 11 & 15




@

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

STANDARD & LOGGER
HYDRAULICS-HIGH PRESSURE
482 FRONT END VALVES 8 SUPPLY LINES 7A423A



(.

C

BUCYRUS

*

FE=E PARTS

foctory spec replocement ports mn L | S T
CAT REF DESCRIPTION cron L O iNGL. | PART ND. 555['38?&2’_‘ REQ.
002
HIGH PRESSURE _
HYDRAULICS-STANDARD & b4
LOGGER~FRONT END b4
VALVES & SDPPLY LINES X
DRAWING ZA423A | 139363
1 HOSE ASSEMBLY 139363 139744 53796310 53796404 ib
1/HOSE ASSEMBLY 139817 53796404 ‘ 1
2 CAPSCREW 7/16Xi~1/2NC | 139363 03282480 28
GRADE 5 - -~
3 sﬁnnnvxnnz WASHER 139363 03955002 28
7/16
T |HALF FLANGE 139363 20324986 g
5| O-RING 139363 68766270 7
6 | CLAMP 135383 139744 | 641901-02 T
6 | TAPPED BAR 139817 64764911 2 X
7 | CLAMP 139363 130748 | 641901~01 1
7 'TUBE CUSHION CLAMP 139817 82210867 1x
8 |FULL NUT 1/2 NC 139363 62711050 5
9 | SPACER 139363 139744 548359K1 4
9 BAR WASHER 139817 647650~-11 Ix
10 BRACKET 139363 139744 645099-01 1
T 10 BRACKET 3584 645830~01 Ix
11 CAPSCREW 1/2X1~-3/4 NC | 139363 03285560 2
GRADE §
12 |WASHER 139363 54B8058K1 1
13 [LOCKWASHER 1/2 139363 139744 | 03961500 10
13 |LOCKWASHER 3/8 139817 03961300 & X
14 |CAPSCREW 1/2X3 NC 139363 139744 03285960 2
GRADE &
14 CAPSCREW 3/8%3-1/2 NC | 139817 03279840 .2 X
GRADE 5 X
15 TUBE ASSEMBLY 139363 78389197 - 1
16 HOSE ASSEMBLY 139363 139744 537949890 E3796429 iD
16 |HOSE ASSEMBLY 139817 53796429 1
T 17 | CLAMP 1359363 645156~01 1
18 | SPACER 139363 139744 548360K1 1
[ 19 | CAPSCREW 1/2X2-17/2 WC 139363 03285800 1
__IGRADE & -
20 | CAPSCREW 1/2XZ2 NC 139363 (3286280 1
IGRADE 5
21  TUBE ASSEMBLY 139363 78389196 | |
22 CAPSCREW 1/2X1-1/4 NC : 139363 03285400 | | 2
{GRADE 5 | |
23 'WASHER 139363 548288K1 !
24 .CAPSCREW 1/2%3-1/2 NC ; 139363 139744 ' 032B6120 2
'GRADE 5 i . j o
24 CAPSCREW 3/BX3~1/2 NC , 139817 03279840 T2 X
iGRADE 5§ | f f X




BUCYRUS

JEE=E PARTS

fociory spec replocement ® LlST
SERTAL NO. REFLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. | vENDDR NG. REQ.
: 002
25! BRACKET 139363 139744 645154~01 1
25 | BRACKET 139817 645833~01 1
26 | CLAMP 139363 135744 641902~01 2
%6 TUBE CUSHION CLAMPD 139817 82210867 1 X
27 | TUBE ASSEMBLY 139363 78308278 1
287 | TUBE SPACER 139817 647651~12 X
259 |SPACER 1/B INCH 139817 B2B66418 4 X
260 | SPACER 1/2Z INCH 139817 "B2866419 2 X
400 | BAR WASHER 139817 647650~11 1X

c






ALY

A 2, MaS T
4—r 3 Y
4 #, ¥
I g o
a?‘%sg ».Q ‘,". i"
%’ 80 b /
N AL

\;&:ﬂ 72

APPLICABLE TO S/N 139363 THRU 139744 sh
FOR S/N ABOVE (139744 SEE DRAWING ZA423M

WHEN DRDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.
’ STANDARD & LOGGER

HYDRAULICS-HIGH PRESSURE
HOIST, DIG & WRIST CIRCUIT ZA4238

482



BUCYRUS

UL YRUS/ERIE

FE=E PARTS

foctory spec replacement pors BESIe LIST
SERTAL NO. REFLACE DR
003
HIGH PRESSURE
HYDRAULICS~STANDARD & X
LOGGER-HOIST DIG & 2
WRIST CIRCUIT X
DRAWING ZA423B | 139363
28 |HOSE ASSEMBLY 139363 139744 53794974 53796411 1D
29 |[HOSE ASSEMBLY 139363 139744 53794973 53796412 1D
30 | CAPSCREW 7/16X1-1/2NC | 139363 139744 | 03282480 48 1
GRADE 5
31 sﬁnnzvxnam WASHER 139363 139744 03555602 52 3
7/16
32 |HALF FLANGE 139363 139744 20324986 22 %
33 |0-RING 139363 139744 68766270 13 %
34 HEADER 139363 139744 §35196-01 1 X
35 | PLUG 139363 139744 | 78625950 2 3
36 |O-RING 139363 139744 68124430 2 X
37 {HOSE ASSEMBLY 139363 139744 53794972 53796410 1D
38 | CLAMP 139363 139744 641901-01 2 ¥
39 |TUBE ASSEMBLY 139363 139744 78369193 13
40 | CLAMP 1358363 139744 641901-02 3
41 ! BAR SPACER 138363 139744 548359K1 11
42 SPACER 139363 135744 548360K1 4
43 CAPSCREW 7/16%2-~3/4NC | 139363 139744 03282887 6 3
GRADE §
44 {CAPSCREW 7/16%1-1/2NC | 138363 138744 03282480 22 ¥
GRADE 5
45 B?LLEV!LLE WASHER 139363 139744 03955002 28 3
7/16
46 |O~RING 139363 139744 68766270 7 3
47 | CLAMP , 139363 139744 641902~-01 10
48 | LOCKWASHER 1/2 139363 139744 03961500 30
49| CAPSCREW 1/2X3-1/4 NC 129363 139744 03286040 p
GRADE 5
50 |CHECK VALVE 139363 139744 76300106 70491406 | 1D
51 | TUBE ASSEMBLY 139363 139744 78389192 1 ¥
52 'HOSE ASSEMBLY 139363 138744 53795847 53796408 2D
53 :HALF FLANGE 139363 139744 20324986 8 ¥
54 |HOSE ASSEMBLY 139363 139744 53795847 53796408 2D
55 | CLAMY 139363 139744 835260~01 13
% CAPSCREW 1/2%1-1/4 RC | 139363 139744 03285400 43
{GRADE 5
57 TUBE ASSEMBLY , 139363 139744 78386154 13
58 . WASHER 139363 139744 548288K1 R:
"E9 . CAPSCREW 1/2%2 NC 1 139363 139744 [ 03285640 8 ¥
' GRADE 5 . ! -
60 'FULL NUT 1/2 NC ~ 139363 139744 02711050 T 14
61 CAPSCREW 1/2X4 NC © 139363 139744 03286280 2
"GRADE 5 ; ( '
62 TUBE ASSEMBLY : 139363 139744 - 78461121 o1l o




BUCYRUSE

JE'EEE PARTS

foctory spec replocement parts E=A. I. I S T
SERIAL NO. REPLACE OR
CAT REF DESCRIPTION FROM TO/INCL. PART NO. VENDDR NO. REQ.

003

63 |CAPSCREW 1/2X3-1/2 NC | 139363 139744 03286120 6
GRADE 5

64 | BRACKET 135363 139744 645153-01 1

65 [CHECK VALVE 139363 139744 79300136 12X

66 | BRACKET 139363 139744 645150-01 l1X

67 |[FLAT WASHER 1/2 139363 139744 03951600 4 X

68 CAPSCREW 1/2X1-3/4 NC | 139363 139744 03285560 2 X
GRADE 5 ’

69 | BRACKET 139363 139744 645099-01 b |

70 | WASHER 139363 138744 548058K1 5%

71 |CAPSCREW 1/2X3 NC 139363 139744 03285960 6
GRADE 5 .

72! CAPSCREW 7/16%X2-3/4NC | 139363 139744 03282887 4 X
GRADE 5

73 |TUBE ASSEMBLY 139363 139744 78389195 1l X

74 | BRACKET 139363 139744 645151-01 l1X

75 |TUBE ASSEMBLY 139363 139744 78389198 2 X

76 | TUBE ASSEMBLY 139363 139744 78461120 12X

77 | BRACKET 139363 139744 645098-01 1

78| LOCKWASHER 7/16 139363 139744 03961410 2 X|

79 1 CAPSCREW 7/16X1-1/2NC | 139363 139744 03282480 2 X
GRADE 5

B0 |CAPSCREW 1/2X1 NC 139363 139744 03285320 & o
GRADE 5

81 |LOCKWASHER 1/2 139363 139744 03961500 4 X

82 |O=RING 139363 139744 68120840 2 X

83 | PLUG 139363 139744 78629203 2 X







e HYDRAULL
;| CENTER SWIVEL
g

APPLICABLE TO S/N 139363 THRU 1401I0 v
FOR S/N ABOVE 140110 SEE DRAWING ZA423K

STANDARD ONLY
HYDRAULICS -HIGH PRESSURE
482 : RETURN LINE TO TANK ZA423C



BUCYRUS

CESE PARTS

foctory spec replocement ports Il L !ES'I
SERTAL NO. REPLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART NO, VENDOR NO. REQ.
004
HIGH PRESSURE X
HYDRAULICS~RETURN 3
LINES TO TANK- X
STANDARD ONLY X
DRAWING ZA423C | 139363 1 X
& | TAPPED BAR 139817 140110 647649~11 X
13 | LOCKWASHER 139817 140110 03961300 4 X
84 |O~RING 139363 140110 68766270 i x
85 | TUBE ASSEMBLY 139363 139744 78461123 1
85 | TUBE ASSEMBLY 135817 140110 TB461140 I X
86 aﬁnazvznnz WASHER 139363 140110 03955002 16 X
7716
87 CAPSCREW 7/16X%1-1/2NC 139363 140110 03282480 16 X
GRADE 5
88 |HOSE 139363 139499 537963241 1
88 HOSE 139720 139744 E3792084 i
88 HOSE 139817 1401310 53792806 1 X
89 TEE 139363 140110 78638440 ix
90 O-RING 139363 140110 68120820 1 X
91 |[FULL NUT 1/2 NC 1356363 139744 | 02711050 iz
91 |FULL NUT 1/2 NC 139817 140110 02711050 2 X
92 | LOCKWASHER 1/2 - 139363 139744 03961500 14
92 |LOCKWASHER 1/2 139817 140110 03961500 4 X
93 CAPSCREW 1/2X3 NC 139363 135744 03285960 2
GRADE §
94 BRACKET 139363 139744 E52706-01 i
94 SUPPORT 139817 140110 645834-01 1 X
95 | SPACER 139363 139744 548359K1 2
95 | SPACER KIT 1/4 INCH 139817 140110 B2866391 2 X
96 | CAPSCREW 1/2K2 NC 1393632 140110 03285640 2 X
GRADE &
97 ITUBE ASSEMBLY 139363 140110 78389202 1AX
NOTE-WHEN STOCK OF
78389202 18 DEPLETED
USE FOLLOWING PARTS
'HOSE ASSEMBLY 5378680946 1
100 ADAPTER 78550255 1
98 | CLAMP 139363 139744 §3268700 3
98 | CLAMP : 139817 140110 53269118 | 65 X
99 HOSE 6 INCHES 139363 139744 ; 525307-10 | T3
99 1 HOSE 6-1/2 INCHES 139817 140110 : 552492-01 | 3AX
100 BEADED INSERT 1 139363, 140110 153342557 |- - 1AZ
INOTE-WHEN STOCK OF
'53342557 1S5 DEPLETED : : :
'USE_FOLLOWING PARTS : i ~
78550255 | 1
i s

{ADAPTER




BUCYRUS

—

C'E=E PARTS

foctory spec replocement paris » L l ST (
SERTAL NO. REPLACE OR
004
97 HOSE ASSEMBLY 53788946 1
101 CAPSCREW 5/BR4-1/2 NC | 136363 140110 03292440 2 £
GRADE 5
102 PLAIN WASEER 5/8 139363 140110 03951800 i
103 |WRIST & PRIMARY HOIST | 139363 140110 79380946 79380992 15x
DIRECTIONAL CONTROL
VALVE-SEE DRAWING
79380946 FOR
COMPONENTS _ _
104 LOCKNUT 5/8 NC 139363 140110 027864685 3 X
105 CAPSCREW 5/8BX3~1/4 NC | 139363 140110 03282040 1X
GRADE 5
106 | CLAMP 139363 139744 550900~-01 1
106 | CLAMP 139817 140110 82140468 12X
107 1O~RING 135363 140110 68136135 12X
108 TOBE ASSEMBLY 139363 139744 78461122 i
133%?333 ASSEMBLY 139817 140110 78461139 1z
1091 BEL&EVXLLs WASHER 1/2 | 139363 140110 03955003 4 X
110 | CAPSCREW 1/2X1~1/2 NC | 139363 140110 03285480 4 X
GRADE & -
111 TUBE ASSEMBLY 139363 140110 78389199 1
112 {HALF FLANGE 1 139363 140110 20324986 § X
113! CLAMP 139363 139744 53268690 4
113 | CLAMP 139817 140110 53268695 4 X
114 |HOSE 6-1/2 INCHES 139363 139744 537866~05 2
114 /ROSE & INCHES 139817 140110 55248102 Z X
115 TUBE ASSEMBLY 139363 78389200 1
116 i CLAMPE 139363 139744 640469~01 4
116 i CLAME ' 138817 82210868 'y
117 :CAPSCREW 1/2%4 NC 139363 139744 03286280 4
IGRADE 5
118 CAPSCREW 1/2X4~1/2 NC | 139363 139744 03266440 2
| GRADE 5
119|SPACER 139363 139744 548360K]1 b
119 SPACER KIT 1/8 INCH 139817 140110 B2866396 2 X
120 CABLE TI!E 139363 140110 17448500 i X
121 iCAPSCRER 5/BX4 NC 135363 140110 03292280 2 X
IGRADE & i
122 LOCKWASHER 5/8 139363 140110 03961700 3 X
123 CAPSCREW 5/8x2~1/2 NC< 139363 140110 03291800 | 1x
' GRADE 5 . i
124 'DI1G & AUXILIARY HOIST ;139363 140110 | 79380954 . 79380991 1px
"DIRECTIONAL CONTROL ; .
"VALVE~SEE DRAWING | ; ; !
79380954 FOR ‘ ' |
COMPONENTS i : ; _
257 TUBE SPACER S 139817 140110 © £47651-12 L4
258 TUBE SPACER 139817 1401730 647651-13 . & .
259 SPACER 1/8 : 139817 140110 . 82866418 t B X




BUCYRUSEREE=® PARTS
==a

foctory spec replocement ports ® L l S T
SERIAL NO. — TREPLACE DR
CAT REF DESCRIPTION FROM TO/INCL. PART ND. VENDDR NO. REQ.
004
260 SPACER 1/4 139817 140110 82866419 4 X
261 CLAMP 136363 139744 640469-01 2z
261 TUBE CUSHION CLAMP 139817 140110 | 82210867 4 X
262  SPACER 139363 139744 548359K1 1
262 | SPACER KIT-1/4 INCH 139817 140110 82866391 2 X
263 | SPACER 139363 139744 54B3558K1 i
263 SPACER 139817 140110 548359K1 2 X
264 | TEE 139720 139744 T8638487 1
265 |CAP NUT 139720 135744 78623600 1
400 | BAR WASHER 139817 140110 | 647650-11 4 X,
401 | CAPSCREW 3/8xh NC 139817  1hkollo 03279900 b x
GRADE 5
402 | CAPSCREW 3/Bxl~1/2 NC 3139817  1hOL10 03280480 b ¥

GRADE 5

.




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SEHIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBEHR,

482

STANDARD & LOGGER
HYDRAULICS-HIGH PRESSURE
PROPEL VALVES & PROPEL CIRCUITS

ZA423D

O



@

C
:

BUCYRUS

CEEN PARTS

Faclory spec replocement ports E=l. L l S T
SERIAL NO. REPLACE OR
G605
HIGH PRESSURE _
HYDRAUTL, ICS-STANDARD X
& LOGGER-PROPEL X
VALVES & PROPEL X
CIRCUIT _ ~ X
DRAWING ZA423D 139363
6 | TAPPED BAR 139817 647649~11 2 x
13 LOCKWASHER 3/8 139817 03561300 s X
125! O-RING ) 139363 68766270 12
126 BELLEVILLE WASHER 1/2 139363 03955003 24
127 |CAPSCREW 1/2K1-3/4 NC 139363 03285560 24
GRADE &
128 TUBE ASSEMBLY 139363 78308277 2
129 HALF FLANGE 1359363 53303627 8
130 | HOSE ASSEMBLY 139363 139744 53796288 537963989 2D
130 HOSE ASSEMBLY 139817 53796399 2
131 |GUARD _ . 139363 : 548068K1 12
132 |HOSE CLAMP-STANDARD 139363 139744 £3269582 4 X
132 |HOSE CLAMP-STANDARD 139817 53270180 4 X
132 [HOSE CLAMP-LOGGER 140060 140124 | 53269582 4 X
132 | BOSE CLAMP-~LOGGER 140530 53270180 4 X
133 HOSE ASSEMBLY 139363 139744 | 53754913 | 53796400 2D
133, HOSE ASSEMBLY 139817 53796400 2
134 FULL NUT 1/2 NC 135363 02711050 3
135' LOCKWASHER 1/2 139363 138744 03961500 8
135 LOCKWASHER 1/2 139817 3961500 4
136 BRACKET 139363 139744 §45152~01 2
136 | BRACKET 139817 645831~01 2
137  CAPSCREW 1/2%1+-1/4 NC | 139363 03285400 4
GRADE 5
138 CAPSCREW 7/16X1-1/2NC | 139363 03282480 24
GRADE & X
135 | WASHER 139363 548288K1 2
14nicaaup 139363 139744 §41902-01 r
140 ! TUBE CUSHION CLAMP 139817 82210867 4 %
141 SPACER 135363 139744 548359K1 2
141;SPACER 1/4 INCH 139817 5 B2866419 2 X
142 CAPSCREW 1/2%3-1/2 NC | 138363 139744 03286120 4
|GRADE § _
142 {CAPSCREW 3/BX3-1/2 NC | 139817 03279840 i x
IGRADE 5 X
143§B§LLE?ILLE WASHER 139363 03955002 2%
17716
144 TUBE ASSEMBLY [ 139363 78308276 T2
145 .HEX BOLT 5/8%X8 NC ! 139363 | 02613160 I 2
-GRADE 5 i g !
146 PLAIN WASHER 5/8 ! 139363 ' D3951800 I 4
147 HALF FLANGE . 139363 30324986 T B
148 CAP NUT | 139363 [ 78623400 L2
|
]




BUCYRUS

JEEEE PARTS

focloty e np‘oc'mn parts EQ L ' S T
SERTAL NOD. RePLACE OR

005
148 ELBOW 139363 57141118 2
150 | CAPSCREW 5/8X3-1/4 NC | 139363 03292040 2

GRADE 5
151 LOCKRUT 5/8 NC 139363 62766465 )
152 O~RING 139363 68124430 2
153 PROPEL DIRECTIONAL 139363 78381537 75380894 <DX

CONTROL VALVE~-SEE -

DRAWING 78381537 FOR

COMPONENTS - L
257 ITUBE SPACER 139817 647651-12 A 4
259 SPACER 1/8 INCH 139817 2866418 4 X
400 BAR WASHER 138817 647650~11 2 X

.







RADIATOR |

WHEN QRDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

482 HYDRAULICS-HIGH PRESSURE COOLER CIRCUIT

STANDARD & LOGGER

ZA423E

(7

—“\s
o



BUCYRUS-ERIEE=® PARTS

factory spec replacement parts E=E. LIST

SERTAL NO, REPLACE OR |
006
HIGH PRESSURE .
HYDRAULICS-STANDARD 4
& LOGGER-COOLER X
CIRCUIT X
DRAWING ZA423E | 139363
6 TAPPED BAR 139817 647645-11 2 X
13 LOCKWASHER 3/8 139817 03961300 £ X
55 SPACER 1/4 INCH 139817 B2BE6419 2 X
119 |SPACER 1/8 INCH 139817 . 82866418 42
154 | TUBE ASSEMBLY 1393632 139744 78461122 1
154 |TUBE ASSEMBLY 139817 78461141 1
155 CLAMP 139363 53268695 ]
156 BHOSE 139363 139744 537866~05 4
156 HOSE 139817 5E2491-02 4
157 |FULL NUT 1/2 NC 139363 02711050 2
158 SPACER 139363 136744 S4E3IEAK] 4
158 BAR WASHER 1/4 INCH 139817 $47650~11 2 X
159  CLAMP 139363 139744 641901~01 '
159 |'TUBE CUSHION CLAMP 139817 82210867 2 X
160 | LOCKWASHER 1/2 139363 139744 03961500 4
161 |CAPSCREW 1/2X3-1/2 NC | 139363 139744 (03286120 4
GRADE 5
161 |[CAPSCREW 3/BX3-1/2 NC | 139817 03279840 4 X
GRADE 5 X
162 |TUBE ASSEMBLY 139363 78389201 1
163 O-RING 139363 68766270 5
164 |HALF FLANGE 139363 20324986 6
165 | TUBE ASSEMBLY 129363 78389429 1
166 B?LLEVILLE WASHER 139363 03955002 20
7716 X
167 | CAPSCREW 7/16X1~1/2NC | 139363 03282480 12
GRADE §
168 CAPSCREW 7/16X1-1/2RC 139363 03482130 4
CADMIUM PLATED X
169 | CHECK VALVE 139363 139744 79300105 79491402 1b
169 |CHECK VALVE 139817 79491402 1
170 | TUBE ASSEMBLY 139363 78307505 1
171 ICAPSCREW 1/2%1 NC 139363 03285320 Iy
GRADE 5 - -
172 | CLAMP 139363 53268611 2
173! TUBE ASSEMBLY 139363 78307906 1
174 SOCKET HEAD SCREW~ 139363 0348212% 4
|7/16%1-1/4 RC b1
175 HOSE i 139363 ) 53794105 i I
176 ' CLAMP 139363 53268615 | 2
257 TUBE SPACER I 139817 647651-12 i 4 X
4

266 :FLAT WASHER 1/2 1 139363 : 03951600




WHEN ORDERING PARTS, 151 ;
ALWAYS FURNISH MOOEL, 90 X" A -
SERIAL NUMBER, 188 ﬁ .
DRAWING NUMBER ANC Y -
CATALOG REFERENCE NUMBER.

RADIATOR

HYDRAULIC UNIT-HIGH PRESSURE SWING
48l CIRCUIT PUMP FILTER, HOSES AND CLAMPS ZA423-F

()

N

(O




C’

BUCYRUSE

®

JEEER PARTS

factory spec replocement ports = L l S T
SERIAL NOD. REPLACE OR
CAT REF DESCRIPTION FROM TQ;’INC[,_. PART NO. YENDOR NO. REQ.
007
HIGH PRESSURE
HYDRAULICS~STANDARD 3
LOGGER-SWING CIRCUIT, )
PUMP, FILTER, HOSES &k 3
CLAMPS 3
DRAWING ZA423F | 139363 3
177 |O~RING 139363 68136135 2
178 |HALF FLANGE 139363 53303629 2
179 BELLEVILLE WASHER 1/2 | 139363 03955003 8
180 CAPSCREW 1/2%X1-1/2 NC 139363 03285480 )
GRADE 5 - o
181 BENT STEM ADAPTER 1393¢3 78533128 1
182 | HOSE 139363 53793582 1
183 [HOSE 139363 535792090 1
184 |HOSE ASSEMBLY 139363 139744 53794963 1A
NOTE~WHEN STOCK OF
53794963 IS DEPLETED
USE FOLLOWING PARTS
HOSE ASSEMBLY 53796416 1
188 CAPSCREW 7/16X 03282560 4
1-3/4 NC GRADE 5 ,
185 BENT STEM ADAPTER 78533152 1
1;0 BELLEVILLE WASHER 03955002 4
7/16
191 HALF FLANGE 53303625 2
184 |HOSE ASSEMBLY 139817 53796416 1
185 |ELBOW 139363 57144645 2
186 CAPSCREW 9/16X2-1/4 139363 03ZB8435 4
NC GRADE 5 - -
187 |O~RING 139363 68120970 3
188 CAPSCREW 7/16X1-3/4NC | 139363 139744 03282560 16
GRADE 5
188 | CAPSCREW 7/16X1-3/4NC 139817 140124 03282560 24
GRADE 5
188 CAPSCREW 7/16%1~3/4NC | 140530 03282560 20
[GRADE 5 i
189 BENT STEM ADAPTER 139363 139744 1 53254311 2
189 BENT STEM ADAPTER 139817 | 186533152 | 2
190‘§§LLEVILLE WASHER 139363 139744 03955002 i 16
7/316 ! :
190!§§§szznus WASHER i 139817 i 03955002 I 24
3716 : * P
191 (HALF FLANGE 139363 139744 1 53303625 [ 8
191 HALF FLANGE 139817 53303625 I 12
182 O~RING - 139363 139744 | 68135652 4

i
H
i
y




BUCYRUSE

JEEEE PARTS

factory spac npbamwm parts l!EEIla LIST (
SERIAL NO. REFPLACE OR
007
192 O-RING 139817 68135652 [
193 SWING PUMP 139362 140124 64916036 1
SEE DRAWING 64916036
FOR COMPONENTS
193 SWING PUMP-SEE 140530 64916711 1
DRAWING 64916711 FOR
COMPONENTS
154 FULL NUT 9/16 NC 139363 02712050 4
195 LOCKWASHER 1/2 139363 03961500 5
156 |CAPSCREW 1/2X1 NC 139363 03285320 Z
GRADE 5
197 [FULL NUT 1/2 NC 139363 02711050 3
198 | CONNECTOR 139363 78554268 1
199 O-RING 139363 68120570 1
200 CLAMP 139363 139744 53268601 4
200 | CLAMP 139817 3268611 )
201 LOCKWASHER 1/2 139363 03961500 4
202 |HOSE ASSEMBLY 139363 139744 E3794960 1A
NOTE-WHEN STOCK OF
53794960 1S DEPLETED
USE FOLLOWING PARTS
HOSE ASSEMBLY 53796415 1
188 CAPSCREW 7/16% 03282580 4
1-3/4 NC GRADE 5
189 BENT STEM ADAPTER 78533152 1
190 BELLEVILLE WASHER 03855002 § X
1/i6 X
1191 HALF FLANGE 53303625 2
292'&032 ASSEMBLY 139817 53796415 1
203 'HOSE 139363 53792064 1
204 | CLAMP 139363 53268627 2
205 CAPSCREW 1/2X2 NC 139363 03285640 2
|GRADE 5
206 (CAPSCREW 1/2X2 NC 139363 03285640 2
GRADE 5 -
207 SCREW 1/2X1-1/2 NC 139363 | 3483640 3
'"GRADE B X :
208 SWING FILTER-SEE 1338363 46140225 1 1
"DRAWING 46140225 FOR ' 1
_COMPONENTS , ' ]
205 BRACKET 139363 | 641506K1 ¢ 1
210 WASHER 139363 - 54BZ2B8R1 1
211 CAPSCREW 1/2X1-1/4 NC ' 139363 - 03285400 2
GRADE 5 i
212 WASHER i 139363 548058K1 2
213 BRACKET . 135363 T 641485K1 1
214 SCREW 3/8X3/4 NC- 03572140 4

CADMIUM PLATED

1 138363




BUCYRUS

JEE=E PARTS

fuctory spec replocement parts ® L I S T
SERIAL NO. I
CAT REF DESCRIPTION FROM TG/ INCL. PART NO. VENDOR NO. REQ.
007
215 FLAT WASHER 1/2 139363 039251600 .7
251 FLAT WASHER 9/16 139363 03951750 3
252 FULL NUT 1/2 NC 139363 02711050 2
253  GASKET 139363 50699349 1
254 PIPE PLUG 139363 20765440 1
255 | COLLECTOR CAN 139363 T48767-01 3
256 |CAPSCREW 1/2X1-1/2 NC | 139363 03285480 1
GRADE 5
257 | CAPSCREW 7/16X2-3/4NC | 140530 03282885 4

GRADE &




4= ——= -=3

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

480

224

STANDARD & LOGGER
HYDRAULIC UNIT-HIGH PRESSURE PUMP
SUPPLY HOSES & FILTERS

ZA423-G



BUCYRUSH

REE=E PARTS

{GRADE 5

factory spac replocement ports E=E. l. ’ S T
CAT REF DESCRIPTION FQWSER“%&%E’{WL PART NO. §§§§§§E§gk REQ.
608
HIGH PRESSURE
HYDRAUL I CS~-STANDARD ]
LOGGER-PUMP, SUPPLY ]
HOSES & FILTERS ]
DRAWING 2A423G | 139363 }
216 CAPSCREW 1/2%4 NC 139363 139744 03286280 1
GRADE 5 : ‘
216 | CAPSCREW 1/2%3~1/2 NC | 139817 03286120 1
GRADE §
217 'LOCKWASHER 1/2 139363 03561500 [3
218 HOSE CLAMP 139363 139744 641609K1 2
21B|HOSE CLAMP 139817 645990-01 2
219 | SPACER 139363 139744 529810K1 1
220 CAPSCREW 7/1BX1~-1/72NC | 139363 03282480 18
GRADE 5§ )
221 SELLEVILLE WASHER 139363 03955002 B
7/16
222 HALF FLANGE 139363 20324986 '}
223 0-RING 139363 68766270 6
224 | CLAMP 139363 140124 53271065 r
225 |HOSE 139363 140124 537173-05 1
226 10-RING 139363 68120970 2
227 | ELBOW 139363 . 57143706 2
228 SUCTION MANIFOLD 136363 140124 82621046 1
229 | CAPSCREW MBX30 MM 139363 140124 03552001 B
GRADE 8.8
230 FLAT WASHER 8MM 139363 140124 03990008 8
231 LOCKWASHER BMM 139363 140124 039806001 8
232 O~-RING 139363 140124 68145293 1
233 [HOSE 139363 53788158 1
SEE DRAWING 64789947
FOR COMPONENTS
235 |0-RING 139363 668136135 2
236 HALF FLANGE 139363 20325237 '}
237 | BELLEVILLE WASHER 5/8 | 139363 03955004 8
T 238 CAPSCREW 5/8X2-1/4 NC | 139363 03291720 8
GRADE 5
739 HOSE 139363 139744 53704301 53796390 ib
239 HOSE ASSEMBLY 139817 53796390 1
240 HIGH PRESSURE FILTER | 139363 46173217 1
I ASSEMBLY WITH 1
| PRESSURE SWITCH-SEE | §
DRAWING 46173217 FOR ;
 COMPONENTS ; i ~ !
241 'HIGH PRESSURE FILTER | 139363 | 46173216 |
" ASSEMBLY-SEE DRAWING i :
46173216 FOR | : ;
- COMPONENTS : ,
242 CAPSCREW 1/2X1-3/4 NC : 139363 » 03285560 - 16

§
!




*®

BUCYRUSERE E=® PARTS

factory soec replocement pors  IEZIM « L l ST
SERIAL NO. nePLACE OR

008
243 BELLEVILLE WASHER 1/2 | 139363 03955003 16
244 |HALF FLANGE 139363 53303627 8
245  HOSE 139363 139744 53796311 53796401 1D
245THOSE ASSEMBLY 139817 53796401 1
246 | LOCKWASHER 7/16 139363 03961410 8
247 BRACKET 139363 835278-01 1
248 FLAT WASHER 1/2 139363 03951600 4
289 CAPSCREW 1/2X1-174 NC | 139363 03285400 ¢

GRADE 5 . ~
250 |HOSE 139363 53796352 2







SERVO CONTROL

2 7.2 ING PUNP
“ —

'asa\&\\>\
o K, NS

402

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

APPLICABLE TO S/N 140060 THRU 140124
FOR S/N ABOVE 140124 SEE DRAWING ZA423L

LOGGER ONLY
HYDRAULICS-HIGH PRESSURE
482 RETURN LINE TO TANK ZA423H



O

BUCYRUS

b BUCYRUS-ERIL

JEEEE PARTS

'DIRECTIONAL CONTROL

foctory spec replocement ports = A LlST
SERTAL NO. REPLACE OR
CAT REF DESCRIPTION EROM T0/INCL. PART NO. VENDOR NO. REQ.
009 '
HIGH PRESSURE
HYDRAULICS-LOGGER X
DRAWING ZA423H | 140060 140124 .4
|
6 | TAPPED BAR 140060 140124 647649-11 6 X
13| LOCKWASHER 3/8 140060 140124 03961300 12 X
71| CAPSCREW 3/BX3-1/2 NC | 140060 140124 03279840 2 X
GRADE 5 . X
84 [O-RING 140060 140124 68766270 4 X
85 | TUBE ASSEMBLY 140060 140124 78461179 1 X
86 B?LLEVILLE WASHER 140060 140124 03955002 16 X
7/16
B7 I[CAPSCREW 7/16X1-1/2NC | 140060 140124 03282480 16 X
GRADE 5
88 |HOSE ASSEMBLY 140060 140124 53792806 1l X
89 | TEE 140060 140124 78638440 1 X
90 |O-RING 140060 140124 | 68120820 1 X
91 |FULL NUT 1/2 NC 140060 140124 02711050 2 X
92 | LOCKWASHER 1/2 140060 140124 03961500 2 X
94 | SUPPORT 140060 140124 647711-01 l X
95 |SPACER 1/4 INCH 140060 140124 82866419 3 X
96 | CAPSCREW 1/2X2 NC 140060 140124 03285540 2 X
GRADE 5
97 | TUBE ASSEMBLY 140060 140124 78389202 1AX
NOTE-WHEN STOCK OF
78389202 1S DEPLETED
USE FOLLOWING PARTS .
HOSE ASSEMBLY 53788946 1
100 ADAPTER 78550255 1
98 | CLAMP 140060 140124 53269118 6 X
99 [HOSE 6~1/2 INCHES 140060 140124 §52492-01 3AX
100 | BEADED INSERT 140060 140124 53342557 1AX
INOTE~WHEN STOCK OF
153342557 1S DEPLETED
"USE FOLLOWING PARTS |
i ADAPTER ' 78550255 1
'97 HOSE ASSEMBLY 53788946 1
[ 5 i | i
101 |CAPSCREW 5/8X4-1/2 NC : 140060 140124 i 03292440 ; I 2 X
.GRADE § : ) ! !
102 PLAIN WASHER 5/8 ! 140060 140124 - 03951800 ; P 3 X|
103 WRIST & PRIMARY HOIST ! 140060 140124 79380946 - 79380992 ; 1DX

-VALVE-SEE DRAWING
: 79380946 FOR

| COMPONENTS




*
BUCYRUSERIE E=® PARTS
SERIAL NO. REPLACE OK
(LE]

104 | LOCKNUT 5/8 NC 140060 140124 02786465 X

105 |CAPECREW 5/8%3-1/4 NC | 140060 140124 03292040 b
GRADE 5

106 TUBE CUSHION 140060 140128 Bz210B68 1 X

107/ 0-RING 140060 140124 68136135 - l1x

108 | TUBE ASSEMBLY 140060 14012% 76461139 1x

109 | BELLEVILLE WASHER 1/2 | 140060 140124 03955003 4 X

110 CAPSCREW 1/2K1-1/2 NC | 140060 140124 03285480 i X
GRADE 5

111 [TUBE ASSEMBLY 140060 140124 78588199 1zx

112 HALF FLANGE 140060 140124 20324986 4 X

113 CLAMP 140060 140124 53268695 i X

114 HOSE-6 INCHES 140060 140124 552481-02 2 X

115 TUBE ASSEMBLY 140060 140124 TE389200 1Ix

116 TUBE CUSHION 140060 140124 82210868 2 X

110 SPACER 1/8 1INCH 140060 130124 B2B866418 12 X

120 | CABLE TIE 140060 140124 17448500 3 x

121 | CAPSCREW 5/8X& NC 140060 140124 03292280 2 X
GRADE 5

122 | LOCKWASHER 5/8 1400860 140124 03961700 3IX

123 |CAPSCREW 5/8X2~1/2 NC | 140060 140124 03291800 lx
GRADE 5 '

124 |DIG & AUXILIARY HOIST | 140060 140124 79380970 647353-01 1 .
DIRECTIONAL CONTROL -
VALVE~SEE DRAWING
79380970 FOR
COMPONENTS |

257 | TUBE SPACER 140060 140124 647651~12 4 X

258 | TUBE SPACER 140060 140124 647651~13 8 X

261 TUBE CUSHION 140060 140124 82210868 1X

262 | SPACER 1/4 INCH 140060 140124 82866419 & X

263 SPACER 140060 140124 54B8350K1 1 X

267 'HOSE-4-1/2 INCHES 140060 140124 537866-01 1 X

268 | CLAMP 140060 140124 853268695 2 X

269 HOSE ASSEMBLY 140060 140124 53790223 1 X

270 [ELBOW 140060 140124 78597367 1X

271 HOSE ASSEMBLY 140060 140124 53791122 1X

272 | TUBE ASSEMBLY 140060 140124 78369515 1x

273 TUBE ASSEMBLY 140060 140124 78308457 1 X

274 TUBE CUSHION CLAMP 1400860 140124 | 82210867 2 B

275 SPACER 140060 140124 | 552408-03 2 2

276 | BRACKET 140060 140124 | 647711-01 Z X

277 CAPSCREW 1/2X1-1/2 NC | 140060 140124 | 032B5480 4 X
iGRADE 5 | i i

278 LOCKWASHER 1/2 i 140060 140124 | 03961500 4 X

279 FLAT WASHER 1/2 140060 140124 | 03951600 4 X

2B0  O-RING | 140060 140124 ' 68766270 : 2 X

281 HALF FLANGE 140060 140124 20324988 | i ¥

282 CAPSCREW 7/16X1-~1/2NC ' 140060 140124 - 032B2480 8-
!GRADE 5 : : '

283 BELLEVILLE WASHER ' 140060 140124 ' 03955002 8 X
:7/16 : ;

; é | ‘
| ! | 2
| | i |




|BUCYRUSERE =8 PARTS

foclory spec replacement ports =N L | S T
" SERTAL NO. REPLACE OR
CAT REF DESCRIPTION FROM TO/INCL. PART NO. VENDOR No. | REQ.
609
284 | CONNECTOR 140060 140124 78554293 1z
2E5 | O~RING 140060 140124 68120840 1z
400 BAR WASHER 1/4 INCH 140060 140124 647650~11 6 X
401 CAPSCREW 3/BX4 NC 140060 140124 03279500 B, X
GRADE 5 _ R 3
%02 CAPSCREW 3/BX4-1/72 RC | 140060 140124 03280480 4 X
GRADE 5 X




SEE DRAWING
| ZA423-H
- 287

290
29i¢
292

323

WHEN GRDERING PARTS,
) ALWAYS FURNISH MODEL
EE DRAWING 2A423 SERIAL NUMBER, ?
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

LOGGER ONLY
HYDRAULIC UNIT- HIGH PRESSURE
480 ’ GRAPPLE PIPING ZA423~J




O

BUCYRUSE

L

JE =M PARTS

324

factory spac replocement pors IR o l,ISS'T
SERIAL KO, REFLACE OR
CAT REF DESCRIPTIDON EROM 10/ INCL. PART NO. VENDOR NO. REQ.
010
HIGH PRESSURE B
HYDRAULICS~LOGGER X
ONLY~GRAPPLE PIPING X
DRAWING ZA423J | 140060 ¥
286 | LEFT HAND BRACKET 140060 646779-01 1
287 |RIGHT HAND BRACKET 140060 64677902 i
288 | BAR 1140060 552874-01 1
— 289 CAPSCREW 3/8%1-1/2 NC | 140060 03279480 )
GRADE 5
290 [LOCKWASHER 3/8 120060 03961300 iz
291 FLAT WASHER 3/8 140060 03951400 12
262 [FULL NUT 3/8 NC 140060 02709150 12
293 GRAPPLE EXTEND & 140060 79380932 1
RETRACT CONTROL VALVE
SEE DRAWING 79380932
FOR COMPONERTS
294 |FLOW DIVIDER VALVE~- 140060 79363971 1
SEE DRAWING 79363971
FOR COMPONENTS - .
2095 [MANIFOLD BLOCK 1400860 746457-01 1
296 | MOUNTING PLATE 140060 744586K21 1
297 |TUBE ASSEMBLY 140080 78254179 1
298 | TUBE ASSEMBLY 140060 78308164 1
209 TUBE ASSEMBLY 140060 78369116 1
300 | TUBE ASSEMBLY 140060 78389117 1
301 HOSE ASSEMBLY 140060 53796156 1
302  HOSE ASSEMBLY 140060 53786961 1
303 HOSE ASSEMBLY 140060 53786974 1
304 | HOSE ASSEMBLY 140060 53796206 1
JOS[HALF FLANGE 140060 53303626 2
306 | HALF FLANGE 140060 52303620 2
307 |O-RING 140080 68763200 1
308 |O~RING 140060 68135745 2
[ 309 ELBOW 140060 78597678 1
310 0-RING 140060 68120865 1
311 ELBOW 140060 57141250 2
312 O-RING 140060 68120797 2
313 ELBOW 140060 7144650 1
314! 0-RING 140060 { 68120820 1
315 ELBOW 120080 | 78597680 i
316 O~RING 140060 : 68120865 1
317 CONNECTOR 140060 78554235 1
318 ' O-RING | 140060 ' 68120865 1
319, CONNECTOR 140060 T 7BE53833 €
320 O-RING 1 140060 ' 68120797 6
321 CONNECTOR 120060 T 7B554217 |
322 0-RING 140060 : 68120820 !
323 BULKHEAD T140060 “ 643417K1 Y
ELBOW } 140060 78587679 o1

:
i
+
N
1




FRIE =2 PARTS

BUCYRUS

foctory spec replocement ports E=E. L l S T
SERIAL WNO. REFLACE OR
CAT REF DESCRIPTION | FROM 70/ INCL. PART NO. VENDOR NO. REQ.
0610
325 | 0-RING 140060 . 68120865 1
326 TEE 140060 TBE36487 1
327 O-RING 140060 68120820 1
328 ELBOW 140060 78595880 2
329 |0-RING 140060 €8120797 2
330 BULKHERD UNION 140060 78533490 2
331 | BULKHEAD UNION 140060 78596375 2
332 | CAPSCREW 7/16X1-1/2NC 140060 03282480 4
GRADE 5
333 CAPSCREW 3/8X1-1/4 NC | 140060 03279400 10
GRADE &
334 CAPSCREW 7/16X4 NC 140060 03283285 2
GRADE 5 ~ )
335 CAPSCREW 1/2X2 NC 140060 03285640 3
GRADE 5 - ~
336 ICAPSCREW 1/2%3 NC 140060 022854960 2
GRADE 5
337 ILOCKWASHER 3/8 140060 03961300 3
338 |LOCKWASHER 1/2 140060 03951500 5
33§}counzcwoa 140060 78553906 1
340 O-RING 140060 68120797 1
341 |FLAT WAGHER 3/8 140060 039514060 I
342 | FLAT WASHER 1/2 140060 03951600 5
343 /FULL NUT 3/8 NC 140060 02709150 6
344 {FULL NUT 1/2 NC 140060 02711050 5
345 BﬁLLEVILLE WASHER 1406060 03955002 8
7/16
346 | CAP NUT 140060 78623400 2
347 !CAP NUT 140060 78623600 3
348 CaP NUT 140060 76623520 2
3249 PLUG 140060 53404789 1
250 | TEE 140060 78640080 1
351 | BELLEVILLE WASHER 3/8 | 140080 03955001 é
352 |GRAPPLE OPEN, CLOSE 140060 79364572 1
|& ROTATE CONTROL «
'VALVE-SEE DRAWING
179364572 FOR
| COMPONENTS
353 I 'TUUBE ASSEMBLY 140060 78308392 1
354 'TUBE ASSEMELY 140060 78308393 1
355 PLUG | 140060 ' 78629203 1
356 1O-RING 140060 | 68120840 1
i

(






[t C

178

HYDRAULIC
CENTER SWIVEL

APPLICABLE TO S/N 14011 & UP

STANDARD ONLY
- HYDRAULICS - HIGH PRESSURE
482 RETURN LINE TO TANK ZA423K



BUCYRUSE

JEEEE PARTS

DIRECTIONAL CONTROL
VALVE-SEE DRAWING

foctory tpec replocement pars Tl « '.lST
SERIAL NO. REPLACE OR

011
HIGH PRESSURE X
HYDRAUL ICS—-RETURN X
LINES TO TANK- X
STANDARD ONLY X
DRAWING ZA423K | 140111 X
6 | TAPPED BAR 140111 647649-11 3 K.
13 | LOCKWASHER 140111 03961300 _4 X
84 |O-RING 140111 68766270 5 X
85 | TUBE ASSEMBLY 140111 78461525 1 X
86 B?LLEVILLE WASHER 140111 03955002 16 X
7/16 X
87 |CAPSCREW 7/16X1-1/2 140111 03282480 12 X
NC GRADE 5 X
B8 HOSE ASSEMBLY 140111 53792806 1 X
89 | TEE-INCLUDES ITEM 90 | 140111 78638440 1X
90 | O~RING 140111 68120820 1X
92 | LOCKWASHER 1/2 140111 03961500 2 X
97 [HOSE ASSEMBLY 140111 53788946 1 X
100 | ADAPTER _ 140111 78550255 1%
101 |CAPSCREW 5/8X4-1/2 140111 03292440 2 X
NC GRADE 5 X
102 |[PLAIN WASHER 5/8 140111 03292440 3 X
103 |WRIST & PRIMARY HOIST | 140111 79380946 79380992 1DX
DIRECTIONAL CONTROL : X
VALVE-SEE DRAWING X
79380946 FOR X
COMPONENT PARTS . b4
103 WRIST & PRIMARY HOIST | 140111 79380992 1X
DIRECTIONAL CONTROL -4
VALVE-SEE DRAWING X
79380992 FOR £
COMPONENTS X
104 |LOCRNUT 5/8 140111 02786465 31X
105 |CAPSCREW 5/BX3-1/4 NC | 140311 03292040 1X
GRADE 5 b4
107 |O-RING 140111 68136135 4 X
108 | TUBE ASSEMBLY 140111 78389654 1 X
109 |BELLEVILLE WASHER 1/2 | 140111 03955003 24 X
110 :CAPSCREW 1/2X1-1/2 NC | 140111 ' 03285480 8 X
{GRADE 5 i X
112 'HALF FLANGE 140111 i 20324986 4 X
116 | TUBE CUSHION CLAMP 140111 82210868 2 X
120 . CABLE TIE 140111 17448500 X
121, CAPSCREW 5/8X4 NC 140111 . 03292280 2 X
'GRADE 5 5 _ X
122  LOCKWASHER 5/8 T 140111 03961700 3 X
123 :CAPSCREW 5/8X2-1/2 NC | 140111 . 03291800 1 X
"GRADE 5 | : X
124 DIG & AUXILIARY HOIST ' 140111 t 79380954 1 X
X
X
X

79380954 FOR




BUCYRUS-ERE =R PARTS

factory spec replacement ports E=A. L I ST
SERTAL ND. REPLACE OR
011 . '
COMPONENTS X
178 HALF FLANGE 140111 53303629 6 X
257 |TUBE SPACER 140111 647651-12 2 X
258 | TUBE SPACER 140111 647651-13 4 X
259 |SPACER 1/8 140111 B2B66418 6 X
260 [SPACER 1/4 140111 B2B66419 3 X
261 |TUBE CUSHION CLAMP 140111 B2210867 1X
286 [BALL VALVE 140111 79299842 1X
287 |HOSE ASSEMBLY 140111 53796569 l1X
288 [TUBE ASSEMBLY 140111 78389652 1X
289 |HOSE ASSEMBLY 140111 53794312 1x
290 | PLUG 140111 540722K1 1 X
291 |GAGE PORT ADAPTER 140111 78533177 l1Xx
292 [CAPSCREW 7/16X1-1/4NC | 140111 03282400 4 X
GRADE 5 X
293 [CAPSCREW 1/2X1-1/4NC 140111 03285400 B X
GRADE 5 - X
294 ([CAPSCREW 7/16X2-1/2NC | 140111 03282800 4 X
GRADE 5 b4
295 |CAPSCREW 1/2X2-1/4 NC | 140111 03285720 4 X
__IGRADE § X
400 | BAR WASHER 140111 647650-11 3 X
401 |CAPSCREW 3/8 X 4 NC 140111 03279900 2y
GRADE 5
402 |CAPSCREW 3/8 X 4-1/2 140111 03280480 4 X
NC GRADE 5 X

~

\(H\/
- /

O






TO GRAPRLE VALVE 8 107 6
SEE ORAWING ZAA2%d %*Q P 8 3 , C

HYDRAULIC
CENTER SWIVEL
HYDRAULIC TANK - N _ - (/
. : i’ et

\ EE DRAWING ZA423

APPLICABLE TO S/N 140530 & UP

LOGGER ONLY
HYDRAULICS - HIGH PRESSURE
482 RETURN LINES TO TANK ZA4Z3L

O




T e

BUCYRUSE ’iE E=N PARTS
foclory spec replocement ports Ba LI ST
CAT REF DESCRIPTION FRGMSERW-'TG“/G{NCL_ PART NO. ggggggﬁ,g'? REQ.
012 :
HIGH PRESSURE X
HYDRAULICS~RETURN X
LINES TO TANK X|
LOGGER ONLY ¥
DRAWING ° zA423L | 140530 %
& [TAPPED BAR 140530 64764911 6 X
13 | LOCKWASHER 3/8 140530 03961300 12 X
23 HOSE ASSEMBLY 140530 53796564 1
31] TUBE ASSEMBLY | 140530 78461526 | 1 §
55 |TUBE ASSEMBLY 140530 78308498 X
84 |O~RING 140530 68766270 5 X
B5 TUBE ASSEMBLY 140530 78461525 B
86 BELLEVILLE WASHER 140530 03555002 16 X
7/16 X
B7 | CAPSCREW 7/16X1-1/2 140530 03282480 12 X|
NC GRADE &5 X
88 HOSE ASSEMBLY 140530 53792806 1 X
89 TEE 140530 78638440 1 X
90 | O~-RING 140530 68120820 1X
94 | BRACKET 120530 B001113-01 iX
97 |HOSE ASSEMBLY 140530 53788546 1 X
T 100 | ADAPTER 140530 78550255 1 X
101 |CAPSCREW 5/BX4-1/4 NC | 140530 03292440 2 x|
GRADE 5 T X
102 |PLAIN WASHER 5/8 140530 03951800 3%
103 |WRIST & PRIMARY 140530 79380946 1 X
HOIST DIRECTIONAL b 4
CONTROL VALVE-SEE X
DRAWING 79380946 FOR X
COMPONENTS X
104 | LOCENUT 5/8 NC 140530 02786465 3 2
105 | CAPSCREW G5/8X3~1/4 NC | 140530 03292040 1x
GRADE 5 _ X|
107 |O-RING 140530 66136135 8 X
108 |TUBE ASSEMBLY 140530 78389654 1 X
109 | BELLEVILLE WASEER 1/2 | 140530 03955003 12 X
110 CAPSCREW 1/2X1-1/2 NC | 140530 03285480 12 %
|GRADE 5 ¥
116 !CUSHION CLAMP 140530 82210868 2 X
119 'SPACER 1/8 140530 82866418 11 X
120 |CAELE TIE 140530 17448500 1 X
121 |CAPSCREW 5/BX4 NC 140530 03292280 2 X
[GRADE © X
122 ! LOCKWASHER 5/B 140530 | 03961700 3 X
123 CAPSCREW 5/BXK2-1/2 NC | 140530 | 03291800 1 X
'GRADE 5 _ __ X
124 DIG & AUXILIARY HOIST | 140530 79380570 647353~01 | 1D¥
‘DIRECTIONAL CONTROL ! | X
"VALVE-~SEE DRAWING | i i X
{79380970 FOR | ! X
'COMPONENTS ; % R
| % ,
t |
| i




BUCYRUS

EESE PARTS

foctory spec replocement ports En L l S T
SERIAL NO. REPLACE OR
CAT REF - DESCRIPTION FROM 70/ INCL . PART NO. VENDOR NG. REQ.
178;HALF FLANGE 140530 53303629 2 x
257 | TUBE SPACER 146530 647651-12 ¢ X
258 | TUBE SPACER 140530 647651-13 £ X
— 261 |TUBE CUSHION CLAMP 140530 82210868 2 X
262 | SPACER 1/4 140530 82866419 4 X
269 |HOSE ASSEMBLY 140530 53790223 I x
270 | ELBOW 140530 78597367 12
271 HOSE ASSEMBLY 140530 53791121 1K
272 | TUBE ASSEMBLY 140530 78389515 12
274 |TUBE CUSHION CLANMP 140530 82210867 ix
275, SPACER | 140530 552408=-0%
276 | BRACKET 120530 EE28 7404 H
277 CAPSCREW 1/2%1-1/2 NC | 140530 03285480 4 X
GRADE 5 X
279 |FLAT WASHER 140530 03951600 2 X
280 | O~RING 140530 68766270 2 X
281 |BALF FLANGE 140530 20324986 8 X
282 CAPSCREW 7/16X1-1/2NC | 140530 03282480 8 X
GRADE 5 X
283 aﬁnasvrnnz WASHER 130530 03955002 B X
7/16 . X
287 [MOSE ASSEMBLY 140530 53796569 1
2BB |[TUBE ASSEMBLY 140530 T8389652 1
252 [CAPSCREW 7/16X2~172 140530 D3282800 X
. INC GRADE % X
293 [CAPSCREW 1/2X1~-1/2 NC | 140530 03285400 i 16
GRADE & '
" 294 ICAPSCREW 7/716X1-1/4 140530 03282400 r
NG _GRADE % X
295 [CAPSCREM 1/2X2~174 NC [ 140530 03285720 + X
GRADE. & . X
299 { GAGE PORT ADAPTER 1406530 7ES33177 Y
333 | CAPSCREW 3/8X1-1/4 NC | 140530 03279400 2 X
GRADE 5 X
341 | FLAT WASHER 3/8 140530 03951400 2 X
386 | BALL VALVE 140530 76299842 1z
389 \HOSE ASSEMBLY 140530 53794312 1x
400 | BAR WASHER 140530 647650-11 5 X
401 | CAPSCREW 3/8X4 NC 140530 03279900 & X
GRADE 5 . L X
402  CAPSCREW 3/BX4~1/2 NC | 1405130 ' 032B0480 4 X
GRADE™S i X

SRR S P







ﬁ--—‘q"%
-
53

46

._!.13 @ d ﬁ—m&i& CONTROL VALVE
APPLICABLE TO S/N I398i7 & UP. e SR { C/

STANDARD & LOGGER
HYDRAULICS~HIGH PRESSURE
482 HOIST, DIG & WRIST CIRCUIT ZA423M



BUCYRUS FE=E PARTS

foctory spec nplocemani parn  IEEM L l S T
SERTAL NO. ! REPLACE DR
CAT REF DESCRIPTION EROM TQ}INCL.I PART NO. |yEnupoR no. | REQ-
: 013

HIGH PRESSURE _ X
BEYDRAULICS-STANDARD & b.4
LOGGER-HOIST, DIG, & X
WRIST CIRCUIT 3
DRAWING ZA423M | 139817 %
6 TAPPED BAR 139817 647649-11 6 X
13 | LOCKWASHER 3/8 139817 03961300 12 %
28 HOSE AGSEMBLY 1396817 53796411 "1 X
29 |HOSE ASSEMBLY 139817 53796412 1 X
30 [CAPSCREW 7/16 X 1~1/2 | 139817 03282480 8%
NC GRADE 5 o X
3133§LLEVILLE WASHER 139817 03955002 3 X
7/16 X
32 |HALF FLANGE 139817 30324986 - 20 X,
33 | O~RING 139817 68766270 13 X
34 HEADER 139817 835196-01 i X
35 | PLUG 139817 78625950 2 X
36 0-RING 139817 68124430 2 X
37 [ HOSE ASSEMBLY B 139817 53796410 1 X
3B [TUBE CUSHION CLAMP 139817 82210867 . 6 X
39 | TUBE ASSEMBLY 139817 78385193 1x
43 (CAPSCREW 7/16%2-3/4 139817 03262887 6 X
NC-GRADE § X
44 |CAPSCREW 7/16%X1-1/2 139817 (03282480 722 X
GRADE 5 N X
45 B?&Lﬁ?t&&ﬁ WASHER 139817 63955002 20 X
7/16 X
46 O-RING 139817 68766270 3 X
47 |TUBE CUSHION CLAMP 139817 82210867 1%
48 LOCKWASHER 1/2 139817 63961500 B X
‘50 | CHECK VALVE 139817 79491406 1x
TUBE ASSEMBLY 139817 78385193 1x
52 |HOSE ASSEMBLY 139817 53796408 2 X
B3 HALF FLANGE 139817 20324986 B X
54 |HOSE ASSEMBLY 139817 53796408 2 X
55 CLAMP 139817 B35260-01 i 1X
56| CAPSCREW 1/2X1-1/4 NC | 139817 03285400 2 x
TGRADE 5 X
57 TUBE ASSEMBLY 139817 78389194 1 X
68 IWASHER 139817 " GEZBEZBBK1 1 X
59 :CAPSCREW 1/2X2 NC 139817 | 03285640 8 X
iGRADE 5 i X
60 |FULL NUT 1/2 NC 139817 | 02711050 g X
%2 TUBE ASSEMBLY 139817 78461121 I X
63 CAPSCREW 1/2%3-1/2 NC | 139817 : 03286120 2 X
"GRADE 5 : X
64 BRACKET £ 139817 | 64583201 1 X
65 CHECK VALVE | 139817 99481404 1 X
£6 - BRACKET | 139817 " §45150-01 1 X




BUCYRUSE

BUCYRUS-ERIL

JEE=E PARTS

factory spec replacoment pors  [IE=TM - LI ST
SERIAL NO. REPLACE OR

CAT REF DESCRIPTION ERON To/INcL, | PART NO. | VEnpok No. | REQ.

013 ,
67 |FLAT WASHER _ 139817 03951600 6 x|
68 |CAPSCREW 1/2K1-3/4 NC | 139617 03285560 2 X
GRADE 5 x|
69 | BRACKET 139817 645830-01 1X
70 | WASHER 1139817 548058K1 6 x
71| CAPSCREW 3/8X3-1/2 NC | 139817 03285960 € X
GRADE 5 : _ X|
72 |CAPSCREW 7/16X2-3/4 139817 03282887 T X
__|INC-GRADE § _ X
73 | TUBE ASSEMBLY 139817 78389195 1X
74 | BRACKET 139817 645151-01 1x
75 | TUBE ASSEMBLY 139817 76369198 2 X
76 | TUBE ASSEMBLY 139817 78461120 1 X|
77 | BRACKET 139817 645829-01 1X
78 [ LOCKWASHER 7/16 139817 03961410 2 X|
79 |CAPSCREW 7/16X1-1/2 139817 03282480 2 X
NC GRADE 5 _ _ X
80 CAPSCREW 1/2X1 NC 139817 03285320 £ X
GRADE 5 ) X
81 | LOCKWASHER 1/2 139817 03961500 4+ X
82 |0-RING 139817 68120840 2 x
83 [PLUG 139817 78629203 2 X
.257 | TUBE SPACER 139817 647651-12 ! 6
258 [TUBE SPACER 139817 647651-13 6 a
259 | SPACER 1/8 INCE 139817 82866418 12 X
260 | SPACER 1/4 INCRH 139817 82866419 6 X
400 | BAR WASHER 139817 647650-11 6 X

|
|







SWING I

MACHINERY T .

MACHINERY={ " -
9 \f‘%.:-“' \

APPLICABLE TO S/N 139363 THRU 140124
FOR S/N ABOVE 140124 SEE DRAWING ZA49|

a8 SERVO CONTROL HYDRAULIC UNIT

FOR LEGEND
SEE REVERSE SIDE

WHEN ORDERING PARTS,
ALWAYSE FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND




BUCYRUSE

BUCYRUS-EAIL

JFEEE PARTS

foclory spec replocement parts e L I!S'T
SERIAL NO. ' REPLACE OR
CAT REF DESCRIPTION FROM To/INCL. PART NO, VENDOR NO. REQ.
01¢ i
SERVO CONTROL
HYDRAULICS X
DRAWING ZA424 | 139363 140124
1|[HOSE ASSEMBLY 139363 140124 53796353 1
2 |CLAMP _ 139363 140124 53268627 1
3 |LOOM-SPECIFY LENGTH 139363 140124 17330850
4 | TUBE-SPECIFY LENGTH 139363 140124 82945642
5| CONNECTOR 139363 140124 57115435 2
6 CONNECTOR 139363 140124 57117205 1
7 |CABLE TI1E 139363 140124 17448500 3
8 |HOSE ASSEMBLY 139363 140124 53796206 1
9 'ELBOW 139363 140124 57141250 2
10 | REDUCER 139363 140124 78533136 1
11/ TEE 139363 140124 78638487 1
12 |O-RING 139363 140124 68120797 3
13 |[HOSE ASSEMELY 139363 140124 53794252 1
14 |HOSE ASSEMBLY 139363 140124 53792560 1
15 | TEE 139363 140124 78637865 3
16 CAP NUT 139363 140124 78623400 3
17 [HOSE ASSEMBLY 139363 140122 53792855 2
18 | U-CHANNEL 139363 140124 82137285 1
19 [ELBOW 139363 140124 78597559 1
20 | U-CHANNEL 139363 140124 82137284 1
21 |U-CHANNEL 138363 140124 82137330 1
22 |0-RING 139363 140124 68120797 3
23 |HOSE ASSEMBLY 139363 140124 53792803 1
24 |HOSE ASSEMBLY 139363 140124 53792844 1
25 |HOSE ASSEMBLY 139363 140124 53787320 T
26 | LOOM-SPECIFY LENGTH 139363 140124 17330850
27 |[NUT 139363 140124 78623588 1
28| PLUG 139363 140124 20765420 1
29 | NIPPLE 139363 140124 20500350 2
30| TEE 139363 140124 20810350 1
31 |ELBOW 139363 140124 57143317 1
32 |HOSE ASSEMBLY 139363 140124 53794257 1
33 |HOSE ASSEMBLY 139363 140124 53794256 1
34 |COTTER PIN 1/16X1/2 139363 140124 03103240 2
35 FLAT WASHER 1/4 | 139363 140124 03951200 2
36 !FULL NUT 1/2 NF 1 139363 140124 02740550 1
37 | YOKE 139363 140124 638786K1 | 1
38 'LINK i 139363 140124 537555K1 2
39 CAPSCREW 3/8X1 NC 139363 140124 | 03279320 | '
'GRADE 5
40  LOCKWASHER 3/8 ; 139363 140124 03961300 T &
41'PIN : 139363 140124 537379K1 ! {2
42 O-RING - 139363 140124 68124430 | 2
43 HOSE ASSEMBLY 139363 140124 ' 53794258 . .1
44 HOSE ASSEMBLY 139363 140124 53787320 | T 2
45 HOSE ASSEMBLY » 139363 140124 : 53792848 P




BUCYRUSE

EFE=E PARTS

' SERTAL NO. REPLACE OR
0l1¢
46 |HOSE ASSEMBLY 139363 140124 53793898 1
&7 | ELBOW 139363 140124 78595345 1
48 |HOSE ASSEMBLY 139363 140124 53796210 2
€9 | CONNECTOR 139363 140124 78553740 2
50 | 0~RING 139363 140124 68124430 1
~ 51 | U-CHANNEL 139363 140124 82137560 i
52 |CABLE TIE 139363- 140124 17448500 2
53 | ELBOW 139363 140124 57141250 3
54 |O-RING 139363 140124 68120797 3
55 | ELBOW 139363 2140124 57141250 2
56 O~RING 129363 140124 68120797 2
57 | TEE 1393€3 140124 78637865 1
58 | O-RING 139363 140124 £§8120797 1
59 [ TEE 139363 140124 78637865 2
60 | O-RING 139363 140124 68120797 2
€1 CAP NUT 139363 140124 T8623400 1
62 CAP NUT 139363 140124 78623400 2
63 HOSE ASSENMELY 135363 140124 53792644 1
64 HOSE ASSEMBLY 139363 140124 53792846 1







183~L H. 9
CONTROL

VALVE ASSEMBLY -~~~

WHEN ORDERING PARTS,
ALWAYS FURNISH MODE],
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

482

FILOT VALVE*"
SUPRLY

CAB HYDRAULICS

A

164-RH. CONTROL VALVE ASSEMBLY

188 { _ \,( }
= PP -

MAIN F‘LTE” 28 é‘é
W‘: % %"" *

o




BUCYRUSE

JEE=E PARTS

26  BAR

foctory spec Nplmonnn? parts Ea L l S T
SERIAL NO. REPLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. ‘REQ.
016
CAB HYDRAULICS .
DRAWING ZA425 139362
1 |LEFT HAND CONTROL 139383 82583005 1
ENOB
2| JAM NUT 3/8 NF 139363 02739600 1
3 | HANDLE 135363 643447K1 1
4 |HEX NUT M14 139363 02810008 1
§ LEFT HAND WRIST & 139363 139744 79434313 | 79434317 | 1D
SWING CONTRCL VALVE- '
SEE DRAWING 79434313
FOR_COMPONENTS
BETLEFT HAND WRIST & 139817 79434317 1
SWING CONTROL VALVE-
SEE DRAWING 79434317
FOR COMPONENTS -~
6 | CAPSCREW 1/4¥1 NC 139363 03273320 5
_|GRADE 5
7 | LOCKWASEER 1/¢ 139383 03961010 E
8 FULL KUT 1/4 NC 138363 02707150 8
g PUSE BUTTON SWITCH 139363 12769120 2
9/ PUSH BUTTON SWITCH- 140060 12769120 6
LOGGER
10 TERMINAL 139363 17445823 4
TITRIGHT HAND CORTROL 139383 17295428 1
KNOB
I273aM NUT 3/8 NF 139363 02739600 i
13 HANDLE 139363 643447K1 1
14 HEX NUT M14 139363 ‘ 02810008 1
15 RIGHT HAND DIG & 139363 139744 79434313 79434317 1D
BEGIST CONTROL VALVE-
SEE DRAWING 79434313
FOR COMPONENTS.
15- RIGHT HAND DIG & 139817 79434317 1
HOIST CONTROL VALVE~-
SEE DRAWING 79434317
FOR COMPONENTS
16 | CABLE 48 INCHES 139363 16231510 1
i77CAELE TIE 139343 174484671 )
18 | CAPSCREW 5/16X1 NC 139363 03276320 8
TGRADE §
19 ' LOCKWASHER 5/16 139363 03961210 8
20 [ FULL NUT 5/16 NC 139363 02708150 8
21 ' U~CHANNEL-6~1/4 139363 82137400 | 1
| INCHES ' ;

' 22 CABLE 48 INCHES 139363 | 16231510 | 1
23 ELBOW , 139364 | 57147315 2
24 ELBOW 1 139363 . 57147315 . 2
25 PRESSURE INDICATOR 135363 i B2540105 | T

139363 ! 54B339K1 1|




® :
BUCYRUSEREE == PARTS E
foctory spec replocement pars  [IE=TM . LIST '
SERIAL NO. REPLACE OR
CAT REF DESCRIPTIDN FROM T6/INCL. PART ND. VENDOR NO. REQ.
016
27 | BAR 139363 548339K1 1
28 |PRESSURE INDICATOR 139363 82540104 1
29 |CAPSCREW 1/4X1 NC 139363 03273320 2
GRADE 5§
30 | LOCKWASHER 1/4 139363 03961010 2
31 |CAPSCREW 1/4X1 NC 139363 03273320 2
GRADE 5 L
32 | LOCKWASHER 1/4 139363 03961010 2
33 |HOSE ASSEMBLY 139363 53792843 1
3¢ TEE 139363 78637857 2
35| 0~RING 139363 68120797 2
36 |TUBE ASSEMBLY 139363 78308113 2
37 |LEFT HAND PROPEL FOOT | 139363 139744 79434301 1A
VALVE-SEE DRAWING
79434301 FOR
COMPONENTS
NOTE-WHEN STOCK OF
79434301 1S DEPLETED
USE FOLLOWING PARTS _
LEFT HAND PROPEL FOOT 79434315 1
VALVE
HOSE ASSEMBLY 53796460 2
37 LEFT HAND PROPEL FOOT | 139817 79434315 1
VALVE-SEE DRAWING -
79434315 FOR
COMPONENTS
38 | O-RING 139363 68120797 4
39 | CONNECTOR 139363 78553833 4
40 |HOSE ASSEMBLY 139363 53796207 1
41 HOSE ASSEMBLY 139363 53796206 1
42 | HOSE ASSEMBLY 139363 53792842 1
43 ELBOW 139363 57141250 2
44 | O-RING . 139363 - 681207897 2
45 'RIGHT HAND PROPEL 139363 139744 79434300 ia
FOOT VALVE-SEE _
DRAWING 79434300 FOR
COMPONENTS
INOTE-WHEN STOCK OF
| 79434300 15 DEPLETED
|USE FOLLOWING PARTS
:RIGHT HAND PROPEL , 79434314 1
"FOOT VALVE 1 :
:HOSE ASSEMBLY ; : 53796460 3
'HOSE ASSEMBLY i - 53784022 1
H i :
45 :RIGHT HAND PROPEL ! 139817 . 79434314 1
|FOOT VALVE




BUCYRUSEREE=® PARTS

fockory soec replocement pors =M. LIST

L—

SERIAL RO, REFLACE OR
0ié
SEE DRAWING 79434314 _
FOR COMPONENTS X
46 |HOSE ASSEMBLY 139363 53796207 1
47 |HOSE ASSEMBLY 139363 53706206 1
4B |FULL NUT #8 139363 02704070 B
49  LOCKWASHER 138363 03960610 .
50 |SCREW #8~32 NC 139363 : 03640280 8
51| 0-RING 139363 - 68120797 2
52 | TEE 139363 78637865 2
53 O-RING 139363 68120797 2
54 UNION 139363 78648722 2
55 | SHUTTLE VALVE~ 135363 79424809 2
SEE DRAWING 79434809
FOR COMPONENTS
56 TEE 139363 78637857 5
57 |O-RING 139363 68120797 5
58 |CHECE VALVE 139363 78553833 2 X
5% O-RING 139363 ? 68120797 2
&0 PLUG 139363 : 78625955 2
81 O-RING 139363 68120797 Z
62 ELBOW 1 139363 57141250 i
63 |O-RING 139363 68120797 1
&4 | PROPEL VALVE-SEE 139363 79175006 2
DRAWING 781750086 FOR
COMPONENTS -
65 HOSE ASSEMBLY 139363 53796206 i
66 | CAPSCREW 5/16X3/4 NC | 139363 03276240 2
GRADE 5
67 | LOCKWASHER 5/16 139363 03961210 2
68 .DI1SABLE VALVE-SEE 139363 78165010 i
DRAWING 79165010
FOR COMPONENTS
69 ELBOW 139363 78597559 1
70 CONNECTOR 135363 78554218 3
71  O~-RING 139363 68120800 3
72 | HOSE ASSEMBLY 139363 53706131 )
73 |ADAPTER SCREW 139363 548518K1 1
74  SCREW $10-32X5/8 NF 139363 03666110 2
75 | LOCKWASHER $#10 139363 03960900 2
76 iFLAT WASHER #10 139363 03951000 2
77 ‘HOSE ASSEMBLY 139363 | 53792852 1
78 | TEE 139363 | 78637842 1
79 | CONNECTOR 139363 78553780 2
' 80 TUBE ASSEMBLY 139363 78307868 i
B1.DIG & HOIST SOLENOID | 139363 | 79441428 | 79441434 1D
i VALVE : {
.SEE DRAWING 79441428 ! ,
.FOR COMPONENTS ! ; !
B1/DIG & HOIST SOLENOID | 139363 D 79441434 | 1%
VALVE-BEE DRAWING : : ; b3
79441434 FOR ] : . X
| COMPONENTS E = : X

i
i : : :
| I
3 i
]

H




BUCYRUSERE B PARTS

faclory spec replacement ports - = R L.IS;.r
SERTAL NO. REPFLACE OR
CAT REF DESCRIPTION FROM TO/INCL. PART NO. VENDOR NO.
016
82 |[ELBOW 139363 78596290 1
83 | ELBOW 139363 78596290 2
84 |WRIST & SWING 139363 79441428 79441434 1D
SOLENOID VALVE
SEE DRAWING 79441428
FOR COMPONENTS
B4 |WRIST & SWING 139363 79441434 1X
SOLENOID VALVE-SEE X
DRAWING 79441434 X
FOR COMPONENTS X
85 |FLAT WASHER #10 139363 03951000 2
86 | LOCKWASHER #10 139363 03960900 2
87 |PAN MACHINE SCREW 139363 03666110 2
10X5/8 NF
88 | CONNECTOR 139363 78553780 1
89 'TEE 139363 78637840 1
90 | HOSE ASSEMBLY 139363 53793899 2
91 [TEE 139363 20820250 b1
92 | CONNECTOR 139363 78554160 2
93 |0O-RING A 139363 68120820 1
94 |PILOT RELIEF VALVE 139363 139372 79299833 1A
SEE DRAWING 79299833
FOR COMPONENTS
NOTE-WHEN STOCK OF
79299833 IS DEPLETED
USE FOLLOWING PARTS
PILOT RELIEF VALVE 79299840 1
105 CONNECTOR 78553780 1
94 |PILOT RELIEF VALVE- 139373 79299840 1
| SEE DRAWING 79299840
FOR COMPONENTS .
95 |U-BOLT 135363 638254-05 2
96 | O~-RING 139363 68120820 1
97 | TEE 139363 78638440 1
98 |TUBE ASSEMBLY 139363 78308085 1
99 ' FLAT WASHER 3/8 139363 03951400 4
100 LOCKWASHER 3/8 139363 03961300 4
101 FULL NUT 3/8 NC 138363 02709150 &
102 'BRACKET 138363 64154BK1 1
103 CAPSCREW 3/8X3/4 NC 135363 03275240 2
') GRADE 5 :
104 . LOCKWASHEER 3/8 139363 1 03561300 2
105 . CONNECTOR | 139363 139372 - 78553740 1
105 CONNECTOR " 139373 ' 79553780 1
107 TEE . 1 139363 78638487 1
108 .ELBOW T 139363 . 57144650 1
O-RING : 139363 ; 68120820 l

109

C



BUCYRUS

RDEESE PARTS

fxtory spec nplncmﬂ ports Es I- I S T
SERIAL NOU. KEPLACE Ox
CAT REF - DESCRIPTION FROM T0/INCL. PART ND. VENDOR NO. REQ.
lé
110 | CONNECTOR 139363 78554217 1
111 O-RING 1363632 66120820 1
112 | CAPSCREW 3/BX4-1/2 NC | 139363 03280480 2
GRADE 5

113 | LOCKWASHER 3/8 139363 03951300 2
114 |0O-RING 139363 68120797 2
115 | ELBOW 139363 78595170 2
116 MANIFOLD 135363 F41612K1 i
117 O-RING 139363 68120797 1
118 ELBOW 1359563 57141250 i
119 0-RING 139363 685120797 1
120 PLUG 1393563 78625855 1
121 HOSE ASSEMBLY 139363 53793169 1
122 O-RING 139362 68120797 3
123 | CONNECTOR 139363 78553833 3
124 O-RING 139363 68120797 1
125  CONNECTOR 139363 78553657 1
126  HOSE ASSEMBLY 130363 53792652 2
127 |GAUGE 139363 46821346 '
J28 ELBOW 139353 78596380 2
129 UNION 139363 78649740 2
120 ! ELBOW 139363 78595880 ]
131 |TEE 139363 78637853 1
132 TEE 135363 78637853 1
133 | TEE 139363 78637842 1
134 TEE 136353 78637842 1
135 | CONNECTOR 139363 78649740 2
136 ELBOW 139363 TBRG5B8A0 3
137 ELBOW 138363 78556380 2
138 BOSE ASBSEMELY 138363 53792851 2
139 ELBOW 139363 57141250 2
140 O-RING 139363 68120797 2
141 O=RING 139363 68120797 £
1472 |CONNECTOR 139363 78553633 r
143 |HOSE ASSEMBLY 139363 53792851 1
144 | HOSE ASSEMBLY 139383 53792854 1
145 HOSE ASSEMBLY 139363 53792851 1
14&  HOSE 139363 53792851 1
147 O-RING 139363 £8120797 2
148 | ELBOW 139363 57141250 2
149 ! HOSE ASSEMBLY 139363 53792852 1
150  HOSE ASSEMBLY 1393€3 53792851 2
151 |HOSE ASSEMBLY 139363 53792851 | 1
152 /HOSE ASSEMBLY 139363 53792851 | 1
153 :0-RING 139363 68120797 &
154 | CONNECTOR - 139363 78553833 3
155 |HOSE ASSEMBLY ! 139363 ! 53792851 ¢ 1
156 HOSE ASSEMBLY 139363 153796207 | T 1
157 ‘TUBE ASSEMBLY : 139363 . 7B307870 P2
158101L TEMPERATURE GAUGE , 139363 F B2302772 1
159 . SWIVEL ELBOW . i 136674 * 78556440 i1




[ ]
BUCYRUSERIE E=® PARTS
SERIAL ND, KEPLACE OR
016
160 | LEFT HAND BUTTON 140060 550269K1 1
| BRACKET-LOGGER
161 RIGHT HAND BUTTON 140060 550268K1 1
BRACKET-LOGGER
162 | SWIVEL ELBOW-STANDARD | 139373 78596440 2
163  LEFT HAND WRIST & | 139363 139744 748 745K51 | J&4745K52 | 1D
SWING CONTROL VALVE s
ASSEMBLY- INCLUDES
ITEMS 1 THRU S
163 LEFT HAND WRIST & 139817 744745K562 b
SWING CONTROL VALVE
ASSEMELY- INCLUDES
ITEMS 1 THRU 5 )
164 RIGHT HAND DIG & 139363 2139744 744736K5]1 | 1447136K52 1D
HOIST CONTROL VALVE
ASSEMBLY- INCLUDES
1TEMS 11 THRU 15
164 RIGHT HAND DIG & 139817 744736K52 i

HOIST CONTROL VALVE

ASSEMBLY~- INCLUDES
ITEMS 11 THRU 15







WHEN ORDERING PARTS,
ALWAYS FURNIBH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

480 AIR SUPPLY ZA426



BUCYRUSEREE=® PARTS

fackery spec replocemen! poris Eo L I S T .
CAT REF DESCRIPTION cron AL N0 oL | PaRT no. [RETTACE ORTpeq
020
AIR SUPPLY )
DRAWING 22426 | 139363
1 AIR PUMP-COMPONENTS 139363 64920270 1
NOT FURNISHED
SEPARATELY
Z [MAGNETIC SWITCH 139363 12730016 1
3 |ELBOW 139363 57152583 1
4 TUBE-SPECIFY LENGTH 139363 B2545667
5 |LOCKNUT € 1/4 NC 139363 02786345 2 -
& CLAMP 139363 53268610 5
7 LOCKNUT ¢ #10-24 NC 139363 02786330 2
8 TEE-NS1 139363
9 FLAT WASHER 3/8 139363 03951400 5
10 CAPSCREW 3/BX3/4 RC 139363 03279240 1
GRADE 5 _
11 CONNECTOR 139363 57120815 2
12 | BUSHING 139363 20017550 3
13 | VALVE-SEE DRAWING 139363 12970907 | 12970847 | 1D |
12970907 FOR
COMPONENTS
14 |[NIPPLE 139363 20537000 2
15 CROSS 135363 20185200 1
16 ELBOW 139363 20222250 1
17 CORNECTOR 135363 57119863 2
18 NIPPLE~-NS§1 139363
19 CAPSCREW 3/BX2-1/4 NC | 139363 03179720 3
GRADE 2 _
20 | WASHER 139363 82970352 3
21 (LOCKNUT C 3/8 NC 139363 02786385 4
22 | PRESSURE SWITCH 139363 12765011 1
23 | ELBOW 139363 57151552 2
24 | BRACKET 139363 826582K21 1
25! CAPSCREW 1/4X1/2 NC 139362 03173160 8
GRADE ¢
26 | LOCKWASHER 1/4 139363 03961010 8
27 NUT 8-32~CADMIUM 139363 02704070 2
PLATED ,
28 [LOCRWASHER 10 139363 03960900 1
29| PAN SCREW B-32X1 NC 139363 03640310 1
30| COVER 139363 TH1533K] 1




N

\T.J
\1) .
n- iB
19
=3 i
&—20
%2 A
| 2
i 23
l 24
25
| 28 -
l H (x
! R
|
|
|
L
WHEN ORDEAING PARTS,
ALWAYE FURNISH MODEL,
SERIAL NUWBER, .
GRAWING NUMBEA AND
CATALOG REFERENCE NUMBER.
APPLICABLE TO S/N 139363
THRU (39744 , C/
FOR S/N ABOVE 139744 { “
SEE DRAWING ZA4BS9 ~

480 HYDRAULIC OlL RESERVOIR : ZA427



O

BUCYRUS

JEE=E PARTS

factory spec replocement parts  [EZ LIST
SERIAL NO. REPLACE OR
CAT REF DESCRIPTION FROM T0/1INCL. PART NO. VENDOR NO. REQ.
025
HYDRAULIC OIL
RESERVOIR
DRAWING ZA427 | 139363 139744
1| CAPSCREW 1/4X1-1/4 NC | 139363 139744 03273400 16
GRADE 5 .
2 | LOCKWASHER 1/4 139363 139744 03961010 16
3|FILTER COVER 139363 139744 | 550301K1 1
4 |O-RING 139363 139744 50699337 2
5 | SPRING 139363 139744 75003022 2
6 |ROD 139363 139744 638963K21 2
7 I FILTER CAP 139363 139744 640384K1 2
8 |O-RING 139363 139744 68145840 2
9 [FILTER ELEMENT 139363 139744 46110502 4
9 | FILTER ELEMENT KIT~- 139363 139744 904253K52 12X
INCLUDES FOUR X
ELEMENTS 46110502, X
ONE SWING FILTER X
ELEMENT 46151420, & X
O-RINGS, GASKETS, & X
INSTRUCTIONS X
10| SPACER 139363 139744 | 640385K1 2
1] | STEM 139363 139744 741530K21 1
12 |CAPSCREW 3/BX7/8 NC 139363 139744 03279280 12
GRADE 5 _
13 |LOCKWASHER 3/8 139363 139744 03961300 16
14 |CLAMP 139363 139744 53268700 . 14
15 |HOSE 139363 139744 545307-10 1
16 | PLUG 139363 139744 20765300 2
17 | LEFT HEAND FILTER 135363 139744 835556-02 1
HOUSING
18 | STRAINER 139363 139744 82894802 1
19 | STRAINER GUARD 139363 139744 82430301 1
20 |VALVE CAP 139363 135744 537667K1 2
21 |SPRING 139363 139744 75003023 1l
22 | TANK 139363 139744 879399-01 1
23 /LOCKNUT C 1/2 NC 139363 139744 02786425 2
24 | SEAL WASHER 139363 139744 68754199 1
25 . STRAINER PLATE 139363 139744 548346K1 1
26 {LOCKNUT C 1 NC 139363 139744 02786545 1
27 |PRESSURE SWITCH 139363 139744 46821344 1
28 i BUSHING 139363 139744 20015250 1l
29 !CAPSCREW 3/BX1-1/4 NC | 139363 135744 03275400 4
| GRADE 5
30! TEE | 139363 139744 20815570 1
31 BRACKET i 139363 139744 746076-01 1
32 ‘BREATHER VALVE i 139363 139744 82057802 ro1
33:0-RING 1139363 139744 ! 68120820 : ol
34 SIGHT GLASS 1139363 139744 '+ 82300108 1 X
35 FULL NUT 5/8 NC 1 139363 139744 : 02713050 | 8




BUCYRUSH

L

Em PARTS

SERTAL ND. REPLACE OR
CAT REF DESCRIPTION FROM 1o/INcL. | PART NO. | yenppr np. | REQ.
025
36 BELLEVILLE WASEER 5/8 | 139363 139744 03955004 16
37 TUBE ASSEMBLY 139363 139744 78308272 i
38 O-RING 139363 129744 68760800 2
39 | CAPSCREW 5/8X6-1/2 NC | 139363 135744 03292760 B
GRADE 5
T %0 |SPACER 139363 139744 746406-01 1
41 | CASPCREW 1/231~1/4 NC | 139363 139744 03285400 3
GRADE 5 .
42 FLAT WASHER 1xz 139363 135744 03951600 3
43 LOCKNUT C 1/2 NC 139363 139744 02786425 3
44 PLUG 138363 139744 20768000 1
45 STOP COCK 135363 139744 79091437 1
46 NI1PPLE 139363 138744 20559550 1
%7 | BOTTOM COVER 139363 139744 63897BK21 | 645835-01 | 1D |
48 | O-RING 139363 139744 68147810 1
49 LOW HYDRAULIC OIL 139363 139744 17182701 1
LEVEL DETECTOR
%50 LOCKWASHER 3/8 1393863 139744 03961300 6
51 CAPSCREW 3/8X7/8 NC 139363 139744 03279280 6
GRADE 5
52 FLAT WASHER 1/2 139363 139744 03951600 1
53 | SPACER 139363 139744 744172-02 1
54 |{RIGHT HAND FILTER 139363 139744 B35556-01 1
HOUSING :
%5 FILTER CAP 135363 139744 641986K1 1
56  FILTER COVER 139363 139744 550300K1 1
57 | NIPPLE 139363 139744 20537050 1
58 [CAP 139363 139744 82131848 1
59 | QUICK DISCONNECT 139363 139744 53276573 53276569 1D
COUPLER NOSE
60 | PLUG ' 139363 139744 78629225 1
61| O-RING 139363 139744 6B120875 1
62 |QUICK DISCONNECT 139363 139744 53276576 53276569 1D
COUPLER BODY
63  GASKET 139363 139744 50699339 2
64 BUTTERFLY VALVE 139363 139744 79415810 1
65 | PADLOCK 139363 139744 B2608600 1
4 H
H
H
{

c






WHEN GRDERING PARTS,
ALWAYS FURNISH MODEL,
SER{AL NUMBER,
DRAWING NUMBER AND
ATALOG REFERENCE NUMBER
(APPLICABLE TO S/N 139363 THRU 139744 : ? (\

FOR S/N ABOVE 139744 SEE DRAWING ZA490

480 LOWER WORKS HYDRAULIC UNIT | ZA428



BUCYRUSE

*

E BUCTRUS-EAIE

PARTS

foctory spec replocement E=N. LIST
: SERIAL ND. REPLACE
CAT REF L DESCRIPTION FROM T0/INCL. PART NO. VENDOR_NO. REQ.
030
LOWER WORKS HYDRAULIC
DRAWING ZA428 139363 139744 x
1 |PROPEL MOTOR-SEE 139363 139744 64312322 2
DRAWING 64312322 FOR
COMPONENTS .
Z LOCKWASHER M16& 139363 139744 03990004 E
3 CAPSCREW M16X50MM 139363 139744 03552006 8
GRADE 5.8
4 BELLEVILLE WASHER M14 138363 139744 03955006 A6
E1BAR 139363 139744 | 645189-01 4
6 |CAPSCREW 1/2X4~-1/2 NC 139363 139744 03286440 B
GRADE 5
7 ELBOW. 139363 135744 57141250 4
B |HOSE ASSEMBLY 139363 139744 53796312 2
9 |BELLEVILLE WASHER 1/2 | 139383 139744 03955003 32
10| CAPSCREW M14X70MM 139363 139744 03552023 16
GRADE 8.8 '
11 TO-RING 136363 139744 68120970 2
12 | CONNECTOR 139363 139744 78554219 2
13 |[O-RING 139363 139744 68766270 16
14 |HALF FLANGE 139363 139744 548451-01 8
15 |CAPSCREW 1/2K5-1/2 NC | 139363 139744 03286760 -3
GRADE 5 :
JECAPSCREW 1/2X1-3/4 NC | 139363  139/44 03285550 16
GRADE 5
17 |[HOSE ASSEMELY 139363 139744 53766313 i
18 | ELBOW 139363 139744 78597558 2
19 [HOSE ASSEMBLY 139363 1359744 53792067 2
20 | CABLE TIE 139363 139744 17448500 4
21 HOSE-11 INCHES 139363 139744 53717305 /]
23 | TUBE ASSEMBLY 139363 139744 78308182 2
24 |TUBE ASSEMELY 139363 139744 78308278 2
25 TUBE ASSEMBLY 139363 139744 78389133 2
26 HALF FLANGE 135363 139744 53303627 B
27 | PLUG 139363 139744 78625950 8
26 1O-RING 139363 139744 68124430 iz
29 PROPEL COUNTERBALANCE | 139143 139744 79299835 79299841 4D
[ VALVE~SEE DRAWING
179298825 FOR
TCOMPONENTS
29 !PROPEL COUNTERBALANCE | 139363 139744 79299841 4
VALVE-SEE DRAWING :
179299841 FOR :
"COMPONENTS
30 'ELBOW 139363 139744 78596345 | 2
31 CONNECTOR 139363 139744 | 78554225 2
32 CONNECTOR : | 139363 139744 : 78553740 P2
33 O-RING F 139363 139744 68120820 E 2
O-RING I 139363 139744 68120797 g

34

%
B




BUCYRUSEREEEE PARTS

factory spec replocement pors  TE=IM LIST

SERTAL NO. REFLACE OR
CAT REF DESCRIPTION FROM TO/INCL. PART NO. VENDOR NO. REQ.
030
35 | CONNECTOR 139363 139744 | 78553750 2
36  CONNECTOR 139363 139744 | 76553658 2
37 CONNECTOR 139363 139744 | 78553833 2
38 [ELBOW 139363 139744 | 78595880 2

C
e







(M

@

[D CAB CONTROS
PRESSURE INCE

WHEN ORDERING PARTS,
ALWAYE FURKISH MODEL,
SERIAL RUMEER,
DRAWING NUMBED AND
CATALOG REFERENCE NUMBER,

SERVO CONTROLS & OIL CIRCULATING PUMP-
480 HYDRAULIC UNIT FOR M ENGINE ‘ ZA429



BUCYRUSE

2

FEE PARTS

foctory spec replocement parts I « LIST-
SERIAL NO, REPLACE Dk
(35
SERVO CONTROLS & OIL
CIRCULATING PUMP—
EYDRAULICS FOR GM 1
ENGINE i
DRAWING Z2429 | 139363
1 TSERVO CONTROLS & OIL | 139363 64960107 1
CIRCULATING PUMP~SEE
DRAWING 64560107 FOR
COMPONENTS L
2 TCAPSCREW 1/2X1-1/2 NC | 139363 032854860 10
GRADE 5 :
3 LOCKWASHER 1/2 139363 03961500 g
4 Bﬁnnsvznnz WASHER 139363 03955002 4
7716
5 | CAPSCREW 7/16X1-1/2NC | 139363 03282480 4
GRADE & ‘
& CONNECTOR 139363 i 78554778 1
T O~-RING 139363 68120867 I
8  O-RING 139363 68120820 1
¥ ELBOW 139363 140124 571445650 1
9 | TEE 140530 78638038 1
10 BELLEVILLE WASHER 1/2 | 139363 03955003 1
11 HOSE ASSEMBLY 139363 53795430 1
12 |HALF FLANGE 139363 20324986 2
13 |O~RING 139363 68766270 1
14 HALF FLANGE 139363 53303629 2
15 [ O-RING 139363 68136135 1
16 HOSE ASSEMBLY 139363 53795445 1
17 ELBOW 139363 78597948 1
18 [O-RING 139363 68120840 Z
19 CONNECTOR 139363 78560635 1




REAR OF ENGINE

WHEN CRDERING PARTS,
ALWAYS FLIANISH MODEL,
SERIAL NUIMBER,
DRAWING NUMBER ANC
CATALOG REFERENCE NUMBER.

SERVO CONTROLS & OIL CIRCULATING PUMP~
48l HYDRAULIC UNIT FOR CUMMINS ENGINE

ZA430

5

O




BUCYRUSE

JEEEE PARTS

foctory spec replocement parts E=E. l. I S T
040
SERVO CONTROLS & OIL
CIRCULATING PUMP-
HYDRAULICS FOR 3
CUMMINS ENGINE
DRAWING ZA430 | 139363
1 SERVO CONTROLS & OIL | 139363 64960106 1
CIRCULATING PUMP~SEE
DRAWING 64960106 FOR
COMPONENTS o
1 SERVO CONTROLS & OiIL | 139817 64960139 b
CIRCULATING PUMP-
LOGGER-SEE DRAWING
64960139 FOR
COMPONENTS
2 CAPSCREW 1/2%1-1/2 NC | 139363 03285480 4
GRADE 5 3
3 | LOCKWASHER 1/2 139363 03961500 2
4 | BELLEVILLE WASHER 139363 63955002 4
7/16
5 [CAPSCREW 7/16K1~1/2NC | 139363 3282480 ry
GRADE § _
6 ELBOW 139363 785897806 i
7  O-RING 139363 68120867 1
8 O~RING 139363 68120820 1
8 | O-RING-LOGGER 139817 68120970 1
5 ELBOW 139363 14012& [ 57144650 i
9 TEE 140530 78638038 1
9 ELBOW-LOGGER 139817 140124 57144645 1
9 | TEE~LOGGER 140530 78638140 1
10 BELLEVILLE WASHER 1/2 | 139363 03955003 &
11 HOSE ASSEMBLY 139363 53795429 1
12 HALF FLANGE 139363 203249686 2
13 O-RING 139363 68766270 1
14 |HALF FLANGE 139363 53303629 2
15 | O-RING 139363 68136135 1
16 HOSE ASSEMBLY 139363 53795444 1
17 | ELBOW 139363 78597950 1
1B |O-RING 139363 GB120840 2
19 | CONNECTOR 139363 78530635 1
20 'ELBOW 139363 7B5897787 1
21 ICAPSCREW 1/2X1~1/4 NC ! 139363 . 03285400 2
:GRADE 5~STANDARD g :
21 !CAPSCREW 1/2%1-1/4 NC | 139817 | 03285400 | &
iGRADE 5~LOGGER
22 | ELBOW _ 1 139363 | 78598263 1
23 ELBOW-LOGGER T 139817 57142550 1
24 : 0-RING-LOGGER 139817 i 68120800 1
25 3149530 T 78554211 1

+ ADAPTER-LOGGER

i
!
i
1
i




WHEN ORDERING PARTS,
ALWAYS FLIRNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER,

480

STANDARD OR LONG HANDLE
FRONT END HYDRAULIC UNIT

HOIST CYLINDER PIPING

ZA431-A



BUCYRUS-

NEEEE PARTS

factory spec raplocement pors IE=. L IST
SERTAL NO. REPLACE OR
CAT REF DESCRIPTION FROM To/INcL, | PART NO. | yEnpor wo. | REQ.
045
FRONT END HYDRAULIC
STANDARD OR LONG X
HANDLE~HOIST CYLINDER
PIPING
DRAWING ZA431A | 135363
1 CAPSCREW 1/2X4 NC 139363 139744 03286280 B
GRADE 5
2 CAPSCREW 1/2%1~3/% NC | 139363 03285560 16
GRADE 5
3 BRACKET 139363 TE3414K1 2
¢ BRACKET 139363 743420K21 2
5 SPACER 139363 1397442 548360K1 F
5 SPACER EKIT 139817 82866391 4
6 | SPACER 139363 139744 E4B8358K1 B
6 i SPACER KIT 139817 B2866396 8
7 CAPSCREW 7/16X1-1/2NC | 139363 03282480 32
GRADE & '
8 sﬁnamvxﬁsx WASHER 139363 03955002 48
7/16
§ [CLAMP 139363 139744 64045801 5
9 | CLAMP 139817 82140469 4
10 O-RING 135363 68766270 i3
11 |HALF FLANGE 139363 20324986 16
12 [RIGHT HAND TUBE 139363 78389208 1
ASSEMBELY _
13 |LEFT HANRD TUBE 139363 78389209 1
ASSEMBLY _
14 | CAPSCREW 7/16X1~1/4NC | 139363 03282400 ]
GRADE §
15 CAPSCREW 7/16%2~1/2NC | 139363 03282805 B
GRADE 5
16 |BRACKET 135363 Ga1322K1 2
17 | LOCKWASHER 1/2 139363 03961500 16
18/ FULL NUT 1/2 KC 139363 02711050 16
19 | LOCKWASHER 1/2 139363 139744 03961500 8
Z0 |FULL NUT 1/2 NC 139363 139744 62711650 ' B
21 |HOSE ASSEMBLY 139363 139744 53795016 53796426 4D
Z1 THOSE ASSEMBLY 139817 53796426 | - £
22 ! LEFT HAND TUBE 139363 | 78389207 | 1
TASSEMBLY
23 |RIGHT HAND TUBE 139363 | 78389206 1
TASSEMBLY : g
74 | SPACER 139817 | 55240806 5 &

£




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
" SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUUMBER,

480

STANDARD OR LONG HANDLE
FRONT END HYDRAULIC UNIT
DIG CYLINDER PIPING

ZA431-8B

C
-



BUCYRUS-EREEE® PARTS

foctory spec replocoment pors IE=. LIST

SERTAL NO. REBLACE OR
046 "
FRONT END HYDRAULIC -
STANDARD OR LONG X
HANDLE-DIG CYLINDER
PIPING
DRAWING ZA431B | 139363
24 HOSE ASSEMBLY 139363 139744 53795016 53796426 2D
24 HOSE ASSEMBLY 139817 53796426 2
25| CAPSCREW 7/18X1-1/2NC | 139363 03282480 28
GRADE 5 -
26 aﬁavaxanz WASHER 135363 03855002 40
7/186 ‘
27 |HALF FLANGE 135393 20324986 16
28 O-RING 139363 68766270 11
25 [TUBE ASSEMBLY 139363 78389205 1
. 30 |'TUBE ASSEMBLY 139363 78389204 1
31| CLANP 139363 64326B8K1 2
32 | FULL NUT 1/2 NC 139363 02711050 4
33 [LOCKWASHER 1/2 139363 139744 035961500 ]
33 |LOCKWASHER 1/2 1139817 03961500 4
34 CAPSCREW 7/16X1-1/4NC | 139363 - 03282400 '}
GRADE 5
35 |CAPSCREW 7/16X2~1/2NC | 139363 03282805 4
GRADE 5
36 DIG CYLINDER SUPPORT | 139363 744573K21 2
37 SPACER 139363 139744 548360K1 4
37 [SPACER KIT ‘ 1398317 82866396 4
38 | CLAMP 139363 139744 €40458~01 4
38 CLAMP . 139817 82140469 2
39| BAR 139363 139744 548896~03 2
40 cayscngw 1/2X3~3/4 RC | 139363 139744 03286200 4
GRADE
41 | CHECK VALVE T 139363 139744 79146753 79451405 1D
41 |CHECK VALVE 139817 79491405 1
42 | TUBE ASSEMBLY 135363 78389013 2
43 |HOSE ASSEMELY 139363 139744 53795204 53796405 2D
43 |[HOSE ASSEMBLY 136817 53796405 2
44 |CAPSCREW 7/16X4~1/2NC | 139363 03283440 4
GRADE 5
75 ! SPACER 139817 552408-06 6
76 SPACER 139817 - B52408-02 12
77 'SPACER KIT 139817 | B2B66391 | 2
z !
H H
i i :
: ; g




480

»

WHEN ORDERING PARTS, 47 ;

ALWAYS FURNISH MODEL, Fa:
SERIAL NUMBER,

DRAWING NUMBER AND
CATALOG REFERENCE NUMBER. ’ |: '

FRONT END HYDRAULIC UNIT
WRIST CYLINDER PIPING FOR STANDARD HANDLE ZA431-C



BUCYRUSE

JE'E=E PARTS

1GRADE 5

i

foctory spec replocement ports E=E. l. l S T
SERIAL NO. REPLACE (R
CAT REF DESCRIPTION FROM 10/ INCL. PART NO. VENDOR NO. | REQ-
047 _
FRONT END EYDRAULIC
STANDARD HANDLE 3
WRIST CYLINDER PIPING
DRAWING ZA431C | 139363
45| TUBE ASSEMBLY 1139363 78389203 1
46 CAPSCREW 7/16X2~1/2NC | 139363 03282480 56
GRADE 5 i -
37 BELLEVILLE WASHER 139363 03955002 60
7/16
48 [HALF FLANGE 139363 20324986 28
49 | O~RING 139363 68766270 15
E( / TUBE ASSEMBLY 135363 78389014 i
51 TUBE ASSEMBLY 139363 78389013 . 2
52 ROSE ASSEMBLY 139363 139744 53795204 53796405 20
52 |HOSE ASSEMBLY 139817 53796405 2
53 |HOSE ASSEMBLY 139363 139744 53795216 53796437 2D
53 |HOSE ASSEMBLY 139817 53796437 2
54 | CAPSCREW 1/2X1 NC 139363 03285320 3
GRADE 5 o .
BS | LOCKWASHER 1/2 1309363 139744 | 03961500 I
55  LOCKWASHER 1/2 139817 03961500 7 .
E6 | MANIFOLD 139363 744309K1 1
57 I CAPSCREW 1/2%2 NC 139363 03285640 4
GRADE S
58 | BRACKET 139363 - 645310-01 1
B8 |BELTING 139363 139744 53054001 2
: 59 BELTING 139817 54054004 2
60 |BAR SPACER 139363 540359K1 Z
61 |FULL NUT 1/2 NC 139363 139744 02711050 6
€1 | FULL NUT 172 NC 139817 02711650 3
€2 |HOSE ASSEMBLY 139363 139744 53795205 53796403 1D
62 HOSE ASSEMBLY 139817 £3796403 1
63 HOSE ASSEMBLY 139363 139744 53795018 53796421 ip
63| HOSE ASSEMBLY 139817 53796421 1
64 | BAR 139363 139744 548896-03 1
65 WRIST CYLINDER 139363 139744 744208K21 1
SUPPORT _
65 |WRIST CYLINDER 139817 646069-01 2
BRACKET
66 | SPACER 139363 139744 E48360K1 2
66 . SPACER KIT 139817 | 82866396 2
67 CLAMP { 139363 139744 | 640458-01 | 2
67 i CLAMP { 139817 ) | B2140469 | 1
68 CAPSCREW 1/2%3~3/4 NC : 139363 139744 . 03286200 T 2
{GRADE 5 ? = : i
69 TUBE ASSEMBLY . 139363 78308280 - 1
70 CLAMP £ 139363 139744 641890K1 1
71 CAPSCREW 7/16X1~1/4NC | 139363 T 03282400 2z |

1




BUCYRUSE

CEEE PARTS

foctory spec r-dmm! pors  TEEIN . LI ST
SERIAL NO. REPLACE OR
CAT REF|  DESCRIPTION ERON 7o/IncL, | PART NO. | UENpoR o, | REQ-
' 047
72 | CAPSCREW 7/16%2-1/2NC | 139363 03282805 2
GRADE §
78 | CAPSCREW 7/16%2~1/4NC | 139817 03282725 1
GRADE 5 ‘
789 | CAPSCREW 7/16X3~1/4NC | 139817 03283045 1
GRADE 5
B0 | LOCKWASHER 7/16 139817 03961410 2
81 |FULL NUY 7/16 NC 139817 02710050 ]

s
( z
N






WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALDG REFERENCE NUMBER.

FRONT END HYDRAULIC UNIT
480 WRIST CYLINDER PIPING FOR LONG HANDLE

ZA431-D



O

BUCYRUSE

JEFEEE PARTS

ﬁrbn'u-:nmhnmum'pwﬂ E=A. L |S;1.
SERTAL NO. REPLACE OR
048 ‘
FRONT END HYDRAULIC
STANDARD HANDLE X
WRIST CYLINDER PIPING -
DRAWING ZA431D | 139363
45 | TUBE ASSEMBLY 139363 78389203 1
46 | CAPSCREW 7/16X2-1/2NC | 139363 03282480 56
GRADE 5 }
47 B?LLEVILLE WASHER 139363 03955002 60
7/16
48 |HALF FLANGE 139363 20324986 28
49| 0-RING 139363 68766270 15
50 [ TUBE ASSEMBLY 139363 78389014 1
51 | TUBE ASSEMBLY 139363 78389013 2
52 HOSE ASSEMBLY 139363 139841 53795204 53796405 2D
52 HOSE ASSEMBLY 140060 53796405 _ 2
53 |HOSE ASSEMBLY . 139363 139841 53795216 53796437 2
53 | HOSE ASSEMBLY 140060 53796437 2
54 |CAPSCREW 1/2X1 NC 139363 03285320 3
GRADE 5 _ ]
55 | LOCKWASHER 1/2 139363 139841 03961500 15
55 | LOCKWASHER 1/2 140060 03961500 11
56 | MANIFOLD 139363 74430981 1
57 | CAPSCREW 1/2X2 NC 139363 03285640 8
GRADE 5
58  BRACKET 139363 : 645310-01 1
59 | BELTING 139363 139841 540540-01 4
59 | BELTING 140060 540540-04 4
60 [BAR SPACER 139363 540359K1 4
61 |FULL NUT 1/2 NC 139363 139841 02711050 10
61 |[FULL NUT 1/2 NC 140060 02711050 B
62 |HOSE ASSEMBLY 139363 139841 53795206 53796406 1D
62  HOSE ASSEMBLY 140060 53796406 1
63 HOSE ASSEMBLY 139363 139841 53795024 53796425 1D
63 |HOSE ASSEMBLY 140060 53796425 1
64 | BAR 139363 139841 548896-03 1-
65 |WRIST CYLINDER 139363 139841 744208K21 1
SUPPORT
65 |[WRIST CYLINDER 140060 646069-01 2
BRACKET L
66  SPACER 139363 139841 548360K1 2
66 : SPACER KIT 140060 _ B2866396 2
67 | CLAMP 139363 139841 640458-01 2
67 i CLAMP 140060 82140469 1
6B/ CAPSCREW 1/2X3-3/4 NC | 139363 139841 03286200 2
iGRADE 5 ! _
69 TUBE ASSEMBLY 1139363 T 78308280 1
70 | CLAMP : 139363 139841 : 641890K1 1
71 CAPSCREW 7/16X1-1/4NC , 139363 '03282400 2

! GRADE 5




BUCYRUS-EREE=® PARTS

fockory spec replocement ports . L'ST N(
SERIAL WD, REPLACE DR : o
CAT REF DESCRIPTION FROM T0/IncL. | PART NO.  fyenpor No. | REQ:
048
72 |CAPSCREW 7/16X2-1/2NC | 139363 03282805 2
GRADE & ‘
73 | BRACKET 139363 645309-01 1
78 CAPSCREW 7/16%2-1/4NC | 140060 03282725 1
__|GRADE 5 B
79 CAPSCREW 7/16%3-1/4NC | 140060 .. 03283045 1
GRADE 5 -
80 | LOCKWASHER 7/16 140060 03961410 F)
81 |FULL NUT 7/16 NC 140060 02710050 2




.



O

FOR LEGEND
SEE REVERSE SIDE

WHEN CRDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER, ,
DRAWING NUMBER AND {
CATALOG REFERENCE NUMBER. N

778 HYDRAULIC UNIT FOR THIRD PROPEL PEDAL ZA451



RUS-ERE™E=E PARTS
m o BUCYRUS-ERIL
(} factory spec_ replocement pors  IEZ o |.|ST
! ‘ SERTAL NO. REPLACE OR
CAT REF DESCRIPTION FROM To/INCL. | PART NO. | ypusne®ya | REQ.
060
HYDRAULICS FOR THRIRD X
PROPEL PEDAL 4
DRAWING ' ZA451 | 139363
1/ THIRD PROPEL PEDAL 139363 139744 79434302 ¥
FOOT VALVE-SEE ‘
DRAWING 79434302 FOR
COMPONENTS
NOTE-WHEN STOCK OF
79434302 1S DEPLETED
USE FOLLOWING PARTS
THIRD PROPEL PEDAL 79434316 1
FOOT VALVE
|HOSE ASSEMBLY N 53796460 1
HOSE ASSEMBLY ‘ 53784022 1
1 THIRD PEOPEL PEDAL 139817 79434316 1
FOOT VALVE-SEE
S DRAWING 79434316 FOR
(_/ COMPONENTS
== 2 | SHUTTLE VALVE- 139363 79434809 4
SEE DRAWING 79434809 .
FOR COMPONENTS
3|HOSE ASSEMBLY 139363 53795924 i
4 |[HOSE ASSEMBLY 139363 - 53795924 1
5 |TUBE ASSEMBLY 139363 139744 | 78308114 i
5 | TUBE ASSEMBLY 139817 78307870 1
6| TUBE ASSEMBLY 139363 ~ | 78308150 i
7 | CAPSCREW 5/16X1 NC 139363 03276320 4
GRADE 5
8 [FULL NUT 5/16 NC 139363 02708150 4
9 LOCKWASHER 5/16 139363 1 03961210 I
10 | CONNECTOR 139363 78553883 5
1170-RING 135363 68120787 5
12 | ELBOW 139363 57141250 4
13T0-RING 139363 68120757 t
14 |ELBOW 139363 | 57141250 4
15 0-RING 135363 . 68120797 z
16! TEE 139363 | 78637865 2
17 |O-RING 139363 | 6B120797 2z
18 i ELBOW : 139363 | 57141250 1
19:0~-RING 139363 T 68120797 - P 4
20 ELBOW 139363 | 78595880 1 U
21 TEE 139363 . 78637857 | . 2
B, 22 O-RING i 139363 ' 68120797 | r 2
(;;E 23 HOSE ASSEMBLY + 139363 . 53795923 T2
. 24 -UNION £ 139363 . 78649724 |
25| 0~RING | 139363 | 68120797 | 4
| | ?
. = |



\QI o
zm” )

06%3 @ G%q
3

-2

APPLICABLE TO
S/N {40530
& uUpP

APPLICABLE TO S/N i39817 & UP

480 HYDRAULIC OIL RESERVOIR

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,,
SERIAL NUMBER,
DRAWING HUMBER AND
CATALOG REFERENCE NUMBER,
I

ZA489



BUCYRUSE

JE'ESN PARTS

30 STOP COCK

foctory spec np&mmmi pos BE=M. LI ST
SERIAL RNO. REFLACE OR
026
HYDRAULIC QIL
RESERVOIR
DRAWING ZA489 | 139817
1 HYDRAULIC TANK 139817 140124 B79952-01 b
1 |HYDRAULIC TANK 140530 892425~01 1
2 |FILTER ASSEMBLY 1349817 46140249 1
SEE DRAWING 46140249
FOR COMPONENTS
3 |[FILTER ELEMENT 139817 46110502 4
3 FILTER ELEMENT KIT~ 139817 804253K52 1%
INCLUDES FOUR .
ELEMENTS 46110502, X
ONE SWING FILTER X
ELEMENT 46151420 & X
O-RINGS, GASKETS & X
INSTRUCTIONS X
4 !FILTER ASSEMBLY 139817 46140253 1
SEE DRAWING 46140253
FOR COMPONENTS o
5 |COVER-PLATE 139617 " 645835~01 1
6 |TUBE ASSEMBLY 139817 140124 78308272 1
7 |BRACKET 139817 552485~01 1
8 | SPACER 139817 140124 74640601 1
CAPSCREW 3/8X1 NC 139817 03279320 ié
GRADE 5 -
10 | BEADED INSERT 139E77 53342580 P
11 |BEADED INSERT 139817 53342521 1
12 BEADED INSERT 139817 53342581 i
13 BEADED INSERT 139817 53342526 1
1¢ CAPSCREW 1/2%1-1/4 NC | 1359817 63285400 24
GRADE §
15 /0=-RING 135817 68120840 1
16 O-RING 139817 68120820 : -
17  O-RING 139817 68147810 1
18| O-RING 139817 68136138 6
;9 GASKET 139817 140124 50699345 2
0 | GASKET 139817 : 50699339 2
21 LOCKWASHER 3/8 139817 03961300 16
22 | BREATHER VALVE 139817 82057802 Pl
237SIGHT GLASS 139817 82300109 T 1
24 'PRESSURE SWITCH 139817 46821344 ¢ 1
25 LOW HYDRAULIC OIL 139817 17182701 1
LEVEL DETECTOR ;
26 QUICK DISCONNECT 139817 . 53276569 |
i COUPLING ASSEMBLY , ]
27 {RUBBER CAP Ti39817 " B2131848 I |
28 -0~RING FLANGE SPUD ; 139817 78629230 e
29 "HALF FLANGE 139817 . 53303629 . 2
139817 . 79091437 !

|




BUCYRUS

E BUCTRUS-ERIE

PARTS

foctory spec replocement ports P L.l§;1r
SERTAL NO. REPLACE OR |
026 :
31| PIPE ADAPTER 139817 57099481 1
32 |HOSE 3-5/8 INCH 139817 53080997 1
33 | CLAMP 139817 53268690 2
34 |[BELLEVILLE WASHER 1/2 | 139817 03955003 24
35 |CAPSCREW 3/8X1~1/4 NC | 139817 03279400 6
GRADE 5
36 PLUG 1139817 20765300 1
37 |CAPSCREW 1/2X3-3/4 NC | 139817 03286200 1
GRADE 5 _
38 PLUG 139817 20768000 1
39 |NIPPLE 139817 20537050 1
40 'NIPPLE 139817 20559550 1
41 BUSHING 139817 20015250 1
42 |TEE 139817 20815570 1
43 |CAPSCREW 5/8X5-1/2 NC | 139817 140124 03292760 8
GRADE 5
44 FULL NUT 5/8 NC 139817 140124 02713050 B
45| LOCKNUT 1/2 NC 139817 02786425 1
46 |BELLEVILLE WASHER 5/8 | 139817 140124 03955004 B
47 FLAT WASHER 1/2 139817 03951600 1
48 LOCKWASHER 3/8 | 139817 03961300 6
52 |CAPSCREW 1/2X1-3/4 WC | 139817 03285560 3
GRADE §
56 | LOCKRUT 1/2 NC 139817 02786425 3
59 FLAT WASHER 1/2 139817 03951600 6
64 BUTTERFLY VALVE 140530 79415804 1
65 PADLOCK 140530 82608600 1
66 [TUBE ASSEMBLY 140530 78461184 1
67 |TUBE ASSEMELY 140530 78308460 1
68 |HOSE 140530 §37173-01 1
69 | CLAMP 140530 53271065 4
70 |O~RING . 140530 68145293 1
71 FLAT WASHER B8MM 140530 03990008 8
72 | LOCKWASHER 8MM 140530 03990001 8
73 |BELLEVILLE WASHER 5/8 140530 03955004 8
74 |[FULL NUT 5/8 NC 140530 02713050 4
75 ICAPSCREW MBX30MM 140530 03552001 8
76 | CAPSCREW 5/BX5 NC 140530 03292600 4
__|GRADE 5 5
77 'TUBE ASSEMBLY 140530 78389527 1

O






480

APPLICABLE TO S/N 132817 & UP

LOWER WORKS HYDRAULIC UNIT

WHEN O IN ¥
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

' ZA490




BUCYRUSE

JE'BEEE PARTS

fuciory spec replacement = N |.. l S T
SERIAL ND. REPLACE OR
CAT REF i DESCRIPTION FROM T0/INCL . PART ND. VENDOR NO. REQ.
03
LOWER WORKS HYDRAULIC
DRAWING ZA490 | 1396817 X
1 PROPEL MOTOR 139817 64312322 2
SEE DRAWING 64312322 ‘ T
FOR COMPONENTS
2 LOCKWASHER M16 139817 03990004 8
3 | CAPSCREW M16X250MM 139817 03552006 8
GRADE B.8
4 |BELLEVILLE WASHER M14 | 135817 03955006 16
5 BAR 139817 64518901 '
6 | CAPSCREW 1/2X4-1/2 NC | 139817 03286440 8
GRADE 5
7 | ELBOW 139817 57141250 4
HOSE ASSEMBLY 139817 53796312 2
9 |BELLEVILLE WASHER 1/2 138817 03955003 - 48
10 [ CAPSCREW M14X70MM 139817 03552023 16
GRADE 8.8 _
11 /0-RING 135817 68120970 2
12 | CONNECTOR 139817 78554219 2
13 [0-RING 139817 68766270 22
14 |HALF FLANGE 139817 548451-01 B
15 | CAPSCREW 1/2X5-1/2 NC | 139817 63286760 B
|GRADE 5 - _
16 |ICAPSCREW 1/2%1-3/4 NC | 139817 03285580 37
GRADE 5 :
17 [HOSE ASSEMBLY 139817 53786489 4
18 ELBOW 139817 78597558 2
19 HOSE ASSEMBLY 139817 53792067 2
20 |CABLE TIE 139817 17448500 4
21 HOSE 136817 §37173-05 4
22 | TUBE CLAMP 139817 82140066 4
23 |TUBE ASSEMBLY 135817 78308182 2
24 |TUBE ASSEMBLY 139817 78308279 2
25 | TUBE ASSEMBLY 139817 TH389133 2
26 |HALF FLANGE 139817 53303627 16
27 PLUG 139817 78625850 ]
28| 0-RING 1139817 68124430 _ 12
28 [PROPEL COUNTERBALANCE | 139817 140060 79299835 79299841 z
VALVE~SEE DRAWING
179299835 FOR l _
| COMPONENTS | o
29 PROPEL COUNTERBALANCE | 140061  14012é | 79299841 é
| VALVE-SEE DRAWING : !
179299841 FOR ; :
 COMPONENTS } i R
28 PROPEL COUNTERBALANCE ! 140530 L 79434799 r

‘VALVE~-SEE DRAWING

78434798 FOR
COMPONENTS

PRI [y P —




BUCYRUSE

CEEE PARTS

foclory spec replocement parts E=N. L'ST
SERTAL NO. REPLACE DR
CAT REF DESCRIPTIDN FROM To/INCL. | PART ND. | UEreoe® of | REQ.
031
30 | ELBOW 138817 78596345 2
31| CONNECTOR 139817 78554235 2
32 | CONNECTOR 139817 78553740 2
33 O-RING 139817 68120820 2
34 O-RING 139817 68120797 8
35 CONNECTOR 139817 140124 78553750 2
35 | RESTRICTOR VALVE 140530 79435207 2
36 | CONNECTOR 139817 78553656 2
17 | CONNECTOR 139817 78553R33 2
38| ELBOW 139817 7595880 2
39 | TUBE ASSEMBLY 139817 78389522 1
40 TUBE ASSEMBLY 135817 389523 1
41! TUBE ASSEMBLY 139817 78389524 1
%2 TUBE ASSEMBLY 139817 78389535 i
43 BRACKET 136817 552918-01 2
42 BRACKET 139817 646825-01 b
45 | CAPSCREW 7/16X1-1/2 139817 03282480 16
NC GRADE §
46 | LOCRWASHER 7/16 139817 03961410 32
47 FLAT WASHER 7/16 139817 03951500 16
48 CAPSCREW 1/2%X1-1/4 NC | 139817 03285400 8
GRADE 5
49 | LOCKWASHER 1/2 139817 03961500 8
50 FLAT WASHER 1/2 139817 03951600 8

SR R I




()



‘ot e
'\\\ =
.

W

APPLICABLE TO S/N 140530 & UP

482

SERVO CONTROL HYDRAULICS

<[¥, S Sl
WING PUMP my =8 6
T4 57 &1
75

ZA491



BUCYRUS-EREE=® PARTS
A

foctory spec replocement poris & L ' S T -
CAT REF DESCRIPTION crot A W NCL. | PART ND. ﬁggg%g? REQ.
015
SERVO CONTROL _
HYDRAULICS X
DRAWING ZA491 140530
11HOSE ASSEMBLY 140530 E3766353 1
2 | CLAMP ) _ 140530 53268627 1
3 LOOM-SPECIFY LENGTH 120530 17330850
4 | TUBE-SPECIFY LENGTH 140530 82945642
S TCONNECTOR J40530 57115435 ]
6 | CONNECTOR 140530 57117205 1
7 CABLE TIE 140530 17448500 3
8 HOSE ASSEMBLY 140530 53796206 1
9 ELBOW 140530 571412580 )
10 | REDUCER 140530 78533136 i
11 TEE 140530 78638487 1
12 |0O-RING . 140530 68120797 3
13 |HOSE ASSEMBLY 140530 53794252 1
14 HOSE ASSEMBLY 140530 53792560 1
15 TEE 140530 78637665 3
16 CAP NUT 140530 78623400 3
17 HOSE ASSEMBLY 130530 £3782855 2
18 y-CHANNEL 140530 82137285 1
1S |[ELBOW 140530 78597589 1
20 | U~CHANNEL 140530 82137284 1
21 | U-CHANNEL 140530 82137330 1
22 | 0-RING 140530 68120797 3
23 HOSE ASSEMBLY 1405320 BE3792B03 1
24 |HOSE ASSEMBLY 140530 53792844 1
25 |HOSE ASSEMBLY 140530 E37B87320 1
26 | LOOM-SPECIFY LENGTH 140530 17330850
27 NOT 140530 78623588 1
28 PLUG 140530 20765420 1
29 | NIPPLE 140530 20500350 Z
30 | TEE 140530 20810350 1
31 |ELBOW 130530 57143317 1
42 {0-RING 140530 68124430 2
43 HOSE ASSEMBLY 140530 53794258 1
44 |HOSE ASSEMBLY 140530 53787320 2
45 HOSE ASSEMBLY 140530 53792848 1
46 HOSE ASSEMBLY 140530 53793898 1
47 ELBOW 140530 78595345 1
48 HOSE ASSEMBLY 140530 53796210 2
49 | CONNECTOR 140530 78553740 )
50 | O-RING 140530 68124430 1
51 U-CHANNEL 140530 §2137560 T
52 CABLE TIE 140530 17448500 2
53 ELBOW 140530 T 87141250 )
54 : O~RING 140530 | 68120797 ;2
55 :ELBOW [ 140530 T 57141250 p)
561 0-RING | 140530 | 68120797 2
; | |
i
| 1 |




BUCYRUS-H

BULYRUS il

IFE=E PARTS

foctory spec replacement ports = « L] ST
SERTAL NO, RERLACE DR
CAT REF . DESCRIPTION FROM To/ INCL. PART NO. VENDOR NO. REQ.
015
57 | TEE 140530 78637865 1
58 [O-RING 140530 68120797 i
59 |TEE 140530 78637865 2
60 |O~-RING 140530 68120797 2
61 |CAP NUT 140530 78623400 1
62 |CAP NOUT 140530 78623400 2
63 |[BOSE ASSEMBLY 140530 53792844 1
64 |[HOSE ASSEMBLY 140530 53792846 i
65 CONNECTOR 140530 78553833 1
66 | O~RING 140520 68120797 1
67 | PRESSURE REDUCING 140530 79434215 1x
VALVE-SEE DRAWING X
79434215 FOR X
79434215 FOR X
COMPONENTS X
COMPONERNTS X
68 | SHUTTLE VALVE 140530 79434809 1
69 'HOSE ASSEMBLY 140536 53794256 2 X
70 HOSE ASSEMBLY 140530 53786964 1
71 [HOSE ASSEMBLY 140530 E3786970 1
72 |HOSE ASSEMBLY 140530 53788558 1x
73 fHOSE ASSEMBLY 140530 53786638 1x
74 | CONNECTOR 140530 78553740 4
75 1 0-RING 140530 68124430 4
76 | UNION 140530 78649722 1
77 O-RING 140%30 68120767 2
78 | CONNECTOR 140530 78553906 2
75 |0-RING 140830 68120797 2
Bl |ADAPTER 140530 78554211 1
B2 TEE 140530 78638487 1
83 |LOCKNUT C 1/4 NC 140530 02786345 2
84 |[FLAT WASHER 1/4 140530 03951200 2
85 |CAPSCREW 1/4%X2~1/4 NC | 140530 03273680 2

GRADE &5

™)

.






WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL.
SERIAL NUMBER,
DHRAWING NUMBER AND
CATALQG REFERENCE NUMBER,

480 TRACK CHAIN ASSEMBLY LESS SHOES

10000000

-

Q)



W

BUCYRUS-ERE E==

foctory spec

replocement ports T2 «

PARTS
LIST

CAT REF

DESCRIPTICN

SERIAL NO.
FROM TO/INCL.

PART NO.

REPLACE OR
VENDOR NO.

REQ.

120
TRACK CHAIN ASSEMELY

LESS SHOES-
MODEL NUMBER D7F

COMPONENTS ONLY
CATALOG REFERENCE

NUMBER 13
PART NUMBER 35000031

DRAWING 10000000

NOTE-QUANTITIES

LISTED BELOW ARE FOR
ONE SIDE OF TRACK

CHAIN ASSEMBLY

MASTER PIN KIT-

62301534

INCLUDES 1 OF ITEM 2,
2 OF ITEM 3 & 4 OF

ITEM 4-AS REQUIRED
MASTER PIN

14300064

62301510

1D

SPACER
TRACK SEAL

62301512
62301513

184

MASTER BUSHING
RIGHT HAND LINK

62301511
62301539

46 X

LEFT HAND LINK
STANDARD BUSHING

62301507
62301509

45

AD| 00 ~J O U1l LD

STANDARD PIN

62301508

45




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL.,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER,

COMPONENTS FOR MODEL NUMBER P40TIR-81-69356-11 ONLY

480

RIGHT HAND RIGHT ANGLE DRIVE

12119456

("

‘e
o . |:



BUCYRUS-EREE=® PARTS

Juciory spec replacement ports = N l.l§;1.

W SERTAL NO. REPLACE OR
100 :

RIGHT HAND RIGHT

ANGLE DRIVE
MODEL NUMBER

COMPONENTS ONLY

P40TIR-81-69356~1]

CATALOG REFERENCE

41 8TUD

NUMBER 8
DRAWING 12119456
1 BEARING ASSEMBLY 62300560 1
2| CAP 62300561 1
3| CAPSCREW 62300562 1
2 LOCKWIRE 62300563 I
5  BULL GEAR 62300557 ‘1
& PROTECTOR 62300536 1
7 GASKET 62300533 1
8 O-RING 62300534 i
9 | CAPSCREW 62300535 4
10 | COUPLER 62300803 1
11 BEARING LOCKNUT 62300531 1
12 | LOCKWASHER 62300532 1
13 |WASHER 62300538 1
14 BEARING CONE 62300529 P)
15 BEARING CUP 62300581 2
16 MOTOR ADAPTER 62300537 1
17 |NUT 62300539 6
18 | LOCKWASHER 62300506 18
13 | CAPSCREW 62300507 12
20 | COVER 62300548 1
21 SHIM-AS REQUIRED 62300550
22 | SHIM-AS REQUIRED 62300551
- 23| SHIM-AS REQUIRED 62300552
24 O-RING 62300549 1
25 BEARING CUP 62300547 1
26 | BEARING CONE 62300546 1
27 |BEVEL GEAR SET 62300530 1
28 | GHAFT 62300545 1
29 | BEARING CONE 62300564 1
30 | BEARING CUP 62300571 1
31| SHIM-AS REQUIRED 62300554
32[SHIM-AS REQUIRED 62300555
33 | SHIM-AS REQUIRED 62300556
34 | CAPSCREW 62300572 6
35 | COVER 62300573 1
36 | O-RING 62300543 2
37 |BEVEL GEAR SET _ 62300530 1
38 SHIM-AS REQUIRED 62300540
39| SHIM-AS REQUIRED 62300541
40 [SHIM-AS REQUIRED 62300542

62300578




BUCYRUSERE ®E=® PARTS

fockey wac wplocament o M. LIST

SERIAL ND. REPLACE OR
100
42 BREATHER 62300575 1
43 | BUSHING 62200876 1
44 |MATN HOUSING 62300553 1
45 MAGNETIC PLUG 62300877 2
46 LOCKWASHER 62300527 i5
47 CAPSCREW 62300528 15
48 | O-RING . 62300558 1
. 49| SHAFT 62300559 1
50 | BEARING 62300524 3
51 |GEAR 62300525 3
52 THRUST RACE 62300523 6
53 |PIN 62300522 3
54 | GEAR 62300569 1
55 SNAP RIRG €2300568 i
56 ROLL PIR 62300515 3
57 | CARRIER 62300570 1
58| GEAR 62300566 1
589 C-RING 62300519 1
60 CARRIER SPACER 62300587 1
61 | RING GEAR 62300521 1AX
NOTE~WHEN STOCK OF X
6230052) 1S DEPLETED b1
SE FOLLOWING PARTS X
61-RING GEAR 623058956 1 X
71-CAPSCREW 62304313 16 X
70~FLAT WASHER 6230081% 16 X
62 O-RING 62300519 1
63 PIN 62300518 4
64 | CARRIER 62300565 1
65 GEAR . 62300520 4
66 | QUTPUT SHAFT 62300505 1
67 [BEARING COME 62300511 2
68 | BEARING CUP 62300514 2
&9 | BEARING CARRIER 62300512 i
70 | FLAT WASHER 62300815 16 X
71 CAPSCREW 3/4 X 2-3/4 62304313 16 X
NF GRADE 8 X
73 SEAL ASSEMBLY 62300510 1
74 HUB 62300509 1
75 BEARING LOCKING NUT 62300802 623033499 1D
761 LOCKING NUT 62300801 £2303399 1D
76  LOCKING NUT-USE ITEM
75
77  CAPSCREW 623088440 62303388 6D
78 QUTPUT COVER £€2300504 1l
79 0-RING 62300503 1
80 {ROLL PIN 5/16X1-3/8 6£2305819 2







WHEN ORDERING PARTS,
ALWAYS FURRISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

COMPONENTS FOR MODEL NUMBER P40OTIR-81-69357-11 ONLY

480

LEFT HAND RIGHT ANGLE DRIVE

12119457

L p

(

®



BUCYRUSE

IEEEN PARTS

factory spec repicement pors TEM. LIST
v SERTAL NO. REPTACE OR | oo
CAT REF DESCRIPTION EROM ro/incL, | PART NO. | UENpoR wo. | REQ-
105 =
LEFT HAND RIGHT ANGLE
DRIVE-MODEL NUMBER
P40TIR-81-69357~11
COMPONENTS ONLY
CATALOLG REFERENCE
NUMBER &
DRAWING 12119457
T BEARING ASSEMBLY §2305431 i
2 CAP 62300561 1
3 CAPSCREW 62300562 i
4 LOCKWIRE 62300563 1
5 TBULL GEAR 2300557 i
6 | PROTECTOR 62300536 1
5 TGASKET 62300533 i
8| O-RING 62300534 1
9TCAPSCREW §2300535 ry
10 | COUPLER 62300803 ]
11 TBEARING LOCKNUT €3300531 1
12 | LOCKWASHER 62300532 1
(::j 13 'WASHER 62300538 1
\ lé BEARING CONE 62300529 2 .
e 15 TBEARING CUB 52300581 3
16 |MOTOR ADAPTER 62300537 1
17| NUT 62300538 5
18 | LOCKWASHER 62300506 18
19| CAPSCREW 62300507 iz
20 | COVER 62300548 1
21 | SEIM-AS REQUIRED 62300550
22 | SHIM-AS REQUIRED 62300551
23 |SHIM-AS REQUIRED 62300552
24 | O~RING 62300549 1
35 BEARING CUP 62300547 i
26 BEARING CONE 62300546 1
57 BEVEL GEAR SET 62300530 1
28 SHAFT-RATIO 81:1 62300545 1
29 BEARING CONE 62300564 1
20 BEARING CUp 5239§511 1
31 SHIM-AS REOUIRED 2305436
32| SHIM-AS REQUIRED 62300555
33 SHIM<AS REQUIRED 62300556
34| CAPSCREW 62300512 6
I5TCOVER 62300573 1
36| 0-RING 62300543 2
37 |BEVEL GEAR SET £2300530 1
m 38 | SHIM-AS REQUIRED 62300540
(:; 39 SHIN-AS REQUIRED 62300541
ol 40 | SHIM-AS REQUIRED 62300542
211 STUD 62300578 E
42  BREATHER 62300575 1




BUCYRUSH

CRIEE=E PARTS

foctory spec replocement ports TR » l.lST C
CAT REF DESCRIPTION rom AL el | PART No. | KERLACE OR geq.

165

43| BUSRING 62300576 1

71 MAIN HOUSING 2300553 i

45 MAGNETIC PLUG 62300577 2

6| LOCKWASEER 2300527 i5

47 | CAPSCREW 62300528 15

#8[O-RING 2300558 1

49| SHAFT 62300559 1

50 BEARING 62300524 3

51| GEAR 62300525 3

53 TRRUST RACE 3360523 ;3

53 PIN £2300822 3

5% GEAR 2300563 1

55 SNAP RING 62300568 1

56 ROLL PIN £5300515 3

57 CARRIER 62300570 1

58| GEAR 230056€ 1

59| 0-RING €2300519 1

Z0CARRIER SPACER 3300567 1

61| RING GEAR 623430521 1AX
NOTE-WHEN STOCK OF X
62300521 1§ DEPLETED X
{USE FOLLOWING PARTS X &/(:TE
61-RING GEAR $2305898 1 X -
70~-FLAT WASHER 52300815 leé X
71-CAPSCREW £2304313 16 X

£2 O-RING 3300519 i

63 PIN 2300518 4

64 CARRIER 62300565 1

65 GEAR 62300520 s

66 TOUTPUT SHAFT 63300505 1

67 | BEARING CONE 823040511 2

€3 BEARING CUP 53005148 3

69 BEARING CARRIER 623006512 1

70 | STEEL WASHER 62300815 16 X

71|CAPSCREW 3/4 X 2-3/4 62304313 1 X
NF GRADE 38 X

73 SEAL ASSEMEBLY 62300510 1

74 | HUB 62300509 1

75 BEARING LOCKING NUT 62300802 62303388 1D

76 | LOCKING NUT 82300801 62303399 1D

76 | LOCKING NUT-USE ITEM

76175

77 | CAPSCREW 82300840 62303388 5D

78 | OUTPUT .COVER £2300504 i

79| 0-RING 62300508 1

80| ROLL, PIN 5/16%1-3/8 §3305819 T Ry







48l

WHEN DRDERING PAVTS,
ALWAYS PURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

VALVE

12970907

()

&



SN—

BUCYRUSEREE=E PARTS
=

fociory spec replacement

%®

LIST

CAT REF

DESCRIPTIDN

SERIAL NO.
FROM TO/INCL.

PART NOD.

REPLACE OR
YENDOR NO.

REQ.

100
VALVE-MODEL NUMBER

GSHTBZ10C94V-12V
COMPONENTS ONLY

CATALOG REFERENCE
NUMBER i3

DRAWING 12§7oﬁ§?

CAP~NS1 !

WASHER~NSI
COIL

12084802

NS1

HOUSING SUB~ASSEMBLY-

PLATE~NSI T
SOLENCID BASE SUB-

ASSEMBLY-NSI
DIAPHRAGM~CORE

ASSEMBLY~NS!
SPRING-RS]

GASKET-NS!
BONNECT-NS1

BODY~NSI
GASKET-NSI

SCREW~-NSI

SPARE PARTS KIT-

82582191

INCLUDES ITEMS 1,7
THRU 8 & 12




)

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

13000000

TRACK CHAIN & SHOE ASSEMBLY

1081



BUCYRUS+

JEE=E PARTS

factory spec replocement pors TE. LIST
SERIAL RKO. REPLACE OR
125
TRACE CHAIN & SHOE
ASSEMBLY-
MODEL NUMBER D7F
COMPONENTS ONLY
CATALOG REFERENCE
NUMEER 12
PART NUMBER 35000033
DRAWING 13000000
NOTE-QUANTITIES
LISTED BELOW ARE FOR
ONE SIDE OF TRACK
CHAIN & SHOE ASSEMBLY
1|MASTER PIN KIT- 62301534
INCLUDES 1 OF ITEM 2,
2 OF ITEM 2 & 4 OF
ITEM 4-AS REQUIRED
2 MASTER PIN 14300064 62301510 2D
3 | SPACER 62301512 . 4
4 | TRACK SEAL 62301513 184
5 |MASTER BUSHING 62301511 2
6 RIGHT HAND LINK 62301539 46 X
7 |LEFT HAND LINK 82301507 46
B STANDARD BUSHING 62301508 &4
9| STANDARD PIN 62301508 44
10 | BOLT 62303128 184
11 |NUT 62301514 184
12 | TRACK SHOE 62301525 46




BUCYRUS

foctory spec replocement ports

&
H

AE

£14 R LE1S kWA

E=. LIST

PARTS.

CAT REF

DESCRIPTION

SERIAL NO.

FROM

TO/INCL,

PART NO.

REPLACE UR
VENDOR NO,

REQ.

12é6
TRACK CHAIN & BSHOE

ASSEMBLY~
MODEL NUMBER D7F

COMPONENTS ONLY
CATALOG REFERENCE

NUMBER 12
PART NUMBER 35000034

DRAWING 13000000

NOTE-QUANTITIES

LISTED BELOW ARE FOR
ONE SIDE OF TRACK

CHAIN & SHOE ASSEMBLY

MASTER PIN KIT-

62301534

INCLUDES 1 OF ITEM 2,
2 OF ITEM 3 & 4 OF

1TEM 4
MASTER PIN

14300064

62301510

SPACER
TRACK SEAL

62301512
62301513

MASTER BUSHING
RIGHT HAND LINK

62301511
62301539

LEFT HAND LINK
STANDARD BUSHING

62301507
62301508

STANDARD FPIN
BOLT

6230150
62303128

11 iNUT

TRACK SHOE

62301514
62301526

2

s



BUCYRUSE

»

JE =R PARTS

, ht*wvwnnhcmiwh E=a. LIST
CAT REF DESCRIPTION crop AL ND . | part no. [REFLACE DRTiopq
127
TRACK CHAIN & SHOE
ASSEMBLY~
MODEL NUMBER D-7F
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 12
PART NIMBER 35000035
DRAWING 13
NOTE-QUANTITIES
LISTED BELOW ARE FOR
ONE_SIDE OF TRACK
CHAIN & SHOE ASSEMBLY
1|MASTER PIN KIT- 62301534
INCLUDES 1 OF ITEM 2,
2 OF ITEM 3 & 4 OF
ITEM 4-AS REQUIRED .
2 |MASTER PIN 14300064 62301510 2D
3| SPACER 62301512 e
4 |TRACK SEAL 62301513 184
5 [MASTER BUSHING 62301511 2
6 [RIGRT HAND LINK 62301539 46 X
7 LEFT HAND LINK 62301507 46
8 STANDARD BUSHING £2301509 44
G STANDARD PIN 62301508 &4
10 BOLT 62303128 1B4.
11 NUT 62301514 i8¢ |
12 | TRACK SHOE 62301527 46




COMPONENTS FOR MODEL NUMBER 30100 ONLY

o8l

o
]

‘%

/

:

A

N e e

SWING BRAKE

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

29028502

D

(, s



C

BUCYRUS

AE

BulrRUS-ERIE

E=HE PARTS
LIST

foctory spec replocement ports lizgilo
SERIAL HO. REFLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR ND. REQ.
110 .
SWING BRAKE ASSEMBLY-
MODEL NUMBER 30100
COMPONENTS ONLY _
CATALOG REFERENCE
NUMBER 4
DRAWING 29028502
1| GASKET 62305431 1x
2 | SEAL 62300068 1
3 |RETAINING RING 82057528 1
4 BALL BEARING B2057527 1
5 HOUS ING 62300067 1
6 |O-RING B2057536 1
7 | COMPRESSION SPRING 82057514 12
8 COMPRESSION SPRING 82057515 iz
9| SPLINED SHAFT 62300068 1
T0 TORQUE PIN 2057525 2
11 PRIMARY DI1SC B205753¢ 1
1Z ROTATING DISC 42300069 3
13 | COMPRESSION SPRING 62300070 10
14 [ STATIONARY DI1SC 62300071 )
15| SECONDARY DISC §2300072 1
1€ PISTON 82057519 1
17 | PACKING BACK-UP RING B2057523 1
18O-RING 82057522 i
19 | PACKING BACK~UP RING 82057521 1
20 O-RING B2057520 1
21 POWER PLATE 62300073 1
22 | PLUG 62303403 1.
23 ! BALL BEARING 62300075 1
24 RETAINING RING 52300076 1
25 IGASKET 6§2300077 i
26 SPECIAL CAPSCREW 62303404 2
27 | BLEEDER SCREW 62303405 1
28 |O-RING KIT-INCLUDES 62300079 1
| ITEMS 6 & 17 THRU 20
29 | STACK KIT~INCLUDES 62300080 i
ITEMS 7, 8 & 10
THRU 15
30 BEARING KIT-INCLUDES | 62303394 1
[ITEMS 2, 3, 4, 23
;& 24 . o
31/ GASKET KIT~1NCLUDES 62305436 1 X

(ITEMS 1 & 25

i




i-MASTER FPIN ASSEMBLY
2- MASTER REPAIR LINK ASSEMBLY

3-CHAIN LINK ASSEMBLY

WHEN ORGERING PARTS,
ALWAYS FURNKISH MOOEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

O

480 TRACK CHAIN 8 SHOE ASSEMBLY 35000016



BUCYRUSE

! foctory spec replocement ports  E= »

LIST

JEE=E PARTS

CAT REF

DESCRIPTION

SERTAL NO.

FROM

TO/INCL.

PART NO.

TREPLACE OR

VENDOR _NO.

REQ.

12%
TRACK CHAIN & SHOE

ASSEMBLY-
MODEL NUMBER D-7F

COMPONENTS ONLY
CATALOG REFERENCE

NUMBER 12
DRAWING 35000016

ROTE~QUANTITIES
LISTED BELOW ARE FOR

ONE SIDE OF TRACK
CHAIN & SHOE ASSEMBLY

MASTER PIN ASSEMBLY~
INCLUDES ITEMS 12

34950502

D

THRU 14
MASTER REPAIR LINK

34950515

CHAIN LINK ASSEMBLY-
23 LIRK~INCLUDES

34950516

35000031

ITEMS 2 & 7 THRU 14
LEFT HAND MASTER LINK

34950514

62301507

2D

'LEFT HAND TRACK LINK
NOT FURNISHED

SEPARATELY
MASTER PIN

1 348950503

62301510

2D

RIGHT HARD TRACK LINK
NOT FURNISHED

8

SEPARATELY
| SQUARE NUT

34950508

62301514

184D

10

9TTRIPLE GROUSER SHOE

BOLT

34950509
62300872

11

RIGHT HAND MASTER
LINK

34950513

62301525
62301515

5230153

46D
184D

i2
13

|PIN-USE ITEM 6
'BUSHING-USE ITEMS 6,

16,4 OF ITEM 14 k 2
{OF ITEM 15

14
15

i SEAL
{ SPACER

34950507
34950508

62301513
62301512

184D
184D

16

{MASTER BUSHING

34950500

62301511

2D

H
H




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

. COMPONENTS FOR MODEL NUMBER 833393 ONLY o ' C‘\\

480 SWING SERVO CYLINDER 40004373



BUCYRUS

JEEEE PARTS

SERTAL NO. REFLACE OR
CAT REF ) DESCRIPTION FROM T0/INCL. PART ND, VENDOR NO. REQ.
115
SWING SERVO CYLINDER-
BECO-MODEL NUMBER
8954V L
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
DRAWING 40004373
i ROD 744119K1 k}
2 | CAP T36100K1 1
32 GUIDE & STOP h4BEBEK] 2
4 TUBE 545960K1 1
5 SPRING 75751865 1
6 TUBE 736101K1 1
7 PISTON £41817K1 1
B | CAP 736099K1 1
SEAL 72042515 ]
10 | SEAL 72042514 2
11 RETAINING RING 68120639 4
12 | O-RING 68765370 2
1310-RING 6B133453 1
14 |O-RING 68135610 1
15 |FULL NUT 1/4 NF 02738550 B
16 |PLAIN WASHER 1/4 03951200 8
17 [LOCRWASHER 1/4 03961010 4
18 |BOLT 545985K1 4
REPAIR KIT FOR 9054V~ 62303420

INCLUDES ITEMS 8,10 &

12 THRU 14




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMDBER,
DRAWING MUMAER AND
CATALOG REFERENCE NUMBER,

=]
N,

[—

e,
— RPN T GOl A IO S f (

COP&PONENTQ FOR MODEL NUMBER HZKOS5-0063 ONLY

480 FILTER 46140228



BUCYRUS-

CEE=E PARTS

fockory spec replocement ports E=. LIST
SERTAL NO.
CAT REF B DESCRIPTION FROM T0/INCL. PART NO. VENDOR _NO. REQ.
105
FILTER~MODEL NUMBER
HZIK05-0063
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 208
DRAWING 36140225
1 HEAD ASSEMBLY 46151699 1
2 O-RING 46151025 1
3| VALVE £6151453 1
4 O-RING 46151399 i
5 | ELEMENT ASSEMEBLY 46151420 1
6 |HOUSING 46151028 1
7 |BOLYT 46151401 1
B8 |WASHER $6151030 1
9 | SPRING 46151391 1




O

WHEN ORDERING PARTS,
ALWAYS FURNISH MOOEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

Q
t’\,,/

COMPONENTS FOR MODEL NUMBER FVG-16-0152 ONLY
480 AIR CLEANER 46140229




BUCYRUS

factory spec replocement parts EzE.

JEESR PARTS

LIST

CAT REF

DESCRIPTION

SERIAL NO.
FROM TO/INCL.

PART NO.

REPLACE OR

REQ.

100
AIR CLEANER-MODEL

VENDOR NO.

NUMBER FVGl6~0152
COMPONENTS ONLY

CATALOG REFERENCE
NUMBER 117

DRAWING §6140229

ELEMENT ASSEMBLY

62300687

ELEMENT ASSEMBLY
GASKET

62300688
62300945

L iR

VACUATOR VALVE

62300944

e A L

@




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALDG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER FWGA14-0083 ONLY

480 AIR CLEANER 46140247

&



E=E PARTS

BUCYRUS-ERE ==

factory spec replocement ports E=A. LIST
CAT REF DESCRIPTION cron L N0 L. | PART No. | REPLACE ORTpeq
61
AlR CLEANER-MODEL
NUMBER FWGA14-0083
COMPONENTS ONLY
CATALOG REFERENCE
NUMBERS 104 & 117
DRAWING 46140247
1 BODY ASSEMBLY 62300186 1
2 O~RING 62300183 1
. 3 | ELEMENT ASSEMBLY~ 46163294 1
INCLUDES GASKET
4| BAFFLE ASSEMBLY 62300024 1
§BOLT ASSEMBLY 46163505 i
6| CLAMP ASSEMBLY 62300025 1
7 CUP ASSEMBLY 62300027 1
8 |FLAT SPRING 62300185 1
9 | VACUATOR VALVE 62300708 1




—

WHEN ORDERING PARTS,

ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.
COMPONENTS FOR MODEL NUMBER P16-2200 ONLY C“

‘ i

1081 FILTER 46140249



|BUCYRUSERE®== PARTS

foctory spec replocement pors  TIE=IM . LIST

SERTAL NO. REPLACE DR
110
FILTER ASSEMBLY KIT-
MODEL NUMBER P16-2200
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 2 _ _
DRAWING 46140249
1 |HEAD ASSEMBLY- 62302536 1
INCLUDES ITEMS 2 THRU :
7
Z |[NUT ASSEMBLY~ 52302537 1
INCLUDES ITEM 3 -~ _
3/0-RING &« RETAINING - 62302538 1
KIT
4 WINDOW ASSEMBLY~ 62302539 T
INCLUDES ITEM 5
£ WINDOW ASSEMBLY KIT 62302540 i
6 |O~RING 62302541 1
TiBLEED VALVE 62302542 1
B |[BYPASS VALVE ASSEMBLY ‘ 62302543 1
INCLUDES ITEMS 9 THRU
14 .
9 SEAL 62302544 3
10 | SPRING 62302545 1
11 T THREADED ROD 62302546 2
12 INDICATOR TUBE 62302547 1
13 ([VALVE-BODY ASSEMBLY 652302548 1
14 |RETAINING BRACKET 62302549 p
ASSEMBLY
15 | ELEMENT REMOVAL 62302550 1
ASSEMBLY~ INCLUDES
ITEM 16 .
16 | GROMMET 62302551 i
17 | ELEMENT COUPLER 62302552 1
18 BODY ASSEMBLY 62302553 1




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

“OMPONENTS FOR MODEL NUMBER PI6-2416 ONLY | - O

"-_./"

1081 FILTER 46140253



®

BUCYRUSERIE =@ PARTS

foclory spec mplocement ports E=N. LlST |

SERIAL NO. REPLACE OK
CAT REF ~ DESCRIPTION FROM TO/INCL. PART NO. VENDOR NO. REQ.
118
FILTER ASSEMBLY KIT~
MODEL NUMBER Pl6-2416
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 4 L
DRAWING 46140253
1 HEAD ASSEMBLY- 62302554 1
TNCLUDES ITEMS 2 THRU
4
2 NUT ASSEMBLY- ) 62302537 i
INCLUDES ITEM 3
3]0-RING & RETAINING £2302538 1
KI1T
& O-RING 62302541 1
§ | BAFFLE ASSEMBLY 52302558 1
INCLUDES ITEM 6
6 SEAL 62302544 1
7 ELEMENT REMOVAL : 62302550 1
ASSEMBLY~-INCLUDES
ITEM 8
B | GROMMET 62302551 1
6 ELEMENT COUPLER 62302552 1
10 |BODY ASSEMBLY 62302563 1
H
1
i i




i3
12

Y

10
)
';Pls 15 @9
3

7 -
| -
’4-0"
—

L.——"
ITEMIS SEAL KIT

WHEN ORDERING PARTS,
ALWAYS EURNISH MODEL,
SERIAL NUMBER,
ORAWING NUMBER AND
CATALOEG REFERENCE NUMBER,

COMPONENTS FOR MODEL NUMBER HH9660E20UTSBBOO ONLY

)\._.____m__.._m_»————m—-—-——-————-\

180 HIGH PRESSURE FILTER

C
]
i
/
-

46173216



C

BUCYRUSE

JEE=E PARTS

Al . REPLACE DR
120
HIGH PRESSURE FILTER
ASSEMBLY-MODEL NUMBER
HH9660E20UTSBRO0
COMPONENTS ONLY
. | CATALOG REFERENCE
NUMBER 244
DRAWI NG 46173216
1 BLEED PLUG 62300584 1
2  O-RING 62300585 1
3 | BOWL: 62300586 1
4  SAFETY GRIP 62300587 1
S IREPLACEMENT ELEMENT 62300418 1
6 O-RING 623005886 1
7 RETAINGER RING-NS1
8 | BYPASS VALVE ASSEMBLY 62300591 1
9 BACE-UP RING 72077731 iz
10 | O-RING 62300520 1
11 HEAD 62300598 1
12  O-RING 62300593 1
13 |BLEED PLUG 62300552 1
14 | O~RING 62300595 1
15 | INTERNAL PLUG 62300597 1
16 | O-RING 62300594 1
17 BLEED PLUG. 62300596 1
18| SEAL KIT 62300599 1
19 ANTI~-ROTATION LATCH 52302368 i

ASSEMBLY




—= &
NG 3 - o

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NURMBEH,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

COMPONENTS FOR MODEL NUMBER HH9G6QE20UTSBSOO ONLY

1081 HIGH PRESSURE FILTER WITH SWITCH

46173217



()

BUCYRUS

BUCYRUS-ERIE

JEE=E PARTS

factory spec replocement pors  IES . L IST
SERIAL NOD. REPLACE OR ;
125
RIGH PRESSURE FILTER
ASSEMBLY WITH SWITCH-
MODEL NUMBER
HH9660E20UTSB100
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 240
DRAWING 46173217
1 BLEED PLUG 62300584 1
2i0-RING 62300585 l
3 |BOWL 62300586 1
4 |SAFETY GRIP 62300587 1
5 | REPLACEMENT ELEMENT 62300418 1
6 |0-RING 62300588 1
7 |RETAINING RING-NSI
8 |[BYPASS VALVE ASSEMBLY 62300591 1
9 | BACK~UP RING 72077731 1
10 [0-RING 62300590 1l
11 |HEAD 62300598 1
12 |0~RING 62300593 1
13 | BLEED PLUG 62300592 1
14 | ELECTRICAL SWITCH 62300600 1
15 O-RING 62300594 1
16 O-RING 62300595 1
17 SEAL KIT . 62300599 1
18 [ANTI-ROTATION LATCH 62302368 1

ASSEMELY




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL.
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER

0

COMPONENTS FOR MODEL NUMBER 202925-0300 ONLY

480 U-JOINT 46810767



BUCYRUS-E

foctory spec replocement ports TRl =

LIST

JFEEE PARTS

CAT REF

DESCRIPTIDN

SERIAL NO.

FROM

TO/INCL.

PART NO.

REPLACE DR
VENDOR NO.

REQ.

100
U-JOINT-MODEL NUMBER

202925-0300
COMPONENTS ONLY

CATALOG REFERENCE

NUMBER 16
46810767

DRAWING

FLANGE YOKE

NII-'

"JOURNAL & BEARING KIT
INCLUDES JOURNAL,

BEARING RACES & SNAP
RINGS

LR

SLIP YOKE
DUST CAP & WASHER KIT

46815175
62303425

INCLUDES DUST CAP,
STEEL WASEER & CORK

WASHER
YOKE SHAFT

62301258

fpo




B

wWHEN ORDERING FARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

COMPONENTS FOR MODEL ‘NUMBER 202992-6 ONLY C_/

480 - U=-JOINT ' 46810769



e e R FLUKIG ERQUIPMENT.COLUMELE  TO 2311B4E - P21

. 12/08/92  18:52 418 886 2824 DANA DRIVETRAIN UL AL

DRIVETRAIN SERVICE DIVISIDON

DANA FAX

f‘i_-To: Buv Data: f%/”"’" |

From: 7o foroem . Fax #: (419) 866-3924

You should raceive __ & pages after this shea_t.

. & b
. If you have any questions or comments cantact the sender via:

Phone number: 479 § I N

Message:

Dana Net: 360 « J945="

. 2

2027926
Cnsgrs ef
o) pog  5-édE€X ‘ .
2 fay  B-2:4H47 170 LT
(¢ P< 3-Je fE21LX
() pPc L-fO-332/

¢ Pe g 2d-937
C/L (ol ‘2'"!:',?"1_3" ﬁfm

B 1 _Aace fo fix Coddomes ahes By Fabe lenghs}.

A |

GP5 230

Pt recipients Pax # on reverse sids

BRIVETIOUN SERVISE RIVISISN « DANA CORFORATION R

PR EVEYY B, TOLIENS, NS A e e e



-

LA ]




C

BUCYRUSERIE E=® PARTS

foctory spec replocemant ports =M »

LIST

CAT REF

DESCRIPTION

SERIAL NO.

FROM

TD/INCL.

PART NO.

REPLACE OR
VENDOR NO.

REQ.

105
U~JOINT~MODEL NUMBER

202992-6
COMPONENTS ONLY

CATALOG REFERENCE

NUMBER 4
DRAWING 46810769

FLANGE YOKE

62301264

JOURNAL & BEARING KIT
INCLUDES JOURNAL,

46815577

N

BEARING RACES & SNAP
RINGS

SLIP YOKRE
DUST CAP & WASHER KIT

62301265
62301263

INCLUDES DUST CAP,
STEEL WASHER & CORK

WASHER
YORKE SHAFT

62301262




R—
i H
#

o0 |
S~ , WHEN ORDERING PARTS,
P . ALWAYS FURNISH MODEL,
. - SERIAL NUMBER,
i - 4 DRAWING NUMBER AND
™~ % CATALOG REFERENCE RUMBER.
i
1
H -

~ - (&
COMPONENTS FOR MODEL NUMBER 4007D07G0] ONLY
. 480 1 | BLOWER 47079046



BUCYRUS-ERE ®=® PARTS

fociory spec replocement pars B2 « LlST
~ SERTAL O, ‘ REPLACE OR
CAT REF DESCRIPTION FROM To/IncL. | PART NO. | yenpor no. | REQ.
160 ,
BLOWER-MODEL NUMBER
3007D07G01
COMPONENTS ONLY
CATALOG REFERENCE
NUMBERS 5, 11 & 40 x
DRAWING 27079046
1 WIRE HARNESS 47091807 1
3 WREEL 17051803 3
3 | MOTOR 47091804 3
Z RESTSTOR 47091801 3
5 | COVER 47091806 2
; 27091805 2

HOUSING




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER MF23-3065 ONLY

84312286

SWING MOTOR

480



BUCYRUS-ERE'®E=® PARTS

e
b

foctory spec replocement ports EU l. l 5 T
SeRIAL NO. REPLACE UR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. REQ.
115
SWING MOTOR-
MODEL NUMBER
MF23~3055
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 14
DRAWING 64312256
] MANIFOLD VALVE KIT~ 64916321 i
INCLUDES ITEMS 2 THRU
14,54 & 55
2 | SCREW 03276964 6
3 |[WASHER 84916501 6
4 |MANIFOLD VALVE 64916326 1
S1EEAL KI1T-INCLUDES 64916671 1
ITEMS 6 THRU 8
6 O-RING 68758270 1
7 |BACK~UP RING 64916559 2|
EO~-RING 68133507 2
9 | RELIEF VALVE ASSEMBLY 62300730 2
INCLUDES ITEMS 10
THRU 14
16 |[RELIEF VALVE-KRS1
11 O~RING 2300501 1
12 | BACK-UP RING 62300502 )
13 | O~RING 68139483 1
14 TSCREW 03282725 3
15 | PLAIN WASHER 03951459 g
16 | SCREW 03283045 4
17 | END CAP 62300089 i
18TSHIN-AS REQUIRED 64916636 ‘
19 GASKET 64916629 1
20 BEARING 64916158 I
21 PIN 64516554 1
22 PLATE 64916638 1
23  CYLINDER BLOCK KIT~ £4916123 1
INCLUDES ITEMS 24
: THRU 36 4-
24 PLATE 64916634 1
25 pPILOT 64916126 1
26 'RETAINING RING 68110250 1
27 '\RETAINER £§4916627 1
2B 1GUIDE 54016628 1
2% . SPRING | 64916121 !
30 SEAT : 64916626 |
31 PIN : 64916660 !
32 BLOCK 64916122 1
33 SPRING | 64916124 ! L6
34 GUIDE - 64916631 P 1
35 'RETAINER . 64916632 ¢ Pl
| H




o
BUCYRUSERIE E=® PARTS
foctory spec replocement ports ® L I S T
CAT REF DESCRIPTION FROMSERIALTUN/OI.NCL. PART NO. GEEBSgENg’_‘ REQ.
115
36 | PISTON 64916125 g
37 SWASHPLATE 64916633 1
38 SHAFT 64916635 1
39 BEARING €4916159 1
20 PIN 64916556 2
1 HOUSING 4916630 1
42 PLUG 78628550 1
13 TO-RING 8120970 1
44 |PIN 64916555 1
25 TPLUG 20765435 I
46 | SEAL KIT-INCLUDES 64916675 1l
ITEMS 47 THRU 53
47 O-RING 68138854 1
%48 SEAL 64916656 1
&9 SPRING 64916570 8
50 TPIN 82669505 1
51 |0-RING 68139501 1
52 | RETAINER 64916650 1
53 |RETAINING RING 68119734 ] -
54 | SHUTTLE VALVE-NSI
55 |CHARGE RELIEF-NSI




)



COMPONENTS FOR MODEL NUMBER BMFI40TF ONLY

480

PROPEL MOTOR

WHEN ORDERING FARTS,
ALWAYS FURNISH MUODEL,
SERIAL NUMBER,
ORAWING NUMBER AND
CATALOG REFERENCE NUMBER,

64312322

()

Lo



C

BUCYRUS-~.RIE E=E PARTS

foctory spec replocement ports Ilﬁﬂllu

LIST

CAT REF

DESCRIPTION

SERIAL NO.

FROM T0/INCL.

PART NO.

REPLACE OR
VENDOR KO,

REQ.

126
PROPEL MOTOR

MODEL NUMBER BMFl40TF
COMPONENTS ONLY

CATALOG REFERENCE
NUMBER 1

DRAWING 64312322

BMF SEAL KIT-INCLUDES

62301630

1 0F ITEM 2,1 OF ITEM
3 & 4 OF ITEM &

SHAFT SEAL-NSI
O-RING-NS!

it B

SEAL-NSI
PORT ADAPTER

64789915




WHEN ORDERING PARTS,
ALWAYS ELANISH MODEL,
SERIAL NUMBER,
DAAWING BUMBER AND

CATALOG REFERSNCE NUMBER.

COMPONENTS FOR MODEL NUMBER 2PV-186 ONLY

480

PUMP MOUNTING ADAPTER

64789902



f“\
]

BUCYRUSE

L

JF =N PARTS

foctory spec replocement ports E=N. L'ST
SERIAL NO, REPLACE DR
CAT REF DESCRIPTIDN FROM T0/INCL. PART NO. VENDOR ND. REQ.

110

PUMP MOUNTING ADAPTER

MODEL NUMBER 2PV-188

COMPONENTS ONLY

CATALOG REFERENCE

NUMBERS 12 & 25

DRAWING 64789902
1 HOUSING~NSI
3 BOLT-M16X45 DIN931-8G 647890821 10
3 | LOCKMASHER-B16 DIN127 64789933 10
4 | THREE-F INGERED 64789917 1

COUPLING WITH PINS )
5 | BOLT-M16X45 DIN931~8G 64789921 i
6 | WASHER 64789914 1
7 FLEXIBLE DISC 64789918 1
B |ADAPTER WITH PINS 62303429 1
9 |WASHER 64789535 3
10 | RETAINING RING 64789934 3
11 PUMP DRIVE KIT- 62303430 i

INCLUDES ITEMS 7 THRU

10




, WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
¥ ITEM 15-EXTERNAL SEAL/KIT SERIAL NUMBER,
' DRAWING NUMBER AND

/ “
COMPO&WS”FOR MODEL NUMBER 2PVI86 ONLY CATALOG REFERENCE RUMBERdg’:}

682 MAIN HYDRAULIC PUMP . 84789947




L

BUCYRUSERE ==2 PARTS

foctory spec replocement ports E=N. LIST

SERIAL NO.

CAT REF

DESCRIPTION

TO/INCL .

TREPLACE OR
PART NO. | yenppR NO.

127
MAIN HYDRAULIC PUMP-~

MODEL NUMBER 2PV18é6
COMPONENTS ONLY

CATALOG REFERENCE
NUMBER 234

DRAWING 64789947

SHAFT SEAL EIT~-

£2303407

INCLUDES SHAFT SEAL
AND O-RINGS FOR

REFLACING INPUT SHAFT
SEAL AND DRIVE COVER

SEALS-AS REQUIRED
HIGH PRESSURE FLANGE

62303408

REPLACEMENT KIT~
INCLUDES FLANGE, BOLTS

SEALS AND SHIMS FOR
FLANGE REPLACEMENT=~

AS REQUIRED
BACK COVER KIT~

62303409

INCLUDES O-RING FOR
P'T'G. FmGE AN’B

EXTRACTOR BOLT FOR
DOWEL PINS-

AS REQUIRED
LEFT TUBE KIT~

82582215

INCLUDES TUBE, BANJO
FITTINGS, OQORIFICES

AND COPPER CRUSH
RINGS~AS REQUIRED

RIGHT TUBE KIT-
INCLUDES TUBE, BANJO

82582214

FITTINGS, ORIFICES
AND COPPER CRUSH

RINGS-AS REQUIRED
BOLT. -

64789325

BOLT
BOLT

64789923
64789928

10

il

BOLT
CAPSCREW

64789924
64789919

12
13

CAPSCREW
BOLT

64789820
64789922

(35]

BOLT
ZTERNAL SEAL XKIT-

64789922
62303410

JANCLUDES M22 CRUSH
RINGS FOR CASE PLUGS,

M12 PORT PLUGS,
O-RINGS FOR HIGH

PRESSURE FLANGES,
REGULATOR BASE, END

CAP & SPRING RETAIN-
ING PLATE, AND 10MHM

BOLTS & NUTS FOR

]
Oy col o 0o d dsi 00

8 ]




BUCYRUSERE E=® PARTS
factory spec replacoment ports RS - L IS;]'

REPLACE OR

REw.T—

SERIAL NO.
CAT REF DESCRIPTION FROM T0/1INCL. PART NO. VENDOR NO.

137 :
REMOVING REGULATOR
SPRING RETAINER-~
AS REQUIRED

|

i

A




—



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 22-2167 & 22-2221 ONLY

| 36
asi SWING PUMP 649160

B



BUCYRUSE

JFE=E PARTS

fockory spec npiommi ports E@ l ST
SERIAL NO. REPLACE OR
CAT REF DESCRIPTION EROM T0/INCL. PART NO, VENDOR NO. REQ.
128
SWING PUMP-MODEL
NUMBERS 22-2167 &
22-2221
COMPONENTS ONLY
CATALOG REFERENCE
RUMBER 183
DRAWING 54916036
1 CHARGE PUMP KIT~ 62300140 1
INCLUDES ITEMS 2 THRU
5
2 'HEX SCREW 03273855 4
3 PLAIN WASHER 03551150 )
4 | CHARGE PUMP~NSI
5 |CHARGE PUMP GASKET 64916692 i
6 |CHECK VALVE KIT- 64916682 2
INCLUDES ITEMS 7 & B
7 | CHECK VALVE 64916684 2
8| O-RING 68127990 2
9| CAPSCREW 3/8X2 NC 03279640 3 X
GRADE 5 X
10 |CAPSCREW 3/8X3 NC 03279800 5 X
GRADE 5 X
11 PLAIN WASHER 03551359 8
12 [PUMP END CAP 64916081 1
13|SHIM KIT 64916585 1
14 [END CAP GASKET 64916574 1
15| REAR BEARING £49816095 1
16 PIN 64516554 1
17 | FLATE - 64916589 1
18 [CYLINDER BLOCK KIT— 64916064 1
INCLUDES ITEMS 19
THRU 31
19 | BEARING PLATE 64916584 1
20 | PILOT BEARING 64916054 1
21 |{RETAINING RING 652302959 1
.~ 2Z SPRING RETAINER 64916569 1
23 SPRING GUIDE 64916565 1
24 |SPRING 64916062 1
25 SPRING SEAT 64916558 1
26  RETAINER SPRING 64516065 3
27 ! PIN 64916660 1
2§§CYLIﬁDER BLOCK 64916063 i
28 | GUIDE | 64916578 ! 1
30  RETAINER | 64916503 | 1
31 PISTON | 64916066 | 9
32 THRUST PLATE 1 64916581 | 1
33'SCREW . 64916560 4
34 SLEEVE RETAINER 64916573 2
35 SERVO SLEEVE KIT- 54916094 2

"INCLUDES ITEMS 36

| THRU 38
i
f-




BUCYRUSE

JE'ESE PARTS

foctory spec replacement parts IESN o l;lfi‘r
CAT REF! DESCRIPTION FRQMSERIAL'raN/Oz'NcL PART NO. f,gg;ggENgR REQ.
138
36 SERVO SLEEVE 62301272 2
37 O-RING 68139053 2
38| 0O-RING 68139038 2
39| SERVO PISTON KIiT- 64916060 2
INCLUDES ITEMS 40
THRU 47 _
40 HEX SCREW 62301279 2
41| SPECIAL WASHER 62301281 3
42| SPRING GUIDE 64916577 2
43 SERVO SPRING 64016067 2
44 | SERVO PISTON 64916058 2
45/ PIN 64416558 Z
46 | RETAINING RING 68114200 4
47 SERVO LINK PIN 54516059 p)
48 SWASH PLATE 64916579 1
i9(PIN £€4916252 2
50 | RETAINING RING 68114200 4
EIPIN 64916557 1
52 i RETAINING RING 64916053 2
53] CONTROL LINK 62302983 1
54 | PUMP SHAFT 64516055 1
S5TFRONT BEARING 64916096 1
56 | FRONT COVER GASKET 64916575 1
57 [PIN , 64916556 p)
58 | FRONT COVER 64916572 1
59 'PLAIN WASHER 0385135¢9 12
60 CAPSCREW 3/8%1-1/4 NC 03279400 12
GRADE &
61 O-RING 68124430 1
62 PLUG 78625950 1
63 PLUG 207654358 1
64  HOUSING 62301273 1
65 | O~RING 68126185 1
66| PIN 64816556 2
67 | SCREW 03276240 6
68 PLAIN WASHER $3951350 3
£9 ! TRUNNION 62300690 2
70 i TRUNNION GASKET 64916567 2
71| O~RING 62300691 2
72 i TRUNNION BEABING 649160097 p)
73: SEAL KIT-INCLUDES | 64916511 1
"ITEMS 74 THRU 80 1
74 i O-RING , 68135758 2
75 .SEAL KIT | 54916262 i
76 GROVE PIN 5 . 82669505 1
79 . SEAL SPRING | 64916570 6
78 : O-RING B ; | 68139500 Lo
79 SEAL RETAINER ' 64916563 1
BO RETAINING RING : . 68119342 i1
E1 CONTROL AGGEMELY KIT- | i

INCLUDES ITEMS B2

- 62302288

THRU 85 & 51 THRU &4

M



BUCYRUSH

C'ESE PARTS

fociory spec replacement ports ® ‘. l S T
SERIAL NO, REPLACE OR
128

82 | CONTROL-NSI

83 [GASKET 64916106 i
B4 |PLAIN WASHER 03951190 B
B5 HEX SCREW 62300098 ]
86 | ELBOW FITTINGS 64916352 4
A7 HOSE ASSEMBLY €23202288 1
88 HOSE ASSEMBLY 62300835 1
89 KEY 652302929 1
80 | SLOTTED NUT 64516101 1
8] |CONTROL EANDLE 62300144 1
92 | PLAIN WASHER 03951190 1
93  LOCK RUT 64916354 1
94 |ORIFICE PLUG 62302287 1




.COMPONENTS FOR MODEL NUMBER 22-2243 ONLY

481

SWING PUMP

WHEN ORDERING PARTS
ALWAYS FURNISH MODEL,
BERIAL NUMBER,

DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

64916711



BUCYRUSE

JE'EEE PARTS

foctory spec replocement ports [ LIST
= SERLAL NOD. REPLACE Ok
CAT REF DESCRIPTION FROM TQ/’I&CQ,. PART NQO. VENDOR NO. REQ.
129
SWING PUMP
MODEL NUMBER 22-2243
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 193 -
DRAWING 64916711
1 CHARGE PUMP KIT- 62300140 1
INCLUDES I1TEMS 2 THRU
B
2 HEX SCREW 03273855 3
3{PLAIN WASHER 03951150 4
4 CHARGE PUMP-NSI
5 | CHARGE PUMP GASKET 64916692 1
¢ CHECK VALVE KiT- 64916682 2
_|INCLUDES ITEMS 7 & B
7 CHECK VALVE 64916654 2
8 | O-RING £8127990 2
9 CAPSCREW 3/8%2 NC 03275640 3 X
GRADE 5 - X
10 CAPSCREW 3/6X3 NC 3279800 5 X
GRADE 5 £
11 PLAIN WASHER 03951359 8
12 PUMP END CAP 64916061 1
13 SHIM KIT 62302880 1
14 END CAP GASKET 64916574 1
15 'REAR BEARING 64 1
16 PIN 64916554 1
17 BLATE 64916589 1
18 |CYLINDER BLOCK KIT- 6§2302985 1
INCLUDES 1TEMS 19
_|THRU 31 ~
19 BEARING PLATE 64916564 1
20| PILOT BEARING 64916054 1
721 RETAINING RING : 62302959 1
22 | SPRING RETAINER ! 64916589 1
23 |SPRING GUIDE 4916565 1
24 SPRING 64196062 1
25 SPRING SEAT i 64816568 1
26  RETAINER SPRING ‘ 64916065 3
27 PIN | 64816660 1
28 CYLINDER BLOCK . 64916063 1
28 GUIDE T 64916578 I
30 RETAIMER . 64916503 1
31 PISTON RIT 62302971 3
32 THRUST PLATE 64516581 1
33 SCREW 64916560 4
34 SLEEVE RETAINER . 54916573 2
35 SERVO SLEEVE KIT- £4516094 2

-INCLUDES ITEMS 36

THRU 38




BUCYRUSE

JEESE PARTS

foctory spec replocement ports  E=I » L ’ ST
SERIAL ND. REPLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART HO. VENDOR NO. . REQ.
129
36 SERVO SLEEVE 62301272 2
i7 O~RING 68139053 2
1B O~RING o 68139038 2
39 SERVO PISTON KiT- 64916060 )
INCLUDES ITEMS 40
" |'THRU 47
40 |HEX SCREW 62301279 2
41 SPECIAL WASHER 62301281 2
42 | SPRING GUIDE 64916577 2
43| SERVO SPRING 649160567 2
44 SERVO PISTON 64916058 2
45 PIN 64916558 2
46 RETAINING RING 68114200 4
%7 |SERVO LINK PIN 54916059 ]
48| SWASH PLATE 64196579 1
49 PIN 641496252 2
S50 RETAINING RING 68114200 4
51/ PIN 649165857 i
52 |RETAINING RING 64916053 2
53 |CONTROL LINK 62302483 1
54 | PUMP SHAFT 64916055 1
55 | FRONT BEARING 64916096 1
56 | FRONT COVER GASKET 64916575 1
57 PIN 64916556 2
58 FRONT COVER 64916572 1
59 PLAIN WASHER 63951359 i2
60 CAPSCREW 3/8X1~1/4 NC 03279400 12 %
GRADE 5 X
61 O=RING 68124430 1
62| PLUG 76625850 i
63| PLUG 20765435 1
£4  HOUSING 62301273 b
&5 0-RING 68126185 1
66 PIN 64916556 2
&7 SCREW 03276240 6
68 'PLAIN WASHER (3951359 é
69 | TRUNNION 62300690 2
70 SHIM 62302979 2
71! 0-RING 62300691 2
72 TRUNNION BEARING | 64916097 2
73 5EAL KIT-INCLUDES | 64916511 | 1
TTTEMS 74 THRU B0 g ;
74 |O-RING . 68135758 ! 2
78 SEAL KIT | 64916262 1
76 : GROOVE PIN . B2669505 1
77 .8EAL GPRING | 64916570 6
78 O~RING | 68139500 1
79 SEAL RETAINER i 64916563 1
B0 RETAINING RING : - 68119342 1
81 CONTROL ASSEMBLY KIT- . 62304466 1

INCLUDES ITEMS B2

'THRU 85 & 81 THRU 94

0



BUCYRUS

JE'EEE PARTS

" | fockory spac replocement ports ® '. ' S T
SERTAL ND. REFLACE OR
129

82 | CONTROL~RSI

83 GASKET 64916106 1
84 |PLAIN WASHER 03951190 8
BS5 HEX SCREW 62300098 -
B6 | ELBOW FITTINGS 64916352 4
87 HOSE ASSEMBLY 62303978 i
B8 |HOSE ASSEMBLY 62300835 1
B9 KEY 62302929 1
90 | SLOTTED NUT 64916101 1
91 CONTROL HANDLE 62300144 1
92 PLAIN WASHER 03951190 1
93 LOCK NUT 64916354 1
94 |ORIFICE PLUG 62303887 1
95 PLUG 62302972 )}
96 ADAPTOR 62302982 1
97 HOSE ASSEMBLY 62303978 1




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND
CATALQG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 23-3117 ONLY

64917014

SWING MOTOR

48|



O

BUCYRUSE

BUCTRUS ERIE

JEEEE PARTS

36 . PISTON

foctory spec replocement parts EZIM o LIST
CAT REF DESCRIPTION FRG&SERIALTGN%NCL. PART NO. %géggs&gn REQ.
117
SWING MOTOR-MODEL
NUMBER 23~3117
COMPONENTS ONLY
CATALOG REFERERCE
NUMBER 14
DRAWING 64917014
1 MANIFOLD VALVE KIT- 82582220 1
INCLUDES iTEMS 2 THRU
14,54 & 55 ~
2 SCREW 62304168 6
3 |WASHER 64916501 6
4 MANIFOLD VALVE 64916326 1
5| SEAL KIT-INCLUDES 64916671 1
1TEMS 6 THRU 8
6 | O~RING 62304166 1
7  BACK-UP RING 64916559 2
B O~RING ~ 68133507 2
G RELIEF VALVE ASSEMBLY 62300730 2
INCLUDES ITEMS 10
THRU 14
10 |[RELIEF VALVE~NSI 3
i1 [O-RING 62300501 1
12 | BACK-UP RING 62300502 2
13 [O0-RING 62304167 i
14 | SCREW . 62304152 4
15 PLAIN WASHER 62304152 B
16 | SCREW 62304153 4
17 [END CAP 62304156 1
18 SHIM~AS REQUIRED 62304164
19  GASKET 64916629 1
20 | BEARING 64916158 1
Z1 PIN 64916554 1
22 | PLATE 64916638 1
23 | CYLINDER BLOCEK KIT- 623044565 1
INCLUDES ITEMS 24
THRU 36
24 | PLATE 62304159 1
25 PILOT 64916126 i
26 'RETAINING RING 62304158 1
27 TRETAINER I 64916627 T |
28 |GUIDE | 64916628 1
29 SPRING 64916121 1
30 | SEAT © 64916626 1
31 PIN ; 64916660 1
32 i BLOCK ! | 64916122 1
33 SPRING 5 " 64916124 D6
34 GUIDE ! - $4916631 Pl
35 RETAINER 5 - 64016632 A §
s 62304161 P9

!
|
i
i




BUCYRUS-EREE=® PARTS
(=

foctory spec repiocement parts

®

LIST

SERIAL NO. REPLACE DR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. REQ.
117
37 | SWASBPLATE 64916633 1
38 SHAFT 62304447 1
39 BEARING 64916159 1
40 PIN 64916556 2
41 |HOUSING 64916630 1
42 PLUG 78628550 1
43 O-RING 68120970 1
44 PIN 64916555 1
45| PLUG 20765435 1
46 | 5EAL KIT-INCLUDES 64916675 1
ITEMS 47 THRU 53 e

47 |O-RIRG 6Bl3E854 hi
481 SEAL 64916656 1
49 SPRING 64816570 ]
SDIPIN B2669505 1
51 O~RING 62304162 1
52 |[RETAINER 54916650 1
E3 | RETAINING RING 62304163 1
54 | SHUTTLE VALVE~NSI

55 |CHARGE RELIEF-NSI

f’)

e






[
A
i
¥#* ITEM 30- REPAIR KIT
WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER. C
COMPONENTS FOR MODEL NUMBER 8Y1DS6/1YD-RE ONLY ~—

480 SERVO PUMP 64860106



Q

BUCYRUSE

JEEEE PARTS

foctory spec mvmt von IE=M. LIST
CAT REF DESCRIPTION FRGMS’ERIAL@“PI'NCL PART NO. 5&:55%&:%35 REQ.
130
SERVO PUMP-MODEL
NUMBER 9YID5&6/1YD~RE
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
DRAWING EE9E0108
]l PLATE ASSEMELY- 82629118 1
INCLUDES ITEMS 2 &
2 INEEDLE BEARE?G 26963000 8
I BEARING PLATE 4960008 1
4 DOWEL PIN £4960117 2
5 DOWEL PIN £49601146 2
& | SEAL 64960002 &
7 SEAL 64960003 4
B WEAR PLATE 64860133 2
9 RING SEAL 649600604 4
10 GEAR PLATE 64960137 1
11l | WEAR PLATE 64960134 2
12 [COVER ASSEMBLY- 64950047 1
INCLUDES ITEMS 2 & 13
13 | PUMP COVER 64960118 1
14 PLATE 649601386 b
15 SHAFT & GEAR 64960126 b}
ASSEMEBLY-INCLUDES
ITEMS 16 & 17 i
16 [GEAR 64520719 I
17| IDLER SHAFT 64560121 1
18 GEAR 645860128 1
19 DRIVE SHAFT ASSEMBRLY- 64850124 1
INCLUDES ITEMS 20 &21
20 DRIVE SHAFT 64980131 1
21 GEAR E4560120 3
22 iﬁé;g EHAYT ASREMBLY~ 64960127 1
INCLUDES ITEMS 21 &£23
23 IDLER SHAPT 64960122 1
24 /R E BODY ASSEMELY~ 64960120 h
INCLUDER ITEMS 2, 25
& 26
25 :BODY &£4560007 1
26!0IL SEAL 72220083 1
27 NUT 64560115 8
28 1 8TUD 64960138 B
2% WASHER 64960114 B
30 REPAIR KIT~INCLUDES : 64960135 4

"ITEMS & THRU 9,

"1l & 26




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 9Y1DS6/1YD-ILE ONLY

480

* ITEM 31- REPAIR KIT

SERVO PUMP

64960107

v

G



BUCYRUSEREE=S PARTS

fociory spec replocement E=N. l. I S T ;
SERIAL ND. REPLACE OR
132
SERVO PUMP MODEL
NUMBER 9YD156/1YD-1LE
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
DRAWI NG 64960107
1 PLATE ASSEMBLY~ 82629118 1
INCLUDES ITEMS 2 & 3
2 | REARING 26963000 "B
3 | PLATE 64960008 i
4 PIN 64960117 2
5  DOWEL 64960116 2
6 | SEAL 64960003 4
71 SEAL 64560002 r
8 | PLATE 64960133 2
§ SEAL 64960004 '}
10 | PLATE 64960137 1
11 TPLATE 6496013¢ 2
12 |COVER ASSEMBLY- 64960047 1
INCLUDES ITEMS 2 & 13
13 |COVER 64960118 1
14 PLATE 64960136 i
15| SHAFT & GEAR ASSEMBLY 64960126 1
INCLUDES ITEMS 16 &
17
16 GEAR 64960119 1
17 |SHAFT 64960121 1
18 TGEAR 54960128 1
19 |SHAFT & GEAR ASSEMBLY 64960125 1
INCLUDES I1TEMS 20 &
21
Z0 | SHAFT 64960132 1
21 | GEAR 64560120 2
22 |SHAFT ASSEMBLY- 64960127 1
| INCLUDES ITEMS 21 &
! :23
23 ' SHAFT 64960123 1
24  BODY ASSEMBLY~- 26269117 i
'INCLUDES ITEMS 2,25 &
26 :
25 : BODY ! 64960129 1
26 SEAL 172220063 1
27 "NUT | 64960115 8
28 STUD ; | 64950138 8
29 'WASHER f . 64960114 8
~ 30 KEY I 64960113 1
31 REPAIR KIT-INCLUDES | 64960125 3

0

ITEMS 6 THRU 9,11 &
26




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
CRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

COMPONENTS FOR MéDEi.. NUMBER 474YDB29AX/ISIYDXIOX4-2R ONLY
779 RIGHT HAND PUMP ‘ 64960139



BUCYRUSE

@

JE = PARTS

: 623019389

foctory spec replocement parts E=A. l. I S T
SERIAL NO. REPLACE TR
CAT REF DESCRIPTION FROM 70/ INCL. PART NO. ! yEnpOR No. | REQ.
133
RIGHT HAND PUMP-
MODEL NUMBER
474YDB29AX/
151YDE10X4-2R
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
DRAWING 64960139
1 RIGHT HAND BODY 64960130 1
ASSEMBLY- INCLUDES
ITEMS 2 THRU 4
Z RIGHT HAND BODY-NSI
3 | NEEDLE BEARING 64960072 8
4011, SEAL 62301921 1
% | LOAD SEAL 64960002 4
6| PRE-LOAD SEAL 64960003 1
7 {RING SEAL 64960004 [
B WEAT PLATE 54960133 R
9 | DOWEL PIN 62301922 2
10 |GEAR PLATE 64960136 i
11 |DRIVE SHAFT & GEAR 62301523 1
ASSEMELY
12| IDLER SHAFT & GEAR 62301924 1
ASSEMBLY
13 WEAR PLATE 62005732 2
14 BEARING PLATE 62301925 1
ASSEMBLY~ INCLUDES
TTEM 3
15 | DRIVE GEAR 62301926 1
16 IDLER SHAFT & GEAR 62301927 1
| ASSEMBLY
17 [GEAR PLATE 62005738 1
18 | DOWEL 62005740 2
19 COVER ASSEMBLY- 62301528 1
INCLUDES ITEMS 3 & 20
THRU 32
20 |COVER ASSEMELY WITH 62301929 1
RELIEF VALVE SEAT &
TUBE ; ,
21 PI1STON 62301930 |
22 COMPRESSION SPRING ' $2301931 !
235 O-RING T 62301932 T2
24 | PLUG | 62301933 | b2
9% POPPET 62301934 | !
26 SPRING GUIDE : £2301935 Lo
27 O-RING T 62301936 | 1
28 PLUG © 52301937 i1
26 GAGKET T 62301038 1
30 VALVE CAP !




BUCYRUS-E

JE'E=E PARTS

b:bryspocuplocimﬂipqﬂ‘s ms LIST
SERTAL NO, REPLACE OR
i33
31| SET SCREW 62301940 1
32 |COMPRESSION SPRING 62301542 1
33 |NEEDLE BEARING 62301543 2
34 STUD & RUT ASSEMBLY 62301944 B
35 WASHER 62005733 B
36 REPAIR KIT~INCLUDES 62301945 1

ITEMS 4 THRU 8 & 13




@



MpP

{ATOR

!

C

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

N
i

B

A N A
I

+

COMPONENTS FOR MODEL NUMBER ROB8954B ONLY

66202022

RADIATOR & OIL COOLER ASSEMBLY

48Q



BUCYRUS

CEEE PARTS

factory spec replocement ports E=A. L IE;-r
SERIAL NO. REPLACE OR
105
RADIATOR & OIL COOLER
ASSEMBLY~
MODEL NUMBER RO8554B
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 22
DRAWING 66202022
1 OIL COOLER B2165758 1
2 RADIATOR COMPLETE- 66202028 1
INCLUDES ITEMS 3 THRU
14
TOP TANK 62303393 1
4 BOTTOM TANK 62303396 1
& [RIGHT HAND SIDEMEMEER 66205103 1
6| LEFT HAND SIDEMEMEBER 66205104 1
7 | CORE 62303397 1
8 BOLT BAR 66206106 2
9|BOLT BAR 66206105 -
10 |[CORE WASHER 66206107 4
11 |OVERFLOW TUBE 66206102 i
12 OVERFLOW CLIP 66206103 2
13 |GASKET 66206129 5
14 CAP 66206101 1




-RADIATOR- COMPLETE

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND )
CATALOG REFERENCE NUMBER. L

COMPONENTS FOR MODEL NUMBER ROS!83 ONLY

480 RADIATOR & OiL COOLER ASSEMBLY 6620203l



BUCYRUS-ERE™ES® PARTS

foctory spec replacement ports T & LIST
CAT REF DESCRIPTION FRDMS-ERMLTQ”}GI'NCL‘ PART NO. §§§é§EENg'§ REQ.
110
RADIATOR & QllL CODLER
ASSEMBLY-
MODEL NUMBER RO9183
COMBORENTS ORLY
CATALOG REFERENCE
NUMBER 22
DRAWING 66202031
1[01L COODLER B2165759 1
2 RADIATOR COMPLETE- 62303433 l
~THCLUDES ITEMS 3 THRD
14
3T TOP TARK 52303232 I
%+ BOTTOM TANK 62303396 1
RIGHT HAND SIDEMEMBER £§6205103 1
6 LEFT HAND SIDEMEMBER 66205104 1l
7T CORE €2303397 T
8|BOLT BaAR §6203106 2
5TBOLT BAR 66306108 2
10 [CORE WASHER 66206107 p
11 OVERFLOW TUBE 66206102 1
12 OVERFLOW CLIP 66206103 g
13 GASKET 66206129 3
1% CAP 66206101 1




WHMEN DROERING PARYS,
ALWAYS FLIRNISH MODEL,,
SERIAL NUMBER,
DRANING NUMBER AND
LATALDG REFERENCE NUMBER,

COMPONENTS FOR MODEL NUMBER B8G35I0A ONLY

480 - RECOIL SPRING KIT ASSEMBLY

75003031



BUCYRUS-ERE E==

E-E PARTS

foctory spec replocement parts = L l S T
(> ' SERTAL WO, REPLACE OR
_JCAT REF DESCRIPTION FRON ro/thce . | PART No. | REFLACE ORTpeq.

130

RECOIL SPRING KIT

ASSEMBLY ™~

MODEL NUMBER 8G5510A

COMPONENTS ONLY

CATALOG REFERENCE

NUMBER 26

DRAWING 75003031
1 /GREASE FILLER 62306019 1 X
2| PISTON SEAL 62306015 1%
3TPISTON 62306016 1%
4 WIPER 62306017 1 X
5 PISTON NUT LOCK 62306020 1%
6 PISTON NUT 62306021 1 X
71 SPRING BASE PLATE 62306022 1 X
8 | CYLINDER 62306023 1 x
5 SPRING 62306024 1%




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DAAWING NUMBER AND
CATALOG REFERENCE NUMBER,

COMPONENTS FOR MODEL NUMBER SM8 ONLY C/

778 DISABLE VALVE 79165010



BUCYRUSE

TGC’WY!POC mi parts mu

JE'EEE PARTS

LIST

CAT REF

DESCRIPTION

SERIAL NO,
FROM TO/INCL.

PART NO.

REPLACE OR
VENDOR ND,

REQ.

i34
DISABLE VALVE-

MODEL NUMBER SM8
COMPONENTS ONLY

CATALOG REFERENCE

NUMBER &8
79165010

DRAWING

HOUSING~NKS]

SPOOL-NSI
SNAP RING

68120521

el b N bt

BACK-UP LEATHER
O~RING

68132910
68711250

8 b




10 - REPAIR KiT

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAMING NUMBER AND
CATALOG REFERENCE NUMBER.

E COMPONENTS FOR MODEL NUMBER 1520-508 ONLY

778

CONTROL VALVE

79175006

o



BUCYRUSEREEE® PARTS

faclory spec replacement ports T « I.I15'T

SERTAL NO. REPLACE OR

C&T &5;: E}ESCRIPTION FROF‘& TD/INC{.; PART NOc VENDOR ﬂa- REQ«
135
CONTROL VALVE~-
MODEL NUMBER 1520-506
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 64
DRAWING 79175006
1/ PILOT CAP 79319619 1
Z1SPRING GUIDE 79319615 1
3 SPRING 79319617 1
4 ADAPTER CAP 79319616 1
S /| BODY & SPOOL 79319620 1
6 MOUNTING FOOT 79319607 2
7 D~-RING 68124430 1
8 SEAL 79319621 B
9 SCREW £2300419 B
10 |REPAIR KIT~INCLUDES 79310618 1

ITEMS 3,7 & 8




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
CRAWING NUMRER AND
CATALOG REFERENCE NUMBABER,

COMPONENTS FOR MODEL NUMBER §VJ-4041-1 ONLY

480

PILOT RELIEF VALVE

79299833



BUCYRUSERE®==® PARTS

factory spec replocement pors s LIST
SERIAL NO. REPLACE OR

140

PILOT RELIEF VALVE-

MODEL NUMEER

SvJ—-4041-1

COMPONENTS ORLY

CATALOG REFERENCE

NUMBER 94

DRAWING 75299833
1| CAP 62300329 1
2 | SCREW 62300330 1
3 | LOCKNUT 62300331 1
4 RETAINER 62300332 1
5 SPRING 62300333 1
6 | GASKET 62300334 1
7 BODY 62300335 1
B PISTON 62300336 1

STOP RING 62300337 1




WHEN DRDERING PARYS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER

879 COUNTERBALANCE VALVE

TH299835

@

(



BUCYRUSE

JE'EEE PARTS

foctory spec replocement parts E=N. l. I S T
SERIAL NO. REPLACE DR '
Cﬁ-{ REF aESCRIPTIgN Fga% TG;;&CL‘ pART gs- VENDDR F}D. REQ!
141
COUNTERBALANCE VALVE
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 29
DRAWING 79299835
1 BODY 743689K1 1
2 | SPOOL 743691K1 1
3 SPOOL 628870K1 1
4 PISTON 545880K1 1
5 PLUG E48197K1 1
6 | SPRING 545877K1 1
7 PLUG 545855K1 1
8, STOP 537624K1 1
5 GUIDE 548660K1 3
10 | SLEEVE $37623K1 1
11 PLUG 20765155 2
12 SPRING 537520K1 1
13[PLUG 03802347 5
14 SHIM 545914K1 10
15 PLUG 54B196K1 1
16 O~-RING 68760750 1
17 BACK-UP WASHER 68765300 2
18 | O-RIRG $8135201 1
19| BACK-UP WASHER 68764740 1
20 | O~RING 68120840 2




8

—
i '\( -

@J

P

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERLAL NUMBER,
DARAWING NUMBERA AND
CATALOG REFERENCE NUMEBER.

COMPONENTS FOR MODEL NUMBER SVJ-4041-2 ONLY : Q/

480 PILOT RELIEF VALVE 79299840



BUCYRUS-ERE E=® PARTS
| E=u

fociory spec replacement ports ® L I S T
SERIAL NO. EREPLACE UR
CAT REF DESCRIPTION FROM To/INCL. PART NO. VENDOR No. | REQ-

142

PILOT RELIEF VALVE-

MODEL NUMBER

SVI-4041-2

COMPONENTE ONLY

CATALOG REFERENCE

NUMBER 94

DRAWING 79299840
1CAP 62300389 1
2 SCREW 62300330 1
3 | LOCKNUT 62300331 1
4 |RETAINER 62300332 1
5| SPRING 62300333 i
6 | GASKET 62300334 1
7 BODY-NSI
B/ PISTON 62300336 1
9STOP RING 652300337 1




()

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
COMPONENTS FOR MODEL NUMBER €04-1146-00] ONLY DRAWING NUMBER AND , CX
| | e

CATALOG REFERENCE NUMBER.

108t PRESSURE COMPENSATED FLOW DIVIDER VALVE 79363971



&
wws — 1E BUCYRYS-ERIE P A R T S
foctory spec replacement ports Es L l S T
StRIAL NO. REPLACE OR
CAT REF DESCRIPTION EROM T0/INCL . PART NO. VENDOR NO. REQ.
144
PRESSURE COMPENSATED
FLOW DIVIDER VALVE-
MODEL NUMBER
604-1146~001
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 294
DRAWING 79363971
1iBODY ) 62301543 1
2 | COMPLETE PISTON 62301544 1
3 | SPRING 62301545 1
4 |ORIFICE 62301546 1
5| FIPE PLUG 62301548 2
6 | PLUG 62301549 1
7 [O-RING 62301550 1
8 | BACKUP RING 62301551 1
9 | PLUG 62301552 3
10 | PLATE 62301553 1
11 | BOLT 62301554 2
12 PLUG 62301555 i
13 O-RING 62301556 1
14 BACKUP RING 62301557 1l
15 PLUG 62301558 1
16 |PLUG KIT-INCLUDES 62301558 1
ITEMS 17 & 18 ]
17 END PLUG 62301560 1l
18 O-RING 62301561 1




25-COMPLETE INLET

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

e COMPONENTS FOR MODEL NUMBER 7106858 ONLY

SOLENOID OPERATED
879 DIRECTIONAL CONTROL VALVE 79364572

C



BUCYRUS

JFEEE PARTS

foctory spec replocement pars M= LIST
SERITAL ND. REPLACE OR
145
SOLENOID OPERATED
DIRECTIONAL CONTROL
VALVE~
MODEL NUMBER 7106858
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 352
DRAWING 79364572
1|NuT 62302564 3
21 COIL 62302584 1
3 TURE KIT-INCLUDES 62302583 4
ITEMS 4 THRU 10
4 | TUBE SUBASSEMBLY 62302565 4
5 0~RING 62302566 4
& | BUTTON 62302567 4
. 710-RING 62302568 I3
8 | PLUNGER 62302569 4
9 | PLUG 62302570 4
10 [ PIN 62302571 4
11 SPRING 62302572 4
.12 |SPRING RETAINER 62302573 4
137SPOOL & BODY-MATCHED 62302574 1
SET
14 |VALVE ATTACHMENT 62302575 1
15 |0-RING 62302585 4
16 SHIM 62302576 iz
17 | O-RING £2302577 20
18 {COLLECTOR PLATE 62302570 1
19 iSPOOL & BODY-MATCHED 62302580 1
SET
20 | VALVE ATTACHMENT 62302581 1
21 CAPSCREW 62302586 [
22 ;WASHER 62302587 8
23 |CLOSED CENTER PLUG 62302582 1
24 'TANK SECTION 62302578 1
25 INLET SECTION WITH 62302588 1
- |RELIEF VALVE
26 INLET BODY | 62302590 1
27 .MAJOR REPAIR KIT~ | 62302589 1
" INCLUDES ITEMS 2B
'THRU 36
28 O-RING | 62302591 i
29 SEAT | 62302582 1
30 RETAINER I 62302593 1
31 POPPET ' $2302594 1
37 ADJUSTING SCREW 62302595 1
33 O-RING . 62302596 2
34 JAM NUT 62302597 1
35 SPRING 62302598 1




BUCYRUSEREE=® PARTS
E=E :

foctory spec replocement parts ® LIST
SERIAL NO. , REPLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. REQ.
145 T
36 | CAPNUT 62302599 1
37 |HEX NUT 623028600 6
38 |WASHER 62302601 2
39 MOUNTING BRACKET 62302602 2z
40 | TIE ROD 62302603 3

)

-
3
~ '_F_-’






WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL.,
SERIAL NUMBER, -
DRAWING NUMBER AND .
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 600C0AIE ONLY C

480 GRAPPLE EXTEND & RETRACT CONTROL VALVE 79380932



BUCYRUS

CESE PARTS

factory spec repkcement parts  [IECIN & LIST
SERTAL ND. REPLACE OR
CAT REF DESCRIPTION RO 0/ INCL ., PART NO. | Enpom NG | REQ.
146
GRAPPLE EXTEND &
RETRACT CONTROL VALVE
MODEL NUMBER 6000A16
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 293
DRAWING 79380932
1| RUT 62301860 2
2 TIE ROD 62301862 1
3 NUT 62301863 )
4 TIE ROD 62301861 2
5 INLET SECTION SUB- 62301864 i
ASSEMBLY- INCLUDES
ITEME 6 THRU 9
6 | BOUSING 62301868 1
5TO-RING 62301865 1
8 MAIN RELIEF VALVE SUB 79381345 1
ASSEMBLY-2500 PSI
9  O-RING . 68120820 1
T0 PLUNGER SECTION SUB~ 62301865 b1
ASSEMBLY~INCLUDES
ITEMS 11 THRU 26
11 | HOUS ING=-NS1I
12 | PLUNGER-NS§1
13| O-RING 62301870 2
14| O-RING 62301869 T
15 O-RING 79381080 2
16 POPPET 62301873 1
17 | SPRING 62301874 1
18 CAPSCREW 62301873 3
19 CAP 62301876 2
20 WASHER 62301877 2
21 | WASHER 62301878 2
22  BODY 62301879 )
23 | SPRING 62301880 2
24 SPRING §2301881 2
25| PORT RELIEF VALVE SUB 79381326 2
TASSEMBLY-2750 PEI
261 O~RING 68120820 2
27 PLUG SUB-ASSEMBLY- £3301867 i)
| INCLUDES ITEMS 28 &
i 29
28 i PLUG 62301883 1
39 O-RING 68120865 i
30 OUTLET SECTION ! 62301866 1




2 st
M-USEDATA. 8. C. 4D
15 -USED AT €

ZLIIEE)
NI {0

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
CRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 7130B10 ONLY

1078 CONTROL VALVE 79380946



BUCYRUS-E

CEEE PARTS

foctory spec replocement E=N. I. l S T
SERIAL NO. REPLACE OR
CAT REF DESCRIPTION FROM 0/ INCL. PART NO.  yruror no. | REQ.
147
CONTROL VALVE -
MODEL NUMBER 7130B10
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 103
DRAWING 79380546
1 |HOUSING-NSI
3 | POPPET 79381183 2
3| SPRING 79381149 2
4 PLUG SUB~ASSEMBELY- 79381801 2
INCLUDES ITEMS 5 THRU
7
5 PLUG 79381928 2
& BACK~UF RING 7938139% p)
7 | O~RIRG 79381040 2
8| CAPSCREW 79381906 r
9 | FLANGE CAP 79381903 1
16 o-RING 79381175 2
11 PLUG SUB-ASSEMBLY~ 79381701 2
INCLUDES ITEMS 12 & —
13
12 PLUG 78381299 )
13 | O-RING 72381300 2
14 PORT RELIEF VALVE 76381944 3
ASSEMBLY-4000 PS1-
INCLUDES ITEMS 16
THRU 33
I5/MATN RELITEF VALVE 62301297 1
ASSEMBLY~3750 PSI-
INCLUDES ITEMS 16
THRU 33
1€ TO-RING 79381312 10
17 cAP 79381937 5
18T POPPET 79381954 5
19 | BACK-UP RING 79381408 5
20 {0O-RING 79381002 g
21! POPPET 79381951 5
22 | PISTON 76381953 5
23 | WASHER | 79381544 30
24  SPRING - 79381546 5
25 QUAD RING ! 79381955 5
26, BACK-UP RING T 79381126 5
27 ! PLUG ! 79381547 P[5
28 POPPET : 79381549 . 5
29 SPRING ' 79381929 . 5
30 SCREW 79381934 . 5
31 WASHER . 79381369 .10
32 ROT 76381371 . 8
33 ACORN NUT 79381372 -




BUCYRUS

JE'EEE PARTS

Rackory spec replocement pors BEEIMs LIST
SERTAL NO. REPLACE OR
147

34 | PIPE PLUG 79381241 2
351 CAP 76381919 r
36 | PLATE 79381912 2
37 CAPSCREW 765381146 12
38 | PLUNGER-NSI

39 O-RING 75381174 4
40 |CAP RETAINER 79381920 4
£1 PLUG 76381917 £
42  SPACER 62301298 4
43 | SPRING 78381911 &
44 |SPRING RETAINER 79381918 4
45 | POPPET 793681163 2
46 |BACK-UP RING 79381553 2
47 O-RING 79381006 Z
48 | SPRING 79381161 2
49 | SPACER RX
50 | O-RIKG 79381180 4
5110-RING 79381125 p)
52 | CAPSCREW 03482128 4
53 FLANGE CAP 79361532 3







£

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AMD
 CATALOG REFERENCE NUMBER,

COMPON&NTS FOR MODEL NUMBER 7130B-18 ONLY

1078 CONTROL VALVE 79380954

'



BUCYRUS

BUCYRUS-ERt

JE BN PARTS

foctory spec replacement parts ® Ll ST
SERTAL NO. REPLACE DR
148 :
CONTROL VALVE
MODEL NUMBER 7130B18
COMPONRENTS ONLY
CATALOG REFERENCE
NUMBER 124
DRAWING 79380954
1 HOUSING-NSI L
2 0~-RING 73381175 3
3 FLANGE CaP 79381903 2
& CAPSCREW 79381906 )
5 PLUG SUB-ASSEMBLY- 79381701 2
{ INCLUDES ITEMS 6 & 7
6 | PLUG 79381298 2
7IO-RING 79381300 2
8 | POPPET 79381183 2
9| SPRING 7938110% )
10 PLUG SUB-ASSEMBLY~ 79381801 2
INCLUDES ITEMS 11
THRY 13
11/ 0-RING 79381040 2
12 | BACK-UP RING 79381399 2
13| PLUG 75381928 2
14 MAIN RELIEF VALVE SUB 62301297 1
ASSEMBLY-3750 PSI~
INCLUDES ITEMS 15
THRU 32
15 | O~RING 79381312 6
16 | CAP 79381937 3
17 POPPET 79381954 32
18 BACK~UP RING 78381408 3
191 0-RING 79381002 3
20 | POPPET 793814951 3
21 PISTON T9381853 3
32 [WASHER 79381544 e
23 |SPRING 79381846 3
24 1 QUAD RING FH38185% 3
25 | BACR-UP RING 78381125 3
26 PLUG 79381547 3
27 . POPPET 79381549 | 3
ZE%S?RIKG 79381824 i 3
29 | SCREW , 79381934 | 3
30 'WASHER TO381369 é
3] ‘NUT 78381371 : 3
32 1ACORN NUT 79381372 3
33 PIPE PLUG | 79381241 2
34 PLUNGER=~NSI !
35.0~RING 78381180 4
26 CAP RETAINER 79381920 4
37 O=RING : TURBL1IT4 4

T



BUCYRUSE

=

BUL RS ERF

E=2 PARTS

hﬂwyﬂﬂxlqﬂxﬁmm!pmh g = P L lEi]l
' SERIAL NO. REPLACE OR
CAT REF DESCRIRTION FROM TO/INCL. PART NO. VENDOR No. | REQ.
148

38 PLUG 79381917 4
39 SPACER 62300415 4
40 SPRING 79381911 4
41 SPRING RETAINER 79381918 4
42 /cap 79381919 ¢
43  PLATE 79381912 2
44 CAPSCREW 79381146 12
45 CAPSCREW 03482128 4
46 |FLANGE CAP 79381055 1
47 |PORT RELIEF VALVE SUB 79381944 2

ASSEMBLY~-4000PSI~

INCLUDES ITEMS 13
THRU 32







WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

COMPONENTS. FOR MODEL NUMBER 7130B27L ONLY

480 CONTROL VALVE 79380970

(O



BUCYRUSERE 2= PARTS
E=a

foctory 1pec ﬂm&runmﬂ ports ® L.lf;'T
SERIAL NO. REPLACE DOE
C&T REF DESCRIF?ié& Fgg?é TGI‘ENCL; g&RT &Ga ?ENDQR &8' REQ;
149
CONTROL VALVE
MODEL NUMBER 7130B27L
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 124
DRAWING 79380970
1/BOUSING—-NS1]
2 | POPPET 78381183 2
3| SPRING 79381109 2
£ PLUG SUB~ASSEMBLY~ 76381801 2
INCLUDES ITEMS 5 THRU
7
5 PLUG ~ 79381928 2
& BACK~UP RING 7938139% 2
7 {O-RING 79381040 2
B|CAPSCREW 79381906 2
9 | FLANGE CAP 79381903 2
10 |O~-RING 79381175 2
11 | PLUG EUB-ASSEMBLY- 79381701 2
INCLUDES ITEMS 12 &
13
12 | PLUG 79381299 1
13 /0~RING 79381300 1
14 |PORT RELIE¥ VALVE 79381944 2
ASSEMBLY-4000 PSI-
INCLUDES ITEMS 16
THRU 33 .
15 MAIN RELIEF VALVE 62301295 il
ASSEMBLY~3750 PSI-
INCLUDES ITEMS 16
THRU 33
16 | 0~RIKG 79381312 &
17 [ CAP 79381837 3
18 | POPPET 75381954 2
15 BACK~UP RING 79381408 3
20 |0~RING 79381002 3
2) | POPPET 79381951 3
22 PISTON 79381953 3
23 'WASHER 79381544 18
24 [ SPRING 749381546 3
25 QUAD RING ! | 79381955 3
26 ' BACK-UP RING 79381126 3
27  PLUG 78381547 3
28 'POPPET ; | 7938154% 3
29 SPRING | | 79381929 3
30 SCREW : ' 79381934 3
31 'WASHER ! i 79381369 6
32 NUT ‘ | 79381371 3
33 ACORN NUT f ' 79381372 3




BUCYRUS-ERE

E=E PARTS

BUCYRUS-ERIE

foctory spec rop'ocmnf parts E=E. L I S T
SERTAL NO. REPLACE DR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. REQ.
149

314 iPIPE PLUG 789381241 2
35 CAP 79381319 &
36 | PLATE 79381912 2
37 | CAPSCREW 78381146 1z
38 | PLUNGER-NSI =

3% O~RING 78381174 )
40 CAP RETAINER 79381920 4
41 PLUG 798381817 4
42 SPACER 62301298 4
43 SPRING 78381511 4
44 SPRING RETAINER 78381818 4
45 POPPET 783811632 2
46 BACK-UP RING 78381553 2
47 O-RING 79381006 2
4B SPRING 79381161 g
49 SPACER 62301858 ]
50 O-RING 79381180 4
81 O-RING 68120970 2







WHEN CRDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
ORAWING NUMBER AND
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 7130-A-6 ONLY

480

CONTROL VALVE

79381537

)

()



O

BUCYRUSEREE=® PARTS

foctory spec replacement parts =N L I S T
SERIAL ND. REPLACE OR
150
PROPEL DIRECTIONAL
CONTROL VALVE
MODEL NUMBER 7130A6
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 153
DRAWING 79381537
1 SHUT-OFF SUB-~ASSEMBLY 79381540 1
INCLUDES ITEMS 2 THRU
5
2 |O~RING 79381013 LA
3|BACK-UP RING 79381543 1
4| O-RING 68120867 1
5 PLUG 79381542 1
6 |ANTI-VOID SUB- 79381281 1
ASSEMBLY-INCLUDES
ITEMS 7 & 15
7 | POPPET 79381309 1
8 O-RING 79381013 1
9| BACK-UP RING 79381126 1
101 0-RING 68133152 1
11 |SPACER 79381308 1
12 INUT 79381310 1
13 |SPRING 79381311 1l
14 |O-RING 68120867 1
15| PLUG 79381304 1
16 | CAPSCREW 79381146 1
17!PLATE 79381915 2
18:!CAP 79381919 2
19 |SPRING RETAINER. 79381918 2
20! SPRING 79381911 2
21| SPACER 79381921 2
22 | PLUG 79381917 2
23| 0-RING 79381125 2
24| 0-RING 79381174 2
25|CAP RETAINER 79381920 2
26 i O-RING | 79381180 i 2
27 : PLUNGER-NS1 }
28 PLUG 20766990 ' 1
29 /PIPE PLUG | 79381241 | 2
30 HOUSING-NSI ; ; =
31 MAIN RELIEF VALVE SUB | - 79381945 | 1
' ASSEMBLY-5000 PSI- ; ! !
"INCLUDES ITEMS 32 : :
'THRU 49 '
32 ACORN NUT 1 79381372 1
33 WASHER ! . 79381369 2
34 NUT - 79381371 1
SCREW 79381934 1

35




BUCYRUSE

B ¥OLN F g

JEEEE PARTS

Factory spec replocement pors BEM. L | ST
CAT REF DESCRIPTION FRG;EE%"%QN;@E*M! PART NO. §§§gégﬁﬂgf REQ.

150
36  SPRING 79381929 i
37 | POPPET 79381549 1
38 | PLUG 79381547 1
3970-RING 79381312 2
40 | BACK-UP RING 79381126 1
41 QUAD RING 76381955 1
42 EPRING 789381546 1
43 WASHER 76381544 &
44 PISTON 78381953 1
45 POPPET 78381951 1
46  O-RING 25383993 1
47 BECH-UP RING 78381408 i
48 POPPET 793818854 1
35[CaP 76381537 1
50 | PLUG SUB-ASSEMBLY= 78381801 1

INCLUDES ITEMS 51

THRY 53
E1TPTUG . T8351938 I
52 | BACK-UP RING 79381399 1
53TG-RING 79381040 1
54 | SPRING 79381109 1
55 TPOPPET 76361901 1
56 | CAPSCREW 79381906 F-3
57 PLUG SUB-ASSEMBLY- 79381701 1

INCLUDES ITEMS BB &

59
58| PLUG 79381299 1
59 O~RIKG: 789381300 1
60 | FLANGE CAP 79381903 1
€1 O-RING 75361175 1







ALWAYS FURNISH MODEL.,

CATALQOG REFERENUE NUMBER,

WHEN ORDERING PARTS,

SERIAL NUMBER,
DRAWING NUMBER AND

COMPONENTS FOR MODEL NUMBER PRVI-10-F-6T-8 ONLY

28l

PRESSURE REDUCING & RELIEVING VALVE

79434215

C



BUCYRUSERE ==

wa

replocement ports T «

LIST

PARTS

CAT REF

DESCRIPTION

SERIAL NO.

FROM

TO/INCL,

PART NO.

REPLACE OR
VENDOR NO.

REQ.

1531
PRESSURE REDUCING &

RELIEVING VALVE~
MODEL NUMBER

PRVI-10-F-6T-L
COMPONERT PARTS ONLY

CATALOG REFERENCE
NUMBER 67

DRAWING 79434215

Db baibd DG D]

CARTRIDGE ASSEMBLY

62303272

|t

SEAL KIT-INCLUDES
ITEMS 4 THRU 8

62303136

O=RING-NSI
BACK-UP WASHER-NSI

L b L

O~RING-NSI

Baibg DB B




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER HVP03-168 ONLY

480 FOOT VALVE 79434300



BUCYRUS-ERIE ===

factory wpec replocement parts E@

PARTS
LIST

CAT REF

DESCRIPTION

SERIAL NO,
FROM TO/INCL.

PART NO.

REPLACE OR
VENDOR NO.

REQ.

152
FOOT VALVE-MODEL

NUMBER HVPO03-16%
COMPONENTS ORLY

CATALOG REFERENCE

NUMBER 45
79434300

DRAWIRG

FOOT PEDAL ASSEMBLY

62300420

INCLUDES ITEM 3
MOUNTING PLATE

79434306

ASSEMBLY-INCLUDES
ITEM 4

PRESSURE DISC
LUBE FITTING

79434310
79434304

LMl

LNbs 1

GUIDE BUSHING &
SPRING ASSEMELY-

79434309

()]

INCLUDES ITEMS 6 & 7
SEAL

79434311

7 10~RING

8!

SEAL KIT-INCLUDES

79434308
79434303

\D

ITEMS 6 & 7
INTERNAL SPRING

79434307

N INNN

bE D b it I

ASSEMBLY




4
B-SEAL KIT

5,__—-

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERtAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER HVP03-168 ONLY

480 FOOT VALVE 79434301



BUCYRUS

By ylosF B

foctory spec replocement parts E=A.

EE=E PARTS

LIST

CAT REF

DESCRIPTION

SERTAL NO.
FROM “TO/INCL.

PART NO.

REPLACE OR
VENDOR NOD.

REQ.

153
FOOT VALVE-MODEL

NUMBER HVPO3~168
COMPONENTS ONLY

CATALOG REFERENCE
NUMBER 37

DRAWING 79434301

FOOT PEDAL ASSEMBLY

62300421

INCLUDES ITEM 3
MOUNTING PLATE

79434306

INCLUDES ITEM 4
PRESSURE DISC

79434310

O il i R

LUBE FITTING
GUIDE BUSHING &

79434304
79434308

TR W PR

SPRING ASSEMBLY-
INCLUDES ITEMS 6 & 7

SEAL
O~-RING

79434311
79434308

SEAL KIT-INCLUDES
ITEMS & & 7

79434303

N NN

pe|  beod bafba balpa

WD @3] -3

INTERNAL SPRING
ASSEMBLY

79434307




2

/

B st

S.8EAL KIT

WHEN ORDERING PARTS,
ALWAYS FURNISH MOOEL,
SERIAL NUMBER,
DRAWING NLUMBER AND
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER HVPO3-002V ONLY

o

480 FOOT VALVE 79434302



BUCYRUS E'E=E PARTS

focory wac oplocament ports IESMNs

LIST

CAT REF

DESCRIFTION

SERIAL NO.

FROM TO/INCL.

PART NO.

REPLACE OR
VENDOR NO,

REQ.

154
FOOT VALVE-MODEL

NUMBER HVPO3-177
COMPONENTS ONLY

CATALOG REFERENCE
NUMEER 1

DRAWING 79434302

FOOT PEDAL ASSEMELY

79434305

INCLUDES ITEM 3
MOUNTING PLATE

79434306

INCLUDES ITEM 4
PRESSURE DISC

79434310

LP P (X ol

LUBE FITTING
GUIDE BUSHING &

79434304
78434309

(R [y PR P
4

SPRING ASSEMBLY-
INCLUDES ITEMS 6 & 7

e

SEAL
O-RING

79434311
79434308

SEAL K1T~INCLUDES
ITEMS 6 & 7

79434303

| 000 Oy

INTERNAL SPRING
ASSEMBLY

79434307

M NN
D it b




1#

T . S . ——— — i — R R e e e e e B S A A et S L S S S T S R e S S . — iy,

WHEN ORDERING PARTS, |
ALWAYS FURNISH MODEL, \ /
SERIAL NUMBER, N P
DRAWING NUMBER AND e _-
CATALOG REFERENCE NUMBER. -

COMPONENTS FOR MODEL NUMBER HVP03-014U ONLY

778 ' HAND CONTROL VALVE 79434313

m
/
~ .



@

&

BUCYRUSERF E=® PARTS
=N

fucfory spec replocemant parts

LIST

CAT REF

DESCRIPTION

SERIAL NO.
FROM TO/INCL.

PART NO.

REPLACE OR
VENDDR NO.

REQ.

155
HAND CONTROL VALVE-

MODEL NUMBER
HVPO3-014U

COMPONENTS ONLY
CATALOG REFERENCE

NUMBERS 5 & 15
DRAWING 794343

13

BELLOW
BASE & SWIVEL

B

62300422
62300423

o

ASSEMEBLY~-INCLUDES
ITEMS 3 THRU &

SCREW-NSI
NUT-RES1

PRESSURE DISC
MOUNTING PLATE WITH

62300424

i

CARDAN JOINT-NSI
GUIDE BUSHING &

wl | e

62300425

SPRING ASSEMBLY~
INCLUDES ITEMS

ba|5e befbe

8 THRU 9
B SNAP RING-NSI

S ' WASHER-NSI
10 | SPRING-NSI

11 GUIDE STUD-NS51
12 GUIDE BUSHING-NSI

13 | SEALING-NSI
14 |SNAP RING-NSI

15| SPACER-NSI

16 | SNAP RING~NS1

17 SNAP RING~NSI
18 O-RING

79434308

19 INTERNAL SPRING
ASSEMBLY-INCLUDES

79434307

e

I

ITEMS 20 THRU 32
20 | SCREW-NS1

21 |WASHER-NSI
22 |GUIDE-NSI

23 | SPACER~NSI
24 SPRING-NSI

25 | SPACER-NSI
26 SPRING-NSI

27 | SPACER—NE1
28 :SPRING GUIDE-NSI

29 WASHER-NS1
30 ' SPRING-NSI

31 GUIDE WASHER-NSI
32 ' SNAP RING-NSI




Qo €

B - SEAL KIT

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER HVPO3- 118 UA ONLY e

081 FOOT VALVE 79434314



(j\

BUCYRUS-ERE ==

fackoey spec replocement ports 2 o

E=E PARTS

LIST

CAT REF

DESCRIPTION

SERTAL NO. .
EROM - TO/INGL.

PART NO.

REPLACE OR
VENDOR NO.

REQ. |

156
FOOT VALVE-MODEL

NUMBER HVP03~11B8UA
COMPONENTS ONLY

CATALOG REFERENCE
NUMBER 45

DRAWING 79434314

FOOT PEDAL ASSEMBLY

62300420

INCLUDES ITEM 3
MOUNTING PLATE

79434306

ASSEMBLY-INCLUDES
ITEM 4

PRESSURE DISC
LUBE FITZING

79434310
78434304

O e G

GUIDE BUSHING &
SPRING ASSEMBLY~

79434309

LS

INCLUDES ITEMS 6 & 7
SEAL

79434311

O-RIKG
SEAL KIT-INCLUDES

79434308
79434303

o o~

ITEMS 6 & 7
INTERNAL SPRING

62303365

NI RN

e [De Dajbe it ba

ASSEMBLY




8 SEAL KIT

COMPONENTS FOR MODEL NUMBER HVPO3-118UA ONLY

79434315

FOOT VALVE

1081



BUCYRUS-EREE ===

factory spec replocement ports =M o

=l PARTS

LIST

CAT REF

DESCRIPTION

SERIAL NO.
FROM TO/INCL.

PART NO.

REPLACE OR
VENDOR NO.

REQ.

157
FOOT VALVE-MODEL

NUMBER HVPU3-117UA
COMPONENTS ONLY

CATALOG REFERENCE
NUMBER 37

DRAWING 79434315

FOOT PEDAL ASSEMBLY

62300421

INCLUDES 1TEM 3
MOUNTING PLATE

75434308

INCLUDES ITEM 4
BAR

79434310

majw (v |-

LUBE FITTING
GUIDE BUSHING &

79435304
79434308

M e

SPRING ASSEMBLY-
INCLUDES ITEMS 6 & 7

SEAL
O~RING

79434311
79434308

n N
D Daidg bl 14

SEAL KIT~INCLUDES
ITEMS 6 & 7

79434303

[ 3
"

W 00 O

INTERNAL SPRING
ASSEMBELY

62303365

[
™

YOS JUP . B




2¢nm——

=

8 SEAL KIiT

WHEN OROERING PARTS,
ALWAYS FURNISH MODEI,,
SERIAL NUMBER,

DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

L~
COMPONENTS FOR MODEL NUMBER HVPO3-119UA ONLY

1081

FOOT VALVE

79434316

()

>



Ry

BUCYRUSE

factory spec replocement ports  TIE=M o

E' =N PARTS

LIST

CAT REF

DESCRIPTION

SERIAL NO.

FROM

TO/INCL.

PART NO.

REPLACE OR
VENDOR NO.

REQ.

158
FOOT VALVE-MODEL

NUMBER HVP(O3-119UA
COMPONENTS ONLY

CATALOG REFERENCE
NUMBER 1

DRAWING 79434316

FOOT PEDAL ASSEMBLY

79434305

INCLUDES ITEM 3
MOUNTING PLATE

79434306

INCLUDES ITEM 4
BAR

79434310

LI | |
M

L0 dwjta (8 pot

LUBE FITTING
GUIDE BUSHING &

79434304
79434309

N

ol

SPRING ASSEMBLY~
INCLUDES ITEMS 6 & 7

SEAL
O-RING

79434311
79434308

e

baidd b

SEAL KIT-INCLUDES
ITEMS 6 & 7

79434303

W 0~ N

INTERNAL SPRING
ASSEMBLY

82303365

N NN

b




Vs
’

/
{
|
i
t
1
I
i
1
i
|
]
[
!
I
{
i
|

2 — ;I 19
|
|
|
|
b
I -
‘ (
! )
} i
i P
H
H
i
H
i
i
1
i
i
H
|
i
t

7 t
|
J
3 "
| vig
1 T, o~
I » b :
. & &
i : N {2 éf

: >
WHEN ORDERING PARTS, | gf ‘\.‘\ __;//
ALWAYS FURNISH MODEL, ‘\ / -
SERIAL NUMBER, N R4
DRAWING NUMBER AND e -
CATALOO REFERENCE NUMBER, -

COMPONENTS FOR MODEL NUMBER HVP03-014UA

O

1081 | HAND CONTROL VALVE 79434317



O

foctory spec replocement paorts IEE%IIQ

&JCYRUS DEEEE PARTS

LIST

CAT REF DESCRIPTION

SERIAL NO.

FROM T0/INCL.

PART NO.

REPLACE OKR
VENDOR NO.

REQ.

159
HAND CONTROL VALVE-

MODEL NUMEBER
HVP06~014UA

COMPONENTS ONLY
CATALOG REFERENCE

NUMBERS 5 & 15
DRAWING 79434317

BELLOWS
BASE & SWIVEL

LS

62300422
62300423

ot i

ASSEMBLY-INCLUDES
ITEMS 3 THRU 6

SCREW-NS]
NUT—-NS1

PRESSURE DISC
MOUNTING PLATE WITH

62300424

Yot

CARDAN JOINT-NSI
GUIDE BUSHING &

~E O e W

62300425

[

SPRING ASSEMBLY-
INCLUDES ITEMS

8 THRU 18
8 | SNAP RING-NSI

b bafpe

9  WASHER~NS1
10 | SPRING-NSI

11 !GUIDE STUD-NSI
12 GUIDE BUSHING-NSI

I3 SEAL-NSI
14 | SNAP RING~NSI

s

15 SPACER~NSI
16 SNAP RING-NSI

17 |BNAP RING-NSI
18 [O~-RING

79434308

19 INTERNAL SPRING
ASSEMBLY-INCLUDES

62303365

ITEMS 20 THRU 28
20 |IWASHER-NSI

21 SCREW-NS!
22 GUIDE-NS]

23 |GUIDE BUSHING
24 SPRING-NS1

| bajba baf e

2B 1SPRING GUIDE=~-NSI

25 | SPACER~NSI
26 | SPRING~NSI

27| SPACER-NS1

29 {WASHER~NS1
30: SPRING~NS1

31 /GUIDE WASHER~-NSI
32 SNAP RING-NSI




)

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
ORAWING NUMBER AND
CATALOG REFERENCE NUMBER.

c

481 COUNTERBALANCE VALVE 79434799



C“\_
o

O

BUCYRUSE

BUCYRLUS-T &

JEEEE PARTS

foctory spec replocement ports TS L.IfS'T
SERTAL NO. REPLACE OR
160
PROPEL COUNTERBALANCE
VALVE
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 29
DRAWING 79434798
1|BODY 743689K1 1
2 FIRST STAGE POOL 750229-01 b
3 SECOND STAGE SPOOL 628870K1 1
§ DASHPOT PISTON 553313-01 1
5 PLUG 553314-01 1
& SPRING 545877K1 1
7 | SPOOL STOP 537624K1 1
B[PILOT GUIDE 548660K1 1
Y PILOT DAMPER SLEEVE 537623K1 1
(10 PLUG 207858155 2
11 O-RING 68120840 2
12  SPRING £37520K1 1
13 | PLUG #8-32X3/16 03802347 5
14 [PLUG 548196K1 1
15 |O-RING 68760790 1
16 | BACK-UP WASHER 68765300 2
17 |0O-RING . 68135201 1
18 | BACK-UP WASHER 68764740 1




)

WHEN OROERING PARTS,
ALWAYS FURNISH MOOEL.
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 148-123 ONLY

O

480 SHUTTLE VALVE 79434809



()

BUCYRUSERE ==

E=E PARTS

foctory spec replacement ports = LlST
SERIAL ND. REPLACE OR .
CAT REF DESCRIPTION FROM T0/INCL . PART NO. VENDOR NOD. REQ.
161
SHUTTLE VALVE-
MODEL NUMBER 148-123
COMPONENTS ONLY
CATALOG REFERENCE
NUMBERS 2 & 55
DRAWING 79434809
1 |BLOCK 79434810 1
2 STEEL BALL 75434813 1
3 PLUG SUB ASSEMBLY- 79434811 2
INCLUDES ITEMS 4 THRU
6
4 1O~-RING 79434E14 2
5 | PLUG 79434812 2
6 | SEAT 79434800 2




-
X

3
=4

I

1=
=

7
WHEN OROERING PARYS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND
g CATALOG REFERENCE NUMBER.
COMPONENTS FOR MODEL

NUMBER V1386 LVI 1001-12VDC ONLY

n7s SOLENOQID VALVE 79441428

9

O



BUCYRUS-ERIE =R PARTS

foctory spec replocement ports Ea I.IST
CAT REF DESCRIPTION FRGMSW‘“@“‘E{N% BART NO. §§§‘5§§E§§$ REQ.
165
SOLENOID VALVE~-
MODEL NUMBER
v136~LV1-1001~-12VDC
COMPONENTS ONLY
CATALOG REFERENCE
NUMBERS Bl & B84
DRAWING 79441428
1 NOT 79441420 1
2 HOUSING 79441421 1
3 COIL 79441430 ;i
4 | WASHER . 79441422 1
5 SLEEVE ASSEMBLY 75441423 1
6 | SPRING 79641424 1
7  SEAL 75441425 2
8 PISTON & ARMATURE
BODY ASSEMBLY~-NSI
9 PLUG 79441426 1
10 SPANNEE WRENCH NOUT 76441429 1




&

Gﬁ
EN \
O '
QE
L
ﬁE
s
;3
L
VD
C
a
;3
6
B
. E ;
Dc
ON
L C
u/

48
2
SW
(NG
OR
AU
XIL
IARY
H
OIST 50
LEN
o
VA
LVE
79
44
143
4



BUCYRUS-ERE'E=E PARTS

C\_ foctory spec replocament ports E=A. LlST
,,,,,, ’ StRIAL NO. rEPLACE OR
DESCRIPTION FROM T0/INCL. PART ND.A VENDOR NO. REQ.
175
SQOLENQID VALVE b 4
MODEL NUMBER X
V13i6-LB1l~1001-12VDCE X
v136~HB1~1001-12VDC X
COMPONENTS ONLY X
CATALOG REFERENCE X
NUMBERS 81 & £4 X
DRAWING 79441434 X
1 /NUT 79441420 i1 X
2 |HOUSING 79441421 J X
3ICOIL FOR 79441430 1x
%?lSE-LBﬁ*lQQK*lZVﬁC X
3|COIL FOR 62304628 13X
V31i3g-HB1~1001-12VDC X
4 |WASHER 79441422 1%
- B |SLEEVE 75441423 1 X
& SPRING 79441424 12X
7 SEAL 79441425 2 X
8:BODY, PISTON & ARM X
ATURE ASSEMBLY~NSI X
2 9| PLUG 79441426 1x
{i:> 10 EPANKER WRENCH NUT 75441429 1 X
I
|
l
|
%
i
i




DRAWING NUMHER AND
CATALOG REFERENCE NUMBER.

2 28 WHEN ORDERING PARTS, ~
29 ALWAYS FURNISH MODEL,
& SERIAL NUMBER, e
(W =it

COMPONENTS FOR MODEL
NUMBER 30332 ONLY

480 PROPEL BRAKE 82057063



BUCYRUSE

AE

BUCYRUS-ERIE

EEl PARTS

foctory spec replacement ports B o LIST
SERTAL NO. REPLACE OR
CAT REF DESCRIPTION FROM T0/INCL. PART NO. VENDOR NO. REQ.
115
PROPEL ERAKE
MODEL NUMBER 30332
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 5
DRAWING 820570863
1 SPLINED SHAFT RX
2| SEAL 2300618 i
3 RETAINIRG RING 62300619 1
4 |BALL BEARING £2300075 1
5 I GASKET 62300630 1
& | GASKET 62300629 1l
7ICOMPRESSION SPRING 820575158 .20 .
BICOMPRESSION SPRING B2057514 20
8 PRIMARY DISC : B2057504 1
10 PREFORMED PACKING 82057810 1
1) [ROTATING DISC 62300624 3
12 I STATIONARY DISC 62300623 3
13 | BLEEDER SCREW 62301747 1
14 |FLANGE SCREW . 62301744 B
15 PACKING BACEK~UP RING 82057548 1
16 i PREFORMED PACKING 82057547 h
17 1 PISTON RX
18 PREFORMED PACKING B2057545 1
19 I PACRKING BACK-UP RING 2057546 1
20 | PORER PLATE RX
21 BALL BEARING 62300627 1
22 RETAINING RING 62300628 i1
23 i COMPRESSION SPRING 8235?5%5 RE
24 | TORQUE PIN RX
25 HOUSING RE
26 O~RING KIT~INCLUDES 62300580 1
ITEMS 10,15.16,18 &
19
27 1 8TACK KIT~INCLUDES 62303402 1
ITEMS 9,11,12,23 & 24 '
28 |BEARING KIT~INCLUDES 62300684 1
#ITEMS 2 THRU 4,21 &
i2e i
= 29 GASKET KIT-INCLUDES ! 62300683 1
{ITEMS 5 & 6

!
i
€

P JEPURNR R R

i




COMPONENTS FOR MODEL NUMBER P4ST-DR6 ONLY

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,.
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

480

SWING DRIVE GEAR CASE

82330257

O



BUCYRUS-ERFE=® PARTS.

foctory spec replocement parts Es L'ST )

CAT REF DESCRIPTION crow N el | PART No. | REPLACE ORgpq
120 :
[SWING DRIVE GEAR CASE
MODEL NUMBER P4ST-DRG
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 5
DRAWING 82330257
1 |OUTPUT SHAFT 62304581 1
2 |\ BALL BEARING 623019;8 1
3 {COVER 62304582 1
§INILOS RING 62304583 1
5 |BEARING COMPLETE- 62304584 1
INCLUDES ITNRER RACE &
OUTER RACE
6 HOUSING COMPLETE- 62304585 1
INCLUDES HOUSING GEAR
RING & DOWEL
7 ROLL PIN 62301052
8 ROLL PIN 62301053
9 | SOCKET HEAD CAPSCREW 62301358 :
10 0IL SEAL 62301055 )
11 |BEARING COMPLETE- 62301129 1
INCLUDES INNER RACE &
OUTER RACE
12 5LOTTED NUT 62301056 1
13 !LOCK PLATE 62301057 1
14 HEX HEAD SCREW 62301102 3
15 |BRAKE SPIDER 62301097 i
16 /OIL SEAL 62301095 i
17 BEARING COMPLETE- 62301132 1
"INCLUDES INNER RACE & 5
|QUTER RACE :
18TCOVER 62301078 1
19:SHIM 1.0MM 62301071 1
NOTE-FOLLOWING SHIMS
{ARE OPTIONAL-SPECIFY
{G1ZE & QUANTITY
19 SHIM 0,5MM 62301072 |
19 SHIM 0.4MM | 62301073 |
19 SHIM 0.3MM : ' 62301074 |
19.8SHIM 0.2MM % 1&2301&?5 i
SHIM 0O,1MM L 62 7 !
ég BRAKE SHAFT ; igzggégsg ' } i
- 21 :CIRCLIP ‘ | 62301077 | I
22 BEARING COMPLETE- : 62301130 1
INCLUDES INNER RACE & ° 3
"OUTER RACE .
23 FILTER , : 62304587 1
24 PIN ) 62301060 3
6

25 THRUST WASHER ‘ - 62301061




BUCYRUSE

Bl YRS FRIE

JE'EEE PARTS

foctory spec replocement ports TR & LIST
CAT REF DESCRIPTION FRmeRI“%§§§NCL PART NO. §§§§§§EN8R REQ.
130
26| DISK 62301062 9
27 | PLAMNETARY PINION 62301064 3
28 | BEARING ROLLER 62301083 132
29 CIRCLIP €3301368 3
30 | PLANETARY CARRIER 62301058 1
31 BALL BEARING £5301065 1
32 DUAL SPUR GEAR £2304588 31
23 BALL BEARING 62301278 1
34  SCREW PLUG 62301069 1
35 | HOUSING 62304585 1
36 BEARING COMPLETE- 62301130 1
INCLUDES INNER RACE &
QOUTER RACE
3TTRING £5304593 I
38 |DRIVE SHAFT 62304590 1
39| 5HIM~0 ., 5MM 623045481 1
NOTE~FOLLOWING SHIMS
ARE OPTIONAL-SPECIFY
SIZE & QUANTITY )
35 SHINC0 . 4V §2301083
39 SHIM~0. 3MM 62301084
3% SHIM-0,2MM 62301085
I9iSHIM-0. 1MM 62301086
40 | BEARING COMPLETE~ 26845350 1
INCLUDES INHER RACE &
QUTER RACE
41 |MOTOR FLANGE 62301398 1
42 SOCKET HEAD SCREW £230)1399 4
43 LOCKWASHER 623014086 &
44  SCREW PLUG 62304592 h ]

S






7

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
. SERIAL NUMBER,
DRAWING NUMBER AN
CATALOG REFERENCE NUMBER.

COMPONEN?S FOR MODEL NUMBER 29139 ONLY

480 LOWER ROLLER ASSEMBLY

L

82811525



*

BUCYRUSERIE == PARTS

foctory spec replocement ports Tl « LIST
SERIAL NO. REPLACE OR

145

LOWER ROLLER ASSEMBLY

MODEL NUMBER 29139

COMPONENTS ONLY

CATALOG REFERENCE

NUMBER 18

DRAWING 8281152 i
1 SLEEVE 62301500 2
2 COLLAR 62301499 2
3 SEAL GROUP 62301497 2
4 O-RiIKNG 62301498 2
5 SHAFT 62301496 1
6  ROLLER ASSEMBLY-~ 62301494 1

INCLUDES ITEMS 7 THRU

g
7 | BUSHING 82070511 2
B8 /ROLLER SHELL~NSI
9| OIL SCREW 03552011 1




i~ MASTER PIN ASSEMBLY —
8-MASTER REPAIR LINK ASSEMBLY

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
I2HAWING NUMBER AND

CATAY 3G REFERENCE NUMBER,

480 TRACK CHAIN ASSEMBLY LESS SHOES 82942993




BUCYRUS-ERE E=® PARTS
foctory spec replocemant parts E=N. L l S T

REPLACE OR
VENDOR NO,

SERIAL NO.

FROM 70/INCL. | PART NO.

CAT REF DESCRIPTION REQ.

150
TRACK CHAIN ASSEMELY

LESS SHOES—
MODEL NUMBER D-7F

COMPONENTS ONLY
CATALOG REFERENCE

NUMBER 13
DRAWING 82942993

NOTE-QUANTITIES

LISTED BELCOW ARE FOR

ONE SIDE OF TRaCK
CHAIN ASSEMBLY

1 MASTER PIN KIT-
INCLUDES 1 OF ITEM 2,

34950502

2 OF ITEM 3 & 4 OF
ITEM 4

Z |MASTER PIN
3} SPACER

345950503
34950508

62301510
62301512

4 |TRACK SEAL
5 |[MASTER BUSHING

34950507
34950500

62301513
62301511

184D

RIGHT HAND MASTER
LINK

34950513

62301539

LEFT HAND MASTER LINK
MASTER REPAIR LINK-

fs IR0 (B - )]

34950514
34950515

62301507

iINCLUDES 1 OF ITEM 2,
1l OF ITEM 3,4 OF ITEM

4,1 OF ITEM 5,1 OF
ITEM 6 & 1 OF ITEM 7-

AS REQUIRED




{=MASTER PIN ASSEMBLY

2-MASTER REPAIR LINK ASSEMBLY
3-CHAIN LINK ASSEMBLY

CATALOG REFERENCE NUMBER.

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND

480

TRACK CHAIN 8 SHOE ASSEMBLY

82943007

@



BUCYRUS+

factory spec replocement parfs E=N.

JEEEE PARTS

LIST

CAT REF

DESCRIPTION

SERIAL NO.

FROM

TO/INCL.

PART NO.

REPLACE OR
VENDDR NO.

REQ.

160
TRACK CHAIN & SHOE

ASSEMBLY-
MODEL NUMBER D-7F

COMPONENTS ONLY
CATALOG REFERENCE

NUMBER 12
DRAWING 82943007

NOTE-QUANTITIES
LISTED BELOW ARE FOR

ONE SIDE OF TRACK
CHAIN & SHOE ASSEMBLY

MASTER PIN ASSEMBLY-
INCLUDES ITEMS 12

34950502

THRU 14
'MASTER REPAIR LINK

34950515

CHAIN LINK ASSEMBLY-
23 LINE-INCLUDES

34950516

35000031

ITEMS 2 & 7 THRU 14
LEFT HAND MASTER LINK

34950514

62301507

2D

LEFT HAND TRACK LINK
ROT FURNISHED

6
7

EEPARATELY"
HASTER PIN

34950503

62301510

2D

7 IRIGHT HAND TRACK LINK

HOT FURNISHED

B8

! SEPARATELY
SQUARE NUT

34950505

62301514

184D

5

10

TRIPLE GROUSER SHOE
BOLT

34950310
62300872

62301526
62301515

46D
184D

11

RIGHT HAND MASTER
LIRK

34950513

62301539

2b

12
13

PIN~-USE ITEM 6
t BUSHING—~USE ITEMS 6,

;16,4 OF ITEM 14 & 2
'OF ITEM 15

14
15

SEAL
i SPACER

T 33550507
: 34950508

62301513
62301512

1184D
(184D

i6

'MASTER BUSHING

i 34950500

62301511

2D




{~-MASTER REPAIR LINK ASSEMBLY

WHEN GRDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER AND
CATALOG REFERENCE NUMBER,

480

TRACK CHAIN ASSEMBLY LESS SHOES

829430I6



BUCYRUS-E

foctory spec

ik VRS TR

replacament parts Tl

FE=E PARTS

LIST

CAT REF

DESCRIPTION

SERIAL NO.
FROM TO/INCL.

PART NO.

REPLACE OR
VENDOR NO.

REQ.

165
TRACK CHAIN ASSEMBLY

LESS SHOES-
MODEL RUMBER D~7F

COMPONENRTS ONLY
CATALOG REFERENCE

NUMBER 13
DRAWING 82943016

NOTE-QUANTITIES

'LISTED BELOW ARE FOR

ONE SIDE OF TRACK
CHAIN ASSEMBLY

MASTER REPAIR LINK-
INCLUDES 1 OF ITEM 2,

82943617

2 OF ITEM 3,4 OF ITEM
4,1 OF ITEM 5,1 OF

ITEM 6 & 1 OF ITEM 7-
AS REQUIRED

MASTER PIN
SPACER

82943604

82943601

62301510

62301512

1D

iD

TRACK SEALS |
MASTER BUSHING

82943605
82943606

62301513
62301511

184D
1D

RIGHT HAND MASTER
LINK

82943611

62301539

4D

Bt Ut v N

LEFT HAND MASTER LINK

82943612

62301507

1D




7

[P ae————— L

| CATALOG AEFERENCE NUMBER

ALWAYS FURNISH MODEL.

WHEN ORDERING PARTS.

SERIAL NUMBER,
DRAWING NUMBER AND

COMPONENTS FOR MODEL NUMBER BG5500 ONLY

480

LOWER ROLLER ASSEMBLY

/

Q-

/

\

82946230

()

()



BUCYRUS-ERIE *==2

‘=M PARTS

foctory spec replocement ports E=A. LIST
SERIAL ND. REPLACE OR
CAT REF DESCRIPTION FROM Ta/INCL. FART ND. VENDOR ND. | REQ.

i70

LOWER ROLLER ASSEMBLY

MODEL NUMBER 8G5500

COMPONENTS ONLY

CATALOG REFERENCE

NUMBER 18

DRAWING "82946230
1 | DOWEL 62300779 2
2 |COLLAR 62300754 2
3| SEAL GROUP 62300782 2
3 O-RING 62300781 2
5! SHAFT 62300791 1
% ROLLER ASSEMBLY~ 62300787 1

INCLUDES ITEMS 7 THRU |

9
7 | BUSHING 62300785 2
B ROLLER SHELL-NSI
$ | PLUG WITH SEAL 62300784 1




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAAWING NUMBER AND
CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 8G5537 ONLY

C

479 TAKE-UP TUMBLER 82946238



O

BUCYRUS-ERE E=® PARTS

foctory spec replacement ports TSI LIST

SERIAL NO. REPLACE OR

178 '

TAKE-UP TUMBLER-

MODEL NUMBER 8GS5537

COMPONENTS ONLY

CATALOG REFERENCE

NUMBER 1

DRAWING 8294623
1|SHAFT LOCK PIN 62300779 2
2 SLIDE BAR 62300780 2
3 | SHAFT SEAL 62300781 2
4 | SEAL GROUP 652300782 2
5 | SHAFT 62300791 1
6 PLUG WITH SEAL 62300784 1
7 BRONZE BUSHING 62300785 2
¢ IDLER WHEEL 62300786 i




R WSS S S A N S —

el ’ WHEN ORDIE RING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBRER,

DRAWING NUMBER AND .
ROD 8 YOKE ASSEMBLY | co1oron meromnmr D o C |

COMPONENTS FOR MODEL NUMBER 56377 ONLY
480 IDLER WITH RECOIL 8 HYDRAULIC ADJUSTER 82973003



BUCYRUSEREE=® PARTS

factory spec replacement parts m@: I.IST
CAT REF DESCRIPTION FROMSER“LTG&%NCL; PART NO. EEEESEENSR REQ.
180
IDLER ASSEMBLY WITH
RECOIL & HYDRADLIC
ADJUSTER- o
MODEL NUMBER 56377
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
DRAWING 82973003
1| IDLER ASSEMBLY~ 62302087 1
INCLUDES ITEMS 2 THRU /
8
2 IDLER~INCLURES 62302091 1
ITEM 25
3 SHAFT 82845006 1
4 SLIDE BAR 62302093 3
STSEAL 62301497 3
6| 0-RING 68095002 2
I ROLL, PIN 62302094 3
8 | SCREW 62302085 4
SPRING KIT L ADJUSTER 62302088 i
INCLUDES ITEMS 10 -
THRU 22
10| CYLINDER 62302096 1
11 F1STON 2302097 1
12 |SEAL RING 82942925 1
13TGOIDE RING 52302058 1
14 WIPER 62302099 1
15 | FLANGE 62302100 1
16 | SPRING 62302101 1
17 | STOPPER 62302102 1
18I STOPPER £2302103 1
T9TFLANGE £2302102 I
20|ROD 62302105 1
51 GREASE NIPPLE 57037202 I
22 O-RING 68100082 1
23 SCREW 2302086 3
24 | LOCKWASHER | 62302090 H
35 BUSHING 83070511 3




WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,
SERIAL NUMBER,
DRAWING NUMBER-AND
CATALOG REFERENCE NUMBER,

COMPONENTS FOR MODEL NUMBER 250,233,234 ONLY

ar9

SLIDE WINDOW

82976035

7



BUCYRUSL

CEEE PARTS

foctory spec replacement ports ® L;lii'l
SERIAL NO. REPLACE OR
100
SLIDE~BY REAR WINDOW~
MODEL NUMBER
250,233,234
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 52
DRAWING B2976035
1 MAIN FRAME-NSI
2!TIE BAR 62301900 1
3 SCREW 62301901 4
4 CATCH 62301902 1
5 SCREW 623015903 Z
& CENTER POST 24-31/32
INCHES~-SPECIFY LENGTH
7 | SCREW 62301904 2
8 SLIDE STOP 62301905 1
9| SCREW 62301906 1
I0 [ FRICTION LOCK 62301507 1
11| SCREW L 62301908 2
12 |SLIDE FRAME ASSEMBLY- 62301909 1
INCLUDES ITEMS 18
THRU 27
13|STA GLASS $2301910 1
14[VINYL CHANNEL CP 15 62301911 1
: INCHES _
15 VINYL CHANNEL STA 53 62301912 1
INCHES .
18 |WEATHERSEAL VINYL 25 6£€2301973 1
INCHES
17 |WEATHERSEAL 25 INCHES 62301514 1
18 SLIDE FRAME-NSI
1% BACK BAR 203 EXT.
124-13/16 INCHES-
i SPECIFY LENGTH
20 | BACK BAR SCREW 62301915 2
21 LOCK ASSEMBLY 62301916 1
22 i SCREW FOR LOCK 62302107 1
23 BARREL NUT T 62301917 2
24 SLIDE GLASS L 62302108 1
25 VINYL CHANNEL 75 62302918 1
. INCHES :
26 . FLOCKED RUBBER 50 T 62302919 1
" INCHES ;
62301814 1

27 WEATHERSEAL 26 INCHES







325H

NUMERICAL INDEX

PART DRAWING | PARY DRAWING | PART DRAWING
NUMBER NUMBER | NUMBER NUMBER | NUMBER NUMBER
02192101 Bcas2 | 02711080 ZA431A | 02786465 ZA423D
02385750 L111 | 02711050 ZA431B | 02786465 ZA423H
02385750 L114 | 02711050 ZA431C | 02786465 ZA423K
02613255 F118 | 02711050 ZA431D | 02786470 F118
02614505 JA161 | 02711150 ZA423) | 02786485 JA181
02614545 JA161 | 02712050 . zA423F | 02786485 M103
02617705 E127 | 02713050 Q1674 | 02786490 BC110
02617745 s177 | 02713050 Q1678 | 02786490 BC362
02621000 ABI30 | 02713050 o168a | 02786490 T106
02621500 AB130 | 02713050 Q1688 } 02786520 BC110
02622800 AB130 | 02713050 Q179A | 02786520 BC362
02622850 AB130 | 02713050 Q1798 | 02786545 ZA427
02704070 Qz133 | 02713050 QR151 | 02786548 BC110
02704070 Qz134 | 02713050 QR152 { 02786550 E127
02704070 w162 | 02713050 ZA489 | 02786605 AB130
02704070 ZA425 | 02714050 a168a | 027e0200 QZ134
02704070 Za426 | 02714050 01688 | 02810008 ZA425
02705150 8176 | 02714050 Q1798 | 03008225 W163
02705150 w163 | 02714450 Q1678 | 03014255 E127
02707150 0Z133 | 02714450 01888 | 03014255 8176
02707150 Qz134 | 02714450 Q1794 | 03103240 ZA424
02707150 w163 | 02714450 Q1798 | 03109480 W163
02707150 wa11s | 02716080 1114 | 03118720 VW120
02707150 waite | 02737570 az133 | 03173180 Q1798

© 02707150 wA117 | 02737570 Qz134 | 03173160 Qz133
02707150 ZA425 | 02738550 40004373 | 03173160 QZ134
02707230 s1768 | 02738550 at7es | 03173160 YB107
02708150 ZA425 | 02738550 az133 | 03173160 ZA426
02708150 Za451 | 02738550 Qz134 | 03173280 WA115
02708180 8176 | 02738650 Q1798 | 03173280 WA116
02709150 Q1678 | 02739600 ZA425 | 03173280 WA117
© 02709150 Q1878 | 02740550 ZA424 | 03173320 Q7133
02709150 0168A | 02788312 W14 | 03173320 Qz134
02709150 Q1688 | 02786330 zZA426 | 03173400 WA115
02709150 Q1798 | 02786345 Wig4 | 03173400 WAT15
02709150 02133 | 02786345 WA115 | 03173400 WA117
02709150 Qz134 | 02786345 wat1e | 03179190 8176
02709150 S180 | 02786345 WA117 | 03179280 Q167A
02709150 wA116 | 02786345 ZA426 | 03179410 8176
02709150 Wa117 | 02786345 zA491 | 03179720 2A426
02709150 ZA423J | 02786346 W13 | 03182320 VH118
02709150 Za425 | 02788385 aBi30 | 03182320 VW118
02709400 E127 | 02786385 S176 | 03182400 WA116
02709400 s176 | 02788385 vE142 | 03219240 WA116
02710050 ZA431C | 02786385 Za426 | 03219240 WA117
02710050 ZA431D | 02786395 w163 | 03223160 Qz133
02710150 Q1798 | 02786425 QR151 | 03223160 QZ134
02711050 vW120 | 02786425 QR152 | 03223400 W164
02711050 ZA423A | 02786425 YE142 | 03273245 8176
02711050 ZA423B | 02786425 ZA427 | 03273320 Q167A
02711080 ZA423C | 02786425 ZA489 | 03273320 Q168A
02711050 ZA423D | 02786426 w1e3 | 03273320 W163
02711050 ZA423F | 02786430 01798 | 03273320 WA116
02711050 ZA423H | 02786465 7A423¢ | 03273320 WA117




325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
03273320 ZA428 | 03279485 w163 03282560 Q17ae
03273325 5176 03279565 w163 03282560 ZA423F
03273400 ZA427 03279640 64916036 03282725 64312298
03273880 ZA4H 03279640 64216711 03282725 ZA4C
03273855 64916036 03279640 Q1798 03282725 2AaD
03273855 684916711 03279645 w163 03282800 ZA423K
03276240 ZA425 03279720 QR151 03282800 ZA4231
03276240 64916036 03279720 QR152 03282805 ZA431A
03276240 64916711 03279720 WA116 03282805 ZA431B
03276280 Q168A 03279720 WA117 03282805 ZA431C
03276320 ZA425 03279765 W163 03282805 ZA431D
03276320 ZA451 03279800 64916036 03282885 ZA423F
03276964 64312296 03279800 84916711 03282887 ZA423B
03279160 W163 03279840 ZAA423E 03282887 ZAA2EM
03279200 QZ133 03279840 ZA423H 03283045 64312286
03279200 QZ134 03279840 ZA423M 03283045 ZAANG
03279240 ZA425 03279900 Q168A 03283045 ZA431D
03270240 ZA428 03279900 ZA423C 03283285 ZA423J
03279280 Q167A 03279900 ZA423H 03283440 ZA431B
03279280 Q168A 03279900 ZA423K 03285240 Q1678
03279280 Q1688 03279900 ZA423L 03285240 Q1798
03279280 Q179A 03280480 ZA423C 03285320 YE142
03279280 ZA427 03280480 ZA423H 03285320 ZA423B
03279320 E127 03280480 ZA423K 03285320 ZA423E
03279320 Q167A 03280480 ZA423L 03285320 ZA423F
03279320 Q1678 03280480 ZAA25 03285320 ZA423M
03279320 Q1688 03282245 QR151 03285320 ZA431C
03279320 Q179A 03282320 Q1798 03285320 ZA431D
03279320 Q1788 03282400 ZA423K 03285325 W163
03279320 QZ133 03282400 ZA431A 03285400 L1t1
03279320 QZ134 03282400 ZAAB 03285400 L112
03279320 WA118 03282400 ZA4310 03285400 Q1688
03279320 WA117 03282400 ZA431D 03285400 YE142
03279320 ZA424 03282400 ZA423L 03285400 ZA423A
03279320 ZA489 03282480 QR151 03285400 ZA4238
03279400 64916036 03282480 QR152 03285400 2A423D
03279400 64916711 03282480 ZA423A 03285400 ZAA23F
03279400 ABA130 03282480 ZA423B 03285400 ZA423G
03279400 Q1678 03282480 ZAA23C 03285400 ZA423K
03279400 21688 03282480 ZA4230 03285400 ZA423L
03279400 Q1798 03282480 ZA423E 03285400 ZA423M
03279400 5180 03282480 ZA423G 03285400 ZA427
03278400 ZA422 03282480 ZA423H 03285400 ZAA30
03279400 ZA423J 03282480 ZA423) 03285400 ZA489
03278400 ZA423L 03282480 ZA423K (3285400 ZA480
03279400 ZA427 03282480 ZA423L 03285480 QR151
03279400 ZA489 03282480 ZA423M 03285480 ZA423C
03279447 w163 03282480 ZA429 03285480 ZAA423F
03279480 Q1678 03282480 ZA430 03285480 - ZA428H
03279480 5180 03282480 ZA431A 03285480 ZA423K
03279480 YE142 03282480 ZA4318B 03285480 ZA4231
03279480 -ZA423A 03282480 ZA431C 03285480 ZA429
03279480 ZA423D 03282480 ZA431D 03285480 ZA430
03279480 ZA423J 03282480 ZA480 03285560 Fi18




325H

NUMERICAL INDEX

PART DRAWING | PART DRAWING | PART DRAWING
NUMBER NUMBER | NUMBER NUMBER | NUMBER NUMBER
03285560 Jat61 | 03291400 Q1674 | 03295605 T106
03285560 vw120 | 03291400 Q168A | 03205765 JA181
03285560 YE142 | 03291400 Q1688 | 03295765 M103
03285560 Za423A | 03291400 Q179A | 03295940 BC110
03285560 ZA423B | 03291560 Q1678 | 03205040 JA161
03285560 za423D | 03291560 Q1798 | 03295040 M103
03285560 zaa23G | 03291840 BC110 | 03298605 BC110
03285560 ZA423M | 03291840 8C362 | 03301582 BC110
03285560 ZA428 | 03291640 Q179A | 03329080 WA116
03285560 ZA431A | 03201720 BC110 | 03329080 WA117
03285560 za489 | 03291720 ZA423G | 03320530 Q167B
03285660 7a490 | 03281800 Q167A | 03347400 T106
03285640 AB130 | 03291800 a1e8a | 03347465 VH118
03285640 ZA161 | 03291800 ZA423C | 03347465 VW118
03285640 ZA423B | 03291800 zA423H | 03347581 VW120
03285640 ZA423C | 03291800 ZA423K | 03350585 VD111
03285640 ZA423F | 03291800 ZA423L | 03474480 WA115
03285640 ZA423H | 03291880 Q179A | 03474480 WA116
03285640 ZA423) | 03291960 Q168A | 03480722 QR151
03285640 ZA423M | 03282040 Q1678 | 03482125 ZA423E
03285640 ZA43C | 03292040 ai79e | 03482128 79380946
03285640 zA431D | 03292040 ZA423C | 03482128 79380954
03285645 wi1s3 | 03292040 744230 | 03482130 ZA423E
03285720 ZA423K | 03292040 ZA423H | 03483510 ZA422
03278720 ZA423L | 03292040 ZA423K | 03483640 ZA423F
03285800 ZA423A | 03202040 zA423L | 03484040 F118
03285805 w163 | 03292120 Q1688 | 03500670 QR152
03285960 ZA423A | 03292200 Q1688 | 03505400 VH118
03285960 ZA4238 | 03292280 ZA423C | 03505400 VW118
03285960 za423C | 03292280 zAa423H | 03552001 ZA423G
03285960 ZA423) | 03282280 za423K | 03552001 ZA489
03285960 za423m | 03292280 zAa23L | 03552004 F118
03286040 ZA4238 | 03292440 QR151 | 03552006 ZA428
03286120 ZAd23A | 03292440 QR152 | 03552006 ZA490
03286120 ZA423B | 03292440 7A423C | 038552011 B2811525
03286120 ZAad23D | 03292440 zAa423H | 03552023 ZA428
03286120 ZA423E | 03292440 zaa23K | 03552023 ZA490
03286120 ZA423G | 03292440 ZA423L | 03566910 E127
03286120 ZA423M | 03292600 Q1678 | 03572140 A127
03286200 ZA4318 | 03292800 Q1798 | 03572140 ZA423F
03286200 ZA431C | 03292600 zadsg | 03572157 W163
03286200 ZA431D | 03282760 za427 | 03612090 0zZ133

| 03286200 ZA489 | 03292760 za489 | 03612000 0zZ134
03286280 ZA423A | 03294480 BC362 | 03614200 W163
03286280 2h4238 | 03294480 L111 | 03614201 W163
03286280 ZA423C | 03294480 L112 | 03638220 W164
03286280 ZA423G | 03294640 ZA422 | 03640290 ZA425
03286280 ZA431A | 03284720 BC110 | 03642160 YE142
03286440 ZA423C | 03294740 T106 | 03642190 5176
03286440 zA428 | 03294880 Q1678 | 03642240 YE142
03286440 za430 | 03294880 Q1688 | 03646170 $176
03286520 Q1798 [ 03294880 Q1798 | 03646220 5176
03288760 za428 | 03295120 BC362 | 03646240 AB130
03286760 ZA4g0 | 03295285 BC110 | 03646440 W164




NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER | NUMBER NUMBER | NUMBER NUMBER
03846520 W163 03951400 ZA425 | 03955002 ZA423d
03648240 AB130 03951400 ZA426 | 03855002 ZA423K
03648405 $176 03951420 5176 | 03955002 ZA423L
03666110 €QZ133 03951430 w163 | 03955002 ZA423M
03666110 Q2134 03951458 64312296 | 03955002 ZA428
03666110 ZA425 03951500 Q1798 | 03955002 ZA430
03786312 W164 03951500 ZA490 1 03955002 ZA431A
03786426 W163 03951550 w163 | 03855002 ZA4318
03786490 T106 03951600 AB130 | 03855002 ZA431C
03802347 79299835 03951800 5180 | 03855002 ZA431D
03802347 79209841 03951800 YE142 | 03955003 ZA423C
03802347 70434799 03951600 ZA422 | 03955003 ZA4230
03803100 W183 03951600 ZA4238 | 03955003 ZA423F
03812372 T106 03951600 ZA423E | 03955003 ZA4236G
03891735 WA115 03951600 ZA423F | 03955003 ZAA23H
03891735 WA116 03851800 ZA423G | 03955003 ZA423K
03891735 WA117 03851600 ZA423J | 03855003 ZA4231
03896075 5176 03951600 Za423L | 03955003 ZA428
03896170 W163 03951600 ZA423M | 03955003 ZA429
038968175 W163 03951600 Zn427 | 03955003 ZA430
03942240 YE142 03951600 ZA485 | 03955003 ZA489
03950220 W164 03851600 ZA490 | 03955003 ZA490
03951000 ZA425 039516830 w163 | 03955004 ZA423G
03951190 64916036 03951650 F118 | 03955004 ZA427
03951190 64916711 03851650 Q1674 | 03955004 ZA489
03851200 40004373 03951650 Q1798 | 03955006 ZA428
03951200 “Q167A 03851750 ZA423F | 03855006 ZA490
03951200 Q168A 03951800 ZA423C | 03960610 02133
03951200 Q2133 03951800 ZA423D | 03960610 ZA134
03951200 QZ134 03951800 ZA423H | 03960610 ZA425
03951200 W163 03951800 ZA423L | 03960630 W162
03951200 WA115 03951850 BC110 | 03960720 W163
03951200 WA118 03951850 F118 | 03960770 S176
03951200 WA117 03951850 Q168A | 03960800 QZ133
03951200 ZA424 03951900 Q1798 | 03980900 Q2134 .
03951200 ZA4N 03951950 8C110 | 03960900 YE142
03851220 8178 03951950 BC3s2 | 03960900 ZA425
03951220 w163 | 03951950 T106 | 03960900 ZA426
039851300 Q168a | 03952050 BC110 | 03961010 40004373
03951359 84916036 | 03952050 BGC3s2 | 03961010 AB130
03951359 84916711 03952050 Ti06 § 03981010 Q167A
03951400 AB130 03952075 Bo110 | 03961010 Q1878
03951400 Q1674 03952150 E127 | 03961010 Q168A
03851400 Q168A 03952350 AB130 | 03981010 Q1798
03951400 Q179A 03952353 wia3 | 03961010 Q7133
03951400 0Z2133 03955001 ZA423) | 03961010 Q2134
03851400 QZ134 03955002 ZA423A | 039681010 W163
03951400 $176 03955002 ZA423B | 03961010 w164
03951400 w163 | 03955002 ZA423c | oagsio10 WA115
03951400 WA116 | 03958002 ZA423D | 03961010 WA116
03951400 WA117 ]| 038955002 ZA423E | 03961010 WA117
03951400 YE142 03855002 ZA423F | 03961010 YB107
03951400 ZA423) 03855002 ZA423G | 03961010 ZA425
03951400 ZA423L | 03855002 ZA423H | 03981010 ZA427




C

325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
03961011 5176 03961500 QR151 03990004 ZA428
03961210 Q168A 03961500 VW120 03990004 ZA490
03961210 ZA425 03961500 YE142 03990008 ZA423G
03961210 ZA451 03961500 ZA423A 03990008 ZA489
03961221 S176 03961500 ZA423B 03990011 QR151
03961300 AB130 03961500 ZA423C 11168012 Wi162
03961300 E127 03961500 ZA423D 12084802 12970907
03961300 Q167A 03961500. ZA423E 12119456 T108
03961300 Q1678 03961500 ZA423F 12119457 T106
03961300 Q168A 03961500 ZA423G 12251616 WA115
03961300 Q168B 03961500 ZA423H 12251616 WA116
03961300 Q179A 03961500 ZA423J 12576254 QZ134
03961300 Q179B 03961500 ZA423K 12576255 QZ133
03961300 QR151 03961500 ZA423M 12576255 QzZ134
03961300 QR152 03961500 ZA429 12730016 ZA426
03961300 QZ133 03961500 ZA430 12765011 ZA426
03961300 QZ134 03961500 ZAA431A 12769120 QzZ133
03961300 5180 03961500 ZA431B 12769120 QZ134
03961300 W163 03961500 ZA431C 12769120 ZA425
03961300 WA116 03961500 ZA431D 12774164 WA115
03961300 WA117 03961500 ZA490 12774164 WA116
03961300 ZA422 03961700 BC110 12774164 WA117
03961300 ZA423A 03961700 BC362 12909L L114
03961300 ZA423C 03961700 Q167A | 12918M M103
03961300 ZA423D 03961700 Q1678 12936M M103
03961300 ZA423E 03961700 Q168A 12940A A127
03961300 ZA423H 03961700 Q1688 12946E1 E127
03961300 ZA423J 03961700 Q179A 12950A A127
03961300 ZA423K 03961700 Q1798 12970907 ZA426
03961300 ZA423L 03961700 QR151 12970947 ZA426
03961300 ZA423M 03961700 QR152 12976E1 E127
03961300 ZA424 03961700 ZA423C 12980L L111
03961300 ZA425 03961700 ZA423H 12981L L111
03961300 ZA427 03961700 ZA423K | 12986L L114
03961300 ZA489 03961700 ZA423L 12997L L114
03961302 E127 03961800 8C110 12998L L114
03961302 5176 03961800 L111 12999L L114
03961410 Q1798 03961800 L112 | 14300064 10000000
03961410 QR151 03961800 Q167A 14300064 13000000
03961410 QR152 03961800 Q168A 14380038 QR151
03961410 WA116 03961800 Q179A 14380132 Q1678
03961410 WA117 03961800 ZA422 | 14380171 Q1678
03961410 ZA423B 03961900 VH118 | 14380281 QR151
03961410 ZA423G 03961900 vwi118 | 14380282 QR151
03961410 ZA423M 03962000 L111 14380284 QR151
03961410 ZA431C 03962000 L114 14380286 QR151
03961410 ZA431D 03962000 VD111 14380295 QR151
03961410 ZA490 03964395 Q1798 14381560 QR151
03961500 JA161 03980252 VW120 | 15004L L114
03961500 L111 03980254 8C110 15005L L114
03961500 L112 03980254 T106 15017AB AB130
03961500 Q1678 03980255 F118
03961500 Q1688 03990001 ZA423G
03961500 Q179B 03990001 ZA489




325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
15043A8 AB130 17448500 2ZA423C 20324986 ZA423A
15058A8 AB130 17448500 ZA423H 20324986 ZA4238
15080V VH118 17448500 ZA423K 20324986 ZA423C
15081V Vw18 17448500 ZA423L 20324986 ZA4230
15083V - VDI 17448500 ZA424 20329486 ZA423E
15084AB AB130 17448500 ZA428 20324986 ZA423G
15127V ’ VH118 17448500 ZA480 20324986 ZA423H
15128V VD111 17448500 ZA41 20324986 ZA423K
15129V VW118 17448500 ZA481 20324986 ZA423L
15177JA JA161 17448525 QZ133 203249886 ZA423M
15236JA , JA161 17448525 QZ134 20324986 ZAAZ8
16231510 ZA425 200152560 ZA427 20324986 ZA430
16412265 7133 20015250 ZA489 20324986 ZA431A
16412265 QZ134 20015340 QZ134 20324986 ZA431B
16412268 Q2133 20017150 YE142 20324986 ZA431C
16412268 QZ134 20017550 Q1678 20324986 ZA4ND
16412269 QzZ133 20017550 Q1688 20500350 ZA424
18412270 Q2133 20017550 Q1798 20500350 ZA491
16412270 QZ134 20017550 WA115 20501420 QZ134
16412296 Q2134 20017550 ZA426 20516350 Qie78
17028626 QZ133 20018350 QZ133 20516350 Q1798
17029629 QZ134 20019050 alere 20524900 Q1674
17056082 + QZ133 20018050 WA115 20524900 Q1678
17056082 QZ134 20095550 F118 20524900 Q168A
170568502 Q2133 20111080 YE142 205626200 Q178A
17058502 Q2134 20111830 a17ge 20636000 Q1678
170568503 QZ133 20185200 ZA426 20536000 Q1788
17058503 - Q2134 20213500 Q1678 20536500 Q1688
17059005 Q2133 20213500 Q1688 20537000 ZA426
17059005 QZ134 20213500 Q1798 20537050 ZA4Z7
17182701 ZR427 20213750 YE142 20537050 ZA489
17182701 ZA489 20214000 Q167A 20538300 Q1798
17270248 Q2133 20214000 Q1678 20541400 118
17270248 QzZ134 20214000 Q168A 20548800 Q1798
17270249 Q2133 20214000 Q1688 20557900 Q167A
17270249 Qz2134 20214000 Q178A 20559560 ZA488
17270251 QZ133 20214000 Q1788 20561500 Q1798
17270251 QZ134 20221300 F118 20562100 1678
17272110 ‘ Q2133 20221500 Q1678 20662950 YE142
17272110 QZ134 20221500 Q1688 20765155 79299835
17295428 ZA425 20221500 Q1798 20765155 79299841
17317609 QZ133 20221750 YE142 20765155 79434799
17317609 QZ134 20222250 Q1678 20765300 ZA427
17330850 ZA424 20222250 Q1688 20765300 ZA488
17330850 ZA4N 20222250 Q1788 20765420 ZA424
17330850 ZA491 20222250 ZA426 20765420 ZA401
17382803 w162 20230000 Q167A 20765435 64312298
17392808 QZ134 20230750 Q167A 20765435 654916036
17433402 Q2133 20230750 Q1688 20785435 g4m16711
17433402 Q2134 20230750 Q1794 20765435 54917014
17443806 Q2133 20237750 Q1798 20765440 LA423F
17443806 Q2134 20239750 Q1678 20765700 Q1878
17445823 ’ ZA425 20278265 Q17¢B 20765700 Q1798
17448481 ZA425 20298000 Q1798 20766150 Qie7B

|
i




Lol

325H

NUMERICAL INDEX

PART DRAWING PART - DRAWING PART DRAWING

NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
20766150 Q1798 37140001 WA116 46577067 Q2133
20766400 YE142 37140001 WA117 46577067 QZ134
20766600 YE142 37140002 WA116 46838028 W1ib4
20766620 Q1798 37140002 WA117 46840003 w164
20766880 79381537 37140102 WAT115 46640017 W164
20768000 ZA427 37140102 WA116 46651023 Q1678
20768000 ZA4B9 37140102 WA117 46651032 Q1678
20810350 QZ134 37140103 WA115 46651032 Q1688
20810350 ZA424 37140104 WA117 46653365 Q179B
20810350 ZA4N 37140106 WA117 46669768 Q1678
20820250 ZA425 40004373 vEs102 46669769 Q1688
26580204 AB130 46110502 ZA427 46810767 QR151
26845350 82330257 46110502 ZA489 46810769 QR152
26863000 64960106 46140225 ZAA23F 46815175 46810767
26963000 64960107 46140229 Q1798 46815577 46810767
27273084 WA116 46140247 Q1678 46815577 46810769
27273084 WAT17 46140247 Q1688 46821340 QZ133
27288128 WA116 46140249 ZA4B9 46821340 QZ134
27288128 WA117 46140253 ZA489 46821346 ZA425
29028502 F118 46151451 Q167B 46859259 QZ133
29045007 vD111 46151451 Q1688 AB859259 QZ134
20448245 YE142 46151452 Q179B 46859451 Q2133
32356000 E127 46151496 Q1678 46859451 QZ134
32356000 Q167A 46151496 Q1688 46859658 QZ133
32356000 Q188A 48151506 Q1798 46850658 QZ134
32356000 Q179A 46151959 Q1798 45858691 QZ133
344950500 35000016 46163185 Q1688 46858691 QZ134
34850500 82943007 46163187 Q1798 468596092 WA115
34950502 35000018 46163199 Q1798 46859692 WA116
34850503 35000016 46163220 WA115 46859692 WA117
34850503 82843007 46163220 WA116 47075046 WATM5
34850505 35000018 46163220 WA117 47078046 WA116
349850505 82843007 46163294 46140247 47049046 WA117
34950507 35000016 46163505 46140247 47091801 47079046
34880507 82843007 46173216 ZA423G 47091803 47079046
34950508 35000016 46173217 ZA423G 47091804 47079046
34950508 82943007 46250024 8176 47091805 47079046
34950509 35000016 46286060 WA115 47091806 47079046
34950510 82943007 46266060 WA116 47081807 47079046
34850513 35000016 46266065 WA115 47100774 WA115
34850513 82843007 .| 46266065 WA116 47100774 WA116
34950514 35000016 46266065 Wat17 A7100774 WA117
34950514 82943007 46266218 Q1678 47108132 Q168A
34850515 35000016 46266218 Q1688 47109133 Q167A
34950515 82843007 46266218 Q1798 47108133 Q179A
34950516 35000016 46321776 WA1T15 48554090 Q1688
34850516 82843007 48321776 WA116 50699328 F118
35000016 BC110 46321776 WA117 50699337 ZA427
35000031 35000016 45324005 Q167B 50699339 ZAA27
35000031 82843007 46324005 Q1688 50699339 ZA489
35000031 BC110 46325004 Q1678 50699345 Zh489
35000033 BC110 46225004 Q1798 50699349 ZA423F
35000034 BC110 46574371 QZ133 50703500 YE142
35000035 BC110 46574371 QZ134 50708017 Q167A




325H

NUMERICAL INDEX

PART

DRAWING

PART

DRAWING

PART

DRAWING

NUMBER NUMBER NUMBER NUMBER NUMBER NUNBER

50708017 Q168A 532685968 QZ133 | 53303626 ZA423J
50708017 Q179A 53268596 QZ134 | 53303627 ZA423D
510769K1 Q1798 53268601 ZA423F | 53303627 ZA423G
51268710 F118 53268610 ZA426 § 53303627 ZA428
514772K1 82873003 53268611 ZA423E | 53303627 ZA480
514772K1 E127 53268611 ZA423F | 53303629 ZA423F
516988-02 QR151 53268615 ZA423E | 53303629 ZA423K
516088-02 QR152 53268615 ZA423F | 53303629 ZA423L
516988-04 - QR1562 53268627 ZA423F | 53303629 ZA428
5169888-26 QR151 53268627 ZA424 | 53303629 ZA430
517889-05 w162 53268627 ZA491 53303629 ZA489
51833301 QR151 53268690 ZA423C | 53335060 WAN7
518333-01 QR152 53268690 ZA489 | 53335060 WA1T1S
518333-02 QR151 53268695 ZA423C ] 53335060 WA116
518333-02 QR152 53268695 ZA423E | 53342621 ZA489
518333-03 QR151 53268695 Za423F | 53342526 ZA489
51833303 QR152 53268695 ZA423H 53342557 ZA423C
521004K1 Q1678 53268700 ZA423C | 53342557 ZA423H
521004K1 01688 53268700 ZA427 | 53342580 ZA483
521004K1 Q17g8B 53269118 ZA423C | 53342581 ZA489
521004K1 QR151 53269118 ZA423H 53404789 ZA423J
521004K1 QR152 53269582 ZA423D | 53470801 ¥YD112
52137302 WA116 53269900 Q167A | 53606620 O167A
52137302 WA117 | 53268800 Q168A | 53612980 Q179A
521665-06 VW120 | 52369900 Q1794 53623270 Q179A
525751K1 Q1678 53270013 Q1798 53625890 Q168A
529810K1 ZA423G 53270180 Q1674 | 53627317 Q1678
53004065 82973003 | 53270180 Q168A | 53627317 a79B
53004065 E127 ]| 53270180 Q1794 | 53627320 Q167A
53017502 WA117 | 53270180 ZA4A23D 53268039 Q168B
53017502 WA116 | 53271065 ZAAZ3G 53628039 YE142
53020500 a1e8B | 53271065 ZA4B9 | 53628049 Q1688
53025051 WA117 | 53271149 Q1678 53628053 Q168B
53025051 WA116 | 53271149 Q1688 53628060 Q1688
53030052 WA116 | 53271185 Q1678 53628266 Q1888
53040006 WA115 § 53271185 Q1688 53628389 Q1678
53040006 WA116 | 53271324 Q1798 53628389 Q1798
53070006 WA115 | 53275030 WAT17 53717101 ZA489
53080097 ZA488 | 53275030 WA115 537173-05 ZA423G
531563025 Q167A | 53275030 WA116 | 537173-05 ZA428
53153025 Q168A | 53276567 ZA427 537173-05 ZA490
53181070 Q167A § 53276560 ZA427 537379K1 ZA424
53181070 Q168A | 53276569 ZA489 537486K1 VD1
5321373-02 WA117 | 53276573 ZA427 537486K1 VH118
532491-02 ZA423F | 53302014 WA117 537486KA1 vwii8
53254311 ZA423F | 53302914 WA116 537514K1 WA115
53258584 Q1798 | 53302923 WA116 537514K1 WA116
53266335 Q1678 | 53302925 WA117 537520K1 79299835
53266335 Q1798 | 53302625 WA1186 537520K1 79299841
53266600 wWA115 | 533029826 WA117 537520K1 794347499
53266600 WAT1T16 | 53302926 WA116 B537655K1 2A424
53288047 Q168B | 53302927 WA116 537580K 1 L111
53268593 Q1688 § 53303620 ZA423. 537580K1 L112
53268584 Q1678 | 53303825 ZA423F 537623K1 79299835




325H

NUMERICAL INDEX

PART DRAWING | PART DRAWING | PART DRAWING
NUMBER NUMBER | NUMBER NUMBER | NUMBER NUMBER
537623K1 70200841 | 53792843 ZA425 | 53795804 Q1798
537623K1 70434799 | 53792844 zA424 | 53795804 YE142
537624K1 79299835 | 53792844 ZA491 | 53795847 ZA423B
537624K1 70299841 | 53792846 zA424 | 53795923 ZA451
537624K1 79434799 | 53792846 ZA491 | 53795924 ZA451
537642K1 82973003 | 53792848 za424 | 53796131 ZA425
537642K1 £127 | 53792848 za491 | 53796186 ZA423J
537667K1 ZA427 | 53792851 zAazs | 53796206 ZA423J
537676-01 YyD112 | 53792852 zad425 | 53796206 ZA424
537676-11 vyp112 | 53792855 ZA424 | 53796206 ZA425
537676-14 yD112 | 53792855 zA491 | 53796206 ZA491
537676-15 YD112 | 53793582 ZA423F | 53796207 ZA425
537721K1 wie2 | 53793731 Q1678 | 53796210 ZA424
537765K1 wa117 | 53793731 Q178 | 53796210 ZA491
53784022 za425 | 53793732 Q1678 | 53796237 Q1688
53784022 ZA451 | 53793898 zA424 | 53796288 ZA423D
53784024 YB107 | 53793898 ZA491 | 53796310 ZA423A
537866-01 ZA423H | 53793899 ZA425 | 53796311 ZA423G
537866-05 ZA423C | 53794105 Zaa23E | 53796312 ZA428
537866-05 ZA423E | 53794105 ZA423F | 53796312 ZA490
537866-05 ZA423F | 53794252 2a424 | 53708313 ZA428
53786638 za491 | 53704252 7491 | 53796341 ZA423C
53786964 zAa491 | 53794256 zA424 | 53796353 ZA424
53786974 ZA423) | 53794256 zA491 | 53796353 ZA491
53787126 01678 | 53794257 ZA424 | 53796300 ZA423G
53787126 Q1798 | 53794258 za424 | 53796392 7A423G
53787127 o1678 | 53794258 za491 | 53796399 ZA423D)
53787127 Q1798 | 53794301 ZA423G | 53696400 ZA4230
53787320 ZA424 | 53794312 7A423K | 53796401 ZA423G
53787320 ZA491 | 53794312 ZA423L | 53796403 ZA431C
53788158 ZA423G | 53794913 ZA423D | 53796404 2A423A
53788558 ZA491 | 53794960 ZA423F | 53798405 ZA431B
53788946 ZA423C | 53794963 Za423F | 53796408 ZA431C
53788946 ZA423H | 53794972 ZA4238 | 53796405 " ZA431D
53788946 ZA423K | 53794973 ZA4238 | 53796406 ZA431D
537883K1 w163 | 53794974 2A4238 | 53796408 ZA423M
53790223 ZA423L | 53794989 ZA423A | 53796410 ZA423M
53791121 ZA423H | 53795016 ZA431A | 53966411 ZA423M
53791121 ZA423L | 53795016 ZA4318 | 53796412 ZA423M
53791223 ZA423H | 53795018 ZA431C | 53796415 ZA423F
53792064 ZA423F | 53795024 ZA431D | 53796416 ZA423F
53792067 Za428 | 53795204 ZA431B | 53796421 ZA431C
53792067 ZA490 | 53795204 ZA431C | 53796425 ZA431D
53792084 ZA423C | 53795204 za431D | 53796426 ZA431A
53792000 ZA423F | 53795205 ZA431C | 53796426 ZA431B
53792560 ZA424 | 53795206 ZA431D | 53796429 ZA423A
53792560 zad491 | 53795216 ZA431C | 53796437 ZA431C
53792803 ZA491 | 53795216 ZA431D | 53796437 ZA431D
53792806 ZA423C | 53795429 ZA430 | 53796455 Q1678
53792806 ZA423H | 53795430 ZA420 | 53796455 Q1788
53792806 ZA423K | 53795444 ZA430 | 53796460 ZA425
53792806 ZA423L | 53795445 zA429 | 53796460 ZA451
53792842 za425 | 53795803 ZA424 | 53796489 ZA490
53792843 vB107 | 53795804 Q1678 | 53796564 ZA423L.




325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER | NUMBER NUMBER | NUMBER NUMBER
53796569 ZA423K | 548350K1 ZA423B | 55239701 w162
53066569 ZA423L | 548359K1 za423¢ | ss52398-01 w162
53796970 ZA491 | 548359K1 ZA4230 | 55239901 w182
53797732 Q1798 | 548350K1 ZA423E | 552408-02 ZA431B
53884024 YB107 | 548359K1 zA423H | 55240803 ZA423H
540359K1 . ZA431C | 548359K1 ZA431A | 552408-03 ZA423L
540359K1 ZA431D | 548360K1 2A423A | 552408-08 ZA431A
540540-01 ZA431C | 548360K1 zA4238 | 55240806 ZA431B
540540-01 ZA431D | 548360K1 ZA423C | 55248501 ZA489
540540.04 ZA431C | 548360K1 ZA431A | 55249102 . 2A423C
540540-04 ZA431D | 548360K1 ZA431B | 552491-02 ZA423E
540722K1 ZA423K | 548360K1 zA431C | 552491-02 ZA423H
545261K1 Q1798 | 548360K1 ZA4310 | 55249201 ZA423C
545261K1 Qr151 | 548378K1 BC110 | 55249201 ZA423H
545261K1 qri52 | 548449k1 a127 | s52505-01 VW120
545307-10 ZA423C | 548450K1 M103 | 55257801 Q1678
545307-10 ZA427 | 548451.01 zA490 | 552578.01 01798
545609K1 L111 | 548518K1 ZA425 | 552607-01 T108
545609K 1 1112 | 548540K1 WA115 | 552706-01 2A423C
545855K1 79299835 | 548540K1 wa116 | s52719.01 QR151
545877K 1 79209835 | 548660K1 79299835 | 552736-01 Q1798
545877K 1 179209841 | 548660K1 79200841 | 552846-01 W163
545877K1 79434799 | 548660K1 79434799 | 552874-01 ZA4234
545880K1 79299835 | s48672K1 M103 | 552874-01 ZA423L
545912K 1 ar151 | s48832K1 s176 | 55288101 w163
545914K1 79299835 | 548838K1 wie4 | 552893-01 BC110
545923K1 Q167A | 548856K1 40004373 | 552918-01 ZA480
545923K1 Q168A | 548857K1 8176 | 552919.01 Q1798
545923K 1 Q179a | 548868K1 8180 | 55291902 01798
545960K 1 40004373 | 548869K1 8180 | 552820-01 Q178A
545985K 1 40004373 | 548896-03 zaa31e | 55292002 Q179A
548058K 1 ZA423A | 54889603 ZA431C | 55292101 Q1794
548058K1 ZA423B | 548896.03 7A431D | 553194-01 w164
548058K 1 ZA423F | 548896-04 AB130 | 55326001 5176
548058K 1 zA423M | 550098K1 w162 | 553313-01 79434799
548068K 1 ZA423D | 550126K1 W164 | 553314-01 79434799
548158K 1 01678 | s550166K1 w162 | 55A79-01 L114
548158K 1 Q179B | 550267K1 wa11s | 57037202 82973003
548176K1 L111 | 550268K1 za425 | s7044510 82973003
548176K 1 L112 | 850260K1 ZA425 | 57044510 E127
548191K 1 L112 | 550300K1 Za427 | 57045010 AB130
548196K 1 79299835 | 550301K{ zaa27 | s7o4a5010 JA161
548196K 1 79299841 | 550806K21 E127 | 57045010 L111
548196K1 79434793 | 550350K1 WA115 | 57045010 L112
548197K1 70299835 | 550356K1 WA116 | 57045010 M103
548197K1 70299841 | 850427K1 w162 | 57045010 VD111
548278K21 AB130 | 550607-01 Wwig2 | 57045010 VW118
548288K 1 ZA423A | 550884-01 za422 | 57046515 YB107
548288K 1 ZA4238 | 550886-01 F118 | 57062760 Q1678
548288K 1 ZA423D | 550900-01 ZA423C | 57062760 Q1798
548288K1 ZA423F | 552089-01 w162 | 57083010 Q1678
548288K 1 ZA423M | 55208101 wis2 | 57083010 Q179A
548339K 1 ZA425 | 552395.01 w12 | 57063010 Q1798
548346K 1 ZA427 § 552398.01 wis2 | 57079310 W162

10

@



L

325H

NUMERICAL INDEX

PART DRAWING | PART DRAWING | PART DRAWING
NUMBER NUMBER | NUMBER NUMBER | NUMBER NUMBER
57099481 za489 | 62005733 64360139 | 62300423 79434313
57111552 ZA426 | 62005738 84060139 | 62300423 79434317
57115435 82973003 | 62300024 46140247 | 82300424 79434313
57115435 E127 | 62300025 46140247 | 62300424 79434317
57115435 ZA424 | 62300027 46142047 | 62300425 79434313
57115435 za491 | 62300066 29028502 | 62300425 79434317
57117205 ZA424 | 82300087 20028502 | 62300501 64312206
57117205 za491 | 62300068 29028502 | 62300501 84917014
57119863 ZA426 | 62300069 20028502 | 62300502 54312296
57120570 Q1878 | 62300070 20028502 | 62300502 84917014
57120570 Q1684 | 62300071 29028502 | 62300504 12119456
57120570 a179a | 62300072 20028502 | 62300504 12119457
57120815 za426 | 62300073 29028502 | 62300505 12119456
57141118 zA423D | 62300075 20028502 | 62300505 12119457
57141250 ZA423) | 62300075 82057063 | 62300508 12119456
57141250 ZA424 | 62300076 20028502 | 82300508 12119457
57141250 ZA425 | 62300077 29028502 | 62300507 12119456
57141250 zA428 | 62300079 20028502 | 62300507 12119457
57141250 ZA451 | 82300080 29028502 | 62300508 12119456
57141250 2A490 | 62300089 64312296 | 62300508 12119457
57141250 ZA491 | 62300098 64916036 | 62300509 12119457
57142050 ZA430 | 62300008 84916711 | 62300510 12119456
57143317 za424 | 62300140 64916036 | 62300510 12119457
57143317 ZA491 | 62300140 84916711 | 62300511 12119456
57143700 ZA423G | 62300144 84916036 | 82300511 12119457
57144645 Q1688 | 62300144 64916711 | 62300512 12119456
57144845 ZA430 | 62300183 46140247 | 82300512 12119457
57144850 ZA423) | 62300185 46140247 | 62300514 12119456
57144650 ZA425 | 62300186 46140247 | 62300514 12119457
57144650 ZA429 | 62300329 79209833 | 62300515 12119456
57144650 zaa30 | 62300330 79209833 | 82300515 12119457
57147315 ZA425 | 62300330 79209840 | 62300518 12119456
57149332 82973003 | 62300331 79200833 | 62300518 12119457
57149332 E127 | 62300331 70209840 | 62300517 12119456
57152260 82973003 | 62300332 79299833 | 62300517 12119457
57152260 E127 | 62300332 79299840 | 62300518 12119456
57152583 zZA426 | 62300333 79299833 | 62300518 12119457
57194760 82973003 | 62300333 70299840 | 62300518 46173216
57194760 E127 | 62300334 79299833 | 62300518 46173216
57254585 82973003 | 62300334 70290840 | 62300518 46173217
57254585 E127 | 62300335 79299833 | 62300518 48173217
57256510 82973003 | 62300336 79299833 | 62300519 12119458
57256510 E127 | 62300336 79209840 | 62300519 12119457
57292035 82973003 | 62300337 79290833 | 62300520 12110456
57202035 E127 | 62300337 70299840 | 62300520 12119457
58637865 zA424 | 82300389 79299840 | 62300521 12119456
61350071 Q1678 | 62300415 79380954 | 62300521 12119457
61350071 Q1798 | 62300419 79175006 | 62300522 12119458
61350072 01688 | 62300420 79434300 | 62300522 12119457
£19366K21 Qz133 | 62300420 79434314 | 62300523 12110456
619366K21 Qz134 | 62300421 79434301 | 62300523 12119457
619367K21 Qz133 | 82300421 79434315 | 62300524 12119456
B19367K21 0Z134 | 62300422 79434313 | 82300524 12119457
62005732 64960139 | 62300422 79434317 | 62300525 12110456

11




325H

NUMERICAL INDEX

PART DRAWING PART DRAWING | PART DRAWING
NUMBER NUMBER | NUMBER NUMBER | NUMBER NUMBER
62300525 12119457 | 62300555 12119457 | 62300560 46173216
62300527 12110456 | 62300556 12118456 | 62300590 46173217
62300527 12119457 | 62300556 12119457 | 62300591 46173218
62300528 12119456 | 62300557 12119456 | 62300591 48173217
62300528 12119457 | 62300557 12119457 | 62300592 46173216
62300529 12119456 | 62300558 12119456 | 62300592 46173217
62300529 12119457 | 62300558 12119457 | 62300593 45173216
62300530 12118456 | 623008559 12119456 | 62300593 46173217
62300530 12119457 | 62300559 12119457 | 62300594 46173216
62300531 12119456 | 62300560 12119456 | 62300504 46173217
62300531 12119457 | 62300561 12119456 | 62300505 46173218
62300532 12119456 | 62300561 12119457 | 62300595 46173217
62300532 12119457 | 62300562 12119456 | 62300596 46173216
62300533 12119456 | 62300562 12119457 | 62300596 46173217
62300533 12119457 | 62300563 12119456 | 62300597 46173218
62300534 12119456 | 62300563 12119457 | 62300597 46173217
62300534 12119457 | 62300564 12119456 | 62300598 46173216
52300535 12119456 | 62300564 12119457 | 62300598 46173217
62300535 12119457 | 62300565 12119456 | 62300599 46173216
£2300536 12119456 | 62300565 12119457 | 62300599 46173217
62300536 12119457 | 62300566 12119456 | 62300800 46173217
82300537 .12119456 | 62300566 12119457 | 62300618 82057063
62300537 12119457 | 62300567 12118456 | 62300619 82057063
62300538 12119456 | 62300567 12119457 | 62300623 82057063
£2300538 12119457 | 62300568 12119456 | 62300624 82057063
62300539 12119456 | 62300568 12119457 | 62300627 82057063
$2300539 12119457 | 62300569 12119456 | 62300628 82057063 .
£2300540 12119456 | 62300569 12119457 | 62300629 82057063
62300540 12119457 | 62300570 121194568 | 62300630 82057063
62300541 12119456 | 62300570 12119457 | 62300680 82057063
62300541 12119457 | 62300571 12119456 | 62300683 82057063
62300542 12119456 | 62300572 12119456 | 62300684 82057063
§2300542 12119457 | 62300573 12119456 | 62300687 46140229
62300543 12119456 | 62300573 12119457 | 62300688 46140229
62300543 12119457 | 62300575 12119456 | 62300690 64916036
52300545 12119456 | 62300575 12119457 | 62300690 64916711
62300545 12119457 | 62300576 12119456 | 62300891 - 64916036
$2300546 12119456 | 62300576 12119457 | 62300691 64916711
52300546 12119457 | 62300577 12119456 | 62300708 46140247
62300547 12119456 | 62300577 12119457 | 62300730 54312206
62300547 12119457 | 62300578 12119456 | 62300730 64917014
62300548 12119456 | 62300578 12119457 | 62300779 82946230
62300548 12119457 | 62300581 12119456 | 62300779 82046238
62300549 12119456 | 62300581 12119457 | 62300780 82946238
62300548 12119457 | 62300584 46173216 | 62300781 82946230
62300550 12119456 | 62300584 46173217 | 62300781 82946238
62300550 12119457 | 62300585 46173216 | 62300782 82946230
62300551 12119456 | 62300585 46173217 | 62300782 82946238
§2300551 12119457 | 62300586 46173216 | 62300784 82946230
62300552 12119456 | 62300586 46173217 | 62300784 82946238
62300552 12119457 | 82300587 46173216 | 62300785 82946230
62300553 12119456 | 62300587 46173217 | 62300785 82946238
62300553 12119457 | 62300588 46173216 | 62300786 82946238
62300555 12119456 | 62300588 46173217

12



()

325H

NUMERICAL INDEX
DRAWING | PamT DRAWING
ngéggn’ %ﬁﬁ%&ﬁ &5&@25 NUMBER | NUMBER NUMBER
82300787 82948230 | 2301130 82330257 | 62301512 10000000
62300791 82946230 1 go3pqy32 82330257 | 62301512 13000000
62300791 82946238 | 62301258 46810767 | 62301512 35000016
62300794 82946230 | go3n1262 46810796 | 62301512 82942993
62300800 12119456 | gonpq2g3 46810796 | 62301512 82943007
2300800 12119457 1 g9301264 46810796 | 62301512 82943016
62300801 12119456 | 62301285 46810796 | 62301513 10000000
62300801 12119457 1 52301272 54916036 | 62301513 13000000
62300802 12118456 1 62301272 84916711 | 62301513 35000016
62300802 12119457 1 £2301273 64916036 | 62301513 82942393
62300803 12119456 | go301273 64916711 | 62301513 82943007
62300803 12119457 1 52301279 64916036 | 62301513 82943016
‘62300815 12118456 1 42301279 64916711 | 62301514 13000000
62300815 12119457} 55301281 54916036 | 62301514 35000016
62300835 84916036 | go301281 64916711 | 62301514 82043007
62300835 64916711} gasn4295 79380970 | 62301515 35000016
62300944 46140229 } g9301297 79380946 | 62301515 82943007
62300945 48140229 | gon01297 79380954 | 62301525 13000000
62300958 75003031 | gnan1293 79380946 | 62301525 35000016
62300959 75003031 1 ga301208 79380970 | 62301526 82943007
62300960 73003031 | 55301359 82330257 | 62301534 13000000
62300961 75003031 | goap3e6 82330257 | 62301539 10060000
62300962 75003031 | g2301378 82330257 | 62301539 13000000
62300963 75003031 | 82391308 82330257 | 62301539 35000016
62300964 75003031} g5341399 82330257 | 62301539 82942993
62300965 75003031} 52301406 82330257 | 62301539 82943007
62300966 75003031 | @9301494 82811525. | 62301539 82043016
62301048 82330257 | 82301496 82811525 { 62301543 79363971
62301052 82330257 | goap1407 82811525 | 62301544 79363971
62301053 82330257 | gaan14g7 82973003 | 62301545 79363971
62301055 82330257 | 62301498 82811525 | 62301546 79363971
62301056 82330257 1 g2901499 82811525 | 62301547 79363971
62301057 82330257 1 g0301500 82811525 | 62301548 79363971
62301058 82330257 | g2301507 13000000 | 62301549 79363971
82301060 82330257 1 62301507 35000016 | 62301550 79363971
62301061 82330257 1 goa01507 82042093 | 62301551 79363971
62301062 82330257 | 2301507 82943007 | 62301552 79363971
62301063 82330257 | 2301507 82943016 | 62301553 79363971
62301064 82330257 | gr1391508 10000000 | 62301554 79363971
62301065 82330257 1 82301508 13000000 | 62301555 79363971
62301089 82330257 | 2301509 10000000 | 62301556 79363971
62301071 82330257 | g2301509 13000000 | 62301557 79363971
62301072 82330257 | 5351519 10000000 | 62301558 79363971
62301073 82330257 I 301510 13000000 | 62301559 79363971
"62301074 82330257 1 g9301510 35000018 | 62301560 79363971
62301075 82330257 | g5301510 82942993 | 62301561 79363971
62301077 82330257 1 52301510 82943007 | 62301630 64312322
62301078 82330257 | go301510 82043016 | 62301744 82057063
62301083 82330257 | 62301511 10000000 | 62301747 82057063
62301084 82330257 | 301511 13000000 | 62301859 79380970
62301085 82330257 1 go301511 35000016 | 62301860 79380932
62301088 82330257 | gpanqg11 82942993 | 62301881 79380932
62301095 82330257 | g2301511 82943007 | 62301862 79380932
62301097 82330257 | g5301511 82943016 | 62301863 79380932
62301102 82330257 62301864 79380932
52301129 82330257

13




325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER | NUMBER NUMBER | NUMBER NUMBER
62301865 79380932 | 62301944 64960139 | 62302558 46140253
82301866 79380932 | 62301945 64960139 | 62302563 46140253
62301867 79380932 | 62302087 82973003 | 62302564 79364572
62301867 79380932 | 82302088 82973003 | 62302565 79364572
62301869 79380932 | 62302089 82973003 | 62302566 79364572
62301870 79380932 | 62302090 82973003 | 62302567 79364572
62301873 79380932 | 82302091 82963003 | 62302568 79364572
62301874 79380932 | 62302093 82973003 | 62302569 79364572
62301876 79380032 | 62302004 82973003 | 62302570 79364572
62301877 79380932 | 62302095 82972003 | 62302571 79364572
§2301878 79380932 | 62302096 82973003 | 62302572 79364572
62301879 79380932 | 62302097 82973003 | 82302573 79364572
62301880 79380932 | 62302098 82973003 | 62302574 79364572
62301881 79380932 | 62302099 82973003 | 62302575 79364572
$2301883 79380932 | 62302100 82973003 | 62302576 79364572
62301300 82976035 | 62302101 82973003 | 62302577 79364572
62301901 82076035 | 62302102 82973003 | 62302578 79364572
62301902 82976035 | 62302103 82973003 | 62302579 79364572 .

- $2301903 82076035 | 62302104 82973003 | 62302580 79364572
62301304 82976035 | 62302105 82973003 | 62302581 79364572
62301905 82076035 | 62302107 82976035 | 62302582 79364572
62301906 82976035 | 62302108 82976035 | 62302583 79364572
62301907 "82976035 | 62302286 64916038 | 62302584 79364572
62301908 82976035 | 62302287 64916036 | 62302585 79364572
£2301909 82976035 | 62302288 64916036 | 62302586 79364572
£2301910 82976035 | 62302368 46173216 | 62302587 79364572
62301911 82576035 | 62302368 46173216 | 62302588 79364572
62301912 82976035 | 62302368 46173217 | 62302589 79364572
62301913 80976035 | 62302368 46173217 | 62302590 79364572
62301914 82976035 | 62302536 46140243 | 62302591 79364572
62301915 82976035 | 62302537 46140243 | 62302592 79364572
62301916 82976035 | 62302637 46140253 | 62302593 79364572
62301917 82976035 | 62302538 46140249 | 62302594 79354572
£2301921 64960130 | 62302538 46140253 | 62302595 79364572
62301922 64960139 | 62302539 46140249 | 62302596 79364572
62301923 64960139 | 62302540 46140248 | 62302597 79364572
62301924 84960139 | 62302541 46140249 | 62302598 79364572
62301925 64960130 | 62302541 46140253 | 62302599 79364572
62301926 §4960139 | 62302542 46140243 | 62302600 79364572
62301927 64960139 | 62302543 46140249 | 62302601 79364572
62301928 64960138 | 62302544 46140249 | 62302602 79364572
62301929 64960139 | 62302544 46140253 | 62302603 79364572
62301930 64960139 | 62302545 46140249 | 62302918 §2976035
62301931 £4960139 | 62302546 46140249 | 62302919 82976035
62301932 64960139 | 62302547 46140249 | 62302929 64916036
62301933 64960139 | 62302548 46140249 | 62302929 64916711
82301934 64960139 | 62302549 46140249 | 62302959 84916036
62301935 64980139 | 82302550 46140249 | 82302959 64916711
£2301936 64960139 | 62302550 46140253 | 62302972 64916711
62301937 64960139 | 62302551 46140248 | 62302980 84916711
62301938 64960139 | 62302551 46140253 | 62302982 64916711
£2301939 649601398 | 62302552 46140249 | 62302983 64916036
62301940 £4960139 | 62302552 46140253 | 62302983 £4916711
62301942 64960139 | 62392553 46140249 | 62302985 84916711
52301943 64960139 | 82302554 46140253

14

C



325H

NUMERICAL INDEX

15

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
82303127 79434215 | 62304533 82330257 840458-01 244310
62303128 13000000 | 62304584 82330257 B40469-01 ZAA23C
62303136 79434215 | 62304585 B2330257 840706 K21 Q168BA
62303365 79434314 | 62304586 82330257 6840776K1 AB130
62303365 79434315 | 62304587 82330257 840777K1 AB130
62303365 79434318 62304588 82330257 641181-01 JA1E1
62303365 79434317 § 62304589 82330257 641181-02 JA181
62303394 20028502 | 82304580 82330257 641182-01 JA181
823033585 66202022 62304581 B2330257 64118202 JA161
52303396 66202022 £2304592 82339257 64120840 ZAA23B
£2303396 66202031 62304593 82330257 64124430 264238
62303397 86202022 62304628 739441434 841322K1 ZA431A
62303397 86202031 62305431 12119457 B41514K21 Q167A
62303308 12119456 62305431 29028502 641514K21 Q168A
62303398 12119457 62305436 12118457 641514K21 Q178A
82303399 12119456 62305436 28028502 641548K1 ZA425
62303399 12119457 62305819 12119456 841809K1 ZA423G
62303402 82057063 62305819 12119457 641653K21 AB130
62303403 29028502 82305896 12119456 641817K1 40004373
62303404 29028502 62305898 121 1955? 641848K21 8180
62303405 29028502 628870K1 79299835 841863-01 $180
62303407 64788947 028870K1 79288841 641880K1 ZA4310
862303408 647898947 628870K1 79434789 64189CK1 ZA431D
82303410 64789947 628894K21 Q1678 £641901-01 ZA4Z23A
62303414 VH118 6258894K21 Q1788 84190101 ZA423B
62303414 VH118 | 528944K21 Q187A 641901-01 ZA423E
62303414 VW118 [ 628944K21 Q1794 64180102 ZA4Z23A
52303415 VD11 B828947K21 G167A 641901.02 ZA423B
62303424 46810767 B828947K21 Q1684 641902-1 ZA4Z23A
62303425 48810767 628860K21 Q167A 641902-01 ZA4238
62303429 647839802 628960K21 Q1794 641302- ZA4230
62303430 64789902 835800K21 {31798 641986K1 Z2A427
82303432 66202031 838102K1 QR151 643067K1 AB130
62303433 86202031 538254.05 ZA425 84312296 F118
62303887 84916711 638374-05 E127 64312322 2A428
82303978 64918711 B38430K1 QR151 654312322 ZA490
62304152 64917014 638430K1 QR152 643129K1 Wig2
62304153 64017014 638566K1 L1111 543130K1 5176
62304154 64217014 B838566K1 L114 B843132K1 5178
62304156 64917014 638681K2 Wte2 643193K 1 W184
82304158 64817014 638682K1 WA115 643268K1 2ZA4318B
82304159 64917014 838682K1 WA117 643401K1 Q2133
62304161 64817014 £38786K1 ZA424 £43401K1 QZ134
62304162 64917014 | 638983K21 ZA427 643401K21 Q2133
62304163 64817014 £38998K 1 8177 643408K21 Q167A
82304164 , 64917614 540088K1 WA118 643408K21 G168A
82304166 64917014 840088K1 WAT1? 843408K21 Q1784
62304167 84917014 B840230K21 BC110 643409K21 Q67 A
62304168 84917014 640268-C1 JA161 843409K21 G168A
82304313 12118456 640286-02 JA181 643447K1 ZA425
62304313 12119457 B40371K1 ZA422 1 B434B3K1 W1B3
62304447 84917014 840384K1 ZA427 6843486K1 w182
62304465 84817014 640385K1 ZA427 8436841K1 W163
62304468 64918711 640458.01 ZA431A B43717K51 VH118
82304581 82330257 840458-01 ZA431B B43718K51 VW18
62304532 82330257 840458-01 ZA431C £543866-01 W82




325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER HNUMBER
6843867-01 wis2 646326-01 QR152 647839520 64789947
643868-01 w162 8463065.01 QI167A 64759921 64789902
643982-01 Q1678 646355-01 Q168A 64789922 64789947
644341K1 ZA4234 646355-01 Q179A 64789923 64789947
645088-01 Q1678 646356-01 Q1688 64780924 64789947
645088-02 Q1e7B 646645-01 1688 64753925 64789947
645089-01 Q1678 646675-01 Q1688 64788326 64789947
645008-01 ZAAZ3B 846750-M W163 64789933 64789802
645098-01 ZA423A 646751-01 W18B3 54789934 64789902
845099-01 ZA4238 646779-01 ZA423J 64789935 64789902
645150-01 2A423B 646775-02 ZA423J 64789947 ZA423G
64515001 ZA423M 646328-01 Q1798 84789951 ZA423G
645151.01 ZA4238 6546829-01 - ZA490 649160386 ZA423F
645151-01 ZA423M 847353-01 ZA423H 64916053 64916036
645152-01 ZA423D 647649-11 ZAAZ23A 64916053 64916711
B45153-01 ZA4238 647649-11 ZAAZ3C 64916054 64216036
645154-01 ZA423A 647649-11 ZA423D 64916054 64916711
645156-01 ZA423A 647649-11 ZA423E 64916085 64916036
645189-01 ZA428 647649-11 ZA423H 64916085 84918711
645189-01 ZA490 647649-11 ZAA23K 64916058 649168036
645215-01 F118 84764911 ZA423L 64916058 64916711
645234-01 JA181 647649-11 ZA423M 64916059 64916036
645234-01 M103 847650-11 ZA423A 64916050 64916711
645235-01 JA161 647650-11 ZA423C 64916060 64916036
645236-01 JA1B1 647650-11 ZA423D 54916060 64916711
6§45236-01 M103 647650-11 ZA423E 64916061 64316036
645237-01 L1171 647650-11 ZA423H 64916061 64916711
645237-01 L1t2 647650-11 ZAA23K 64916062 64916036 -
845238-01 Q1688 847650-11 ZAA423L 64916062 64916711
845239-01 1688 647650-11 ZA423M 84916063 64916038
645268-01 W183 847651-12 ZAA23A 64916063 64916711
645277-01 AB130 647651-12 ZAAZ23C 64916064 64916036
645278-01 AB130 64765112 ZA4230 64916065 649160386
645309-01 ZA431D 647651-12 ZA423E 64916065 64916711
645310-01 2A421C 647651-12 ZA423H 64916066 64916036
645310-01 ZA431D 64765112 ZA423K 64916067 84916036
645436-01 W183 64765112 ZA423L 64916067 64916711
645491-01 Q1688 647651412 ZA423M 64916004 64816036
B645674K51 VH118 64765113 ZA423C 64916094 64916711
645675K51 YW118 647651-13 ZA423H 54916095 64916036
645759-01 W164 64765113 ZA423K 64916095 64916711
645829-01 ZA423M 64765113 ZA423L 64916096 64916036
645830-01 ZA423A 647651-13 ZA423M 54916006 64916711
645830-01 ZA423M 84766270 ZA423B 64918097 64916036
645831-01 ZA423D 647711-01 ZA423H 64916097 64916711
64583201 ZAA23M 647823-01 Q1798 84916101 64916036
645833-01 ZAA23A 64789505 Ef27 64916101 64916711
645834-01 ZA423C 64789902 QR151 64916106 64916036
645835-01 ZA427 64789902 QR152 64916106 64916711
645835-01 ZA489 64788814 64789902 64918121 64312296
645990-01 2ZA423G 64789915 64312322 64916121 64917014
646069-01 ZA431C0 64789917 64789902 64916122 64312296
646069-01 ZA431D 64789918 54788902 64916122 64917014
646260-01 YE142 64789919 64789947 64916123 64312296

16



3254

NUMERICAL INDEX

PART DRAWING | PART DRAWING | PART DRAWING
NUMBER NUMBER | NUMBER NUMBER | NUMBER NUMBER
64916124 64312296 | 64916570 64917014 | 64916682 64916036
64916125 64312296 | 64916572 64916036 | 64916682 64916711
£4916126 64312296 | 64916572 64916711 | 64016684 64916036
64916126 64917014 | 64916573 64916036 | 64916684 64916711
64916158 64312296 | 64916573 64916711 | 64916692 64916036
64916158 64917014 | 64916574 64916036 | 64916692 64916711
64916159 643122068 | 64916574 64916711 | 64917014 F118
64916159 §4917014 | 64916575 - 64916036 | 64920270 ZA426
$4916252 64916036 | 64916575 64916711 | 64960002 64960106
64916252 64916711 | 64816577 64916036 | 64960002 84960107
64916262 64916036 | 64916577 84916711 | 64960002 64960139
64916262 64916711 | 84916578 64916036 | 64960003 64960106
64916321 64312296 | 64916578 64916711 | 64960003 4960107
64916326 64312296 | 64916579 84916036 | 64960003 64960139
64916326 64917014 | 64916579 64916711 | 64960004 64960106
64916352 64916036 | 64916581 64916036 | 64960004 64960107
64916352 64916711 | 64916581 64916711 | 64960004 64960139
84916354 54916036 | 64916584 64916036 | 64960007 84960106
84916354 64916711 | 64916584 64916711 | 64960008 64960106
64916501 64312296 | 64916585 64916035 | 64960008 64360107
64916501 64917014 | 64916589 64916036 | 64960047 64960106 -
64916503 64916036 | 64916589 84916711 | 64960047 64960107
64916503 54916711 | 64916626 64312296 | 64960072 64960139
64916511 64916036 | 64916627 64312206 | 64960106 ZA430
64916511 64916711 | 64916627 64917014 | 64960107 ZA429
84916554 64312296 | 64916628 64312206 | 64960113 64360107
64916554 64916036 | 64916628 64917014 | 64960114 64960106
64916554 64916711 | 64916629 64312296 | 64960114 84960107
64916554 64917014 | 64916629 64917014 | 64960115 64960106
64916555 64312206 | 64916630 64312206 | 64960115 64960107
64916555 64917014 | 64916630 64917014 | 64960116 84960106
64916556 64312296 | 64916631 64312296 | 64960116 64960107
64916556 84916038 | 64916631 64917014 | 64960117 84960106
64916556 64916711 | 64916632 64312206 | 64960117 64960107
64916556 64917014 | 64916632 64917014 | 64960118 64960106
84916557 64916036 | 64916633 64312206 | 64960118 64960107
64916557 64916711 | 64916633 64917014 | 64960119 64960106
64916558 64916036 | 64916634 84312206 | 64960119 64960107
84916558 84916711 | 64916635 64312206 | 64960120 64960106
84916559 64312296 | 64916636 64312296 | 64960120 64960107
64916559 64917014 | 64916638 84312206 | 64960121 64960106
84916560 64916036 | 64916638 64917014 | 64960121 64960107
64916560 §4916711 | 64916650 64312296 | 64960123 64960106
64916563 64916036 | 64916650 64917014 | 64960123 84960107
64916563 64916711 | 64916656 £4312296 | 64960124 64960106
64916565 84916038 | 64916656 64917014 | 64960125 84960107
64916565 64916711 | 64916660 64312296 | 64960126 64960106
64916567 64916036 | 64916660 64916036 | 54960128 64960107
64916568 64916036 | 64916660 64916711 | 64960127 84960106
64916568 64916711 | 64916660 64917014 | 64960127 84960107
64916569 64916036 | 64916671 84312296 | 64960128 64960106
4916569 84916711 | 64916671 64917014 | 64960128 4960107
64916570 64312296 | 64916675 64312296 | 64960129 64960107
64916570 64916036 | 64916675 64917014 | 64960130 64960106

17




325H

NUMERICAL INDEX

PART

PART DRAWING DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER HUMBER NUMBER
64960130 64860139 68118670 VD111 68120970 ZA428
64960131 64960106 68118670 VW118 | 68120870 ZA430
64860132 64960107 68118700 AB130 | 68120970 ZA480

- 64960133 64960106 68118720 M103 | 68124430 64916036
64960133 84960107 68119342 64916036 | 68124430 64916711
64960134 84960106 68119342 84916711 68124430 79175006
64960134 64960107 68119734 64312296 | 68124430 ZA423D
64960135 64960106 68120481 Za422 | 68124430 ZA423M
64960135 64360107 65120521 79165010 | 68124430 ZA424
64960136 64960106 68120639 40004373 | 68124430 ZA428
64960136 864060107 68120797 ZA422 | 68124430 ZA430
64960136 64960139 68120797 ZA423J 68124430 ZA481
64960137 64960106 68120797 ZA424 | 68126170 Q1798
64960137 64960107 68120797 ZA425 | 681286185 64918036
64960138 64960106 68120797 ZA428 | 68126185 54916711
64960138 64960107 68120797 ZA451 68127990 64916036
64960139 ZA430 68120797 ZA490 | 68127990 54916711

- 66202002 Q16BA 68120797 24491 68132910 79165010
66202003 Q167A 68120800 ZA425 | 68133152 79381537
66202022 Q187A 68120800 ZA430 | 68133453 40004373
66202022 Q16BA 68120820 79380832 | 68133507 64312296
66202028 66202022 68120820 ZA423C | 68133507 64917014
66202031 Q167A 88120820 ZA432H 68135201 79299835
66202031 Q168A 68120820 ZA423J 68135201 79299841
66202031 Q179A 68120820 ZA423L | 68135201 79434799
66203106 66202031 68120820 ZA425 | 68135610 40004373
66205103 66202022 68120820 ZA427 | 68135652 ZA4Z3F
66205103 66202031 68120820 ZA428 | 68135745 ZA423J
66205104 66202022 68120820 ZA429 | 68135758 64916036
66205104 66202031 68120820 ZA430 68135758 54916711
66206101 66202022 68120820 ZA489 68136135 ZA423C
68206101 66202031 68120820 ZA490 { 68136135 ZA423G
66206102 66202022 688120840 79299835 68136135 ZA423H
66208102 66202031 68120840 79299841 68136135 ZAA23K
66206103 66202022 68120840 79434799 68136135 ZA423L
66206103 68202031 68120840 ZA423H 68136135 Z2A429
66206105 66202022 68120840 ZA423J 68136135 ZA430
66206105 66202031 68120840 ZA423M 68136135 ZA489
66206106 86202022 68120840 ZA428 68138854 64312296 -
66206107 66202022 88120840 ZA430 68138854 64917014
66206107 86202031 68120840 ZA489 | 68138038 64916036
66206129 66202022 68120865 79380932 68139038 54916711
66206129 66202031 658120865 Q1688 68138053 64916036
656438073 Q1B7A 68120865 ZA422 68139053 54916711
66438073 Q179A 68120865 ZA423J £8139483 64312296
656438074 Q16BA 68120867 79381537 68139500 64916036
68100082 B2973003 68120867 ZA422 6813951 64312296
58110250 64312296 68120867 ZA429 68145283 ZA423G
68114200 64916036 68120867 ZA430 68145551 vH118
68114200 84816711 58120875 ZhA2?7 58145561 VW118
66118640 AB130 688120970 64312296 68145700 ZAh422
68118640 JA1B1 68120870 79380970 68145840 ZA427
66118640 VK118 68120870 ZA423F 68145844 VD111
68118670 JA161 68120970 ZA432G 68146302 ZAA22

18

—
( B



325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
68147810 ZA427 72080333 VW118 744308K1 ZA431D
68147810 ZA4BG 72080800 vD111 744320K21 AB130
BB711250 79165010 72174330 L111 744484K 1 w162
88754149 ZAA427 72220083 64960106 744495KM wis2
68754231 VD11 72220063 64960107 744535K21 W162
68754232 VH118 734488K1 L1911 74453BK21 w162
68754570 AB130 734488K1 L1112 744573K21 ZA431B
68758280 VH118 734488K1 1114 744579-01 QZ133
68758280 VW18 734489K1 L1111 T44573-01 QZ134
E8760790 79209835 734488K1 L1112 T44586K21 ZA423J
68780790 79299841 734489K1 L114 T44599K1 V118
68760790 78434798 736099K1 40004373 744699K1 VW118
68760800 ZA427 736100K1 40004373 7447 36K 51 ZA425
88763200 ZA4234 736101K1 40004373 T44736K52 ZA425
687684740 792009835 736824K1 ZA422 T44745K51 ZA425
68764740 79200841 736872K21 Q1688 744745K52 28425
68764740 79434799 736882K21 Q1688 746020-01 L112
68765011 ZAAZ3H 741166K21 WAT116 T46054K51 VD111
68765300 79290835 741166K21 WA117 74607601 ZA427
68765300 79209841 741342K21 BC11i0 746120-01 Li11
68765300 78434799 74136106 BC110 746120-01 £114
68765370 40004373 TA1530K 21 2h427 746133-01 W163
68766270 ZAAZ3A 741533K1 ZA4258 746134-01 W163
B8766270 ZA423C 741612K1 ZA425 746307-04 W83
68766270 ZAAZBE FA1791K2 Q1678 746358-02 5176
68766270 ZAAZ3G 741792K21 Q1678 746358-02 5176
68766270 ZA423H T41877K21 1688 746406-01 ZAA427
68786270 ZA423K 741878K21 Q1688 746406-01 ZA489
68766270 ZA423L 741879K21 01688 746428-02 Wi63
68766270 ZA423M T41842K21 01688 74642002 W163
687686270 ZA428 741990K21 AB13D 746445.01 AB130
687686270 ZA429 741991K21 AB130 746457-01 2A423J
68766270 ZA430 743004 K21 AB130 746493-01 L1
68766270 ZA4ATA T43025K 1 JA161 T46494-01 L1111
88766270 ZA431B TA3145K21 WA116 7T46588-02 W163
68766270 ZA431C 743145K21 WA117 74655802 W163
68766270 ZAA31D T43240K21 L1114 746564.01 AB130
68766270 ZA480 743270-01 BC110 7468574-01 AB130
68768550 ZAd22 743296K1 W183 74684401 w162
58769270 ZAA23H 743297K1 Wi163 746899-01 L114
70391002 L1111 743414K1 ZAAZ1A 746998K1 VD111
703910-02 L1112 743420K21 ZA431A 748053-01 W1i62
703910-02 Li14 TA3BBGK1 79290835 T48053K 51 w162
72042514 40004373 743689K1 79299841 748053K52 Ww1ig2
72042515 40004373 743689K1 79434798 74808501 w162
72042519 VH118 743681K1 79299835 748056-01 L114
72042519 Vw118 T43717K21 8176 74840801 VW20
72042520 VD114 744009K21 wig4 748566-01 QR152
72077320 M103 744081K21 S180 748617-01 Q1674
72077705 L111 744119K1 40004373 74861701 Q168A
22077731 46173216 [ 74417202 ZA427 748767-01 ZA423F
72077731 46173217 744208K21 2A431C 74879301 1798
72079975 M103 744208K21 ZA431D 748798-01 Q1788
72080333 VH118 744309K1 ZA431C 748823-05 BC110

18




325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER .
760026-M1 w163 78389022 YB107 | 78461138 ZA423H
750026-02 W163 78389023 YB107 } 78461140 ZA423C
75003022 ZA427 78389024 YB107 | 78461141 2A423E
75003023 ZA427 78389029 ZAA23E | 7B4B1178 ZA423H
75003031 BC11D 78389118 ZA4234 | 78461184 ZAABY
75003036 w162 78389117 ZA423d 78461525 ZA423K
75003040 Wwig2 78389133 ZA428 | 78461525 ZA423L
750092K51 L1111 78389133 ZA480 | 784861526 ZA423L
750147-01 w164 78389192 ZA423B | 78530835 ZA430
750229-01 79289841 78388192 ZA423M | 78533128 ZA423F
75022801 79434799 78389193 ZA4238 § 78533136 ZA424
75025901 BC110 78389193 ZA423M 78533136 ZA4N
750382-01 L1111 78389184 ZA423B | 78533148 E127
750385-01 L114 78385194 ZA423M | 7B533152 ZA423F
78335003 wig2 78389185 ZA423B | 78533177 ZA4Z23IK
755258-01 Q1798 78389195 ZA423M | 78533177 ZAA23L
756258-04 Q1798 78389196 ZA423A | 78533380 YB107
755258-05 Q1798 78389197 ZAa423A | 78533490 ZA423d
75751865 40004373 78389198 ZA4238 | 78533780 YB107
77108132 Q168A 78380198 ZA423M | 78550255 ZA423C
78254197 ZA423J 78389198 ZA423C | 78550255 ZA423H
78297367 ~ ZA423H 78389199  ZA423H 78550255 ZA423K
78307868 ZA425 78389200 ZA423C | 78550255 ZA423L
78307870 ZA425 78389200 ZA423H 78553657 ZA425
78307870 ZA451 78389201 ZA423E | 78553658 ZAAZH
78307905 ZAAZ3E 78389202 ZA423C | 78553658 ZA490
78307906 ZA423E 78389202 ZA423H 78553740 ZA424
78308085 ZA425 78388203 ZA431C | 78553740 ZA425
78308113 ZA425 78389203 ZA431D | 78553740 ZA428
78308114 ZA451 78389204 ZA431B 78553740 ZA490
78308150 ZA451 78389205 ZA431B § 78553740 ZA481
78308164 ZAd423J 78380206 ZA431A 78553750 ZA428
78308182 ZA428 78389207 ZA421A 78553750 ZA480
78308182 ZA490 78388208 ZA431A | 78553780 ZA425
78308272 ZA427 78388200 ZA431A 78553833 ZA4234
78308272 ZA4BY 78380515 ZA423H 78553833 ZA425
78308276 ZA423D 78389515 ZA423L | 78553833 ZA428
78308277 ZAAZ3D 78380522 24480 78553833 ZA490
78308278 ZA423A 783809523 ZA480 78553833 ZA49N
78308279 2A428 78388524 ZA490 { 78553880 Q1678
78308279 ZA490 78389525 ZA480 78553880 Q1798
78308280 ZA431C 78380527 ZA489 78553883 Za451
78308280 ZA4310D 78389652 ZA423K 78553506 ZA423)
78308302 ZA423) 78388652 ZA423L 78553806 ZA491
78308383 ZA423) 78389654 ZA423K 78553920 Q1878
78308347 ZA423H 78380654 ZA423L 78553920 Q1798
78308460 ZA489 78461120 ZA423B 78554180 ZA425
78308498 ZA4Z3L 78461120 ZA423M 78554211 ZA430
78349740 YB107 78461121 ZA4238 78554211 ZA491
78380013 ZAA31B 78461121 ZA423M 78554217 ZA4234
78389013 ZA431C 78461122 ZA4Z3C 78554217 ZA425
78389013 ZA431D 78461123 ZA423C 78554218 2A425
78389014 ZA431C 78461124 ZA423E 78554219 ZA428
78389014 ZA431D 78461139 2A423C | 78554219 ZA490 -

20



325H

NUMERICAL INDEX

PART DRAWING | PART DRAWING | PART DRAWING
NUMBER NUMBER | NUMBER NUMBER | NUMBER NUMBER
78554225 za428 | 78623588 ZA491 | 79165010 ZA425
78554225 za490 | 78623600 ZA423C | 79174375 WA115
78554235 ZA423) | 78623600 - ZA4233 | 79174375 WA116
78554250 . Q1688 | 78625950 64916036 | 79175006 ZA425
78554268 ZA423F | 78625950 §4916711 { 79198000 Q167B
78554293 ZA4234 | 78625950 ZA4238 | 79198000 Q688
78554778 za429 | 78625950 zA423m | 79198000 Q1798
78560490 Q1678 | 78625050 zad28 | 79299833 ZA425
78560490 Q1798 | 78625950 ZA490 | 79200835 ZA428
78560635 za420 | 78625955 Za425 | 79200835 ZA490
78695170 zA425 | 78628027 ZA422 | 79208840 2A425
78595345 ZA424 | 78628550 64312298 | 79209841 ZA428
78595345 ZA491 | 78528550 54917014 | 79290841 ZA490
78595880 ZA423) | 78629123 ZA422 | 79290842 ZA423K
78595880 ZA425 | 78629203 ZA423B | 79209842 ZA423L.
78595880 2A428 | 78629203 ZA423) | 79300105 ZA423E
78595880 ZA451 | 78629203 ZA423M | 79300106 ZA423B
78595880 ZA490 | 78620225 ZA427 | 79300136 ZA4238
78596290 ZA425 | 78629230 ZA489 | 79319607 79175008
78596310 Q1798 | 78637840 ZA425 | 79319615 79175008
78596320 Q1678 | 78637842 ZA425 | 79319616 79175006
78596320 01798 | 78637853 ZA425 | 79319617 79175006
78596320 Y8107 | 78637857 ZA425 | 79319618 79175008
78596345 za428 | 78637857 ZA451 | 79319619 79175006
78596345 za490 | 78637865 za424 | 79319620 79175006
78596350 Q1678 | 78637865 ZA425 | 79319621 - 78175006
78596350 Q1798 | 78637865 ZA451 | 79383971 ZA423)
78596375 zA4234 | 78637865 ZA491 | 79364572 ZA423J
78596380 ZA425 | 78638038 ZA420 | 79368848 w162
78596440 2A425 | 78638038 7a430 | 79380932 ZA423)
78597320 Q1678 | 78638440 ZA423C | 79380946 ZA423C
78597320 Q1798 | 78638440 ZA423H | 79380046 ZA423H
78597367 ZA423L | 78638440 ZA423K | 79380946 ZA423K
78597568 - ZA428 | 78638440 ZA423L | 79380946 ZA423L
78597558 ZA490 | 78638440 ZA425 | 79380954 ZA423C
78597559 ZA424 | 78638487 ZA423C | 79380954 ZA423K
78597559 zA425 | 78638487 Zr423) | 79380970 ZA423H
78597559 ZA491 | 78638487 ZA424 | 79380970 ZA423L
78597678 ZA423) | 78638487 ZA425 | 79380991 ZA423C
78597679 ZA423J | 78638487 ZAd91 | 79380092 ZA423C
78597680 zA423 | 78640080 ZA423) | 79380992 ZA423H
78597730 Q1678 | 78648720 vB107 | 79380992 ZA423K
78597730 Q1798 | 78649722 ZA425 | 79380994 ZA423D
78597787 ZA430 | 78649722 ZA491 | 79381002 79380945
78597806 ZA430 | 78649724 ZA451 | 79381002 79380954
78597948 za420 | 78649740 ZA425 | 79381002 79380970
78597950 ZA430 | 78956500 Q1688 | 79381002 79381537
78598263 ZA430 | 79039000 0167A | 79381008 79380946
78623400 ZA423D | 79039000 Q1678 | 79381006 79380970
78623400 ZA423) | 79039000 Q1684 | 79381013 70381537
78623400 ZA424 | 79039000 Q179A | 79381040 79380946
78623400 ZA491 | 79091437 ZA427 | 79381040 79380954
78623520 ZA423) | 79091437 ZA489 | 79381040 79380970
78623588 ZA424 | 79146753 ZA431B | 79381040 79381537

21




325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
79381055 79380954 79381312 79380948 79381801 79380954
79381080 79380932 79381312 79380954 79381801 79380970
79381109 79380946 79381312 79380970 79381801 79381537
79381109 79380954 79381312 79381537 79381901 79381537
78381109 79380970 79381326 79380932 78381903 79380946
79381108 79381537 79381345 79380932 79381803 79380954
79381125 79380948 79381369 79380946 79381803 79380970
79381125 79381537 79381369 79380954 79381903 79381537
79381126 79380946 79381369 79380970 | 79381906 79380948
79381126 79380954 79381388 79381837 79381906 79380954
79381126 79380670 79381371 79380946 79381906 79380970
79381126 79381537 79381371 70380854 | 79387906 79381537
78381146 79380946 78938137 79380870 | 79387917 79380948
79381146 79380054 79381371 79381537 78381911 79380954
793811486 79380970 | -79381372 79380946 || 79381911 79380970
79381146 79381537 79381372 79380954 | 79381911 79381537
79381152 79381537 79381372 79380970 78381912 79380948
79381161 79380946 79381372 78381537 79381912 79380954
79381181 79380970 79381399 79380946 79381912 79380970
78381163 79380946 79381399 79380954 79381915 79381537
79381163 79380970 79381399 79380970 793819117 79380046
79381174 79380946 79381399 79381537 79381917 79380954
79381174 79380954 79381408 79380946 79381917 79380870
79381174 79380970 79381408 79380954 | 79381917 79381537
79381174 79381537 79381408 79380970 79381918 79380946
79381175 79380046 | 79381408 79381537 79381918 79380054
79381175 79380854 79381532 79380046 79381918 793808970
78381175 79380970 79381537 ZA423D 7938118 79381537
79381175 79381637 79381540 79381537 78381919 79380848
79381180 793800486 78381542 79381537 79381919 79380854
79381180 79380854 79381543 79381537 79381918 793808970
79381180 79380970 79381544 79380948 79381919 79381537
79381780 79381537 79381544 79380954 79381920 79380046
79381183 79380946 79381544 79380970 79381820 78380954
79381183 793800954 789381544 79381537 79381920 79380070
79381183 - 78380970 79381546 79380946 79381920 79381537
79381241 79380946 79381548 79380954 793819217 79381537
79381241 79380954 79381548 79380970 79381927 79380954
79381241 75380070 79381548 79381537 79381928 79380946
79381241 79381537 769381547 79380046 79381928 78380954
78381271 79381537 79381547 79380854 79381928 79380670
79381298 79380046 79381547 79380970 79381928 79381537
78381299 78380954 79381547 79381537 79381929 79380946
78381289 79380970 78381549 79380846 79381929 79380870
79381299 79381537 79381549 79380054 79381929 79381537
79381300 79380946 79381549 78380970 79381934 79380946
79381300 79380954 79381549 79381537 79381934 79380954
79381300 79380970 79381553 79380846 73381934 79380970
79381300 79381537 79381553 79380970 79381034 79381537
79381304 79381537 79381701 79380046 79381637 79380946
79381308 79381537 7938171 79380954 79381937 79380954
79381309 © 79381537 79381701 79380970 79381937 79380970
79381310 79381537 78381701 793281537 79381837 79381537
79381311 79381537 79381801 79380948 793861944 79380948

22

(.



(2

325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
79381944 79380954 79434308 79434315 79441430 79441434
79381844 79380970 79434308 79434316 79441434 ZA425
79381945 79381537 79434308 79434317 79443475 WA115
79381651 79380946 78434309 79434300 79443475 WA116
79381851 79380954 79434309 78434301 79491402 ZA423E
79381951 79380970 79434309 79434302 79481404 ZA423M
79381951 79381837 79434309 79434314 79481405 ZA4318
79381953 79380946 79434309 79434315 79481406 ZA423M
79381953 793800954 79434309 79434316 79553780 ZA42S
79381953 79380970 79434310 79434300 82001721 L111
79381653 79381537 78434310 79434301 82001721 L1114
79381954 79380946 79434310 79434302 82001904 W164
79381954 79380854 78434310 79434314 82002544 w162
79381954 79380970 79434310 79434315 82002561 w162
79381954 79381537 78434310 79434316 82005607 wib4
79381955 79380946 78434311 79434300 82005630 8176
79381955 789380954 79434311 79434301 82019741 W164
79381955 79380970 79434311 79434302 82018845 w164
79381955 79381537 79434311 79434314 82037247 L1114
79415810 ZA4A27 79434311 78434315 82037247 L114
79415804 ZA488 79434311 79434316 82044610 BC110
79434215 ZA491 79434313 ZA42Z5 82044720 Q2133
79434300 ZA425 79434314 ZA425 82044720 Q2134
79434301 ZA425 79434315 ZA425 82057063 T106
79434302 ZA451 79434316 ZA451 82057504 82057063
79434303 79434300 78434317 ZAAZS 82087510 82057063
79434303 78434301 79434799 ZA480 82057514 29028502
79434303 79434302 79434800 79434809 82057514 82057063
79434303 79434314 79434809 ZA425 82057515 29028502
79434303 79434315 79434809 ZA451 82057515 82056063
79434303 79434316 79434809 ZA491 82057516 82057063
79434304 79434300 79434810 79434809 82057519 29028502
79434304 79434301 79434811 79434809 82057520 29028502
79434304 79434302 79434812 79434809 82057521 28028502
79434304 79434314 78434813 79434809 82057522 29028502
79434304 79434315 79434814 79434808 82057523 298028502
79434304 79434316 79441420 79441428 820567525 28028502
79434308 79434302 78441420 79441434 82067527 29028502
79434305 79434316 79441421 79441428 82067528 29028502
79434308 79434300 78441421 79441434 82057534 29028502
79434306 79434301 79441422 79441428 82057536 28028502
79434306 79434302 79441422 79441434 82057545 82057063
79434308 79434314 79441423 79441428 82057546 82057063
79434306 79434315 79441423 79441434 82057547 B2057063
79434306 79434316 79441424 79441428 82057548 82057083
79434307 79434300 79441424 79441434 82057802 ZA427
79434307 79434301 79441425 79441428 82057802 ZA489
79434307 79434302 79441425 79441434 82070511 82811525
79434307 79434313 794414286 79441428 82070511 82973003
79434308 79434300 79441426 79441434 82076530 VD111
79434308 79434301 78441428 ZA425 82076530 VW118
79434308 79434302 79441429 79441428 82076615 AB130
79434308 79434313 79441429 79441434 82076615 M103
79434308 79434314 79441430 79441428 82076615 VH 118

23




325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER | NUMBER NUMBER
82115750 YB107 B2165862 WA116 | 82301505 w162
82130091 W163 82165862 WA117 82391506 W162
82130148 w162 82179003 wig2 | 82391507 wis2
82130165 w162 82210867 ZA423A 82391608 w162
82130391 w162 82210867 ZA423C 82381509 w162
82131848 ZA489 82210867 ZA423D 82391521 w162
82131877 w162 82210867 ZA423E 82391522 W162
82132059 Q1788 82210867 ZA423H. | 82394497 w162
82132062 Q167B 82210867 ZA423K 82397122 W162
82132062 Q1688 82210867 ZA423L 82430301 ZA427
82132402 W162 82210867 ZAA423M 82482755 5178
82137280 W162 82210868 ZA423C | 82482760 w162
82137281 W162 82210868 ZA423H 82482763 w162
82137284 ZA424 82210868 ZA423K 82482764 w162
82137284 ZA491 | 82210868 244231, | 82483135 W162
B2137285 ZA424 82230375 WA115 | 82510762 w162
82137285 ZA491 82230375 WA116 82511295 w163
82137286 w162 82230377 WA115 82511310 W163
82137330 Z2A424 82230377 WA116 | 825611313 W162
82137330 ZA491 82230377 WA117 82511319 W163
82137400 W162 82236253 WA115 82521829 wi62
82137400 ZA425 82236253 WA116 82540104 ZA425
82137560 Zh424 82236253 WA117 82540105 ZAA25
82137560 ZA49 82242730 Q1798 82571610 Q1678
82140015 WA115 82245864 WA116 82571610 Q1688
82140015 WA116 82245864 WA117 82571610 Q1798
82140015 WA117 | 82246526 YD112 82582191 12970907
82140018 WA115 B2258210 W162 82582214 64786947
82140018 WA116 | 82282152 OR151 82582215 64789947
82140016 WA117 82282152 QR152 82582220 64917014
82140020 QZ133 82082157 GR152 82593001 WA115
82140020 Q7134 822099066 W162 82583001 WA116
82140027 WA118 82300100 - ZA427 82593001 WA117
B2140027 WA117 82300109 ZA4BS 82583005 ZA425
82140066 ZA490 | 82300124 YE142 82600805 w163
82140081 JA161 82302781 QZ133 82608600 w164
B2140468 ZA423C | B2302781 QZ134 82608600 ZA4A27
82140469 ZA431A 82317278 YE142 82608600 ZA489
82140468 ZA431B 82317281 QZ133 82608615 w162
82140469 ZA431C 82317281 QZ134 82608620 w162
82140472 JA161 82317282 QZ133 82614430 w162
82140510 Q1678 82317282 QZ134 826189-01 BC110
B2140510 Q1688 82317288 QZ133 82621046 ZA423G
82140600 Q1798 82317288 QZ134 82621066 AB130
82184700 Q1878 B2317571 QZ133 B2621066 w163
82154700 Q1798 82317571 02134 82629117 64960107
82163008 WA118 82317641 QZ133 82629118 64960106
82163008 WA117 82317641 Q2134 82629118 64960107
82185602 5176 82317642 QZ134 82629247 Q16768
82165603 $176 82317643 02133 82629247 Q1798
82165759 66202022 B2317642 QZ134 82629247 QR152
82165759 66202031 82317644 Q7133 B2629251 W162
82165861 WA116 82317644 QZ134 82620254 WA116
B2165861 WA117 82330257 F118 82629254 WA117

24



C

325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER _ NUMBER | NUMBER NUMBER | NUMBER NUMBER
82640483 wi62 | 82866419 ZA423A | 83303501 W163
82646299 8176 | 83866419 zA423C | 833478K41 VH118
82646302 5176 | 82866419 zA423D | 833478K41 VW118
826582K21 zZA426 | 82866413 ZA423E | B33479K41 VD111
82666101 Li11 | s2sss419 zA423H | 835196-01 ZA4238
82666101 1114 | 82866419 ZA423K | 83519601 ZA423M
82669505 64312206 | 82866419 zAd23L | 835253.01 21678
82669505 64916036 | 82866419 zA423M | 835260-01 ZA4238
82669505 $4916711 | 82866510 E127 | 83526202 ZA422
82669505 64917014 | 82866511 g127 | 835263-01 ZA422
82669730 QRr151 | 82866691 zA422 | 83526601 Qz134
82676656 s177 | 82892104 wis2 | 835266-02 QzZ133
82677225 Q1678 | 82892106 Wwis2 | 835285.01 Qz133
82677225 Q1688 | 82892106 w163 | 835285-01 QZ134
82677502 a1678 | 83893600 Q1678 | 835556-01 ZAA27
82877502 ai168B | 82893600 o178 | 83555602 "ZA427
826855-01 BC110 | 82894802 zA427 | 835631-07 BC362
82688550 s176 | 82899917 wiez | 835670-01 BC362
82731103 w162 | 82900078 w162 | 835674-01 8C362
82731103 wi1g3 | 82922114 WA116 | 83567402 BCa62
82731106 0z134 | 82922114 wa117 | 835712:01 VH118
82731107 w12 | 82022137 YE142 | 835712-01 VW118
82731107 w163 | 82022144 YE142 | 835883-01 VW120
82734510 L1171 | 82042715 L111 | 835883-02 VW120
82734510 L114 | 82942715 L114 | 83585701 WA116
82734513 L111 | 82942925 82973003 | 835957-01 WA117
82734513 L114 | 82942993 BC110 | 83926301 Q1678
82734514 L1191 | 82943007 BC110 | 83927201 Q1798
82734514 L114 | 82943016 BC110 | 83932801 w163
82741010 YE142 | 82943033 BC110 | 839365KS51 L111
82741011 YE142 | 82043601 82043016 | 839774.01 L114
82811255 BC110 | 82943604 82043016 | 86490602 5177
82814271 w162 | 82943605 82943016 | 864906.03 §177
83814282 W162 | 82943606 82943016 | 87044800 g127
82614805 w162 | 82943611 82943016 | 875362K1 L111
83814850 wi6z | 82043612 82043016 | 87544704 8177
83815003 wie2 | 82943617 82943016 | B875458-01 T106
82831404 F118 | 82945600 W164 | 87550502 WA115
82834022 $176 | 82945641 g127 | 87550502 WA116 |
82845006 82073003 | 82945642 ZA424 | 87550502 WA117
82866391 ZA423C | 82045642 zA491 | 87735375 w162
82866391 ZA431A | 82045667 za426 | 87901221 5178
82866391 ZA431B | 82946230 BC110 | 870086K21 Q167A
82866396 ZA423C | 82046238 BC110 | 879096K21 Q168A
82866396 ZA431A | B2979352 ZA426 | B79096K21 Q179A
B2866396 ZA431B | 82070353 w163 | 879099.04 Q167A
82866396 ZA431C | 82970359 wie4 | 879089-04 Q168A
82866418 ZA423C | 82070360 W1B4 | 879093-04 Q179A
B2866418 ZA423D | 82973003 BC110 | 879098-05 Q167A
82866418 ZA423E | 82074987 wie4 | 879099-05 Q168A
82866418 ZA423H | 82976031 wie2 | 87909905 Q179A
82866418 zA423K | 82976035 w162 | 879099.06 Q167A
82866418 zA423L | 820768046, w162 | 879099-06 Q168A
82866418 ZA423M | 833014K21 BC110 | 879099-06 Q179A

25




3254

NUMERICAL INDEX

PART DRAWING PART DRAWING | PART DRAWING
NUMBER NUMBER | NUMBER NUMBER | NUMBER NUMBER
879099-07 a167A | 883209.03 AB130
879099-07 Q168A | B85252K1 AB130
879099-07 Q179A | 885626K21 w182
879099-08 Q167A | -887028-01 BC110
87905908 Q168a .| 88702802 BC110
879099-08 a179a | 88704005 w163
879099-09 Q167A | 88704102 w163
87909909 Q168A | 88704106 W163
879085-09 a179A | 88714603 AB130
. 879099-10- Q167A | 892329-14 w163
879099-10 a168A | 892320-15 W163
879099-10 Q179A | 892362:02 W163
879099-11 Q167A | 892412.01 Q1678
879099-11 Q168A | 89241201 Q1798
87909911 a179A | 89241301 Q1688
879099-12. Q167A | 892425.01 ZA4BY
879099-12 Q168A | 89295801 YE142
879099-12 at79A | 892059.01 YE142
879099-13 Q167A | 892959-21 YE142
879099-13 Q168A | 904237K51 ZA422
879099-13 Q179A | 904253K52 2A427
879099-14 Q167A | 904253K52 ZA489
879009-14 Q168A | 98900001 JA161
879099-14 Q179A | 98900001 M103
879099-15 01674 | 98900002 JA161
879099-15 Q168A | 98900002 M103
879099-15 Q179A | 98900003 JA16T
87909916 -q167A | 98900003 M103
879099-16 a168A | 98900004 JA161
879099-16 Q179A. | 98900004 M103
879089-17 Q167A | A0D1007-01 w162
87909917 . Q168A | A00108501 W162
879009-17 Q179A | A001118-01 W163
879399-01 zA427 | B001020-01 W163
87941007 Q1678 | B001020-02 W163
879422-04 AB130 | B001113-01 ZA423L
879822-05 AB130 | B001260-01 W162
87942208 AB130 | €101297-02 Q1794
87942401 Q1678 | C101352:01 W163
879424-01 Q1798 | ©101354-01 w163
87945001 Q1688 | D001138-01 WA117
879483-05 Q1688 | E001033-01 W163
879516-01 YE142
879663-11 W162
87981901 w162
879952-01_ ZA489
883163-03 AB130
883164-01 BC110
883164-02 BG110
883215-01 BC110
88321502 BC110
883284-01 BC110
883284-02 BC110
883208-03 AB130




